1. This parts catalog is the last edition of Yanmar crawler backhoe Model B22— 2 for

Japan & Overseas (except Europe).

2. Part catalog history

parts catalog No published Remarks
Ist edition 00Y0OO0OK2850 Dec., 1992 Disuse old edition
last cdition 00YOO0OK2851 Dec., 1995
3. Model name
SECTION Column Model name Remarks
(A) B22—2 C(R)F cabin, front lever spec.
(B) B22—2 C (R) S~ cabin, side lever spec.
I (Vehicle)
(C) B22—2 P (R)F canopy, front lever spec.
(D) B22—2 P (R) S canopy, side lever spec.
I (Engine) (A) 3TN75L—RBI
4.
Manutactured Aug.,, 199 2~Jan.,, 1995
Machine No M/ 7# 30501~31533
Engine No E/# 44461~48831

5. Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar
products.

Be careful not to use the simple parts available in the market; otherwise their use in

repairing causes such as an early breakage, for instance.

JIMBO.1996.1. (190), HAYAMI KITEX.




SPECIFICATIONS

Name YANMAR CRAWLER BACHOE
Model B22-2-P[R] B22-2-C[R]
Model Vertical 3-cylinder water - cooled diesel
Engine
Type 3TN75L - RB1
Transport length mm 4120
Dimensions | Transport width mm 1400 1445
Transport height mm 2340 2390
Std. bucket capacity m 0.06 (0.10 old)
Std. bucket width(Outside) mm 490
Max. digging depth mm 2360 (Blade 2500)
Max. cutting height mm 4185 3745
Max. dump height mm 2965 2575
Max. reach at ground level mm 4040
Min. swing radius mm 1515 (Swing 1160) 1700 (Swing 1345)
Boom swing angle degree Left 50 & Right 90
Max. digging force(Std. bucket) kgf 1700
Travel speed km/h 2.3 [2.4]
Gradability degree 30
Average ground pressure kgf/ et 0.29 [0.28] 0.31 [0.30]
Track shoe width(Std.) mm 270 [280] |
Blade Width X height mm 1360 x 300
Capacity m 0.123
Machine mass ke 2200 [2150] 2350 [2300]

[ 1 shows to the specification of rubber

crowler.




[FR2RE]
[PAINTED COLOR LIST]

OIONONOIONONO [+ / Cig]

[CANOPY SPEC. ]

lllll

YRR
g ; hi;‘m‘h‘n\s
=Bl
li

824
SO

g

722

o

7

@ © ©) (2 6
@ O (5) [+ 2]

S
\f%x
§§ 1|||g|(“||1|||||}]|“ |\ ]
N b e
| | R Sl \
RN

Ny e ' i‘%ﬁﬁﬁhgﬁ!ﬁ!’!!gﬁ?ﬁu. X
l\§“”ﬂ| "m K P it IIHIIllmlllmullrllmllIllllVlIIllliljlgl!lHllL

e ﬁf{; | e | PAINTED COLOR ?55,?
paRT| DESC W | TreLmRS MUNSEL No. qoLo
P27 —%/\—9% N 1TO— | YANMAR NEW PERMANENT YELLOW :
OINNN o 5.2Y8.5/11 87 | &1
SEEEEDIYDES, YANMAR MINT GREEN \
OINNESY 1BG7/8 85 | (£2)
@z (v v—HF1—TTU—>  |YANMAR NEW DEEP GREEN 88
0. 68B2.2/4. 2 0.6882. 2/4.2
@ | W | T~k 2= 70— | Yaman New GRavisH aee 86
|2, 9BG4.8/3. 0 2.98G4. 8/3.0
@ [ v—5—0AU—TJL— |YANMAR DARK OLIVE GREY .
'|5.39Y2.92,0. 78 5.39Y2. 92/0. 78
® Tov—F e - L— YANMAR CHARCOAL GRAY 1
{[N2. 0 N2. 0

1) #A—ANSUPHEEA, (NOTE1) FOR AUSTRALIA.
(X2) BEA. BN - =ENUADES.  (NOTE2) FOR JAPAN, OVERSEAS EXCEPT EUROPE & AUSTRALIA.



2

[ RES]
[PAINT PART No.]

BT
PART

2ARE
PAINTED COLOR

Z2HBRES

PAINT PART No.
1606 404 4%
162CAN 4QCAN SPRAY

PUI—FHFN—VR/NATO—
YANMAR NEW PERMANENT YELLOW

981101-09519

977620-40870

977620-30871

P9 NTI=Y
YANMAR MINT GREEN

981101-09700

977620-40850

977620-30851

oY —FFA =TT =
YANMAR NEW DEEP GREEN

961101-09588

977620-40880

977620-30881

I -HILAvYa T )=

YANMAR NEW GRAYISH GREEN

981101-09616

977620-40860

977620-30861

Y9 —H=DAI=T I~
YANMAR DARK OLIVE GREY

977620-40720

TOR-90460003

@O OO

PI—F+I1-LIL—
YANMAR CHARCOAL GRAY

981101-09516

977620-40710

977620-30371

3

[A—BRTRBEIERERBIEOOHMN 0
[DESCRIPTION OFF PART No. WHICH COLOR

(GE1)
(X2)

. K]
IS DIFFERENT FROM PREVIOUS ONE.]

22:No.| 3885 :PART No. | #&4f:PART NAME 22 PAINT COLOR
1 XXX =1 [ XXXXXXXXXXXX (85) | P v—=bhIU—2 YANMAR MINT GREEN
2 XXXOOX=XXXXX=2 | XXXXXXXXXXXX (88) | P> V—HFA =TTV~ YANMAR NEW DEEP GREEN

3

XXXXXX=XXXXX=3

XXXXXXXXXXXX (86)

PI—FILAYya T =

YANMAR NEW GRAYISH GREEN

(%1) BRO—KEKRD T— 1, [F. BRESPII—IVNTU—VTHIRETRT .
(%2) BRAKED () AR BEAERT.
(%1) "—1" AT THE END OF PART No. SHOWS YANMAR MINT GREEN.
(%2) () AT THE END OF PART NAME SHOWS COLOR CODE.

4}$§$&®2§e]
[COLOR OF MAIN PARTS]

RRE

YANMAR CHARCOAL GRAY

A INTED GOLOR EHB5 MAIN PARTS
T—1 0
PIv—-HFEN—-TRNATO— F—I . EgMM
YANMAR NEW PERMANENT YELLOW | 7—avuv# BOOM CYL INDER
F—LIUY ARM CYL INDER
Jorwkyvs | BUCKET CYLINDER
] mEs FUEL TANK
PUP—ZYNIY—Y ey HYD. OIL TANK
YANMAR MINT GREEN ARk BONNET
=552 75/5— | WORK LAMP COVER
Rk BUCKET
FL—K BLADE
29555055 | NG vt INDeR
. — . STy R
PYVHTA—TII=Y *PEURT CABIN DOOR
YANMAR NEW DEEP GREEN HHVHBTAN COUNTER WEIGHT
ISUVAD ENGINE SURROUNDINGS
EOER TRAVEL CONNECTION
Py CABIN
P I—FI LA Y2 T U= $r/E CANOPY
YANMAR NEW GRAYISH GREEN AR LI S TERING FRAME
| SUSFHIR— CYLINDER COVER
o= =TI~
YANMAR DARK OLIVE GREY RiFS OPERATIONAL PART
Prv—=FrA-LIL— go0-5 IRON CRAWLER




*5%{5}29( ( 1 ) c e o 6 s e 6 b e s e E}ziggfﬁa
PICTURESQUE INDEX (1) ------MAIN PARTS

$#R - -FI1G. 1~8
LABEL

I8 -.-FIG.9
TOOL

5Y% (AF¥aY)- - -Fl1G. 21
RADIO (OPTIONAL)

FvPY .- -FIG. 44, 45
CABIN

FyEURP - - -FIG. 46
CABIN DOOR

¥+ /€ ---FIG. 47
CANOPY

HEATER

SEAT &

E—4&7J0X% - - -FIG. 20

& DEFROSTER

I—N&Y—RVOUN- - -FIG. 40, 41, 42

SEAT MOUNT

=

MO - - -FIG. 10
INLET HOSE & EXHAUST PIPE
IVIIVIVN---FIG. 12
ENGINE MOUNT
SYT-H&VIUh- - -FIG. 13
RADIATOR & MOUNT

2RIV SMEN{T- - -FI1G. 14
FUEL TANK & FUEL PIPE
RyRYM .- .FlG. 43

BONNET

A7 4EBRF - - -FlGQ. 49, 50
HYD. OIL PUMP & JOINT

{13 10 A
HYD.OIL TANK

--FI1G. 78

BER .- -FIG.16~18

ELECTRIC PART

HER
HYD.OIL PIPING

aVhNO-VEE - -
CONTROL PIPING

& ..-FIG. 79~89
‘FI1G.90~94

0-95Y7 .- -F1G. 19
WORK LAMP
T=L_&T=LTS579h. . .F

BOOM & BOOM BRACKET

1G. 96

J-LYYVHY - -F1G.561, 562,53
BOOM CYL INDER

=LYUY - .

ARM CYLINDER

T—A&/('I‘JNJ‘/]U-K- ‘F1G. 97

ARM & BUCKET

-F1G. 54

LIN

AATIYIH
SWING CYLINDER
---F1G. 56,57

ryhoyvy.
BUCKET CYLINDER

--FIG. 55

Royk ---FIG.98~100
BUCKET

TJL—-RKYUY4 .. .FlG. 58
BLADE CYLINDER

TL—K - -FlG. 101
BLADE

. 102

“|A7T9T -
STEP

O-—-AYJUT - - -F1G.76
ROTARY VALVE

POl - -F1G. 11
ACCELERATOR

FEfTE—Y - - -F1Q. 59
RAVEL MOTOR

-FI1G. 39

&

CRAWLER

O—-5&7J¥AN. - -FIG. 22
ROLLER & ADJUST

J0-5 - --Fla. 23

RyFY.--FlG. 15
BATTERY
2U—-L&EARPUVY - - -FlG.
FRAME & TURNING BEARING
2L—LAh/— .- -Fl1G. 37, 38
FRAME COVER

-F1G. 24~35

RiEE - -
CONTROL EQUIPMENT

YEJVILT - - -F1G. 73~75
REMOTE CONTROL VALVE

D/\5=>YU>H .. .F1G. 103

D—PATTERN LINK

BETE-4S - - -FI1G. 60

TURNING MOTOR
ZARLIa{ k- - -Fla. 61
SWIVEL JOINT
aykO-MIWT - - -F1G. 62~T1
CONTROL VALVE

P.T.0./L7---FlG. 72
P.T.0. VALVE
O-N\{I\V7 .. -FIG. 77
LOW-HIGH VALVE
JU-y>Y .. -FIG. 95
GREASING

36




BERX (2)

e e HEEE
PICTURESQUE INDEX(2) - -----HYDRAULIC SECTION

P.T.0./(V7---Fl1G.72
P.T.0. VALVE

EEE—Y - - -F1G. 60
TURNING MOTOR

frahi
HYD. OIL TANK

2% .- -FIG. 78

ATV . .
SWING CYLINDER

-F1@.66, 67

BOOM_CYL INDER

7—AyUy§-~Fm.m,5z5ﬂ

P—-LIUVY .. .F1G. 54
ARM CYLINDER

N\

ryhoy. .
BUCKET CYLINDER

-F1Q. 656

UEIVILT -

REMOTE CONTROL VALVE

-F1@.73,74,75

BLADE CYL INDER

U-NYUY4 .. .Fla. 58

AARLII{ VR - -FIG. 61
SWIVEL JOINT

A TRERF .. -F1a. 49, 50
HYD. OIL PUMP & JOINT

L

EfTE—4 - - -F1G. 59
TRAYEL MOTOR

0—4%YUKLT - - -FIQ. 76
OTARY VALVE

3> hA—-LIVT - - -F1G. 62~T71

CONTROL VYALVE

aO-N{/X\V7 - - -F1G. 77
LOW-HIGH VAL




179

- - BEA
-F1GURE

PICTURESQUE INDEX: -« ----

#ER (3)

I8
TOOL

Fimgg

AUST PIPE

PotL
ACCELERATOR

Hg.] 1

IVIIIHEIUN

F39-1 2 ENGINE MOUNT

)

(FRONT LEVER)

*v /) (JOVKLIT-)

(
BEL (CANOP

14

#
LA




2/9

URE

- EEA
.-FIG

PICTURESQUE [NDEX- -

k%EgZK (3) s e e e e e e

ST

£8-=35

Fi 02 3 CRAWLER

&N /) (TONXA
(FRONT MECHANICAL

%R (LI—RAH UK
CONTROL EQUIPMENT
(LEVERSTAND & STOPPER)

2 30

Hg£24

Flg.] 4 g

S
~ a
o N
AR nN=
jjom A<
ros n—!
[&X3] a
= &
1S D=
E
®w D

-—
(s 0] &
—

- w
=

w
b w
Y a

- >
M w a5
BED N
QD BN
Aes <5
{2
By Lo

Ha]




3/9

J
(AS)

-FIGURE

Fig.3 3

BREBR (HyRATL/I-)

- 1885

ENT
TRAVEL)

(

& (EfT)
NTROL EQUIP

3

co

Figzg

PICTURESQUE INDEX----

#%EX (3)
&RIUK)
(44 R¥E)
CONTROL EQUIPMENT

R (L/—

(LEVER & STAND) (SIDE HYD.OIL)

Figl O

vR)
(AS)
NT
STAND) (AS)

LR—&RIVR

w
=
[«
HQU.&
i
-~ d
=
w 2
F
=
23
o

Fl926

TU—LE&ERRTUY
TURNING BEARING

FRAME &

Fig.3 6

(YA KHE)

REHE (HYRAIL/T=)

Fig.32

T

&
5ol
P
(0K XA}

~
CONTROL EQUI

—L &EFE)
CONTROL EQUI

BiHR (7
RRER (7

Figl [
Fie2 8




4/9

- 1BA
-FIGURE

I

CABIN REMODELING

ERA =€ 3

Hg!18

PICTURESQUE

Hg£38




5/9

- BEA
- -FIGURE

R

3
PICTURESQUE INDEX:«-«-- -

(

=ER

-5
EL MOTOR

Fig0 9 TR0

ERT—45
F50-6 O TURNING MOTOR

P—LIUs

Fi 954 ARM CYLINDER

Krybhou>s

Fi0-55 BUCKET CYLINDER

¥ (4
PUM

)

Flg.50




6/9

LERAT)

VE

|

0

7

(

CONTROL VAL
(

RE
=W (LS

area
(HYD.
arkA

- BEA
‘FIG

FieH9
Flg.7 O

VE

CONTROL VAL

a
CONTROL VA
R (MEC
=)

arvh
arka

Figfa ES
Flafs (5

R (3)

PICTURESQUE INDEX:- -« -+ -~

T (ABUY
(PHR—N&/LTR)
oL VALYJE
]
VAL

avbsoa-LiRL

FIngiZ

A

H
&

(MEC!
(P PORT

CONTR

E
L SPEC.)
VALVE

n
=
=
o
-

(TURNING & BLADE)

ar ko=
CONTROL S AGY
Fig.72 FF’).'T_O.

Fig:7 ]

N&/VTR)
)
T.
S

VE

&

}bl_(r}b7 (L)

(

1T (RER:

P

-
(EF&P.

AL

arveA
CONTROL VAL
CONTR({L VALVE

Fig(3-7
Fg08 778

T (AHUD)
(GEfT)

b ZA

aren

FingEB




PICTURESQUE INDEX:«=-:----- FIGURE 7/9
Fig.73 REWOTE GORTROL VALVE Fig.77 Eé?f-\rfx’éﬁw\r/ALve Fig.8] ?@%{%mﬁe A1)
(VALVE ~ SWIVEL, SWING)

74 vERua e (AS) ‘
Fig./ 4 REMOTE CONTROL VALVE
RIGHT) (AS)

—

YEIV/UT () (AS) FHEK
Fi0.75 REMOT/E CONTROL_VALVE Fiq.79 (9yg~,1=y7~/vu7) Fio.83 MERR ( L FL—LIUR)
(LEFT) (AS) EEIXR.OlL ﬂlglNG HYD. OIL PIPING
(TANK ~ PUMP ~ VALVE (P.T.0.VALVE, FRAME END)

) 84 MERE (P. 7.0, L7
Fig. JL~1) (AS)
HYD.OIL PIPING(P.T.0

A=Y/ T (INFFII

Fig.76 R l
ING(P.T.0.

VALVE, FRAME) (AS)

OTARY VALVE
(MULTI CHANGE)




ﬁak(g) e e 4 e 4 e e e e e IEEB]J

PICTURESQUE INDEX: -« -~ FIGURE 8/9

i # HER e . Vb O-LEE (P(RILT
85 B, ool |00 Wi OSBRSS
" (CONFLUENCE B ! CVJ};ANI(?EH \;IAALL\)IEE)

MERE (Ef7) ' avhO-LES QA IvrO—L
Fig 8 6 HYD.OIL PIPING(TRAVEL) Fi 9.9 (RoT7~O0-N1 LT Fi 9.9 4 (VJID-?'?-IE*‘EIVL7
controL pipig > conres N BT
(PUMP ~ LO -MGH VALVE (FHJ{RI'ICF&%EN%ALVE TN
~ RETURN ~ CONTROL VALVE) !

ERS (T—4) avhOo—-LER SY—yus

Flg.87 ﬁro.o L "PIPING (BOOM) Fiu.g (YARLI—, F1LIB) Fig.g 5 GREASING
CONTROL PIPING

(SIDE LEVER, DIRECT)

8 MERE (P. T, 0. /W7, . 9 JvhO-LEE (F1LOK) 9 6 T—L&T=LTSTYE
Fig. T—£4L) (AS) Fig. (AS) Fig. BOOM & BOOM BRACKET
HYD.OIL PIPING(P.T.O. CONTROL PIPING (DIRECT)

VALVE, BOOM) (AS)




- +FIGURE 9/9

- JRA

PICTURESQUE INDEX--:--

2 S 2
(AS-3 m =
o~ HW N o
0 —
— N =
N~ ~Da »>a.
3 oke MNm
=3 0 N
K= - par-
3% > = NG
N .\_u b =
<
he {2 oF
i
O N @ 0o
— (QV/ o
ot o -
W — —
© @
T €

P—L&NRTybUVD

Fig.97 ARM & BUCKET LINK

Iry b SHA7

Fig.] OO




Frl (; T - T T T - EFPEV] P
SR s ThnbenD) OPTIONAL ‘[sloe SPAC.
Eﬂ@ F=24 Y F|
|
!

e s115 oty
- - IH-315- 53
WIRING DIAGRAM T—L5YF AYKSYT fork 3w T"_E 2 AT Ty L C|I_(|;Ef' Es KEY_SW

BOOM LAMP HEAD LAWP O ) AR WIPER SW LIGHTER o)

"E it
FUEL SENSOR

NYNAIINT
CUT OFF VALVE

1.26R

1. 26BR
1. 25Y8

0. 6Y
0.58

POR=8
- Ea—~ITLIVH HOUR METER
N FUSE FUSIOB'%E LINK

3. ORL.

N
0]

VA9~

-X
TIMER

0. 8 FUSE

2.0R

RRA57
LIGHTING
LAMP

4}

B0D26R

Iy FuU
BATTERY

BEA—5
Ui FUEL NETER

RELAY

ORB

ey
______QL%___

0y 3.0Y
T

A A9~9 L9 F
. ORB STARTER S¥

7Y
BUZZER

3. 068
[T
oL

3. 0R)

S TFIYN—
LAMP CHECK
B) |(P—2) (EARTH)
B) |(X9—5HSW) (STARTER SW
a) {(F¥—2)(CHARGE)
BR) (74¥'—)(BUZZER)
(1) (01L)
L9 (k&) (TEMP)
@) |(x?) (AIR)

“O7R
N
oL
5L,
‘A 0B

3. ORY

0.68
<
i i e i e

T Thia-Tal o

i N 76
[TI111 T L »
Y LLo! S £a—XMy

T5%_ || FUSE "BOX

. 5a¥W

5ip
1. 268
3. ORB
o

3.0M

2A9=F4 I JE~
STARTING MOTOR

ST qn Totlow L (® e R [ ae¢ QW] BA s mite|ar| - or
CHARGE INDICATOR _ v B[ A vetio Biact (LW RE Bt [RY[ERRed Yarion [QR] @K Giomtre [0 20V grangs
SA%ET‘(‘;JEEIAY [YR[R&reiinnet [LR[Wksiuis  [AW HARsaM110[B [M s [Br|% &m
YL{ R voitorsine (LB[ B ewesiac [RE{&MAsd Biack [BR|BE slackhes  |SD| B 5ty Biws
W (B i L[ Rl cron [RG[FMAdareen [BW| BB B BN .
WB[ER sl Lo TR rongLoaves [@ |8 Groen 078 FL—Rorar ey

IPE—%

AIR HEATER
AANTL YT R YF
OIL PRESSURE SW
KBSy F

WATER TEMP SW

AAIR—B
ALTEANATER




’ ’772171_03100’ ’.'LABEL ASSY."l’ 7% %%3%7%%7%73%3%3%%3%73%3%)3
,1,,772171-03101, ,"LABEL SET,CABIN",1,,,,,,N,,,M30891,,,,,,,,
,,172171-03110, ,"LABEL, SPECIFICATION",1,,,,,555535555555>5

1
1
2
2,,172165-03130, ,""LABEL ,GREASE FEED",1,,,.,5555553555535
2,,172171-03151, ,LABEL,1,,,,,,,,55555555>

2,,172519-03150, ,"LABEL, ACCEL"™,1,,,,:55553553535>»
2,,172171-03161, ,LABEL,1,,,,,,5555555555>

2,,172141-03170, ,"LABEL, RESTART",1,,,,55555535535535
8,2,,172171-03170, ,"LABEL, OIL/WATER",1,,,,.55555555353>
9,2,,172162-03180, ,"LABEL,HEATER SWITCH",1,,,..555555555535
10,2,,172162-03190, ,""LABEL ,WIPER SWITCH",1,,,,.5555355535555>»
11,2,,172168-03191, ,LABEL,1,,,,,,.555555555>5

12,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)",1,,,,5555555523555
13,2,,172165-03220, ,"LABEL, GREASE",1,,,,,.55535555355>5
14,2,,172168-03201, ,LABEL,1,,,,,,,,55555555>

15,2,,172155-03310, ,"LABEL, OILING",1,,,,,.55555355553
16,2,,172171-03261, ,""LABEL ,BOOM™, 2, ,,,55555355535555»
17,2,,172519-03290, ,"LABEL, ENG.COVER",1,,,,,5555553555553
18,2,,172137-03301, ,""LABEL, TURNING LOCK",1,,,,,,55555355535
19,2,,172142-03300, ,LABEL,1,,,,,,,,55555555>
19-1,2,,172142-03301, ,LABEL,1,,,,,,N,,,M30891,,,,,..,
20,2,,172165-03301, ,"LABEL ,CAB™,1,,,,,.5555555555>
21,2,,172165-03311, ,LABEL,1,,,,,,.5555555555

22,2,,172165-03321, ,LABEL,1,,,,.5:5555555555

23,2,,172141-03360, ,"LABEL, START SWITCH",1,,.,.,,.5555525955>5
24,2,,172141-03370, ,"LABEL, PROTECTOR™,2,,..55555535335535
24-1,2,,172141-03371, ,""LABEL, PROTECTOR",Z2,,,,,,N,,,M30891,,,,,,,,
25,2,,933112-52400, ,"LABEL, FUEL",1,,,,.,555553555535
26,2,,172165-03460, ,"LABEL, PATERN A",1,,,.,,.5555555355>5
27,2,,172470-44540, ,"LABEL ,SUB-TANK" ,1,,,.55555553555535
28,2,,172183-03280, ,"LABEL, LOCK",2,,,,,.W,,,M31297,,,,.,,.,.
29,2,,172165-03610, ,"LABEL AY,1,,,,,,W,,,M30891,,,,,,,,
30,2,,172165-03620, ,"LABEL B",1,,,,,.,W,,,M30891,,,,,,,,
31,2,,172165-03660, ,"LABEL, BATTERY",1,,,,,,W,,,M30891,,,,,,,,
32,1,,172165-03240, ,LABEL,1,,,,,,,1,,,,5,555>

34,1,,172168-03250, ,LABEL,1,,,,,,,2,,,,555555

35,1,,172165-03230, ,"LABEL, P.T.0.",1,,,,,,,5:5555555>
35-1,1,,172165-03231, ,"'LABEL, P.T.O.",1,,,,,,N,,,M31481,,,,,,,,
36,1,,172165-03471, ,LABEL,1,,,,,,.3,,,,55555>

37,1,,172168-03300, ,"LABEL, SELECT",1,,,..5553555535553
37-1,1,,172168-03301, ,""LABEL, SELECT",1,,,,,,N,,,M31481,,,,,,,,
38,1,,172168-03260, ,"LABEL, PATTERN D",1,,,,,,W,2,,M30866,,,,,,,,
39,1,,172168-03410, ,LABEL,1,,,,,.,W,2,,M30866,,,,,,,,

1
1
2
3
4
5
6
7



_ $ik (FvEY) (OOvhL =
Fig. I LABEL (CABIN) (FRONT LE

BHLNo. 1 BHHLNO. 20228284 %7T,

linc. 2~ 28
BHLNo.1-11& B8 LNo. 265 31 284 %Y,
1-1irc.2—31
2
A 28 27
© 23
28
BN '@)”’
CABIN_INSIDE 55 ALY F
5 37 STARTING SWITCH
° =3
! y [ PT 0 (@)
@;ﬁ\bné P.T.0. 1
o ENED FROND | (CONFLUENGE)
0 [m° mi|
@oﬁiii A
4 \
3
18 8
"R35S ,
Qnchid o
14 :
13 Y (& ,
B, MW RA AEN ST AR “\ ;
MACH!NE SERIAL NO. & MACHINE SERIAL NC. 4
ENGINE SERIAL NO. 18 STAMPED INTOD
1S STAMPED INTD THIS LOCATION
TH1S LOCATION 26,34.38,39 py
36 Y-
16 .
24
i I
7 Y



’ ’772171_03100’ ’.'LABEL ASSY." ’1’ 7% %%3%3%%7%73%%7%7%3%3)3
,1,,772171-03101, ,"LABEL SET,CABIN",,1,,,,,N,,,,,M30891,,,,,,
,,172171-03110, ,"LABEL, SPECIFICATION",,1,,,,,5555555555>5

1
1
2
2,,172165-03130, ,""LABEL ,GREASE FEED",,1,,.,,555553555535
2,,172171-03151, ,LABEL, ,1,,,,,,,55555555>

2,,172519-03150, ,"LABEL, ACCEL™,.,1,,,..555355535555>»
2,,172171-03161, ,LABEL,,1,,,,,,555555555>

2,,172141-03170, ,"LABEL, RESTART",,1,,,.555553555535
8,2,,172171-03170, ,"LABEL, OIL/WATER",,1,,,.,:555555353555
9,2,,172162-03180, ,"LABEL ,HEATER SWITCH",,1,,,.,55555555555
10,2,,172162-03190, ,""LABEL ,WIPER SWITCH",,1,,,.,55535555555>»
11,2,,172168-03191, ,LABEL, ,1,,,,,,5555555555
12,2,,172141-03201, ,""LABEL ,ENGINE ROOM(C)™,,1,,,5555232332335
13,2,,172165-03220, ,"LABEL, GREASE",,1,,,,.55535555355>5
14,2,,172168-03201, ,LABEL,,1,,,,,,,55555555>

15,2,,172155-03310, ,"LABEL, OILING",,1,,,,,55555355553
16,2,,172171-03261, ,""LABEL ,BOOM™, ,2, ,,,5555355535535»
17,2,,172519-03290, ,"LABEL, ENG.COVER", ,1,,,,55535553555553
18,2,,172137-03301, ,""LABEL, TURNING LOCK",,1,,,,,55555355535
19,2,,172142-03300, ,LABEL,,1,,,,,,,55555555>
19-1,2,,172142-03301, ,LABEL, ,1,,,,,N,,,,,M30891,,,,,,
20,2,,172165-03301, ,"LABEL ,CAB™, ,1,,,,.5555555555>
21,2,,172165-03311, ,LABEL, ,1,,,,,.5555555555
22,2,,172165-03321, ,LABEL ,,1,,,,,:5555555555

23,2,,172141-03360, ,"LABEL, START SWITCH",.,1,,.,,.5555525955>5
24,2,,172141-03370, ,"LABEL, PROTECTOR",.,2,,..5555535335532
24-1,2,,172141-03371, ,""LABEL, PROTECTOR",,2,,,,,N,,,,,M30891,,,,,,
25,2,,933112-52400, ,"LABEL, FUEL",,1,,,,555553555535
26,2,,172165-03460, ,"LABEL, PATERN A", .,1,,,,.:55535555355>5
27,2,,172470-44540, ,"LABEL ,SUB-TANK", ,1,,.,,55555555535
28,2,,172183-03280, ,"LABEL, LOCK",,2,,,,.W,,,,,M31297,,,,,,
29,2,,172165-03610, ,"LABEL A"Y,,1,,,,,W,,,,,M30891,,,,,,
30,2,,172165-03620, ,"LABEL B",,1,,,,.,W,,,,,M30891,,,,,,
31,2,,172165-03660, ,"LABEL, BATTERY",,1,,,,.W,,,,,M30891,,,,,,
32,1,,172165-03240, ,LABEL, ,1,,,,,,1,,,,5,555>
34,1,,172168-03250, ,LABEL, ,1,,,,,,2,,,,5,555>

35,1,,172165-03230, ,"LABEL, P.T.0.",,1,,,,,,5:5555555>
35-1,1,,172165-03231, ,""LABEL, P.T.O.",,1,,,,,N,,,,,M31481,,,,,,
36,1,,172165-03471, ,LABEL,,1,,,,,.3,,,,555:5>

37,1,,172168-03300, ,"LABEL, SELECT",,1,,,.555555535555
37-1,1,,172168-03301, ,""LABEL, SELECT",,1,,,,,N,,,,,M31481,,,,,,
38,1,,172168-03260, ,"LABEL, PATTERN D",,1,,,,,W,2,,,,M30866,,,,,,
39,1,,172168-03410, ,LABEL, ,1,,,,.W,2,,,,M30866,,,,,,

1
1
2
3
4
5
6
7



_ iR (FvE>)
Fig. LABEL (CABIN)
BELNo. [ BHLNo. 205284582037,
Yinc.2~—28

RHLNo.1-T L BHLN 0.250531284FT,
T-Tinc.2~31

o

ARF—FX4 v F
STARTING SWITCH

37
5

PTO {‘ﬁ'ﬁ)
P.T.40.

CONFLUENCE)
15
& o
e
rHE3E PoRD -
Bt Frou ® Redeo: Paoe ® 25
14 3 E . ]
13
A&, WMBINO.IT |G BROENC. 17 0 £ %
MACHINE SERIAL NO. & MACHINE SERIAL NO.
ENGINE SERIAL NO. IS STAMPED INTO
IS STAMPED INTO TRIS LOCAT 0N
THIS LOCAT 10N
16
X \
B D:éiffL\




»1,,772171-03280, ,"LABEL ASSY"™,.1,,.,,.5555555555>
,2,,172171-03151, ,LABEL, ,1,,,,,,555555555>5
,2,,172519-03150, ,"LABEL, ACCEL",.,1,,,,,:5555555555
,2,,172171-03161, ,LABEL,,1,,,,,,,,:555555>
,2,,172141-03440, ,LABEL,,1,,,,,,,55555555>

»2,,172168-03300, ,"LABEL, SELECT",,1,,,,,.5555555555
-1,2,,172168-03301, ,"LABEL, SELECT",,1,,,,,N,,,,,M31481,,,,,,
,2,,172171-03730, ,LABEL, ,2,,,,,,,,55555555
8,2,,172171-03810, ,LABEL, ,1,,,,,.5555555555
9,2,,172171-03261, ,"LABEL ,BOOM™, ,1,,,,,,,55555555>
10,2,,172171-03800, ,LABEL, ,1,,,,,:555555555>5
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,1,,,,555553555535
12,2,,172141-03360, ,"LABEL, START SWITCH",,1,,,,5555535555535
13,2,,172171-03520, ,"LABEL, OIL/WATER",,1,,,,:5555555355>5
13-1,2,,172171-03850, ,LABEL,,1,,,,,S,,,,,M31481,,,,,,

14,2, ,172165-03500, ,"LABEL ,GREASE FEED",,1,,,.,555553555535
15,2,,172171-03510, ,"LABEL, GREASE", ,1,,,,555555355553
16,2,,172171-03261, ,""LABEL ,BOOM™, ,2, ,,,5555355535535»
17,2,,172168-03211, ,LABEL,,1,,,,,,,5:555555>
18,2,,172171-03500, ,LABEL,,1,,,,,,,5:555555>
19,2,,22857-300050, ,""SCREW 3X 5",.,4,.,,.55553523533»
20,2,,172155-03790, ,LABEL, ,1,,,,,.,.:5555555
20-1,2,,172149-03980, ,"LABEL, OILING E",,1,,,,,S,,,,,M31512,,,,,,
21,2,,933112-52100, ,"LABEL, FUEL",.,1,,,,.5555555355>5
22,2,,172125-03950, ,"LABEL, AIR CLEANER",.,1,,..,555553555535
23,2,,124764-44810, ,"LABEL, SUB-TANK",,1,,...55555353554
24,2,,121120-44800, ,"LABEL, RADIATOR",,1,,,5555555353553
25,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,1,,,,.5555535554
26,2,,172162-03180, ,"LABEL ,HEATER SWITCH", ,1,,.,,.5555525955>5
27,2,,172162-03190, ,"LABEL ,WIPER SWITCH",.,1,,..,55555555535
28,2,,172165-03301, ,"LABEL ,CAB™, ,1,,,,.5555555555>
29,2,,172165-03311, ,LABEL, ,1,,,,,.5555555555
30,2,,172165-03321, ,LABEL , ,1,,,,,:5555555555
31,2,,172165-03460, ,"LABEL, PATERN A", .,1,,,,.:555555355>5
32,2,,172147-03210, ,LABEL , ,1,,,,,,5555555555
33,2,,172165-03230, ,"LABEL, P.T.0.",,1,,,,,.5555555555
33-1,2,,172165-03231, ,"LABEL, P.T.O.",,1,,,,,N,,,,,M31481,,,,,,
34,2,,172183-03280, ,"LABEL, LOCK",,1,,,,.W,,,,,M31321,,,,,,
35,2,,172168-03270, ,LABEL , ,1,,,,,..:.5555555
36,2,,172171-03700, ,LABEL , ,1,,,,,,,:55555555
37,2,,172171-03710, ,LABEL, ,1,,,,,,555555555>
38,2,,172171-03720, ,LABEL, ,1,,,,,.,555555555
39,2,,172171-03740, ,LABEL , ,1,,,,,..:55555555
40,2,,172171-03750, ,LABEL, .2, ,,,,.,::5555555
41,2,,172171-03760, ,LABEL, ,1,,,,,,5:55555555
42,2,,172171-03770, ,LABEL, ,1,,,,,,5555552555
43,2,,172171-03780, ,LABEL,,1,,,,,,,55555555>
44,2,,172171-03790, ,""LABEL, RADIATOR",,1,,,,.5555555355>5

1
2
3
4
5
6
6
7



R (FvE>) (AS)
Fig.EB LABEL (CABIN) {AS)
R#LNo. TR BHLNo.2 B> 442 8a57,
1 inc.2~44 14
9 2524 .
IFOU—F S5YT-%  F¥
AIR CLEANER RADIATOR CABIN DOOR INSIDE
10 4 3

ofill] Dot R0
11 T .
MmHRD
ekt ok @
—
r_q“.&l!ﬁﬂ” 3
&5;z£§g§?c30
2% 27 %@_@_
YY)
QEIED FRIND ; J
g
35 X ] 3 &7
15 /
19 f
42 39

P&, BXBOND.ITRI (B
HACHINE SERIAL NO. &
ENGINE SERIAL NO,

15 STAMPED INTO

TH1S LGCATION

43

17

B N

Ry LA
BONNET INSIDE

o

A=Ay F
STARTING SWITCH

41——

38

-

BXAAND. 4T Zlr
MACHINE SERIAL No.
1S STAMPED INTO
THIS LOCATION




»1,,772171-03260, ,"LABEL ASSY™,1,,,.,,.5555555555>
,2,,172171-03151, ,LABEL,1,,,,,,,5555555555
,2,,172519-03150, ,"LABEL, ACCEL",1,,,,,,:5555555555
,2,,172171-03161, ,LABEL,1,,,,,,,,55555555>
,2,,172141-03440, ,LABEL,1,,,,,,5555555555>

»2,,172168-03300, ,"LABEL, SELECT",1,,,,,,.5555555555
-1,2,,172168-03301, ,"LABEL, SELECT",1,,,,,,N,,,M31481,,,,,,,,
,2,,172171-03730, ,LABEL,2,,,,,,,,,55555555
8,2,,172171-03810, ,LABEL,1,,,,,,.5555555555
9,2,,172171-03261, ,"LABEL ,BOOM™,1, ,,,,,5555555555>
10,2,,172171-03800, ,LABEL,1,,,,,,:5555555555
11,2,,172137-03301, ,"LABEL, TURNING LOCK"™,1,,,,5555553555555
12,2,,172141-03360, ,"LABEL, START SWITCH",1,,,...5555355555>5
13,2,,172171-03520, ,"LABEL, OIL/WATER",1,,,,.,555555535355>5
14,2,,172165-03500, ,"LABEL ,GREASE FEED",1,,,,5555555553555
15,2,,172171-03510, ,"LABEL, GREASE",1,,.,,,5553555555535
16,2,,172171-03261, ,"LABEL,BOOM™,2, ,,,555555335555 55
17,2,,172168-03211, ,LABEL,1,,,,,,.555555555>5
18,2,,172171-03500, ,LABEL .1, ,,,,,,,55555555>
19,2,,22857-300050, ,""SCREW 3X 5,4, ,,,455555533532575
20,2,,172155-03790, ,LABEL,1,,,,,555555555555
21,2,,933112-52100, ,"LABEL, FUEL",1,,.,,,.553555555545
22,2,,172125-03950, ,"LABEL, AIR CLEANER",1,,,...5555355255>5
23,2,,124764-44810, ,"LABEL, SUB-TANK",1,,,.,.:55555553535
24,2,,121120-44800, ,"LABEL, RADIATOR",1,,,,555555555353>5
25,2,,124764-44920, ,"LABEL, ANTI-FREEZING",1,,,,,555555555535
26,2,,172162-03180, ,""LABEL ,HEATER SWITCH",1,,,,,,55555555545
27,2,,172162-03190, ,""LABEL ,WIPER SWITCH",1,,,..55555355255>5
28,2,,172165-03301, ,"LABEL,CAB™,1, ,,,,,55553352355>
29,2,,172165-03311, ,LABEL,1,,,,,,:5555555555
30,2,,172165-03321, ,LABEL,1,,,,,5555555355555
31,2,,172165-03460, ,"LABEL, PATERN A",1,,,.,.:55555553535
32,2,,172147-03210, ,LABEL,1,,,,,,:5555555555
33,2,,172165-03230, ,"LABEL, P.T.0.",1,,,,,,.5555555555
33-1,2,,172165-03231, ,"LABEL, P.T.O.",1,,,,,,N,,,M31481,,,,,,,,
34,2,,172183-03280, ,""LABEL, LOCK",2,,,,,,W,,,M31321,,,,,,,,
35,2,,172168-03270, ,LABEL,1,,,,,,.5555555555
36,2,,172171-03700, ,LABEL,1,,,,.,.5555555555
37,2,,172171-03710, ,LABEL,1,,,,.,.5555555555
38,2,,172171-03720, ,LABEL,1,,,,,,,555555555>
39,2,,172171-03740, ,LABEL,1,,,,,,,5555555555
40,2,,172171-03750, ,LABEL,2,,,,,,,.55555555>
41,2,,172171-03760, ,LABEL,1,,,,,,.5:55555555
42,2,,172171-03770, ,LABEL,1,,,,,,.5:55555555
43,2,,172171-03780, ,LABEL,1,,,,,5,5555555555
44,2,,172171-03790, ,""LABEL, RADIATOR"™,1,,,:555555335353225>5

1
2
3
4
5
6
6
7



L EE e (EX)
Fig. LABEL (CABIN) (EX)

BHLNo.l & BHULNO.2 hoddEaansd,
1inc. 2 — 44

r’34

{arﬂ—m

AP=H AL YF
STARTING SWITCH

=120
=T

> 0oQ
7/ 26 27
14 .
)
N 13 st o

NEED :
QEWED FROM ©

35
15

19

ek, #oAND. 4T S R RN, 4T 4 b R
MACHINE SERIAL NO. & MACHINE SERIAL NO,
ENGINE SERIAL ND. 1S STAMPED |INTO
IS STAMPED INTO THIS LOCAT{ON
THIS LOCATION

43

?
8 17

I7PoV~+
AIR CLEANER RADIATOR




’ ’772171_03110’ ’.'LABEL SET." ’ ’1’ 7% %%%3%%7%7%%7%7%3%73
,1,,772171-03111, ,"LABEL SET",,,1,,,,N,,,,,,,M30891,,,,
,,172171-03110, ,"LABEL, SPECIFICATION",,,1,,,,.555555555>5

1
1
2
2,,172165-03130, ,""LABEL ,GREASE FEED",,.,1,,,,.55553555535
2,,172165-03141, ,"LABEL,FRONT", ,,1,,,.5555555355>5
2,,172171-03151, ,LABEL,,,1,,,,,,55555555>

2,,172519-03150, ,"LABEL, ACCEL"™,,,1,,,.555355535535>5
2,,172171-03161, ,LABEL,,.,1,,,,,,55555555>

8,2,,172141-03170, ,"LABEL, RESTART",,.1,,...5555535555
9,2,,172171-03170, ,"LABEL, OIL/WATER",,,1,,,:555555353555
10,2,,172168-03191, ,LABEL, ,,1,,,,,5555555555

11,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)",,,1,,55555355553555
12,2,,172165-03220, ,"LABEL, GREASE", ,.,1,,,.,555553555555
13,2,,172168-03201, ,LABEL,,,1,,,,,,55555555>

14,2,,172155-03310, ,"LABEL, OILING™,,,1,,,.55535555955>5
15,2,,172171-03261, ,""LABEL ,BOOM™, , ,2,,,,555355535555»

16,2, ,172519-03290, ,"LABEL, ENG.COVER", ,,1,,,,55555555553
17,2,,172137-03301, ,"LABEL, TURNING LOCK",,,1,,,5555535555535
18,2,,172142-03300, ,LABEL,,,1,,,,,,55555555>

18-1,2,,172142-03301, ,LABEL,,,1,,,,N,,,,,,,M30891,,,,
19,2,,172141-03360, ,"LABEL, START SWITCH",,.1l,..,..5553525535
20,2,,172141-03370, ,"LABEL, PROTECTOR",,.,2,,,555553525535
20-1,2,,172141-03371, ,""LABEL, PROTECTOR",,,2,,,,N,,,,,,,M30891,,,,
21,2,,933112-52400, ,"LABEL, FUEL",,,1,,,.:555555255>5
22,2,,172151-03540, ,"LABEL,PATTERN A", ,,1,,,.5555555955>5
23,2,,172470-44540, ,"LABEL ,SUB-TANK", , ,1,,..5553553553>»
24,2,,172183-03280, ,"LABEL, LOCK",,,2,,,,W,,,,,,,M31297,,,,
25,2,,172165-03610, ,"LABEL AY,,,1,,,,W,,,,,,,M30891,,,,
26,2,,172165-03620, ,"LABEL B",,,1,,,.W,,,,,,,M30891,,,,
27,2,,172165-03660, ,"LABEL, BATTERY",,,1,,,,W,,,,,,,M30891,,,,
28,2,,172165-03240, ,LABEL,, ,1,,,,.,1,,,,,,,.5,

30,1,,172141-03160, ,"LABEL, OPERATION(C)",,,1,,,53525535555355>5
31,1,,172165-03230, ,"LABEL, P.T.0.",,,1,,,,.:.55555555
31-1,1,,172165-03231, ,"LABEL, P.T.O.",,,1,,,,N,,,,,,,M31481,,,,
32,1,,172151-03550, ,"LABEL ,PATTERN B",,.,1,,,,.3,,.555555>
33,1,,172168-03300, ,"LABEL, SELECT™,,.,1,,..555555355555
33-1,1,,172168-03301, ,"LABEL, SELECT",,,1,,,,N,,,,,,,M31481,,,,
35,1,,172168-03400, ,LABEL,,,1,,,.W,2,,,,,,M30866,,,,

1
1
2
3
4
5
6
7



E) (70280 /T-)
Fig. 5 LABEL (CAN PY) (F RONT LEVER)

RHLNo, T RHULNO.21n 524 2 QA %Y,

linc.2~24
BHUNo.T-1R B LN 0.2 27 4%,
1-tinc.2~27
22,30,3135 39
24 _ ‘ N
L
BT M) 6 33
:[”/@ o Fn PT(? Ecgﬂﬁl).UENCE) Roky hAEE 2P fm{ v ¥
o ENED EROM ) |P.T. .6 2 25—
® 27 _ 14
d @ Yo
| - e
28 o T AT
C,], [ ML) ; ﬁmn FRBM@ ®
A\ =0 [afE=w] ;
\ \ coo00 i
17 3 9 T 2
N 8 Nn5RD
E¥ED. FRON © Reles s 3s %

Bk, WAND TR PEEND TR
MACHINE SERIAL NO, & MACHINE SERIAL NO.
ENGINE SERIAL NO. IS STAMPED INTO

1S STAMPED INTD THIS LOCAT{ON
TH1S LOCATION




’ ’772171_03110’ ’.'LABEL SET." 77 ’1’ 7% %%%7%%3%7%%3%733
,1,,772171-03111, ,"LABEL SET",,,,1,,,N,,,,,,,,,M30891,,
,,172171-03110, ,"LABEL, SPECIFICATION",,,.,1,,,,555555555>5

1
1
2
2,,172165-03130, ,""LABEL ,GREASE FEED",,,,1,,,.55553555535
2,,172165-03141, ,"LABEL,FRONT", ,,.,1,,.:555555355>5
2,,172171-03151, ,LABEL,, ,,1,,,,,55555555>

2,,172519-03150, ,"LABEL, ACCEL"™,,,.,1,,,.555555555>5
2,,172171-03161, ,LABEL,,,,1,,,,,55555555>

8,2,,172141-03170, ,"LABEL, RESTART",,.,.1l,..,.555535555
9,2,,172171-03170, ,"LABEL, OIL/WATER",,,,1,,:555555353555
10,2,,172168-03191, ,LABEL, ,,,1,,,,5555555555
11,2,,172141-03201, ,""LABEL ,ENGINE ROOM(C)™,,,,1,555553553352325
12,2,,172165-03220, ,"LABEL, GREASE", ,,,1l,,,555553555555
13,2,,172168-03201, ,LABEL,,,,1,,,,,5:555555>

14,2,,172155-03310, ,"LABEL, OILING™,,,.,1,,.,.55555955>5
15,2,,172171-03261, ,""LABEL ,BOOM™, , ,.2,,,555355535555»

16,2, ,172519-03290, ,"LABEL, ENG.COVER", ,,,1,,,555553555553
17,2,,172137-03301, ,"LABEL, TURNING LOCK",,,,1,,5555535555535
18,2,,172142-03300, ,LABEL,,,,1,,,,,5:555555>

18-1,2,,172142-03301, ,LABEL,,,,1,,,N,,,,,,,,,M30891,,
19,2,,172141-03360, ,"LABEL, START SWITCH",,.,.,1l,,..555352553
20,2,,172141-03370, ,"LABEL, PROTECTOR",,,.,2,,555553525535
20-1,2,,172141-03371, ,""LABEL, PROTECTOR",,,,2,,,N,,,,,,,,,M30891,,
21,2,,933112-52400, ,"LABEL, FUEL",,,.1,,.,.555555255>5
22,2,,172151-03540, ,"LABEL,PATTERN A", ,,.1,,.:505555355>5
23,2,,172470-44540, ,"LABEL ,SUB-TANK", , ,.,1,...555555553>»
24,2,,172183-03280, ,"LABEL, LOCK",,,,2,,,W,,,,,,,,,M31297,,
25,2,,172165-03610, ,"LABEL A",,,,1,,,W,,,,,,,,,M30891,,
26,2,,172165-03620, ,"LABEL B",,,,1,,.W,,,,,,,,,M30891,,
27,2,,172165-03660, ,"LABEL, BATTERY",,,,1,,,W,,,,,,,,,M30891,,
28,2,,172165-03240, ,LABEL,,,,1,,,,1,,,,,,,.,,

30,1,,172141-03160, ,"LABEL, OPERATION(C)",,,.1,,5352553555355>5
31,1,,172165-03230, ,"LABEL, P.T.0.",,,.,1,,,.:.55555555
31-1,1,,172165-03231, ,"LABEL, P.T.O.",,,,1,,,N,,,,,,,,,M31481,,
32,1,,172151-03550, ,"LABEL ,PATTERN B",,,.,1,,,.3,,.555555>
33,1,,172168-03300, ,"LABEL, SELECT™,,,,1,..,55555355555
33-1,1,,172168-03301, ,"LABEL, SELECT",,,,1,,,N,,,,,,,,,M31481,,
35,1,,172168-03400, ,LABEL,,,,1,,.,W,2,,,,,,,,M30891,,

1
1
2
3
4
5
6
7



Fig.B

BEHLNo. 1id BHLNo0. 2
linc.2~24

b2428a%7T,

RHUNo.1-T1IZ BHLNoo. 2527 2&a x4

1-1inc.2~27
| 230.34.35 32

]

YT
s Rashd e

24
31
MRS
Garhs ®
G Bs o
33

é 6
@ -y ) PTO { ﬁl

EWED FRD"@ P.7.0. (CONFIUENCE)

R Ol
BONNET INSIDE

MACHINE SERIA
ENGINE SERIAL

l@,19

THIS LOCATION

ik, MBND. FTAINR

1S STAMPED |INTD

L ND. &
NO.

AP=2 A4 v F
STARTING SYITCH

$iR (Fv/E) (BAKLI=)
LABEL (CANOPY) (SIDE LEVER)

®
0! 3
®
28
A B 4.@
/N \ 2
17 39
ﬁsﬁn"ﬁﬁ@
QB o

AN TR
MACHINE SERIAL N0,
{S STAMPED INTO
THIS LOCAT]ON




»1,,772171-03270, ,"LABEL ASSY"™,,,.1,,,5555555555>
,2,,172171-03151, ,LABEL, ,,.,1,,,,,,55555555
,2,,172519-03150, ,"LABEL, ACCEL",,,.1l,,,,5:55555555
,2,,172171-03161, ,LABEL,,,.,1,,,,,,.5:5555>
,2,,172141-03440, ,LABEL,,,,1,,,,,,,555555>
»2,,172168-03300, ,"LABEL, SELECT",,,,1,,,,,,:5555555
-1,2,,172168-03301, ,"LABEL, SELECT",,,,1,,,N,,,,,,,,,M31481,,
,2,,172171-03730, ,LABEL, ,,.,2,,,,,,55555555
8,2,,172171-03810, ,LABEL, ,,,1,,,.,,55555555
9,2,,172171-03261, ,"LABEL ,BOOM™, ,,.,1,,,,,5:555555>
10,2,,172171-03800, ,LABEL, ,,,1,,,,5,55555555
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,,,1,,5555535555535
12,2,,172141-03360, ,"LABEL, START SWITCH",,,,1,,,.55535555535
13,2,,172171-03520, ,"LABEL, OIL/WATER",,,,1,,.55555553555
13-1,2,,172171-03850, ,LABEL,,,,1,,.S,,,,,.,,,,M31512,,
14,2, ,172165-03500, ,"LABEL ,GREASE FEED",,,,1,,,,5553555535
15,2,,172171-03510, ,"LABEL, GREASE",,,,1l,,,555553555555
16,2,,172171-03261, ,""LABEL ,BOOM™, , ,.,2,,,555355535535»
17,2,,172168-03211, ,LABEL,,,,1,,,,,,.5:5555>
18,2,,172171-03500, ,LABEL,,,,1,,,,,5,555555>
19,2,,22857-300050, ,""SCREW 3X 5",,,.4,..:553523533>»
20,2,,172155-03790, ,LABEL, ,,,1,,,,,,:5555555
20-1,2,,172149-03980, ,"LABEL, OILING E",,,,1,,.S,,,,,,,,,M31512,,
21,2,,933112-52100, ,"LABEL, FUEL",,,.1,,..555555255>5
22,2,,172125-03950, ,"LABEL, AIR CLEANER",,.,,1,.,,.:5553555535
23,2,,124764-44810, ,"LABEL, SUB-TANK",,,.1l,.,...555355554
24,2,,121120-44800, ,"LABEL, RADIATOR",,,,1,,.,555553555553
25,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,,,1,,,,,555555554
26,2,,172151-03540, ,"LABEL,PATTERN A", ,,.1,,...55555355>5
27,2,,172147-03210, ,LABEL , , ,,1,,,,,,.5555555
28,2,,172165-03230, ,"LABEL, P.T.0.",,,,1,,,,5:5555555>
28-1,2,,172165-03231, ,""LABEL, P.T.O.",,,,1,,,N,,,,,,,,,M31481,,
29,2,,172183-03280, ,"LABEL, LOCK",,,,1,,.W,,,,,,,,,M31321,,
30,2,,172168-03270, ,LABEL ,,,,1,,,..,.5555555
31,2,,172165-03141, ,"LABEL,FRONT", ,,.1,,.5555555955>»
32,2,,172171-03700, ,LABEL, ,,,1,,,,,:.5555555
33,2,,172171-03710, ,LABEL, ,,,1
34,2,,172171-03720, ,LABEL,,,,1
35,2,,172171-03740, ,LABEL,,,,1
36,2,,172171-03750, ,LABEL, ,,,2,,,,,,.5555555

1

1

1
2
3
4
5
6
6
7

37,2,,172171-03760, ,LABEL,,,,
38,2,,172171-03770, ,LABEL,,,,
39,2,,172171-03780, ,LABEL ,, ,,1,,,..:.5555555

40,2, ,172171-03790, ,""LABEL, RADIATOR",,,.1,,...55555355>5



(AS)
) (AS)

RHLNo. 1 RELNO.20540%8a8.59,

29 linc.2 ~ 40
oy 7
75U 10 40
AIR CLEANER
2524

12

STVI—4
RADIATOR

6

Ry FRER A -4 VvF
BONMET INSIDE STARTING SWITCH

; 37—l SN0

ik, SRBAND. TR
MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS STAMPED INTD

THIS LOCATION

MACHINE SERIAL NO.
1S STAMPED INTQ 16
THES LOCATION




»1,,772171-03250, ,"LABEL ASSY"™,,.1,,,.5555555555>
,2,,172171-03151, ,LABEL,,,1,,,,,,.55555555
,2,,172519-03150, ,"LABEL, ACCEL",,,1,,,,,5.55555555
,2,,172171-03161, ,LABEL,,.1,,,,,,5:555555>
,2,,172141-03440, ,LABEL,,,1,,,,,,55555555>
,2,,172168-03300, ,"LABEL, SELECT",.,.,1,...55555355555
-1,2,,172168-03301, ,"LABEL, SELECT",,,1,,,,N,,,,,,,M31481,,,,
,2,,172171-03730, ,LABEL, ,,2,,,,,,,55555555
8,2,,172171-03810, ,LABEL, ,,1,,,,.,,55555555
9,2,,172171-03261, ,"LABEL ,BOOM™, ,,1,,,,,,55555555>
10,2,,172171-03800, ,LABEL, ,,1,,,,,5555555555
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,,1,,,5555535555535
12,2,,172141-03360, ,""LABEL, START SWITCH",,,1,,,5555535555535
13,2,,172171-03520, ,"LABEL, OIL/WATER",,.,1,,,.5555555355>5
14,2,,172165-03500, ,"LABEL,GREASE FEED",,,1,,,.55535555355>5
15,2,,172171-03510, ,"LABEL, GREASE",,.,1,,..55555355553
16,2,,172171-03261, ,""LABEL ,BOOM™, , ,2,,,5555355535535»
17,2,,172168-03211, ,LABEL,,,1,,,,,5.55555555
18,2,,172171-03500, ,LABEL,,,1,,,,,,55555555>
19,2,,22857-300050, ,""'SCREW 3X 5",,.,4,,.55535555335224
20,2,,172155-03790, ,LABEL, ,,1,,,,,5555555555
21,2,,933112-52100, ,"LABEL, FUEL",,,1,,,,,55535555535
22,2,,172125-03950, ,"LABEL, AIR CLEANER",,.,1,,,.555553555553
23,2,,124764-44810, ,"LABEL, SUB-TANK",,,1,,,.5555555355>5
24,2,,121120-44800, ,"LABEL, RADIATOR", ,,1,,,.5555555955>5
25,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,.,1,...:5255353554
26,2,,172151-03540, ,"LABEL,PATTERN A", ,,1,,,.55555555555
27,2,,172147-03210, ,LABEL, ,,1,,,,.,555555555
28,2,,172165-03230, ,"LABEL, P.T.0.",,,1,,,,.:.55555555
28-1,2,,172165-03231, ,""LABEL, P.T.O.",,,1,,,,N,,,,,,,M31481,,,,
29,2,,172183-03280, ,"LABEL, LOCK",,,2,,,.W,,,,,,,M31321,,,,
30,2,,172168-03270, ,LABEL, ,,1,,,,,5555555555
31,2,,172165-03141, ,"LABEL ,FRONT", ,,1,,,.555555595 55
32,2,,172171-03700, ,LABEL ,,,1,,,,..555555555
33,2,,172171-03710, ,LABEL, ,,1
34,2,,172171-03720, ,LABEL, ,,1
35,2,,172171-03740, ,LABEL, ,,1,,,,.,555555555
36,2,,172171-03750, ,LABEL ,,.,2,,,,..:.5555555

1

1

1
2
3
4
5
6
6
7

37,2,,172171-03760, ,LABEL, ,,
38,2,,172171-03770, ,LABEL,,,1,,,,,,:5555555>
39,2,,172171-03780, ,LABEL,,,1,,,,,5555555555
40,2,,172171-03790, ,"LABEL, RADIATOR",,,1,,,:555535555535



(F
Fig. %{ﬁéEL (CANOPY

[ ===,

PERD nER3
28 @EWEI;’ %au @ v@wsﬁ” FRON B

v/E) (EX)
) EX)

BHLNo.l I ARHLNo.2 /3402844,
line. 2 ~ 40

_er'm

Rky FAE A9—=XLvF

BONNET INSIDE STARTING S¥|TCH
© © 3 18 37 34 20

J [ ) eeae
° PEED @ hSRE T

ﬁEUED FROM @@EWED FRON ®
v i
~=® R
”/ \ \3 5 0000
14
S 4 m MrERD

QE@[;D%@ © 95\150 FRON ©

k. BMNO STRIG M mEN. Tamam | 36

MACHINE SER{AL NO. & 33 38 MACHINE SERJAL NOD.

ENGINE SERIAL NO. 'S STAMPED INTO | 16

IS STAMPED INTO THIS LOCAT|ON S

THIS LOCAT ION

= 35
32
@mrca3
VIEWED FRON @

IP2U—F SU¥T—%
AIR CLEANER RADIATOR

7
D
o




,,772141-05100, ,"TOOL SET",1,1,1,1,,,,.553555535
»»,933110-90000, ,"BAG, TOOL",1,1,1,1,,,,,55555555>
,»,172614-38300, ,"PIN 5X45, LOCK",4,4,4,4,,,,,,35535533>»
,»,104200-92350, ,"DRIVER, SCREW",1,1,1,1,,,,.555555555
,»,119640-92750, ,""WRENCH, FILTER",1,1,1,1,,,,,55555555>
2,,22417-800500, ,""COTTER PIN
8.0X50",4,4,4,4,,,2,,,M31297, ,M31297, ,M31297, ,M31297, ,
7,2,,28110-080100, ,"WRENCH 8X10",1,1,1,1,,,,,55555555>»
8,2,,28110-120140, ,"WRENCH 12X14",1,1,1,1,,,,,5355535532>»
8-1,2,,28110-120140, ,""WRENCH
12X14",2,2,2,2,,,K,, ,M31297, ,M31297, ,M31297, ,M31297,,
9,2,,28110-170190, ,"WRENCH 17X19",1,1,1,1,,,,,,5555555>»
10,2,,28110-220240, ,""WRENCH 22X24",1,1,1,1,,,,,535555535>»
11,2,,28110-270300, ,""WRENCH 27X30",1,1,1,1,,,,5555555555
12,2,,28110-320360, ,""WRENCH
32X36',1,1,1,1,,,Z,,,M31274, ,M31274, ,M31274, ,M31274,,
13,2,,28150-080000, ,""BAR WRENCH 8",1,1,1,1,,,,,555555555
14,2,,28227-271400, ,""BOX WRENCH 27X140",1,1,1,1,,,,,55555555>»
15,2,,28230-120250, ,"TURNING HANDLE™,1,1,1,1,,,,,,5555555>
16,2,,933110-09700, ,""HOSE, GREASE",1,1,1,1,,,.:555555535
17,2, ,933110-09800, ,""GUN 800, GREASE™,1,1,1,1,,.,..,2555555>»
18,2,,933171-00470, ,"PLIERS 200",1,1,1,1,,,,,555555555
19,2,,172122-05100, ,NOZZLE,1,1,1,1,,,,,53555535>»

1,1
2,2
3,2
4,2
5,2
6



9%
Fig. TOOL
RHULNo. 11 RELNO.2 25192847,

/’




,,172171-11300, ,"PIPE TAIL",1,1,1,1,,,,,,5555555>
,,119831_13580,,CLAMP,l,l,l,l,,,,,,,,,,,,,,
? ,22117_080000, ,l'WASHER 8",1,1,1,1, 7% 9%%%3%%3%3%3%73%3%3

,,22217-080000, ,"'SPRING WASHER 8",1,1,1,1,,,,,.55535555
,,26106-080552, ,""BOLT M 8X 55 PLATED",1,1,1,1,,,,,55555555>
,»,26706-080002, ,"NUT M 8",1,1,1,1,,,,,55555555>
,,172171-11500, ,""HOSE,AIR CLEANER",1,1,1,1,,,,,5535555535
»»23000-070000, ,"CLAMP 70",1,1,1,1,,,,,,,5555555
,»,194250-51660, ,""BAND 250",1,1,1,1,,,,5555555555

O©CoOoO~NOOUTAWNER

1
1
1
1
1
1
1
1
1



_ 1 B8 & B
Fig. INLET HOSE & EXHAUST PIPE

REFER TO ENGINE FIG.5

( IF2)—
AR cLEANER

6
LY "
\ SILENCER %
u

REFER TO ENGINE FiG.6




1,1,,172165-12100, ,"LEVER ASSY, ACCEL.",1,1,1,1,,,,.,5555555>
1A,2,,172165-12140, ,GRIP,1,1,1,1,,,W,,,*1996.05, ,*1996.05, ,*1996.05, ,*1996.05, ,
2,1,,172168-12100, ,""CABLE F,ACCELERATOR",1,,1,,,,,55535555535
3,1,,172137-12270, ,""JOINT, CABLE",1,1,1,1,,,.,.555555555
4,1,,172141-12280, ,"CLAMP, ACCEL WIRE™,1,1,1,1,,,,,55555555>
5,1,,172113-12521,,"PIN, CABLE",1,1,1,1,,,,,,5555555>»
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,5553525535
7,1,,1A1040-56900,,"PIN 6X 17",1,1,1,1,,,,,55555555>»
8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,1,1,,,,,55555255>
9,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,2,2,,,,,535555355>5

10,1, ,22217-080000, ,""SPRING WASHER 8",2,2,2,2,,,,55535235535
11,1,,26013-100302, ,""BOLT M10X 30",2,2,2,2,,,,55355535535>»
12,1,,26116-080162, ,""BOLT M 8X 16 PLATED",2,2,2,2,,,,.,553555535
13,1,,172168-12110, ,"CABLE,ACCEL(S)",,1,,1,,,,:555555535
14,1,,172168-12150, ,"LEVER,ACCEL(EP)",,1,,1,,,,1,,,555555>
14-1,1,,172179-12100, ,"LEVER,ACCEL", ,1,,1,,,N,1,,,,M31481,,,,M31481,,
15,2,,172165-12140, ,GRIP, ,1,,1,,,W,1,,,,*1996.05, ,,,*1996.05, ,



ZOY kLA—H

FRONT LEVER SPEC.

£ BlLsi—{id

SIDE LEVER SPEC.

OO0~

LOUNTRY JJ PIA SIE X

APPLT-
CATION

A—2Z F5 Y P

AUSTRALIA SPEC,




,1,,196420-02310, ,""ABSORBER, SHOCK",2,2,2,2,,,,5535535535>5
,1,,172146-13100, ,BRACKET,1,1,1,1,,,,,5.555555>
-1,1,,172146-13101, ,BRACKET,1,1,1,1,,,N,, ,M31258, ,M31258, ,M31258, ,M31258, ,
,1,,172168-13100, ,"MOUNT(R), ENGINE™,1,1,1,1,,,,,,55555545
-1,1,,172168-13101, ,""MOUNT(R),
NGINE™,1,1,1,1,,,R,,,M31274, ,M31274, ,M31274, ,M31274,,
,1,,172146-13110, ,BRACKET,1,1,1,1,,,,,,.555555>
-1,1,,172146-13111, ,BRACKET,1,1,1,1,,,N,, ,M31258, ,M31258, ,M31258, ,M31258, ,
5,1,,172168-13120, ,""MOUNT(L), ENGINE",1,1,1,1,,,,,,5555555>5
6,1,,172168-13150, ,BRACHET,2,2,2,2,,,,5535555355>»
7,1,,172168-13180, ,""BRACKET COMP.,ENGINE",2,2,2,2,,,,,,35535555>»
7-1,1,,172168-13181, ,""BRACKET
COMP.,ENGINE",2,2,2,2,,,R,,,M31274, ,M31274, ,M31274, ,M31274,,
8,1,,172162-13200, ,"BOLT M10X30",8,8,8,8,,,,.3555535555
9,1,,172124-13230, ,"'STOPPER, ENGINE",3,3,3,3,,,,.5555355555
10,1,,172131-37170, ,""BOLT M12X 30",6,6,6,6,,,,5535555555>»
11,1,,172137-46040, ,"'SEAT, SPRING",8,8,8,8,,,.,555555555>»
12,1,,22217-100000, ,""SPRING WASHER 10",8,8,8,8,,,,55535555535
13,1,,22217-120000, ,""WASHER 12,SPRING",6,6,6,6,,,,55553555555
14,1,,22217-120000, ,""WASHER 12,SPRING",8,8,8,8,,,.:555555535
15,1,,26013-100252, ,""BOLT W/WASHER M10X25",6,6,6,6,,,5355555555135
16,1,,26013-120302, ,"'BOLT W/WASHER M12X30",8,8,8,8,,,55555552355
17,1, ,26716-120002, ,"'NUT M12",8,8,8,8,,,.5535555555>»
18,1,,172168-13250, ,"ABSORBER,SHOCK 180",2,2,2,2,,,,,52555355>5

1
2
2
3
3
E
4
4



[B#
PREVIOUS 7

7]
1'*?!
/



,1,,172171-13300, ,""MOUNT(R), RADIATOR",1,1,1,1,,,,5555535355>
,1,,172122-13310, ,""MOUNT, RADIATOR"™,4,4,4,4,,,,,53555533>5
,1,,172171-13330, ,"PLATE, RADIATOR™,1,1,1,1,,,,,55555555>»
,1,,172171-13340, ,"MOUNT L CMP,RADIATOR",1,1,1,1,,,,,,5555555>
»1,,172171-13410, ,BRACKET,1,1,1,1,,,,,,,555555>
,1,,172171-13450, ,""HOSE 7X750",1,1,1,1,,,,,555555555
,1,,172171-13451, ,""HOSE 7X750",1,1,1,1,,,S,,,M31274, ,M31274, ,M31274, ,M31274, ,
,1,,172124-14650, ,""HOSE L=1100,
L*,1,1,1,1,,,N,,,M31361, ,M31361, ,M31361, ,M31361, ,
,,172312-13430, ,""HOSE(A) , DRAIN",1,1,1,1,,,,,,,:55555>
,1,,172171-13460, ,""HOSE 7X560",1,1,1,1,,,S,,,M31274, ,M31274, ,M31274, ,M31274, ,
,1,,172171-13461, ,""HOSE
.5x13",1,1,1,1,,,N,,,M31361, ,M31361, ,M31361, ,M31361, ,
8,1,,121468-44510, ,"'SUB-TANK ASSY",1,1,1,1,,,,.55555355>5
9,2,,121470-44521, ,"'BODY,SUB-TANK" ,1,1,1,1,,,,.55555955>5
10,2,,121450-44531, ,CAP,1,1,1,1,,,,,55555555>
11,2,,121468-44540, ,"PLUG, SUB-TANK",1,1,1,1,,,,,555555535
12,2,,124450-44560, ,CLAMP,1,1,1,1,,,,,55555555>
13,2,,121470-44581, ,GASKET,1,1,1,1,,,,55553555555
14,2,,23065-070130, ,"PIPE 7X 130",1,1,1,1,,,.:555555535

15,1, ,121470-44540, ,"LABEL, SUB-TANK",1,1,1,1,,,...2555555>»
16,1, ,119831-44550, ,RADIATOR,1,1,1,1,,,,,5535555535
16-1,1,,119831-44551, ,RADIATOR,1,1,1,1,,,R,, ,M30686, ,M30686, ,M30686, ,M30686, ,
17,2,,124450-44590, ,""CAP, RADIATOR",1,1,1,1,,,..55555255>5
17A,2,,121250-44590, ,CLAMP,2,2,2,2, ,,,35535522335
17B,2,,119831-44650, ,"'RADIATOR SUB-ASSY.",1,1,1,1,,.,.553525533
17C,2,,119831-44660, ,SHROUD,1,1,1,1,,,,,555555555
17D,2,,119831-44670, ,"'RUBBER PIPE",1,1,1,1,,,,,,5555555>»
17E,2,,124450-44800, ,"LABEL, RADIATOR",1,1,1,1,,,,:5553555535
17F,2,,26014-080162, ,"BOLT M 8X 16",4,4,4.,4,,,..52552235>5
18,1,,119831-44570, ,"NET, WIRE",1,1,1,1,,.,..,.555555>»
19,1,,119831-49010, ,"PIPE (A), C. WATER",1,1,1,1,,,,,55555355>
20,1,,119831-49020, ,PIPE(B)C.WATER, ,,1,1,,,,.555555545
21,1,,119831-49040, ,PIPE(B)C.WATER,1,1,,,,,.5555555595
22,1,,119831-49050, ,PIPE(B)C.WATER,1,1,,,,555555555535
23,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,1,1,,,,.55555355>
25,2,,121250-49121, ,PLUG,1,1,1,1,,,,,,,5555555
26,2,,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,,,.,55555955>
27,1,,124766-59050, ,"CLAMP 12",4,4,4.,4,,,,,,:555255>»
28,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,2,2,,,,.355535224
29,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,,,535555335525
30,1,,23010-038000, ,"CLAMP 38",4,4,4,4,,,,,553525535
31,1,,26013-060202, ,"BOLT M 6X 20",2,2,2,2,,,,5535552355>5
32,1,,26013-080162, ,"'BOLT W/WASHER M8X16',4,4,4,4,,,,5555223335
33,1,,26013-080162, ,"'BOLT W/WASHER M8X16',2,2,2,2,,,,55555353535
34,1,,26013-100202, ,"'BOLT W/WASHER M10X20',3,3,3,3,,5555555353525
34-1,1,,26013-100202, ,"'BOLT W/WASHER
M10x20",4.,4,4.4,,.K,, ,M30866, ,M30866, ,M30866, ,M30866, ,
35,1,,26013-080162, ,"'BOLT W/WASHER M8X16',2,2,2,2,,,,5555553555
36,1, ,26051-080002, ,"NUT M 8",8,8,8,8,,,,,,,555555>
37,1,,933168-55770, ,""BAND 146',1,1,1,1,,,Z,,,M30866, ,M30866, ,M30866, ,M30866, ,
38,1,,121250-44590, ,CLAMP,2,2,2,2,,,Z,,,M30686, ,M30686, ,M30686, ,M30686, ,
39,1,,172171-13500, ,"GUIDE,DRAIN
HOSE"™,1,1,1,1,,,Z,, ,M30866, ,M30866, ,M30866, ,M30866, ,

40,1, ,172171-13510, ,"HOSE,GUIDE",2,2,2,2,,,Z,,,M30866, ,M30866, ,M30866, ,M30866, ,
41,1,,26013-100252, ,""BOLT W/WASHER
mMiox2s5*,1,1,1,1,,,Z,,,M30866, ,M30866, ,M30866, ,M30866, ,
42,1,,933152-09280, ,"BAND 170",1,1,,,,,,.555555555

43,1, ,933152-09280, ,"BAND 170", ,,1,1,,,,,,.555555>

44,1, ,1A1380-58050, ,""GROMMET
16X20X4.5",2,2,2,2,,,W,, ,M30866, ,M30866, ,M30866, ,M30866, ,

1
2
E
1
1
2



22
42

REFER TO FIG.20

30

EX PRl |
CANOPY SPEC.
20
43
30

19 ¥

=]
1? PRE%IUUS

%//ﬂl’f"ffﬂﬂ///////’”/\ 3

WALET S ST T T RN ARG

16

= o
AMEIIRRARAR A
ATTRRALANY ™
ANNURNARAY \
JRRAAARN
A
4 Y/

S CUILLAANRRNS

TIIITLEY

1H#
PREVIOUS




1A,1,,772171-14100, ,"TANK ASSY",1,1,1,1,,,,,,2555555>»
1B,1,,772171-14100-1, ,"TANK ASSY, FUEL",1,1,1,1,,,,,,5555555>»
2,2,,104200-11920, ,C0CK,1,1,1,1,,,,555555555>5
3,2,,172162-14180, ,""GAUGE UNIT,FUEL",1,1,1,1,,,,,,5,555555
4,2,,172162-14200, ,GASKET,1,1,1,1,,,,,,55555555
6,3,,172171-14150, ,"RUBBER,SEAL",1,1,1,1,,,,.,553555535
7,3,,172168-14220,,"SEAL A,CR SPONGE",1,1,1,1,,,,,555555555
8,3,,172168-14240, ,"'SEAL B,CR SPONGE',2,2,2,2,,,,,3553553523
9,2,,172141-14260, ,FLOAT,1,1,1,1,,,,,,.555555>
10,2,,172122-14300, ,"'CAP, FUEL TANK",1,1,1,1,,,,,.5555355>
11,3, ,105430-55070, ,GASKET ,1,1,1,1,,,,,53555555>»
12,2,,26557-050122, ,""SCREW M 5X 12",5,5,5,5,,,,,555555555
13,2,,172142-14420, ,"PIPE, FUEL",1,1,1,1,,,,,.55555555
13-1,2,,172142-14421, ,""HOSE, FUEL
GAUGE",1,1,1,1,,,N,,,M31361, ,M31361, ,M31361, ,M31361,,
14,2,,101504-55101, ,""STRAINER,FUEL INLET",1,1,1,1,,,,,555555555
15,2,,22217-050000, ,""SPRING WASHER 5",5,5,5,5,,,,.5535555535
16,2, ,23010-014000, ,""CLAMP 14',2,2,2,2,,,,53553533523
17,1,,172142-14320, ,""GAUGE, FUEL",1,1,1,1,,,,,.55555555
18,1,,194145-04810, ,""WASHER 10",6,6,6,6,,,,555555555>5

19,1, ,22217-100000, ,""SPRING WASHER 10",6,6,6,6,,,,.5535555535
20,1,,23080-013000, ,"CLAMP 13,HOSE",1,1,1,1,,,,.,5535555535
21,1,,26116-100252, ,""BOLT M10X 25 PLATED",6,6,6,6,,,,5535555555>»
22,1,,172171-14600, ,"HOSE 800",1,1,1,1,,,,,,5555955>
23,1,,172142-14620, ,""HOSE L750, FUEL",1,1,1,1,,,,.555555545
24,1,,172126-16540, ,""CLAMP 10X70",1,1,1,1,..,...2555555>»
25,1,,129335-55700, ,"SEPARATOR, WATER",1,1,1,1,,,,.45535555535
26,2,,104200-55321, ,"VALVE, TAPER",1,1,1,1,,,,,.55555555
27,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,1,1,,,.,.5553555535
28,2,,104200-55341, ,""HANDLE, COCK",1,1,1,1,,,,.55555955>5
29,2,,124064-55510, ,""BOWL, FUEL STRAINER"™,1,1,1.,1,.....,2555555>»
30,2,,102103-55520, ,0-RING,1,1,1,1,,,,,.553555554
31,2,,110250-55610, ,"RING, RETAINING",1,1,1,1,,,,.555555555
32,2,,121257-55720, ,"SPRING, SCREEN",1,1,1,1,,,,,.5.555555
33,2,,121257-55731, ,FLOAT,1,1,1,1,,,,:55555552
35,2,,101720-55750, ,"PLUG 6",2,2,2,2,,,,53555535523
36,2,,104200-55750, ,"SCREW M 4",1,1,1,1,,,,,,3555555>»
37,2,,171081-55910, ,SCREEN,1,1,1,1,,,,,,5555555>»
38,2,,23418-060000, ,"GASKET 6, NYLON",2,2,2,2,,,,:5553555535
39,2,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,,,,:55555293>
40,1, ,124766-59050, ,""CLAMP 12",6,6,6,6,,,,5535555555>»
41,1,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,,,,,55555555>
42,1, ,26116-080652, ,""BOLT M 8X 65 PLATED",1,1,1,1,,,..55555955>»
43,1, ,194440-51620, ,""CLAMP, WIRE HARNESS",1,1,1,1,,,..,5555455>
44,1, ,172171-14610, ,""HOSE 260,FUEL",1,1,1,1,,,,,.55535554

45,1, ,172171-14300, ,W-CLAMP,1,1,1,1,,,,,5555355555
46,1,,172168-14270, ,""COVER ASSY",,1,,1,,..1,,..555554

47,1, ,22217-080000, ,"SPRING WASHER 8",,2,,2,,,.1,,..55455>
48,1, ,26116-080162, ,""BOLT M 8X 16 PLATED",.,2,.2,,,.,1..,.:55555



1 4 B
Fig. FUEL TANK & FUEL PIPE

RHEUNo. 1k RHELNo.(1)
holbEEAET,

] inc.(1)~16

+—2 I-i')?’d:ﬁ%

ki N A N
A S

SIDE LEVER SPEC, 47|

A= 7T HER
AUSTRALIA SPEC,
4[/,{__

HA B
SIDE LEVER SPEG,

16—




,1,,172142-16100, ,""CORD(+), BATTERY",1,1,1,1,,,,55555555135
,1,,172168-16100, ,BATTERY,1,1,1,1,,,,,555555555
-1,1,,172168-16101, ,BATTERY,1,1,1,1,,,R,, ,M31194, ,M31194, ,M31194, ,M31194,,
,1,,172142-16110,,"CORD(-), BATTERY",1,1,1,1,,,,55355523555>5
,1,,194432-51550, ,"COVER, BATTERY",1,1,1,1,,,,,555555555
5,1,,22137-100000, ,""WASHER 10,POLISHED",1,1,1,1,,,,,5553555555
6,1,,22217-080000, ,"SPRING WASHER 8'",1,1,1,1,,,,,555555555
7,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,,555555555
8,1,,26716-080002, ,"NUT M 8",1,1,1,1,,,,,,,555555>
9,1,,26716-100002, ,"'NUT M10",1,1,1,1,,,,,555555555
10,1,,172168-16300, ,""CLAMP, BATTERY",1,1,1,1,,,,.,553555535
11,1,,22157-080000, ,"WASHER 8",2,2,2,2,,,,5535535533>»
12,1,,26716-080002, ,""NUT M 8",4,4,4,4,,,,,,35535535>»
13,1,,933171-15710, ,"'ROD(B), BATTERY FIX",2,2,2,2,,,,53555332235

1
2
2
3
4



fio. 19 B eny




»1,,172168-16500, ,HARNESS(A),1,,1,,,,..555552555
,1,,172168-16510, ,HARNESS(B) ,1,,1,,,,,5555555555
-1,1,,172168-16511, ,""HARNESS (B), WIRE",1,,1,,,,S,,,M31481,,,,M31481,,,,
»1,,172168-16520, ,"HARNESS C",1,,1,,,,,,:55555555
»1,,172165-16530, ,"HARNESS D",1,,1,,,,,,555555555
5,1,,172126-16540, ,""CLAMP 10X70",2,,2,,,555553535535
6,1,,172122-16570, ,"LINK, FUSIBLE",1,,1,,,,,5555555535
7,1,,194250-51660, ,"BAND 250",1,,1,,,,,,55555555>
8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",1,.,1,,,.,5555535555
9,1,,22137-100000, ,""WASHER 10,POLISHED",1,,1,,,,.5555555535

10,1, ,22137-120000, ,""WASHER 12,POLISHED",2,,2,,,:555535235535
11,1,,22217-100000, ,""SPRING WASHER 10",2,,2,,,,55553555535
12,1,,22217-100000, ,""SPRING WASHER 10",1,,1,,,,,5555555535
13,1,,22217-120000, ,"WASHER 12,SPRING",2,,2,,,.,:5535555255>5
14,1,,26116-100162, ,"'BOLT M10X 16 PLATED,1,,1,,,.5555555955>5
15,1, ,26116-100162, ,""BOLT M10X 16 PLATED",2,,2,,..55535535535>5
16,1, ,26116-120162, ,""BOLT M12X 16 PLATED,2,,2,,,5555355535535>5
17,1, ,29311-515000, ,""GROMMET 51X5",1,,1,,,,55555355555
18,1,,933168-55770, ,""BAND 146",5,,5,,,.55535555355>5
18-1,1,,933168-55770, ,""BAND 146",3,,3,,,,K,,,M30891,,,,M30891,,,,
19,1,,933171-15801, ,"WIRE, EARTH",1,.,1,,...553555553>»
20,1,,172162-17100, ,"'BOX ASSY, INDICATOR"™,1,,1,,,.,55555555554
20-1,1,,172162-17101, ,""BOX ASSY, INDICATOR",1,,1,,,,N,,,M31361,,,,M31361,,,,
21,2,,172162-17130, ,HOURMETER, 1, ,1,,,,W,,,M31361, ,, ,M31361,,,,
22,2,,172162-17120, ,VALVE,4,.,4, ,,,.,,.55555555

23,1,,172168-17100, ,""BRACKET ASSY, ELEC.",1,.,1,...:5355353554
24,1,,172168-17120, ,""'BRACKET ASSY, TIMER"™,1,,1,,,,55555555554
25,1,,172141-17141, ,""UNIT, CHECKER",1,,1,,,,55555535555>»
26,1,,172141-17150, ,BUZZER,1, .1, ,,,,,55555555>
27,1,,172141-17160, ,"BOX, FUSE™,1,.1,,,,.5:5555555>
27-1,1,,172141-17161, ,"'BOX, FUSE",1,,1,,,,N,,,M31066,,,,M31066,,,,
28,2,,29411-050000, ,"FUSE ( 5A),CARTRIDGE",1,,1,,,,Z,,,M31066, ,,,M31066,,,,
29,2,,29411-100000, ,"FUSE (10A),CARTRIDGE",2,,2,,,,Z,,,M31066,,,,M31066,,,,
30,2,,29411-150000, ,"FUSE (15A) ,CARTRIDGE",2,,2,,,,.:555555543
30-1,2,,29411-150000, ,"FUSE (15A),CARTRIDGE",5,,5,,,,K,,,M31066, ,,,M31066, ,,,
31,1,,172141-17190, ,"SWITCH, WORK LAMP™,1,.,1,,,,.5555555535
32,2,,172141-17230, ,"'BULB 24V- 6W",1,,1,,,,,.5535555535
33,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,.,1,,,...555535555
34,2,,29220-788200, ,BULB,1,,1,,,,,5555555555

35,1,,119247-77100, ,"RELAY, SAFETY",1,.1,..,.:5555555235
36,1,,119640-77711, ,"LIMITER,CURRENT",1,,1,,,,55555553555>5
37,1,,121522-77721, ,"" INDICATOR, CHARGING™,1,,1,,,,555553555554
38,1,,119650-77910, ,""RELAY, GROW",1,,1,,,.,:.555555955>5
41,1,,119632-77920, ,TIMER,1,.1,,,,,,55555555>

42,1, ,22137-060000, ,""WASHER 6, POLISHED",2,,2,,,,:555555355>5
43,1, ,22137-060000, ,""WASHER 6, POLISHED,1,,1,,,,55555553555>5
44,1,,22137-060000, ,"WASHER 6, POLISHED",2,,2,,,,.5535555535>5
45,1, ,22137-060000, ,""WASHER 6, POLISHED",1,,1,,,.,..55555555>5
46,1, ,933168-55770, ,""BAND 146",1,.,1,,,,.,:5553555535

47,1, ,22217-080000, ,"SPRING WASHER 8",2,.2,,,,.35555352535

48,1, ,22217-080000, ,"SPRING WASHER 8",2,.,2,,,,555553552335
49,1,,22217-100000, ,"SPRING WASHER 10",3,,3,,,.55555355524
50,1,,26013-060122, ,"BOLT M 6X 12",2,.2,,,,,5355535255
51,1,,26022-050162, ,"SCREW M 5X 16",2,,2,,,,5555535523
52,1,,26022-060122, ,"SCREW M 6X 12",1,,1,,,,.3555555593>
53,1,,26022-060122, ,"SCREW M 6X 12",1,,1,,,,55555555535
54,1,,26022-060122, ,""'SCREW M 6X 12",2,,2,,,,55535235533>»
55,1,,26022-060162, ,"SCREW M 6X 16",1,,1,,,,.55553555535
56,1,,26022-060162, ,"SCREW M 6X 16",1,,1,,,,.,55553555535
57,1,,26022-060162, ,""SCREW M 6X 16",1,,1,,,,.5555555535

58,1, ,26022-060252, ,""SCREW M 6X 25",2,,2,,,,555535552335
59,1,,26589-040202, ,""'SCREW M4 ,BINDING",4,,4,,,,55535535535>»
60,1,,26116-080162, ,""BOLT M 8X 16 PLATED",2,,2,,,.:555555255>5

1
2
2
3
4

===



61,1,,26116-080162, ,"'BOLT M 8X 16 PLATED",2,.,2,,,.,553555355555
62,1,,26716-100002, ,"NUT M10™,3,,3,,,,,5555555555
63,1,,933110-00100, ,"SWITCH ASSY, STARTER™,1,,1,,,.,,55535555535
65,2,,933110-00301, ,"KEY ASSY",1,.,1,,..,53555335555

66,1, ,933110-05300, ,HORN,1,,1,,,,,555555555>
67,1,,933113-15900, ,""COVER, SWITCH TERMI.",1,,1,,,,,.555555555



14— !

]92——@ RER T?NF;I'G.ZI-SH N,
\‘E\\\ x@ 2-1
-d p

. ""‘U\_>\ - f\ 2
>,




»1,,172168-16500, ,HARNESS(A),,1,.1,,,...55552555
,1,,172168-16510, ,HARNESS(B) ,,1,,1,,,,,555555555
-1,1,,172168-16511, ,""HARNESS (B), WIRE",,1,,1,,,S,,,,,M31512,,,,M31512,,
»1,,172168-16520, ,"HARNESS C”,,1,,1,,,,,,.5555555
»1,,172165-16530, ,"HARNESS D", ,1,,1,,,,,,,555555>
5,1,,172126-16540, ,""CLAMP 10X70",,2,,2,,:5555353553
6,1,,172122-16570, ,"LINK, FUSIBLE",,1,,1,,,,55535555535
7,1,,194250-51660, ,"BAND  250",,1,,1,,,,,55555555>
8,1,,1A1380-58050, ,"GROMMET 16X20X4.5",,1,,1,,.,,.555535555
9,1,,22137-100000, ,""WASHER 10,POLISHED",,1,,1,,,.,5555555555

10,1, ,22137-120000, ,""WASHER 12,POLISHED",.,2,,2,,,,55535235535
11,1,,22217-100000, ,""SPRING WASHER 10", ,2,,2,,,,5553555535
12,1,,22217-100000, ,""SPRING WASHER 10", ,1,,1,,,,55535555535
13,1,,22217-120000, ,"WASHER 12,SPRING",.2,,2,,,,,55555355>5
14,1,,26116-100162, ,"'BOLT M10X 16 PLATED",,1,.,1,,.,.555555955>5
15,1, ,26116-100162, ,""BOLT M10X 16 PLATED",.,2,.2,.,..55355535535>5
16,1, ,26116-120162, ,""BOLT M12X 16 PLATED",,2,.,2,,,555355535535>5
17,1, ,29311-515000, ,""GROMMET 51X5",,1,,1,,,,,5553555555
18,1,,933168-55770, ,""BAND 146",.,5,.5,,,55535555355>5
18-1,1,,933168-55770, ,""BAND 146", ,3,,3,,,K,,,,,M30891, ,,,M30891,,
19,1,,933171-15801, ,"WIRE, EARTH",,1,.1,.....2555555>»
20,1,,172162-17100, ,"'BOX ASSY, INDICATOR™,,1,,1,,,,,555555555
20-1,1,,172162-17101, ,""BOX ASSY, INDICATOR",,1,,1,,,N,,,,,M31361,,,,M31361,,
21,2,,172162-17130, ,HOURMETER, ,1,,1,,,W,,,,,M31361,,,,M31361, ,
22,2,,172162-17120, ,VALVE, ,4, .4, ,,,,,,,55555>

23,1,,172168-17100, ,""BRACKET ASSY, ELEC.",.1,.1,.,...:55355554
24,1,,172168-17120, ,""BRACKET ASSY, TIMER"™,,1,,1,,,,,555555554
25,1,,172141-17141, ,"'UNIT, CHECKER",,1,,1,,,.,555555555>»
26,1,,172141-17150, ,BUZZER, ,1,,1,,,,,5:555555>
27,1,,172141-17160, ,"BOX, FUSE™,,1,,1,,,.,,.555555>
27-1,1,,172141-17161, ,"'BOX, FUSE",,1,,1,,.,N,,,,,M31066,,,,M31066,,
28,2,,29411-050000, ,"FUSE ( 5A),CARTRIDGE",,1,,1,,,Z,,,,,M31066,,,,M31066, ,
29,2,,29411-100000, ,"FUSE (10A),CARTRIDGE",,2,,2,,,Z,,,,,M31066,,,,M31066, ,
30,2,,29411-150000, ,"FUSE (15A) ,CARTRIDGE", ,2,,2,,,,:3555555543
30-1,2,,29411-150000, ,"FUSE (15A),CARTRIDGE",,5,,5,,,K,,,,,M31066, ,,,M31066, ,
31,1,,172141-17190, ,"SWITCH, WORK LAMP™,,1,,1,,,.5555555555
32,2,,172141-17230, ,"'BULB 24V- 6W",,1,,1,,,,.5535555535
33,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",,1,.1,,.,.:55535555
34,2,,29220-788200, ,BULB, ,1,,1,,,,.,.5555555

35,1,,119247-77100, ,"RELAY, SAFETY",.,1,,1,.,.:5553555535
36,1,,119640-77711, ,"LIMITER,CURRENT", ,1,,1,,,,,55555555>5
37,1,,121522-77721, ,"" INDICATOR, CHARGING",,1,,1,,,,,555555555
38,1,,119650-77910, ,""RELAY, GROW",,1,.,1,,,.,55555255>5
41,1,,119632-77920, ,TIMER, ,1,.1,,,,,5:555555>

42,1, ,22137-060000, ,""WASHER 6, POLISHED",.2,.,2,,,,,535555355>5
43,1, ,22137-060000, ,""WASHER 6, POLISHED",,1,,1,,,,,55555555>5
44,1,,22137-060000, ,"WASHER 6, POLISHED",,2,,2,,,.5535555535>5
45,1, ,22137-060000, ,""WASHER 6, POLISHED",.,1,.,1,,,.,,5555555>
46,1, ,933168-55770, ,""BAND 146",,1,,1,,,.,:5553555535

47,1, ,22217-080000, ,""SPRING WASHER 8",.,2,,2,,,.355553555535

48,1, ,22217-080000, ,"SPRING WASHER 8",,2,,2,,,.55553552335
49,1,,22217-100000, ,"SPRING WASHER 10",,3,.3,,.,55555355524
50,1,,26013-060122, ,"BOLT M 6X 12",,2,,2,,,,5355535255
51,1,,26022-050162, ,"SCREW M 5X 16",,2,,2,,,.,:555355235
52,1,,26022-060122, ,"SCREW M 6X 12",,1,,1,,,.355553555235
53,1,,26022-060122, ,"SCREW M 6X 12",,1,,1,,,,555555553>
54,1,,26022-060122, ,""'SCREW M 6X 12",,2,,2,,,.,55355535533>»
55,1,,26022-060162, ,"SCREW M 6X 16",,1,,1,,,.,55553555555
56,1,,26022-060162, ,"SCREW M 6X 16",,1,,1,,,,55553555555
57,1,,26022-060162, ,"SCREW M 6X 16",,1,,1,,,.55553555535

58,1, ,26022-060252, ,""SCREW M 6X 25",,2,,2,,,.55535552335
59,1,,26589-040202, ,""'SCREW M4 ,BINDING",,4,,4,,,,55355535535>»
60,1,,26116-080162, ,""BOLT M 8X 16 PLATED",.2,.2,,.,..53555255>5

1
2
2
3
4

===



61,1,,26116-080162, ,"'BOLT M 8X 16 PLATED",.2,.,2,,,55555355555
62,1,,26716-100002, ,"NUT M10™,,3,.,3,,,,,,5555555>
63,1,,933110-00100, ,"SWITCH ASSY, STARTER",,1,,1,,,,55535555535
65,2,,933110-00301, ,"KEY ASSY",,1,.1,,,,.355535555

66,1, ,933110-05300, ,HORN, ,1,,1,,,,,,.5555555
67,1,,933113-15900, ,""COVER, SWITCH TERMI.",,1,,1,,,,.5535555535
68,1,,194464-52190, ,"SWITCH, SAFETY START",.2,,2,,5555535235535
69,1,,22137-180000, ,"WASHER 18",,2,,2,,,Z,,,,,XXX,,,,XXX,,
70,1, ,26776-180002, ,"NUT M18,LOCK",,2,,2,,,,5355535555
71,1,,172142-16550, ,CLAMP, ,1,.,1,,,,,,,,555555
72,1,,172165-16560, ,"HARNESS (G)",,1,.1,,,:.555352555
73,1,,22217-060000, ,"SPRING WASHER 6",,1,,1,,,,555555555>»
74,1,,26116-060122, ,"'BOLT M 6X 12",,1,,1,,,,55535555535



Bt
PREVIOUS

27

6
12hied
PREY 1 0US

8

70

L~
6

Q10| -

CATION

COUNTRY [J P|A S[E A




,»,172137-16000, ,WIRE,1,1,,,,,,,55555555>
»»,172165-16540, ,"HARNESS E",1,1,,,,,,,55555555>
»»172165-16550, ,"HARNESS (F)",1,1,,,,,,,5555322555
»»,172122-16590, ,"BAND 200F",2,2,,,,,,,,,5555555
,,172137-62970, ,""GROMMET 16",2,2,,,:5555555335553
»»,172122-79890, ,"CLAMP 350",1,1,,,,,5555555555>
1,,22857-400120,,"SCREW 4X12",2,2,,,,5553533533523
8,1,,26022-050202, ,""SCREW M 5X 20",1,1,,,,555553555535
9,1,,933168-55770, ,""BAND 146™,1,1,,,,,,5555555555
10,1,,22857-400100, ,"'SCREW 4X10",2,2,,,,555555522935
11,1,,933113-05150, ,"LAMP, ROOM™,1,1,,,,.55555355554
12,2,,933113-05160, ,"'BULB (12V5W)",1,1,,,55555552535 55
13,1,,172734-17070, ,""BLADE 450, WIPER",1,1,,,,,,55535555535
14,1,,172165-17130, ,ARM, 1,1, ,,,,,5,55555555
15,1,,172312-17250, ,ASHTRAY , 1,1, ,,.5553555535523
16,1,,172151-17300, ,COVER,1,1,,,,,5555555555>
17,1,,172162-17330, ,"SWITCH,WIPER",1,1,,,,,555553555555
18,1,,933113-15000, ,"CIGAR LIGHTER ASSY",1,1,,,,555553525535
19,1, ,22867-400100, ,"'SCREW 4X10",3,3,,,,,55555355535
20,1,,26013-060122, ,"BOLT M 6X 12",3,3,,,.5553555532223
21,1,,172165-16200, ,""MOTOR 520A, WIPER",1,1,,...55355353554

RPRR R R R

1
2
3
4
5
6
7



ABIN SPEC.)




1,1,,172137-16560, ,BAND,5,5,5,5,,,,555555555>

2,1,,172141-16560, ,"WIRE, LAMP",1,1,1,1,,,,,,5555555>»
2-1,1,,172141-16561, ,"WIRE, LAMP",1,1,1,1,,,S,,,M31297,,M31297, ,M31297, ,M31297,,
3,1,,172141-17201, ,"LAMP, WORK"™,1,1,1,1,,,,,55555555>»

4,2,,172141-17211,,"BULB 12V55W",1,1,1,1,,,,5555555555

5A,1,,172137-17401, ,COVER,1,1,1,1,,,,.4555555535

5B,1,,172137-17401-1, ,""COVER, LAMP (GREEN)",1,1,1,1,,,,,555553555>5
6,1,,26013-120302, ,"'BOLT W/WASHER M12X30",1,1,1,1,,,,5555552325
7,1,,933152-03700, ,"WASHER, SIDE CLUTCH",1,1,1,1,,,,,.:55535555
8,1,,22137-130000, ,"WASHER 13",2,2,2,2,,,W,,,M31297,,M31297, ,M31297, ,M31297,,



cio. 1O ok 1he
3




,1,,772171-17600, ,""HEATER ASSY",1,1,,,.5,5553555535
,2,,172165-17600, ,""HEATER COMPL.",1,1,,,,555553555535
-1,2,,172165-17601, ,""HEATER ASSY",1,1,,,,,N,,,M31066, ,M31066,,,,,,
,2,,172168-17600, ,""CONNECTOR PT3/8-M16",1,1,,,,:5555555355>5
,2,,172171-17600, ,"STAY COMP.,CLAMP" ,1,1,,,,,,55555335554
5,2,,172162-17610, ,"SWITCH,HEATER" ,1,1,,,,..5553555535
6,2,,172168-17640, ,""HOSE ASSY, HEATER",1,1,,,.,,55535555535>5
7,3,,172312-17620, ,""HOSE, HEATER",1,1,,,,,55535555555>»
8,3,,172168-17650, ,""CORRUGAT 22X2000",1,1,,,,.5555555355>5
9,2,,172124-17630, ,""VALVE, MINIATURE",1,1,,,,.55535555955>5
10,2,,172137-17630, ,""JOINT, HEATER",1,1,,,,.,55535555535
11,2,,172124-17640, ,"" JOINT 3/8",2,2,,,355533223332235
12,2,,172171-17620, ,""HOSE COMP. ,HEATER",1,1,,,,,55555535555>»
13,3,,172171-17630, ,"" TUBE,CORRUGATED" ,1,1,,,,.555555555 55
14,3,,172122-17840, ,""HOSE, HEATER",1,1,,,,.55535555955>5
15,2,,124465-44950, ,"GASKET 16",1,1,,,.,,555355535555>»
15-1,2,,124465-44950, ,""GASKET 16",2,2,,,,,K,,,M30875, ,M30875,,,,,,
16,2, ,194250-51660, ,""BAND 250",2,2,,,,555535535535>5
17,2,,22137-100000, ,""WASHER 10,POLISHED",4.4,,,,,.:555355335
18,2,,23000-022000, ,"CLAMP 22" ,4,4,,,,.,5553552335>5

19,2, ,23010-038000, ,"CLAMP 38",2,2,,,.:555535335532
20,2,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,,,3:5555553332225
21,2,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,55555553335225
22,2,,933152-09280, ,"BAND 170",5,5,,,:55535555335254
23,2,,933171-15680, ,"GROMMET 40X13",2,2,,,,,55555522335
24,2,,172141-13490, ,J0INT,1,1,,,,,,5555555555
25,1,,772165-17700, ,"DEFROSTER ASSY",1,1,,,,.,51,.,5555545
26,2,,172122-16590, ,"BAND 200F",2,2,,,,,51,,,5555545
27,2,,172165-17701, ,""BRACKET COMPL.",1,1,,,,,.1,,...5555>
28,2,,172120-17710, ,""NOZZLE, DEFROSTER",1,1,,,.,.1,,.555455>5
29,2,,172122-17730, ,""COVER, DEFROSTER™,1,1,,,...1,.4.5555554
30,2,,172165-17800, ,HOSE, 1,1, ,,,,,1,,,,,.,,,,
31,2,,22857-400120, ,"SCREW 4X12",2,2,,,,,,1,,.:55255>5
32,2,,26013-080202, ,""BOLT W/WASHER M8X20",2,2,,,,,,1,555555545
33,2,,26557-050102, ,"SCREW M 5X 10",2,2,,,,,.1,,.555455>5

1
2
2
3
4



A%
EFROSTER

BHLNo. iz 8L
No.2m3 2487,
linc.2~24

REULN0. 251 BHE UNo0. 2605
33&xHFET,
25inc.26 ~33



,,772165-17800, ,""RADIO ASSY",1,1,,,,..1,,.555555>
,,172122-16590, ,"BAND 200F",2,2,,,,,,,,5555555>
,,172112-17190, ,""ANTENNA (NCP-314)",1,1,,,,55553555335 5
,»,172162-17800, ,RADI0,1,1,,,,,,,,55555555
»»,172165-17820, ,"COVER ASSY",1,1,,,,,.5555555555
»»,172165-17850, ,HARNESS,1,1,,,,,,,555555555
2,,172165-17860, ,""STAY ASSY, RADIO",1,1,,,,,55555535555>5
8,2,,22857-400120, ,"SCREW 4X12",2,2,,,,5553523533523
9,2,,22857-500120, ,""SCREW 5X12",2,2,,,,,535555355335
10,2,,26023-050122, ,""'SCREW M 5X 12",10,10,,,,55555555355>5
11,2,,933168-55770, ,"BAND 146" ,1,1,,,,.,555355553
12,2,,933168-56000, ,""GROMMET 17X19",2,2,,,,555553523553

1,1
2,2
3,2
4,2
5,2
6,2
7



21 2IJ% (732)
Fig. RADIO (OPTIONAL)

R LNo. T RHLNo. 255125852857, 10—
1inc. 2 ~12

L_
1ON




,,172141-37100, ,"IDLER 280 ASSY",2,2,2,2,,,.553553533>»
,1,,772141-37101,,1DLER,2,2,2,2,,,R,, ,M31274, ,M31274, ,M31274, ,M31274,,
,,172146-37100, ,"IDLER 280 ASSY",2,2,2,2,,,,1,,,53555555

1
1
1
1,1,,772146-37101,,1DLER,2,2,2,2,,,R,1, ,M31274, ,M31274, ,M31274, ,M31274,,
2,,172141-99490, ,"IDLER KIT, FRONT",2,2,2,2,,,,,535555355>5
3,,172141-37130, ,""SHAFT, IDLER"™,2,2,2,2,,,,,,35535535>»

3,,172141-37140, ,""SEAL 357220",4,4,4,4,,,,,553535213

3,,22242-000300, ,"CIRCLIP 30",2,2,2,2,,,455555559595

,3,,22252-000720, ,"CIRCLIP 72" ,4,4,4.4,,,,,,.55532555
8,3,,24101-062074, ,"'BALL BEARING",4,4,4,4,,,,.553555223

9,2,,172141-37100, ,"IDLER 280",2,2,2,2,,,,.55353553

10,2,,172146-37100, ,"IDLER 280",2,2,2,2,,,,1,,,53555555

11,2,,172141-37110, ,""FORK(L), IDLER",2,2,2,2,,,,,535555355>5
11-1,2,,172141-37111, ,""FORK(L),
IDLER",2,2,2,2,,,R,,,M31274, ,M31274, ,M31274, ,M31274, ,

12,2,,172141-37120, ,""FORK(R), IDLER",2,2,2,2,,,,55555353535
12-1,2,,172141-37121, ,""FORK(R),
IDLER",2,2,2,2,,,R,,,M31274, ,M31274, ,M31274, ,M31274,,
13,1,,933171-13691, ,"PLUG PT1/8",2,2,2,2,,,,:,3555552235

14,1,,772142-37300, ,""ROLLER ASSY, TRACK",6,6,6,6,,,,,55555555>

16,2, ,172146-37310, ,""SHAFT, ROLLER",6,6,6,6,,,:,3555355554
17,2,,172141-37320, ,""SPACER 75X2.6',12,12,12,12,,,,,,35535535>»

18,2, ,1A1030-48250, ,""SEAL QLF30621218,01L",12,12,12,12,,,,,,53555535
19,2,,22252-000620, ,"CIRCLIP 62(H)",12,12,12,12,,,,,,53555555
20,2,,22252-000750, ,"CIRCLIP 75",12,12,12,12,,,,,,42555955>5
21,2,,933111-73800, ,BEARING,12,12,12,12,,,,,,:555535>»

22,1,,172113-36050, ,""BOLT, ROLLER ADJUST",6,6,6,6,,,,5535555555>»
23,1,,22217-160000, ,"SPRING WASHER 16",6,6,6,6,,,,5,5535555555
24,1,,26657-160002, ,"CAP NUT M16",6,6,6,6,,,,:5553555555
25,1,,172146-37700, ,SPRING,2,2,2,2,,,,5532555355 5

26,1,,172141-37801, ,"PISTON, ADJUST",2,2,2,2,,,.553523533>»
27,1,,172122-37843, ,""VALVE ASSY, NIPPLE",2,2,2,2,,,,.553555535
28,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,,,,55352535>»
29,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE',2,2,2,2,,,,5555553535
30,1,,172141-37850, ,"RING G35, BACK UP",2,2,2,2,,,,,53555555>5
31,1,,24325-000350, ,"0-RING 1B G 35.0",2,2,2,2,,,55535555355>5
32,1,,26013-100402, ,""BOLT M10X 40',8,8,8,8,,,555553555555
33,1,,933126-34300, ,"SEAL 3547710",2,2,2,2,,,:552522235>5
34,1,,172141-29110, ,SPROCKET ,2,2,2,2,,,,5355535254
35,1,,26013-120302, ,"'BOLT W/WASHER M12X30",18,18,18,18,,,,,555555555

1
1
2
2
3
4
5
6
7



O=2&7J% AN
Fig.22 ROLLER & ADJUST




,,172141-38100, ,""CRAWLER 270 ASSY",2,2,2,2,,,,:553523553
,,172141-38230, ,"'SHOE 270, CRAWLER™,72,72,72,72,,,,3,5535335235
,,172141-38150, ,"LINK ASSY, CRAWLER",2,2,2,2,,,,.,55355235535
,,172141-38200, ,BUSH,72,72,72,72,,,,553555255 5
,,172141-38210, ,"PIN, CRAWLER",70,70,70,70,,,,.555535554
,,172141-38220, ,"PIN, MASTER",2,2,2,2,,,,.55355553
1,,172614-38300, ,"PIN 5X45, LOCK",2,2,2,2,,,,5,5535235235
8,1,,172141-38240, ,"TRACK 270, MASTER",2,2,2,2,,,,2,,553553525
9,1,,172141-38610, ,"CRAWLER, RUBBER",2,2,2,2,,,,,555535555
10,1,,172141-38110, ,""CRAWLER 320 ASSY",2,2,2,2,,,,1,,.:55355>5
11,2,,172141-38150, ,"LINK ASSY, CRAWLER",2,2,2,2,,,,,555353554
12,3,,172141-38200, ,BUSH,72,72,72,72,, 553553533523
13,3,,172141-38210, ,"PIN, CRAWLER",70,70,70,70,,,,55535555535
14,2,,172072-13790, ,""PLATE, SHOE",72,72,72,72,,,,5355235224
15,1,,172141-38250, ,""TRACK 320, MASTER",2,2,2,2,,,.,3,,.555355>
16,1, ,172141-38121, ,""CRAWLER 350, TRIANGLE",4,4,4,4,,,.,1,,,,5:55554
17,2,,172141-38130, ,"LINK ASSY, CRAWLER",4,4,4.,4,,,,,.553553523
18,3,,172141-38200, ,BUSH,72,72,72,72,, 553553533523
19,3,,172141-38210, ,""PIN, CRAWLER",68,68,68,68,,,,,,,5555555
20,2,,172614-38550, ,""SHOE, TRIANGLE",72,72,72,72,,,,3355332224
21,1,,172141-38220, ,"PIN, MASTER",4,4.,4.4,,.,...325235533>»
22,1,,172614-38300, ,"PIN 5X45, LOCK",4,4,4,4,,,,,,35535535>»
23,1,,172141-38260, ,""TRACK 350, MASTER",4,4,4.,4,,,,3,,,:555535

1,1
2,2
3,2
4,3
5,3
6,1
7



AR
REPALR

e
AN,

PART

O

8

AR
OPTINAL
&

s0-3(320)
CRAWLER(320)

AR
REPAIR PART

- P
CRAWLER (TR { ANGLE)
El/4'ﬂﬁ)

16 1/4 SET)

A&
REPAIR PART

J P

AS

EX




,»,194300-21450, ,"CAP 20",1,,1,,,,,,,55555555
»»,194145-04810, ,"WASHER 10",2,.2,,,,,,,.555555>
»»,172165-45420, ,COVER,1,,1,,,,,,555555555

»»,172168-45450, ,""SUPPORT L",1,,1,,,,,,555555555
»»,172168-45550, ,""SUPPORT R™,1,,1,,,,,,:55555555
»»,172168-45600, ,""COVER L",1,,1,,,,,,55555555>
1,,172165-45620, ,""COVER, SUPPORT",1,,1,,,555535555555>»
8,1,,172168-45620, ,"COVER R",1,,1,,,,,,55555555>
9,1,,172165-46400, ,SUPPORT, 1, .1, ,,,,,55555555>5

10,1, ,194630-62360, ,GROMMET ,4,,4,,,,553555535553
11,1,,172519-63240, ,"BOLT 8X 16",8,,8,,.55553553555>»
12,1,,172519-63240, ,"BOLT 8X 16",5,,5,,,55553553555>»
13,1,,172519-63240, ,"BOLT 8X 16",2,,2,,,55553553533>»
14,1,,22217-100000, ,"SPRING WASHER 10",7,,7,,,25553555355>5
15,1,,172168-46760, ,"'BOLT M10X20",8,,8,,,.5555555355>5

16,1, ,26116-100202, ,""BOLT M10X 20 PLATED",5,.,5,,:5555355535555>5
17,1,,172168-45660, ,GROMMET ,1,,1,,,,,5555555535

18,1, ,26116-100902, ,""BOLT M10X 90 PLATED",2,,2,,,5555355535535>5
19,1,,172141-42551, ,"ARM, LOCK™,2,,2,,,,,,,.555555>
20,1,,172141-42700, ,"LINK, LOCK",4,,4,,,.5553552255>5
21,1,,172141-42750, ,"'BOLT, STOPPER",8,.,8,,:55553523533>»
22,1,,172168-45770, ,"PIPE, LOCK",2,,2,,,5555535535535
23,1,,172168-45900, ,"LEVER(L), LOCK"™,1,,1,,,.55535555355>5
24,1,,172168-45920, ,"LEVER(R), LOCK"™,1,,1,,,.5555555355>5
25,1,,172116-46630, ,""KNOB, LOCK LEVER",2,.,2,,.,,53555532524
26,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",4,.4,,,,..255353524
27,1,,22137-120000, ,"WASHER 12,POLISHED",4,.,4,,,,,5553525535
28,1,,26756-080002, ,"LOCK NUT M 8 PLATED",8,.,8,,,.555553555554
29,1,,26756-120002, ,"LOCK NUT M12 PLATED",4,.,4,.,.,.:552555255>5
30,1,,933110-54100, ,"PIN 4.75X14",4,,4,,,.55235222375
31,1,,933170-01490, ,"SPRING 12",4,.4,,,..,2553533524

RPRR R R R

1
2
3
4
5
6
7



_ 24 BHEEE (L/\-25VR&ANYA)Y (7OVKXA)
Fig. CONTROL EQUIPMENT (LEVERSTAND & STOPPER)

(FRONT MECHANICAL)

COUNTRY |J P[A SIE X

APPLI-
CAT |ON O

REFER TO FIG.27




,,172151-45010, ,"BOOT P,LEVER™,.,2,,2,,,,,5553555554

,»,172165-47820, ,"LEVER R ASSY, SI1",,2,.,2,,,.5535535533>»
,1,,172165-47821, ,"LEVER R ASSY, Ssi1*,,1,,1,,,N,,,,,M30891,,,,M30891,,
,,172519-63240, ,"BOLT 8X 16",,2,,2,,,,,555555555
»,172165-47870, ,KNOB(A), ,1,,1,,,,555555533>
,1,,172165-47871, ,""KNOB (A) Assvy*,,1,,1,,,S,,,,,M30891,,,,M30891,,
.1,,172165-47880, ,KNOB(B),,1,,1,,,,555225353>
-1,1,,172165-45071, ,"'KNOB (L) ASSY"™,,1,,1,,,S,,,,,M30891,,,,M30891,,
6,1,,26116-100504, ,""BOLT M10X 50 PLATED",.4,.4.,,.:5535525355>5
7,1,,26716-100002, ,"NUT M10",.4,.,4,,,,,,,,:5555>
8,1,,26776-140002, ,"LOCK NUT M14 PLATED",,2,,2,,.Z,,,,,M30891,,,,M30891,,
9,1,,194300-21450, ,"CAP 20",,1,,1,,,,,.5552555>

10,1, ,172146-41320, ,GROMMET, ,1,,1,,,555535555535

11,1,,194145-04810, ,"WASHER 10", ,2,,2,,,,535555335555
12,1,,172165-45620, ,""COVER, SUPPORT",,1,,1,,,.:555555535

13,1, ,172165-46400, ,SUPPORT, ,1,,1,,,,55535555535
14,1,,172165-46660, ,COVER, ,1,,1,,,,,55555555>

15,1,,172165-47100, ,""STAND R, LEVER",,1,,1,,,.555555555>»
16,2,,172141-41370, ,""BUSH 2015",,2,,2,,,,535555335255
18,2,,24550-025150, ,""BUSH 25X15",,2,,2,,,55555322335
19,1,,172165-47300, ,"STAND L, LEVER",,1,.1,.....2555535>»
20,2,,172141-41370, ,"'BUSH 2015",,2,,2,,,5535553553523
22,2,,24550-025150, ,"BUSH 25X15",,2,,2,,,5555353355135
23,1,,172165-47710, ,PLATE, ,2,,2,,,,,,55555555

24,1,,172165-47730, ,"GUIDE, HOSE",.2,.2,,,.555555355>5
24-1,1,,172165-47730, ,""GUIDE, HOSE",,1,,1,,.K,,,,,M30753,,,,M30753,,
25,1,,172165-47770, ,"'BRACKET, ACCEL"™,,1,,1,,,,,555555555
26,1,,172151-53430, ,GROMMET, ,2,,2,,5535553555535
27,1,,194630-62360, ,GROMMET, ,4,,4,,,.3555355335
28,1,,172519-63240, ,"BOLT 8X 16",,5,.5,,.5555555355>5
29,1,,172165-47990, ,WASHER, ,2,,2,,,,,,,5555555
30,1,,26013-080162, ,""BOLT W/WASHER M8X16',,8,,8,,:5555555355>5
31,1,,22217-100000, ,"SPRING WASHER 10", ,7,,7,:5553552335224
32,1,,22242-000250, ,"CIRCLIP 258",.2,.2,,,.,52555255>5
33,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,4,,4,,,,35555555535
34,1,,26013-100202, ,""BOLT W/WASHER M10X20",,2,,2,,555555522535
35,1,,26116-100202, ,"'BOLT M10X 20 PLATED™,.,4,.,4,.,.,:53555353554
36,1,,26116-100902, ,""BOLT M10X 90 PLATED",.2,.2,,.:552555255>5
37,1,,24311-000340, ,"0-RING 1A P-34.0",,4,.4,,...355235224

38,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE", .,4,,4,,,,:3555555335
39,1,,172165-47980, ,"SHIM 42X25.5X0.5",,4,,4,,,,53555332523
40,1,,26736-140002, ,"NUT M14™,.2,.2,,,,,,,5,55555

41,1,,172165-47851, ,"LEVER L, SI1',,1,,1,,,W,,,,,M30891,,,,M30891,,
42,1, ,26587-040062, ,""SCREW M 4X 6",,2,,2,,,W,,,,,M30891,,,,M30891,,
43,1, ,933168-55770, ,""BAND 146",,2,,2,,,W,,,,,M30891, ,,,M30891,,

44,1, ,172165-47720, ,""GUIDE COMP.,HOSE",,1,,1,,,W,,,,,M30891,,,,M30891,,

1,1
2,1
2-1
3,1
4,1
4-1
5
5



COUNTRY
Fig. No.

24

()]
PREYV10US




»»,172146-41320, ,GROMMET, ,1,,1,,,,,,,5555555
,»,194145-04810, ,"WASHER 10%,,2,,2,,,,,,.555555>
»»172165-46400, ,SUPPORT, ,1,,1,,,,,,,5.55555
»»,172165-46660, ,COVER, ,1,,1,,,,,,5,555555

,,172165-47100, ,"'STAND R, LEVER",,1,,1,,,,.5555355555
2,,172141-41370, ,"BUSH 2015",.,2,,2,,,55555355553
8,2,,24550-025150, ,"BUSH 25X15",,2,,2,,,55355535535523
9,1,,172165-47300, ,""STAND L, LEVER",,1,,1,,,,555555555>5
10,2,,172141-41370, ,""BUSH 2015",,2,.,2,,,,535555335254
12,2,,24550-025150, ,""BUSH 25X15",,2,,2,,,5555555253
13,1,,172165-47730, ,"GUIDE, HOSE",,1,,1,,,.555555555>»
14,1,,172165-47770, ,""BRACKET, ACCEL",,1,,1,,,.,555555535>5
15,1,,172165-47900, ,"BRACKET R",,1,,1,,,,555555555>5
16,1,,172165-47930, ,"BRACKET L",,1,,1,,,,.555535555
17,1,,172165-47960, ,""BOLT M 8",,4,.,4,,,,,,,,5:5555

18,1, ,26116-100504, ,""BOLT M10X 50 PLATED",,4,.4,...5535535535>5
19,1,,172165-47980, ,"'SHIM 42X25.5X0.5",,4,,4,,,53:553533523
20,1,,172151-53430, ,GROMMET, ,2,,2,,55355535555535
21,1,,172165-47990, ,WASHER, ,2,,2,,,,,,,,:5555>
22,1,,26716-100002, ,"NUT M10™,,4,,4,,,,,,55555555
23,1,,22217-100000, ,"SPRING WASHER 10",,7,.7,353553233533>»
24,1,,22242-000250, ,"CIRCLIP 25S5",,2,,2,,,,5535535533>»

25,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE", .,4,,4,,,5553555335>5
26,1, ,26013-080202, ,""BOLT W/WASHER M8X20",,4,,4,,,.,:355552225
27,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,4,,4,,,,35555555335
28,1,,26013-100202, ,""BOLT W/WASHER M10X20",,2,,2,,5555555225135
29,1,,26116-100202, ,"'BOLT M10X 20 PLATED™,.,4,.,4,.,.,:53555353554
30,1,,26116-100902, ,""BOLT M10X 90 PLATED™,.2,,2,,.,553555355554
31,1,,194630-62360, ,GROMMET, ,4,,4,,,.3555355335
32,1,,172519-63240, ,"BOLT 8X 16",.8,.8,,.:5555553555>5
33,1,,22217-080000, ,"SPRING WASHER 8",.,4,.4,...:52553533>»
34,1,,24311-000340, ,"0-RING 1A P-34.0",,4,.4,,,.553555532>»
35,1,,172165-47720, ,"GUIDE COMP.,HOSE",,1,.,1,,.,,555535555

1,1
2,1
3,1
4,1
5,1
6



2 RitE (L /1—&25N) (AS)
Fig. CONTROL EQUIPMENT (LEVER & STAND) (AS)

COUNTRY ;J P|A S|IE X
Fig.No. [25|26) —




,1,,172151-45010, ,""BOOT P,LEVER",1,,1,,,,555553555555
,1,,172165-45080, ,KNOB(R),1,,1,,,,,5555552555
-1,1,,172165-45081, ,"'KNOB R CcOmPL.",1,,1,,,,N,,,M30891,,,,M30891,,,,
,1,,172168-45740, ,LEVER,1,,1,,,,,,:.5555555
»1,,172168-46750, ,J0INT,1,,1,,,,,,55555555>
5,1,,24761-050000, ,"NIPPLE C,GREASE™,1,,1,,,,55555355554
6,1,,26587-040062, ,""SCREW M 4X 6",1,,1,,,,,55535555535
7,1,,194150-24270,,"SCREW CAP 13",2,,2,,,555535535533>5
8,1,,172141-41490, ,"LINK(B), BUCKET",1,,1,,,,55:5553335>5
9,1,,172168-45270, ,SHAFT,1,,1,,,,,,55555555>
10,1,,172168-45280, ,"LINK W/BUSH, BOOM",1,,1,,,,555555353555>
11,2,,172141-41370, ,""BUSH 2015",1,,1,,,,55555535535>»
12,1,,172142-45340, ,"'LINK(A)ASSY, BACKET",1,,1,,,555535555355>5
13,1,,172122-45720, ,"'ROD-END 14",2,.,2,,,,.35535352235
14,1,,172124-46200, ,"'O-RING 27X5.7",4,,4,,.552355532223

15,1, ,22137-140000, ,"WASHER 14,POLISHED",2,,2,,,555553523553
16,1, ,22157-120000, ,"WASHER 12",2,,2,,,555535535533>»

17,1, ,22217-140000, ,""SPRING WASHER 14',2,.,2,,,,,55535535535
18,1,,22351-050036, ,"'SPRING PIN 5X36'",2,,2,,,,5555555355>5
19,1, ,24761-040000, ,""NIPPLE B,GREASE",1,,1,,,.5555555955>5
19-1,1,,24761-050000, ,"NIPPLE C,GREASE",1,,1,,,,N,,,M30866,,,,M30866,,,,
20,1,,26716-140002, ,"NUT M14™,2,.2,,,,,,,55555555
21,1,,26756-140002, ,"LOCK NUT M14 PLATED™,1,,1,,.,.5535553555554
22,1,,172168-45650, ,R0D,2,,2,,,,.55555553535
23,1,,172146-45691, ,"ROD(C), SPOOL™,2,.,2,,,,.555522353>
24,1,,172122-46590, ,"ELBALL 8",2,,2,,..5553533533>»
25,1,,172122-46590, ,"ELBALL 8",2,,2,,,,555355535533>5
26,1,,172122-46590, ,"ELBALL 8'",2,,2,,,,55535535533>5
27,1,,22137-080000, ,"WASHER 8, POLISHED',6,,6,,,.,5555525555>5
28,1,,22417-160160, ,"COTTER PIN 1.6X16",2,,2,,,,55555522535
29,1,,26051-080002, ,""NUT M 8",12,,12,,,,.,255353554
30,1,,933110-54100, ,"PIN 4.75X14" ,2,,2,,,53553533533>»
31,1,,933168-55770, ,"BAND 146",1,,1,,,,W,,,M30891,,,,M30891,,,,

1
2
2
3
4



(FRONT MECHANICAL)

J PJA S|E X

o|-10

COUNTRY

"APPLT-
CAT 10N

22 (BACKET)

84—29 Utrv )




,1,,172151-45010, ,""BOOT P,LEVER",1,,1,,,,555553555555
,1,,172165-45070, ,KNOB(L),1,,1,,,,,5555552555
-1,1,,172165-45071, ,"'KNOB (L) ASsYy*',1,,1,,,,N,,,M30891,,,,M30891,,,,
,1,,172168-45700, ,LEVER,1,,1,,,,,,:.5555555
,1,,172168-45730, ,"LINK L",1,,1,,,,,,,55555555
5,1,,172168-46750, ,J0INT,1,,1,,,,,,,55555555
6,1,,24311-000160, ,"0-RING 1A P-16.0",1,,1,,,,,55535555535
7,1,,24761-050000, ,"NIPPLE C,GREASE™,1,,1,,,,555553555523
8,1,,26587-040062, ,""SCREW M 4X 6",1,,1,,,.,5355535555
9,1,,26756-080002, ,""LOCK NUT M 8 PLATED",1,,1,,,,5555525955>
10,1, ,26979-080162, ,""SCREW M 8X16",1,,1,,,,55555355554
11,1,,172168-45220, ,SHAFT,1,.1,,,,,.5.555555>
12,1,,172168-45240, ,"LINK ASSY, ARM",1,,1,,,,.5535555535>5
13,2,,172141-41370, ,"BUSH 2015",1,,1,,,,,5555535555
14,1,,172142-45360, ,"'LINK ASSY, TURNING",1,,1,,,,,5555555535
15,2,,172141-41370, ,"BUSH 2015",2,,2,,,,55535535533>»

16,1, ,172124-46200, ,""0-RING 27X5.7",3,,3,,55555535335213
17,1, ,24761-040000, ,"NIPPLE B,GREASE",2,,2,,,,5535553553523
17-1,1,,24761-050000, ,"NIPPLE C,GREASE",2,,2,,,,N,,,M30866, ,,,M30866,,,,
18,1,,26013-100252, ,""BOLT W/WASHER M10X25",1,,1,,,,55555555533
19,1,,172146-45600, ,"ROD(L), LINK",1,.1,,,,,,,5:.55555
20,1,,172146-45740, ,""ROD(D), SPOOL™,2,,2,,55555535552335
21,1,,172122-46590, ,"ELBALL 8",2,,2,,,,55535535532>5
22,1,,172122-46590, ,"ELBALL 8",2,.2,,,,,.355535555
23,1,,172122-47250, ,"BALL 8, LINK",2,,2,,,,,.355532554
24,1,,22137-080000, ,"WASHER 8, POLISHED",1,.1,,,.,5553525535
25,1,,22137-080000, ,"WASHER 8, POLISHED",4,.,4,,,,,55535525535
26,1,,22417-160160, ,""COTTER PIN 1.6X16",2,,2,,,,5535553535523
27,1, ,26051-080002, ,"NUT M 8",3,,3,,,,,5555555555

28,1, ,26051-080002, ,"NUT M 8",8,,8,,,,,5555555555
29,1,,933110-54100, ,"PIN 4.75X14",2,,2,,.52553223233»
30,1,,172165-45490, ,CUSHION,1,,1,,,,,5555555535
31,1,,172168-46910, ,R0D,1,,1,,,,.,,55555555
32,1,,172168-46940, ,SPACER, 1, .1, ,,,,555555555>
33,1,,22137-080000, ,"WASHER 8, POLISHED,1,,1,,,.,5555555955>5
34,1,,22252-000280, ,"CIRCLIP  28",1,,1,,,,,5555532555
35,1,,26013-080452, ,""BOLT M 8X 45" ,1,,1,,,,,5553555535
36,1,,26979-050052, ,"SCREW M 5X 5",1,,1,,,.,5555535255

1
2
2
3
4



TURNING)
(FRONT MECHANICAL)

hXA)

— —

TURNING)

19 Eﬁlﬁl)

LUUNTRY 1J PIA STE X
CATION




»»,172141-41340, ,B00TS,2,2,2,2,,,,,,,5555555

,,172122-45050, ,"KNOB (L)",1,1,1,1,,,,,,.555555>
,,172122-45060, ,"KNOB (R)",1,1,1,1,,,,,5555355555
,,172168-45100, ,""LEVER L COMP.,TRACK",1,1,1,1,,,,,,5555555>
,,172141-41370, ,""BUSH 2015",2,2,2,2,,,,55553525535
,,172168-45120, ,"LEVER R COMP.,TRACK",1,1,1,1,,,,,,5555555>»
2,,172141-41370, ,"BUSH 2015",2,2,2,2,,,,5535535533>»
8,1,,172124-46200, ,"0-RING 27X5.7",3,3,3,3,,,555553533523
9,1,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,,,,,555552523
10,1,,26116-100504, ,"'BOLT M10X 50 PLATED",4,4,4.,4,,,,:355532524
11,1, ,26716-100002, ,""NUT M10",4,4,4.,4,,,.,:535535535>»

12,1, ,26756-100002, ,""LOCK NUT M10 PLATED",2,2,2,2,,,,.553535535
13,1,,172168-45200, ,""SHAFT, TRACK",1,1,1,1,,,,,,5555555>»

14,1, ,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,,,,.,555555525
15,1,,172165-46100, ,""PEDAL L ASSY",1,1,1,1,,,.,:555555535

16,1, ,172165-46150, ,"PEDAL R COMP™,1,1,1,1,,,,,,5555555>»

17,1, ,26013-060302, ,""BOLT M 6X 30",4,4,4,4,,,,5535535535>»
18,1,,172168-45940, ,""ROD 200",2,2,2,2,,,,5535535533»
19,1,,172122-46590, ,"ELBALL 8",2,2,2,2,,,,:5553555535
20,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,,,.35552335224
21,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,2,2,,,:.25535354
22,1,,26051-080002, ,""NUT M 8",4,4,4,4,,,,,.5535533523
23,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2,,,,553523533>»

1,1
2,1
3,1
4,1
5,2
6,1
7



B e
B S50 pveNT (TRAVEL)




,» »1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,,,,,553555535
,,172124-46200, ,"0-RING 27X5.7",2,2,2,2,,,,3:5535335213
,»,172165-46300, ,""LINK W/BUSH",1,1,1,1,,,,,555553555>»
,,172141-41360, ,""BUSH 1415",2,2,2,2,,,,5555325335
,,172165-46350, ,""BRACKET, PEDAL",1,1,1,1,,,,.55555355>
,,172146-41910, ,"PIN 14-100",1,1,1,1,,,,,555555554
1,,172168-46800, ,"LINK W/BUSH, SWING",1,1,1,1,,,,,5555355555
8,2,,172141-41370,,"BUSH 2015",2,2,2,2,,,,.,553535535
9,1,,172168-46820, ,SHAFT,1,1,1,1,,,,,,,5:5555>
10,1,,22217-100000, ,"'SPRING WASHER 10",1,1,1,1,,,,5555555555
11,1, ,22351-040032, ,""SPRING PIN 4X32",1,1,1,1,,,,,,5555555>»
12,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,,,,555352355135
13,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,1,1,,,,,5555352555
14,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,,,,.:55535555
14-1,1, ,24761-050000, ,"NIPPLE
C,GREASE",1,1,1,1,,,N,, ,M30866, ,M30866, ,M30866, ,M30866, ,

15,1, ,26051-080002, ,"NUT M 8" ,7,7,7,7, 3535532332335
16,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,2,2,,,555535552335
17,1,,26013-100252, ,"BOLT W/WASHER M10X25",2,2,2,2,,,,.,555555525
18,1,,26116-100202, ,"'BOLT M10X 20 PLATED",1,1,1,1,,,,.:55555554
19,1,,172068-28490, ,"SPRING 8",4,4,4.,4,,,.,.,:2533533>»
20,1,,172157-45990, ,""BOOTS, PEDAL™,1,1,1,1,,,,,555555555
21,1,,172165-46230, ,"'SHAFT, SWING",2,2,2,2,,,,,3555353523
22,1,,172165-46260, ,""COVER, PEDAL",2,2,2,2,,,,.5355555>5
22-1,1,,172165-46261, ,"'COVER,
PEDAL",2,2,2,2,,,N,,,M31243, ,M31243, ,M31243, ,M31243, ,
23,1,,172165-46280, ,"'"PEDAL ASSY, SWING",1,1,1,1,,,,,.55555554
23-1,1,,172165-46281, ,""PEDAL ASSY,
SwinGé*,1,1,1,1,,,R,, ,M31066, ,M31066, ,M31066, ,M31066, ,
24,1,,172165-46340, ,B0LT,2,2,2,2,,,,,,,555555>
25,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,.,.55352553
26,1,,22351-040020, ,"SPRING PIN 4X20'",2,2,2,2,,,5,355353523
27,1,,26116-080254, ,"BOLT M 8X 25 PLATED",2,2,2,2,,,,:555355235
27-1,1,,26116-080304, ,""BOLT M 8X
30",2,2,2,2,,,R,,,M30996, ,M30996, ,M30996, ,M30996, ,

28,1, ,26716-080002, ,"NUT M 8",2,2,2,2,,,,,,,,.55555
29,1,,26756-080002, ,"LOCK NUT M 8 PLATED",4,4,4,4,,,,,,35535535>»
29-1,1,,26716-080002, ,"'NUT M 8",4.,4,4.4,,,R,,,M31274, ,M31274, ,M31274, ,M31274, ,
30,1,,172122-46590, ,"ELBALL 8",3,3,3.3,,...55555255>»
31,1,,172168-46840, ,""ROD 240",1,1,1,1,,,,:55555552>
32,1,,172168-46860, ,""ROD 100",1,1,1,1,,,,5555555555
33,1,,172122-47250, ,""BALL 8, LINK",1,1,1,1,,,,,.55555554
34,1,,22137-080000, ,"WASHER 8, POLISHED",4,4,4.4,,,,.,:55535254

1,1
2,1
3,1
4,2
5,1
6,1
7



. 3 BGREE (2124)
Fig. CONTROL EQUIPMENT (SWING)




,»,172165-45100, ,"LEVER ASSY, BLADE™,1,,1,,,.555553555555
,»172116-45940, ,"KNOB (C), LEVER",1,1,1,1,,,,,,.,,5555>
,,22351-050032, ,"SPRING PIN 5X32",1,1,1,1,,,,,555555555
,»,172165-45140, ,"LINK, BLADE",1,1,1,1,,,,,555555535
,»,172165-45180, ,""BRACKET ASSY, REAR",1,1,1,1,,,,,,5555955>5
,,172141-41360, ,"BUSH 1415",2,2,2,2,,,,5535535535>»
1,,24311-000210,,"0-RING 1A P-21.0",2,2,2,2,,,55355353523
8,1,,26013-100202, ,"'BOLT W/WASHER M10X20",3,3,3,3,,5555535552335
9,1,,26116-100354, ,""BOLT M10X 35 PLATED",2,2,2,2,,,,.355535255
10,1,,26716-100002, ,"'NUT M10",2,2,2,2,,,,535555335224
11,1,,172141-42950, ,""CABLE, BLADE",1,1,1,1,,,,,,5555555>»
12,1,,172141-42960, ,""JOINT, CABLE",1,1,1,1,,,,,,5555555>»
13,1,,172168-45140, ,"'SUPPORT ,BR CABLE",1,1,1,1,,,,,5535555535
14,1,,172142-45670, ,"'ROD, SPOOL"™,1,1,1,1,,,,,,5555555>
15,1,,172122-46590, ,""ELBALL 8",1,1,1,1,,,,5555555535

16,1, ,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,,,,,,5555555>»
17,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,2,2,,,555535552335
18,1, ,26051-080002, ,"NUT M 8",1,1,1,1,,,,,55555555>»
19,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,,:55535555
20,1,,933168-28480, ,"WASHER 20X9X3.2",1,1,1,1,,,.,:555355252>
21,1,,22351-030032, ,"'SPRING PIN
3x32",1,1,1,1,,,w,,,M31270, ,M31270, ,M31270, ,M31270, ,
22,1,,172165-45270, ,"'LEVER ASSY, BLADE S",,1,.,1,,,,,555555555

1,1
2,1
3,1
4,1
5,1
6,2
7



, 3 RitkE (TL—N)
Fig. CONTROL EQUIPMENT (BLADE)

”CUUEIRY £ X
CATLON

DAL kL~
FRONT LEVER SPECT.

Ll Ay TCOUNTRY TJ FIASIEX
[ APPLT- oOlo] -
CAT LON




’ ’172519_17111’ ’BRACKET’ ’2’ ’2’ 7% %%%7%%3%73%%7%733
,1,,172519-17112, ,BRACKET, ,2,,2,,,N,,,,,M31297,,, ,M31297, ,
,»1D4070-23580, ,"GRIP,RED ROUND™,,2,,2,,,555553555555

,,172165-47400, ,""LEVER R ASSY, LOCK",,1,,1,,,,.,555535555
,»172165-47450, ,"LEVER (L), LOCK",,1,,1,,,,,,.555555>
,,172165-47500, ,"'ARM ASSY, LOCK",,2,,2,,,553555353553
,»,172165-47550, ,BUSH, ,2,.,2,,,,,,.,,:555>

1,,172165-47600, ,""GUIDE R ASSY, LOCK"™,,1,,1,,,,5555555555
7-1,1,,172165-47601, ,""GUIDE R ASSY, LOCK",,1,,1,,,N,,,,,M31066,,,,M31066,,
8,1,,172165-47620, ,""GUIDE L COMP.,LOCK"™,,1,,1,,,.5555555535
8-1,1,,172165-47621, ,"'GUIDE (L) ASsy, LoCK",,1,,1,,,N,,,,,M31066,,,,M31066,,
9,1,,172165-47801, ,"'SPRING,GAS", ,2,,2,,,5535553533523

10,1, ,1A1380-56661, ,"'SPRING,ROTARY RETURN™,,2,,2,,,,,5553555553
11,1,,22137-080000, ,""WASHER 8, POLISHED",,4,.,4,,,.,:5553555235
12,1,,22272-000070, ,""CIRCLIP E- 7",.,2,,2,,.5553552335>5

13,1, ,22351-060040, ,""SPRING PIN 6X40",,2,,2,,,55555353553

14,1, ,22417-200200, ,""COTTER PIN 2.0X20",,4,,4,,,,553555533>»
15,1,,26013-080202, ,"'BOLT W/WASHER M8X20',,4,.,4,,,555355553355
16,1,,22351-035040, ,"'SPRING PIN 3.5X40",,2,,2,,,,53555335554
17,1,,22137-080000, ,""WASHER 8, POLISHED",,4,,4,,,.:55552533

18,1, ,26013-100202, ,""BOLT W/WASHER M10X20",,4,,4,,,:355555523135
19,1,,172124-46200, ,""0-RING 27X5.7",,4,,4,, 552553533523

1,1
1-1
2,1
3,1
4,1
5,1
6,1
7






,172519-17111, ,BRACKET, ,1,,2,,,,,,5555555>5
1,,172519-17112, ,BRACKET, ,1,,2,,,N,,,,,M31297,,,,M31297,,
,1D4070-23580, ,""GRIP,RED ROUND", ,1,,2,,,,55535555535
,26013-100202, ,""BOLT W/WASHER M10X20",,2,,4,,,,5555555595
,172165-47680, ,"LEVER L",,1,,1,,,,,,,555555>
,172165-47500, ,""ARM ASSY, LOCK",,1,,2,,,,5553555535
,172165-47550, ,BUSH, ,1,,2,,,,,,,5555555

,172124-46200, ,"0-RING 27X5.7",,2,,4,,,553533533523
8,1,,172165-47620, ,""GUIDE L COMP.,LOCK",,1,,1,,,,55553555535
8-1,1,,172165-47621, ,"'GUIDE (L) ASSsy, LoOCK",,1,,1,,,N,,,,,M31066,,,,M31066,,
9,1,,172165-47801, ,""SPRING,GAS", ,1,.2,,,:,555353554

10,1, ,1A1380-56661, ,"'SPRING,ROTARY RETURN™,,1,,2,,,,,555555555
11,1,,22137-080000, ,""WASHER 8, POLISHED",.,2,,4,,,55553525535
12,1,,22272-000070, ,"CIRCLIP E- 7",.,1,.,2,,,..53555255>5
13,1,,22351-060040, ,"'SPRING PIN 6X40",.,1,,2,,,,555555955>5
14,1, ,22417-200200, ,""COTTER PIN 2.0X20",,2,,4,,,55535535533>»
15,1,,172165-47600, ,""GUIDE R ASSY, LOCK"™,,,,1,,,.,5555535555>5
15-1,1,,172165-47601, ,"GUIDE R ASSY, LoOCK",,,,1,,,N,,,,,M31066,,,,M31066,,
16,1, ,26013-080202, ,""BOLT W/WASHER M8X20",,2,,4,,,,5553552555
17,1,,22351-035040, ,"'SPRING PIN 3.5X40",,1,,2,,,,53555232554
18,1, ,22137-080000, ,""WASHER 8, POLISHED",.2,,4,,..25535235532
19,1,,172165-47970, ,BAR, ,1,,.,,,,5.55555555

20,1,,22137-080000, ,"WASHER 8, POLISHED", ,2,,,,.55355535535523
21,1,,22417-200200, ,"COTTER PIN 2.0X20",,2,,,:455535555335223
22,1,,172168-47700, ,LEVER, , ,,1,,,,,:.5555555

RPRRRRRRR

1
1
2
3
4
5
6
7



LEVER) (AS)

32{33) —

COUNTRY |J P[A S{E X

Fig. No.

v/ Bt

[ ]
[**]
[-"
[Ze]
b
Q.
=1
=
=X
L]

[B1i5
PREV]0US




1,1,,172168-74600, ,"P.T.0. KIT(FRAME END",1,1,1,1,,,,1,,55555535
1-1,1,,172171-74600, ,"P.T.0.KIT,FRAME
END',1,1,1,1,,,N,1,,M31248, ,M31248, ,M31248, ,M31248, ,
2,2,,172141-42960, ,"JOINT, CABLE",1,1,1,1,,,.,.555555555
3,2,,172151-45650, ,CABLE,1,1,1,1,,,,,,,555555>
4,2,,172142-45670, ,""ROD, SPOOL™,1,1,1,1,,,,,5553555555
5,2,,172157-45990, ,"BOOTS, PEDAL",1,1,1,1,,,,,,5555555>
6,2,,172168-46250, ,SUPPORT ,1,1,1,1,,,,,555555555
7,2,,172165-46280, ,"'PEDAL ASSY, SWING",1,1,1,1,,,,,,5555555>
7-1,2,,172165-46281, ,""PEDAL ASSY,
SWING™,1,1,1,1,,,N,,,M31243, ,M31243, ,M31243, ,M31243, ,
8,2,,172165-46340, ,BOLT,2,2,2,2,,,,,,,,555555
9,2,,172165-46350, ,""BRACKET, PEDAL",1,1,1,1,,,,,555555535
10,2,,172146-41910, ,"PIN 14-100",1,1,1,1,,,,.,,2555255>
11,2,,172165-46450, ,"'LOCK CMP",1,1,1,1,,,,5555555535
12,2,,172165-46480, ,B0LT,1,1,1,1,,,,,,,5,55555
13,2,,172165-46490, ,SHIM,5,5,5,5,,,,,,55555555
14,2,,172122-46590, ,"ELBALL 8'",1,1,1,1,,,,,5553555555
15,2,,172165-46600, ,"LINK, PEDAL™,1,1,1,1,,,,,.55555555
16,3,,172141-41360, ,"'BUSH 1415",2,2,2,2,,,,555552355>5
17,2,,172168-46870, ,BRACKET,1,1,1,1,,,.,2553555554
18,2,,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,,,,,3555353553
19,2,,22351-040032, ,""SPRING PIN 4X32",1,1,1,1,,,,,535555555>»
20,2,,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,,,.,,2555455>»
21,2,,24311-000210,,"0-RING 1A P-21.0",2,2,2,2,,,:553522235>5
22,2,,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,.,.,255355554
22-1,2,,24761-050000, ,""NIPPLE
C,GREASE",1,1,1,1,,,N,,,M31248, ,M31248, ,M31248, ,M31248, ,
23,2,,26013-100162, ,"BOLT M10X 16",2,2,2,2,,,.5535552355>5
24,2,,26013-100202, ,"BOLT W/WASHER M10X20',2,2,2,2,,,555553533525
25,2,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,,555555333525
26,2,,26051-080002, ,"NUT M 8",1,1,1,1,,,,,,,5555555
27,2,,26116-080254, ,"BOLT M 8X 25 PLATED",2,2,2,2,,,,:555355235
27-1,2,,26116-080304, ,""BOLT M 8X
30",2,2,2,2,,,N,,,M31248, ,M31248, ,M31248, ,M31248, ,
28,2,,26716-080002, ,"NUT M 8",2,2,2,2,,,,,,,,.55555
29,2,,26756-080002, ,"LOCK NUT M 8 PLATED",2,2,2,2,,,,55355535535>»
29-1,2,,26716-080002, ,""NUT M 8",2,2,2,2,,,R,,,M31274, ,M31274, ,M31274, ,M31274, ,
30,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,:55555523>
31,2,,933168-28480, ,"WASHER 20X9X3.2",1,1,1,1,,,.,:55555553>
32,2,,1C6141-35370, ,"SPRING,LOCK",1,1,1,1,,,,5555555555



OLEFEY R(ZL-ATR)

. KIT (FRAME END)

g = Ll A Y A )

ig. 34 REF.ND.2~32
g.83 REF. N0, 120
CONYROL VALVE

JvhO—=)

T.0.
CONTROL EQUIPMENT (P. T.0.CONTROL)

BURE (P.

rio. 34

PREVIOUS

12}

o M(TL—LIVE)

FRAME END)
0)

0. 1

Bl wm

I
1
E
3
8

i
(17
Fig.
INC

P.T.O.
P.T.0. K

25,26

REF. NO. 2~32
REF.NOD. 1~12

(
0
N

168-
MR
Fio.
Fig.

2
]

REFER TO FiG.24 , 25,26

REFER TO FIG.24

1
i
N




,,172168-74620,,"P.T.0. KIT(FR, UNITE",1,,1,,,,,1,,5555355>
,,172168-74630,,"P.T.0. KIT(SI, UNITE",,1,,1,,,,1,,,,55555>
,,172142-45670, ,""ROD, SPOOL™,1,1,1,1,,,,,555555555

, »1A1040-45890, ,""WASHER 10 36 4.5",1,1,1,1,,,,,.55535555
,»,172312-45930, ,"'SPRING 13X1.2X70",1,1,1,1,,,,,555535554
,»»,172116-45940, ,""KNOB (C), LEVER",1,1,1,1,,,,55535555555
2,,172168-46100, ,BRACKET,1,1,1,1,,,,,555555555
8,2,,172168-46160, ,"'LINK W/BUSH",1,1,1,1,,,,,5555355555
9,3,,172141-41370, ,"'BUSH 2015",2,2,2,2,,,,,535555255>»
10,2,,172168-46190, ,LEVER,1,1,1,1,,,,,555555555
11,2,,172124-46200, ,""0O-RING 27X5.7",2,2,2,2,,,553553233523
12,2,,172168-46231, ,""CABLE, 3RDV",1,1,1,1,,,,,5535555535
13,2,,172122-46590, ,"ELBALL 8'",1,1,1,1,,,,,5553555555
14,2,,22217-100000, ,"'SPRING WASHER 10",4,4.,4,4,,,,.5553555235
15,2,,22351-080020, ,"'SPRING PIN 8X20",1,1,1,1,,,,,5555355555
16,2, ,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,,,,,,5555555>»
17,2, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,1,1,,,,,55555555>»
18,2,,26051-080002, ,"NUT M 8",1,1,1,1,,,,,55555555>»
19,2,,26116-100202, ,""BOLT M10X 20 PLATED",3,3,3.,3,.,.,5555535555
20,2,,26116-100602, ,"BOLT M10X 60 PLATED",1,1,1,1,,,.:555552525
21,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,.,...2525593>»
22,2,,933168-28480, ,"WASHER 20X9X3.2",1,1,1,1,,,,,555555553
23,2,,172165-62810, ,"GROMMET 10",1,,1,,,,,5555555535
24,2,,172168-63200, ,""PANEL(L),INST",1,,1,,,.5555555355>5
25,2,,172168-03300, ,"LABEL, SELECT",1,1,1,1,,,..55555955>
25-1,2,,172168-03301, ,"LABEL,
SELECT",1,1,1,1,,,N,,,M31481, ,M31481, ,M31481, ,M31481,,
26,2,,172141-42960, ,""JOINT, CABLE™,1,1,1,1,,,,,555555555
27,2,,172168-63250, ," INSTRUMENT PANEL L",.,1,.,1,,,...5555555>5

1,1
2,1
3,2
4,2
5,2
6,2
7



)
OL)
(CONFLUENCE)

(&
ONTR

F—Fomew =T
TTTTTTT

|
7
3
3
]
8

s
Ha
(=
‘ (2r)
oz
DY
Yo
-
/IE
(=]
o
—
_)
o o~
LU “R
~ - w
A -
p—) ~ L
i A
NS wid
[= =4 puising
S Te
N H
w wow oy L e e
—~ e L L ) o~ oo
4 [T +—4 [
wl vt 3 e wl VY v =i
Aﬂu T ) Anu . s
- O - QU o
L8 wlnui FE eut
sOowuiwiu Ooul
Phreuarns aZ o ‘(MR
w

€D s g s ey OO e e e
[TV
—r— b
— - ) -

REFER TO FIG.
40,4.i,42




1,1,,172141-37501, ,PLATE,4,4,4,4,,,,,,,5555555
2,1,,26013-100302, ,"BOLT M10X 30",8,8,8,8,,,.5535555555>»
3,1,,172141-50101, ,"FRAME ASSY, LOWER"™,1,1,1,1,,,,.555555535
3-1,1,,172141-50102, ,""FRAME ASSY,
LOWER",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
4,1,,172141-50750, ,""COVER, MOTOR™,2,2,2,2,,,,5535535533>»
5,1,,172141-50761, ,""COVER, UNDER",1,1,1,1,,,,,,5555555>»
6,1,,172141-50890, ,GROMMET ,2,2,2,2,,,553555353523
7,1,,22217-100000, ,"SPRING WASHER 10",6,6,6,6,,,,55553555555
8,1,,22217-120000, ,""WASHER 12,SPRING",4,4,4,4,,,,,553535523
9,1,,26116-100202, ,"BOLT M10X 20 PLATED",6,6,6,6,,,,55535555555
10,1, ,26116-120252, ,""BOLT M12X 25 PLATED",4,4,4,4,,,,,55353355135
11,1,,172730-05250, ,"WASHER 12",12,12,12,12,,,,,.553553553
12,1,,172141-50901, ,""GUARD, SHOE",4,4,4.4,,,,.,:555335555
13,1,,26013-120452, ,""BOLT M12X 45",12,12,12,12,,,,,555355533
14,1, ,172730-05250, ,"WASHER 12",9,9,9,9,,,..,55535555>»
15,1,,172131-37170, ,""BOLT M12X 30",7,7,7,7, 3535535335335

16,1, ,172168-53300, ,"WEIGHT L",1,1,1,1,,,,,555555555
17,1,,172171-53310, ,"WEIGHT ,CENTER",1,1,1,1,,,,.,5555555>»
18,1,,172171-53340, ,"WEIGHT,SIDE(L)",1,1,1,1,,,,,55555555>
19,1,,172141-53350, ,""GROMMET 26'"",6,6,6,6,,,553555355554
20,1,,172168-53350, ,"WEIGHT R",1,1,1,1,,,,.,555555535
21,1,,172171-53350, ,"WEIGHT,SIDE(R)",1,1,1,1,,,,,555555555
22,1,,172168-53450, ,"BOLT 12X70",3,3,3,3,,.,5555535255
23,1,,22217-120000, ,"WASHER 12,SPRING",11,11,11,11,,,,,,5555555>»
24,1,,26116-120552, ,""BOLT M12X 55 PLATED",1,1,1.,1,.....2555555>»
25,1,,172171-54100, ,"FRAME W/BUSH,TURNING",1,1,1,1,,,,5555553555>»
25-1,1,,172171-54101, ,"'FRAM,
LOWER",1,1,1,1,,,,,,M30866, ,M30866, ,M30866, ,M30866, ,
26,2,,172171-54750, ,"BUSH 50X65",2,2,2,2,,,,53553532224
27,2,,172165-81760, ,""'SEAL 50X60X4, DUST",2,2,2,2,,..2553225533
28,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,1,1,,,,,555555554
29,1,,194940-24350, ,"PIN 10X28,STRAIGHT",4,4,4.,4,,,,,:55535254
30,1,,172141-57600, ,"BEARING, SWING",1,1,1,1,,,,,.5.555555
30-1,1,,172141-57601, ,""BEARING,
SwinGé*,1,1,1,1,,,R,, ,M30866, ,M30866, ,M30866, ,M30866, ,
31,2,,172141-57610, ,"SEAL KIT",1,1,1,1,,,,.,5535555535
32,3,,172141-57620, ,"SEAL, UPPER™,1,1,1,1,,,..555555555
33,3,,172141-57630, ,"SEAL,,LOWER",1,1,1,1,,,,,.55555555
34,1,,172141-57650, ,""BOLT M12X 55 PLATED",38,38,38,38,,,,:555555555



, 36 IL—L&EERR T 4
Fig. FRAME & TURNING BEARING




»»,172732-11510, ,GROMMET ,1,1,,,,,,,555555555
,»,172165-61190-3, ,"COVER R",1,1,,,,,,,55555555>
,»,172171-61300, ,COVER(A),1,1,,,,,5555555555>5
»»,172168-61350, ,COVER,1,1,,,,,,5555555555
»»,172165-61450-3, ,"COVER I, EV",1,1,,,,,,,5:555555>
»»,172168-61500, ,PLATE;A,1,1,,,,,.,555555555
1,,172168-61510, ,"PLATE (B",1,1,,,,,,555555255>
8,1,,172171-61520, ,"PLATE,C",1,1,,,,,,,55555555>
9,1,,172171-61530, ,""PLATE D COMPL.",1,1,,,,,555553555535
10,1,,172168-61550, ,"PLATE F",1,1,,,,,,,:.555555>
11,1,,172171-61550, ,"PLATE E",1,1,,,,,,5:55555555
12,1,,172168-61560, ,"PLATE G",1,1,,,,,,5.55555555
13,1,,172165-61650, ,""COVER, FRONT",1,1,,,,5555553555555
14,1,,172165-61700, ,""COVER ASSY, BL LINK",1,1,,,,.,5555555355>
15,1,,172165-61720, ,RUBBER,1,1,,,,,,,5:555555>

16,1, ,172165-61740-3, ,""COVER M",1,1,,,,,.55355535555>»

17,1, ,172165-61780-3, ,BRACKET ,1,1,,,,5555553555555
18,1,,172165-61801, ,PLUG,5,5,,,,,,5555555555
19,1,,172519-63240, ,""BOLT 8X 16",4,4,,,,.5555525255>5
20,1,,172519-63240, ,"BOLT 8X 16",4,4,,,,:5553522355>5
21,1,,172519-63240, ,"BOLT 8X 16",1,1,.,...553525533>»
22,1,,22137-100000, ,"WASHER 10,POLISHED",5,5,,,,5555535555535
23,1,,22137-100000, ,"WASHER 10,POLISHED",9,9,,,,5555535555535
24,1,,22217-100000, ,"SPRING WASHER 10",25,25,,,,,:555525355>5
25,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,.555555535524
26,1,,22217-140000, ,"SPRING WASHER 14" ,2,2,,,..5553523533>»
27,1,,26013-080162, ,""BOLT W/WASHER M8X16',2,2,,,53555555553555
28,1,,26013-100352, ,""BOLT M10X 35",5,5,,,,5555535535535
29,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,,.,.,.5555555355>5
30,1,,26116-100202, ,"BOLT M10X 20 PLATED",25,25,,,,,.5555552535
31,1,,26116-140352, ,""BOLT M14X 35 PLATED",2,2,,...55355353554
32,1,,26367-100002, ,""U-NUT M10",4,4,,,,.5535553533523

RPRR R R R

1
2
3
4
5
6
7



3 IL—Lhl— (FvEV)
Fig. FRAME COVER (CABIN)




»»,194145-04810, ,"WASHER 10", ,,3,3,,,,,55555555>
,»,172165-61190-3, ,"COVER R",,,1,1,,,,,5.555555>
,»,172168-61350, ,COVER, , ,1,1,,,,,,,5.55555

»,172171-61400, ,COVER(B),,,1,1,,,,,55555555>
»»,172165-61450-3, ,"COVER I, EV",,,1,1,,,,,,,5:5555>
»»,172168-61500, ,PLATE;A,,,1,1,,,,,,,5.55555
1,,172168-61510, ,"PLATE (B",,,1,1,,,,,,.555555>
8,1,,172171-61520, ,"PLATE,C",,,1,1,,,,,55555555>
9,1,,172171-61530, ,""PLATE D COMPL.",,,1,1,,,,5555555535
10,1,,172168-61550, ,"PLATE F",,,1,1,,,,,,,5555555
11,1,,172171-61550, ,"PLATE E”,,,1,1,,,,,.5555555>
12,1,,172168-61560, ,"PLATE G",,,1,1,,,,,,5555555>
13,1,,172165-61600, ,""COVER,FRONT", ,,1,1,,,,,55555555>»
14,1,,172165-61700, ,""COVER ASSY, BL LINK",,,1,1,,,..,5555555>
15,1,,172165-61720, ,RUBBER, , ,1,1,,,,,,,555555>
16,1,,172165-61801, ,PLUG, , ,6,6,,,,,,,,555555
17,1,,172165-61100-3, ,"COVER L",,.,1,,,,.55:5555555

18,1, ,172519-63240, ,"BOLT 8X 16",,,4,4,,,.553553533>»
19,1,,172519-63240, ,""BOLT 8X 16",,,4.,4,,.,.552555255>5
20,1,,22137-100000, ,"WASHER 10,POLISHED",,.9,9,,.,:555525955>5
21,1,,22137-100000, ,"WASHER 10,POLISHED",,.,9,9,,.,25535235535
22,1,,22217-100000, ,"SPRING WASHER 10",,,25,25,,,,.,5535555535
23,1,,22217-100000, ,"SPRING WASHER 10",,.,2,2,,,,55355535535>»
24,1,,26013-080162, ,"BOLT W/WASHER M8X16",,,2,2,,,,:3555555225
25,1,,26013-100352, ,"BOLT M10X 35",,.,9,9,..,5555535555
26,1,,26116-100162, ,"'BOLT M10X 16 PLATED™,.,.2.2,.,.:.3255353554
27,1,,26116-100202, ,""BOLT M10X 20 PLATED",,.,25,25,,,.,:5355535535>»
28,1,,26367-100002, ,"U-NUT M10",,,4,4,,,,,2555533524
29,1,,172165-61820, ,"COVER L COMP.,SI1",,,.,1,,,.1,,..,,.5,.5
30,1,,172732-11510, ,GROMMET, ,,,1,,,,1,,,5555555
31,1,,172165-61650, ,""COVER, FRONT",,,.,1,.,.1,.,...5545

RPRR R R R

1
2
3
4
5
6
7



IL=Lh= (v /E)
Fig.38 FRAME COVER (CANOPY)

YA Fsi—Hik
SIDE LEVER SPEG,
TOURTRY [J PIAS[EX 29
(i o ey
CATION

- S FHE
AUSTRAL1A SPEC,




»»,172165-62100, ,STEP,1,1,1,1,,,,,,5555555>

,,172171-62100, ,"'STEP A COMPL.",1,1,1,1,,,,,555555535
,,172165-62200, ,"STEP C CMP™,1,,1,,,,,,,,5.55555
,1,,172165-62201, ,"'STEP (C) ASsvy*",1,,1,,,,N,,,M30891,,,,M30891,,,,
,»,172168-62200, ,"MAT, FLOOR™,1,1,1,1,,,,,,5,555555
,,172165-62800, ,""GROMMET 26",1,1,1,1,,,,,555555554
,»,172165-62810, ,"GROMMET 10™,2,.2,,,,,,,:5555555
,,22217-100000, ,"SPRING WASHER 10",9,9,9,9,,,,.5535555535
8,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,,,,.555355235
9,1,,22217-100000, ,"'SPRING WASHER 10",7,7,7,7,5,353555532233
10,1, ,22272-000090, ,"CIRCLIP E- 9",1,1,1,1,,,,,,5555555>»
10-1,1,,22417-320200, ,""COTTER PIN
3.2X20",1,1,1,1,,,S,,,M30650, ,M30650, ,M30650, ,M30650, ,
11,1,,26116-100202, ,""BOLT M10X 20 PLATED",9,9,9.9,,.,,.,555535555
12,1,,26116-100202, ,"'BOLT M10X 20 PLATED",4,4,4.,4,,,,.355532524
13,1, ,26116-100202, ,""BOLT M10X 20 PLATED",7,7,7,7,,3535535335533
14,1, ,26647-100152, ,"WING BOLT M10X15",1,1,1,1,,,,.5535555535
14-1,1,,172142-62300, ,""WING BOLT
mioxis*,1,1,1,1,,,S,,,M30650, ,M30650, ,M30650, ,M30650, ,
15,1,,172122-17190, ,CLIP,,,5,5,,,,,5:555555>
16,1,,172122-17190, ,CLIP,, ,4,4,,,,,,,,55555>

17,1, ,172157-54850, ,""GROMMET 18",,,1,1,,,,5555555555
18,1,,172151-62240, ,GROMMET, ,,2,2,,,555535235535
19,1,,172165-68250, ,"'PLUG,RUBBER", , ,1,1,,,,.55555555>»
20,1,,172165-62300, ,"STEP D",1,1,1,1,,,,,,,555555>
21,1,,172165-62350, ,"STEP D", ,1,,1,,,,,55555555>
21-1,1,,172165-62340, ,COVER, ,1,,1,,,N,,,, ,M30875,,, ,M30875, ,
22,1,,26013-100202, ,"BOLT W/WASHER M10X20'",3,3,3,3,,.55535555355 5
23,1,,172116-46630, ,""KNOB, LOCK LEVER",1,1,1,1,,,.,,5555555>
24,1,,172171-58800, ,"PIN, LOCK",1,1,1,1,,,,,55555955>
25,1,,172165-62830, ,GROMMET , 1, ,1,,,,W,,,M30875, ,, ,M30875,,,,
26,1,,172165-62600, ,"'STEP C COMP.,SI',,1,,1,,,,.5535555535
27,1,,172165-62630, ,""RUBBER 90,EDGE",.,1,,1,,,..55555555>5
28,1,,194145-04810, ,"WASHER 10",,1,,1,,,W,,,,,M30875,,,,M30875,,
29,1,,172165-62380, ,COVER, ,1,,1,,,W,,,,,M30875,,,,M30875, ,
30,1,,26013-100162, ,"BOLT M1OX 16",,1,,1,,,W,,,,,M30875,,,,M30875,,
31,1,,26647-100152, ,"WING BOLT Mi0X15',,1,,1,,,Ww,,,,,M30875,,,,M30875,,

1,1
2,1
3,1
3-1
4,1
5,1
6,1
7,1



APPL}RY < A Sk X 21 }'ERRWUS
cation | O — O ‘
\ -ubﬁ
MULT! SPEC.

/J? 21-1

2L FHE
WULTI SPEC.
CP.T. O TR F i
P.7.0. VALVE MULTI SPEC.

g—13

134
PREY10US

WA ELSA—H
SIDE LEVER SPEC. 26




,172212-61230, ,""FASTENER, DIAL",1,,1,,,,,55535555535
,172168-64200, ,""MOUNT, SEAT",1,,1,,,.555535555535
1,,172168-64201, ,""MOUNT, SEAT",1,,1,,,,S,,,M30891,,,,M30891,,,,
,»,172165-64600, ,""COVER COMP. ,MOUNT",1,,1,,,,5555555355>5
,1,,172165-64601, ,"COVER, MOUNT",1,,1,,,,S,,,M30891,,,,M30891,,,,
»»,172165-64690, ,"PLATE, SEAT",1,.1,,,,,,55555555>

1,,172165-64691, ,"PLATE, SEAT",1,,1,,,,S,,,M30891,,,,M30891,,,,
,172165-64750, ,"CAP 8,SCREW",4, .,4,,,,Z2,,,M30891,,,,M30891,,,,
,1,,22217-080000, ,"SPRING WASHER 8",4,.4,,..,.355535555
,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,,4,,,:55555533525
8,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,,4,,,5535555553335
9,1,,26577-050122, ,""SCREW M 5X 12",2,,2,,,5555535335535
10,1,,26716-050002, ,"NUT M 5",2,,2,,,,,,,5,555555
11,1,,26716-080002, ,"NUT M 8",4,.,4,,,,,,,,,,55555
12,1,,933110-58500, ,""GROMMET 50",1,,1,,,,.5555555535
13,1,,172162-64200, ,""SEAT ,OPERATOR",1,,1,,,,,55535555535
14,2,,172162-64210, ,""CUSHION ASSY",1,,1,,,,55555353553
15,2,,172162-64220, ,""BACK ASSY",1,,1,,,,55535535533>5
16,2,,172162-64230, ,""BACK (B) ASSY",1,.1,,,,.5555555525
17,2,,172162-64240, ,"'"PANEL,,BACK",1,,1,,,,.5555355253
18,3,,172162-64320, ,"RUBBER A,EDGE™,1,.1,,.,...55352553
19,3,,172162-64330, ,""RUBBER B,EDGE",1,,1,,,,,55535555535
20,2,,172162-64250, ,""BRACKET R,SIDE™,1,,1,,,,55555555554
21,2,,172162-64260, ,""BRACKET L,SIDE",1,,1,,,.:555555955>5
22,2,,172162-64270, ,ADJUSTER,1,,1,,,.5555555355>»
23,2,,172162-64280, ,ADJUSTER,1,,1,,,.,55555353554
26,2,,172162-64310, ,""'SCREW M5X10,TAPPING",3,,3,,,.5555535553
27,2,,26013-080202, ,""BOLT W/WASHER M8X20',8,,8,,,5555555535555
28,2,,26022-080162, ,""SCREW M 8X 16",4,.,4,,,,.:55532523
29,1,,22137-080000, ,"WASHER 8, POLISHED,4,,4,.,,.:555522355>5
29-1,1,,22137-080000, ,""WASHER 8, POLISHED",G6,,6,,,.K,,,M30891,,,,M30891,,,,
30,1,,22217-080000, ,"SPRING WASHER 8",4,,4,,.,,55535535533>»

31,1, ,26716-080002, ,"NUT M 8",4,,4,,,,,,,,,555555
31-1,1,,26716-080002, ,"NUT M 8",2,,2,,,,K,,,M30891,,,,M30891,,,,
32,1,,172111-16890, ,"GROMMET 9",3,,3,.,.5555555955»
33,1,,172312-17260, ,"GROMMET 22X2.3",1,,1,,,.55535555355>5
34,1,,172165-63200, ,"PANEL ,INST",1,,1,,,,.5535555555>»
34-1,1,,172165-63201, ,""PANEL, INST",1,,1,,,,N,,,M30891,,,,M30891,,,,
35,1,,172519-63240, ,"BOLT 8X 16",10,,10,,,,,5555555555
36,1,,172165-63250, ,""PANEL(L), INSTRUMENT",1,,1,,,,.5555555533
37,1,,172165-63280, ,COVER,1,,1,,,,,,.55555555

38,1,,172165-64770, ,NUT,2,,2,,,,W,,,M30891, ,,,M30891,,,,
39,1,,172165-63660, ,CAP,1,,1,,,,W,,,M30891,,,,M30891,,,,
40,1,,172168-63200, ,"PANEL(L), INST",1,,1,,,,,1,,,.555,5>

1,1
2,1
2-1
3,1
3-1
4,1
4-1
5,1
6,1
7



o
~—{)
| >
e~ L
WIL
2 =

=
22
R
bl T

=
|RIHU
AO
.UM
=
A.E

w
N
L
_ <

L

>
S

rie. 40

RHULNo. 13 RELNo. 140528 %a4%7,

13inc.14 ~ 28

PREVIQUS

Ol-10

CATION

4

[ COUNTRY [.J PIA STE

APPLIT-




,,172212-61230, ,""FASTENER, DIAL",,1,,1,,,,,.55555555
,,172162-64200, ,"SEAT ,OPERATOR", ,1,,1,,,,55535555535
,,172162-64210, ,""CUSHION ASSY",,1,,1,,,,5555555553
»,172162-64220, ,"BACK ASSY",,1,,1,,,,.:.5555555
,,172162-64230, ,""BACK (B) ASSY",.1,.1,,,...5:555555
,»,172162-64240, ,""PANEL ,BACK™, ,1,,1,,,,,,:5555555
3,,172162-64320, ,""RUBBER A,EDGE", ,1,,1,,,,55535555535
8,3,,172162-64330, ,""RUBBER B,EDGE", ,1,,1,,,,55535555535
9,2,,172162-64250, ,""BRACKET R,SIDE",,1,,1,,,,55553555555
10,2,,172162-64260, ,"'BRACKET L,SIDE",,1,,1,,,.35555555535
11,2,,172162-64270, ,ADJUSTER, ,1,,1,,,,555555555>»
12,2,,172162-64280, ,ADJUSTER, ,1,,1,,,,5535555555>»
15,2,,172162-64310, ,""SCREW M5X10,TAPPING",,3,,3,,,55555535555>»
16,2,,26013-080202, ,"'BOLT W/WASHER M8X20",,8,.,8,,,,55535555555
17,2,,26022-080162, ,""'SCREW M 8X 16",,4,,4,,,,53555532523

18,1, ,172165-64690, ,"PLATE, SEAT",,1,.,1,..,.:52555555>»
19,1,,172165-64750, ,""CAP 8,SCREW",,4,,4,,,,5535535535>»
20,1,,172165-64800, ,""MOUNT, SEAT",,1,,1,,,.,.55555535>5
21,1,,172165-64930, ,""MOUNT COMP",.,1,,1,,,,.55555255>»
22,1,,172165-64940, ,COVER, ,1,,1,,,,,,55555555
23,1,,172165-64760, ,""'SPACER, SEAT",.2,.,2,,.52553533553
24,1,,26116-080402, ,""BOLT M 8X 40 PLATED™,.2,,2,,,55355535354
25,1,,22137-080000, ,"WASHER 8, POLISHED", .,4,,4,,,,:553525535
26,1,,22217-080000, ,"SPRING WASHER 8",,4,.4,,...:555335555
27,1,,22217-080000, ,"SPRING WASHER 8",,4,.,4,.,,2355532524
28,1,,22217-080000, ,"SPRING WASHER 8",.,2,.2,...553553533>»
29,1,,26013-100202, ,""BOLT W/WASHER M10X20",,4,,4,,,533555332225
30,1,,26013-100202, ,""BOLT W/WASHER M10X20",,4,,4,,,5335553332225
31,1,,26577-050122, ,"SCREW M 5X 12",,2,,2,,,.355532523
32,1,,26716-050002, ,"NUT M 5™,,2,,2,,,,,,,,555555
33,1,,26716-080002, ,"NUT M 8",,4,.,4,,,,,,,,555555
34,1,,26716-080002, ,"NUT M 8",,4,.4,,,,,,,,5.5555

35,1, ,26716-080002, ,"NUT M 8™,,2,.,2,,,,,,55555555

36,1, ,194300-21460, ,CAP, ,1,,1,,,.,.55555555
37,1,,172519-63240, ,"BOLT 8X 16",,16,,16,,,,5555555555
38,1,,172165-63500, ,"PANEL(R) , INST(SI™,,1,,1,,,,55535523555
38-1,1,,172165-63501, ,"'PANEL(R), INST(SI'", ,1,,1,,,N,,,,,M30891, ,,,M30891,,
39,1,,172165-63550, ,""PANEL(L), INSTRUMENT",,1,,1,,,,.555555545
40,1,,172165-63600, ,"COVER (R)",,1,,1,,,,,.55535555
41,1,,172165-63620, ,"COVER (L)",,1,.1,,,,..55535555

42,1, ,172165-63650, ,"PLUG 10,HOLE™,,3,,3,,,.5555555535
43,1,,22137-040000, ,"WASHER 4, POLISHED",,4,.,4,,,.55355535535>5
44,1, ,26716-040002, ,"NUT M 4™,.4,.4,,,,,,,,,.5:5>

45,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",.,4,.4,....355535554
46,1, ,22217-080000, ,""SPRING WASHER 8",.,4,,4,.,.:5535322235
47,1,,172165-63660, ,CAP, ,1,,1,,,,,,,555555>
48,1,,172168-63250, ," INSTRUMENT PANEL L",,1,,1,,,.,1,,,,555554

1,1
2,1
3,2
4,2
5,2
6,2
7



Fig.41 SJE_A

BHiNo. 21 RHLNa. 3 517 283%Y,

2inc.3~17

4

J P

COUN
| APPL




,»,172165-62100, ,STEP, ,1,,1,,,,,55555555>

,»,172171-62150, ,"STEP ASSY",,1,.,1,,,,,55555555>
,»,172168-62200, ,""MAT, FLOOR™,,1,,1,,,,,,,5555555
,,172142-62300, ,"WING BOLT M10X15",.2,.,2,,,:555555355>5
,,172165-62600, ,"'STEP C COMP.,SI",,1,,1,,,,:555555535
,»,172165-62630, ,"'RUBBER 90,EDGE™,,1,,1,,,,,5553555555
1,,172165-62800, ,""GROMMET 26",,1,,1,,,,5555555555
8,1,,22217-100000, ,"'SPRING WASHER 10", ,7,,7,,5535553523523
9,1,,22217-100000, ,"SPRING WASHER 10",.,9,.,9,,,..55555355>5
10,1,,22217-100000, ,"'SPRING WASHER 10", ,4,.,4,,...535555355>5
11,1, ,22417-320200, ,""COTTER PIN 3.2X20",,2,,2,,,55535535533>»
12,1,,26116-100202, ,""BOLT M10X 20 PLATED",,7,.,7,35555353355335
13,1, ,26116-100202, ,""BOLT M10X 20 PLATED",,9,.,9,,5555355535555>5
14,1,,26116-100202, ,"'BOLT M10X 20 PLATED",.4,.4.,,.:553555255>5
15,1,,194300-21460, ,CAP,,1,,1,,,,,555555555
16,1,,172168-63100, ,""PANEL(L), INST(EP",,1,,1,,,555555353555>
17,1,,172519-63240, ,"BOLT 8X 16",,16,,16,,,,,5535555535
18,1,,172165-63600, ,"COVER (R)",,1,,1,,,,,:55555555
19,1,,172165-63620, ,"COVER (L)",,1,,1,,,,5:5555535>
20,1,,172165-63650, ,"PLUG 10,HOLE",,3,.,3,,.,55555355554
21,1,,172165-63660, ,CAP, ,1,,1,,,,,55555555>
22,1,,172165-63700, ,""PANEL(R) , INST(EP",,1,,1,,,,55555352555
23,1,,22137-040000, ,"WASHER 4, POLISHED", .,4,,4,,,,3:5535235535
24,1, ,26716-040002, ,"NUT M 4™,.4,.4,,,,,,,,5:555>
25,1,,172165-64300, ,MOUNT, ,1,,1,,,,,,55555555
26,1,,172165-64360, ,""MOUNT B COMP. ,EP",,1,.1,,..,..52555535>»
27,1,,172165-64390, ,MOUNT, ,1,,1,,,,,,5555555>
28,1,,26013-080202, ,""BOLT W/WASHER M8X20",,4,,4,,,5553555335>5
29,1,,26013-080552, ,"BOLT M 8X 55",,4,.4,,,,.355235254

30,1, ,26013-100202, ,"'BOLT W/WASHER M10X20',,4,,4,,,.35555555533
31,1,,172122-17190, ,CLIP,,,.5,,,,,55555555>
32,1,,172122-17190, ,CLIP,,,.4,,,,,,.555555>
33,1,,172157-54850, ,"GROMMET 18",,,,1,,,.55553555535
34,1,,172151-62240, ,GROMMET , , ,,2,,,,,55555555>
35,1,,172165-68250, ,"PLUG,RUBBER", ,,.,1,,.5555555955>»
36,1,,172165-62300, ,"STEP D", ,1,,1,,,,,,,555555>
37,1,,26013-100202, ,"BOLT W/WASHER M10X20",,3,,3,,555555535525
38,1,,172116-46630, ,"KNOB, LOCK LEVER",,1,.1,,..,.:55535555
39,1,,172171-58800, ,"PIN, LOCK™,.1,,1,,,..:.5555555

RPRR R R R

1
2
3
4
5
6
7



COURTRY [J PJASIE X

APPLT-




1,1,,194145-04810, ,"WASHER 10',4,4,4,
2,1,,194145-04810, ,""WASHER 10",6,6,6,6,,,,55535555535

3,1,,194145-04810, ,""WASHER 10",4,4,4,4,,,,,5535355135

4A,1,,172171-65100, ,"BONNET CR CMP(EV™,1,1,1,1,,,,.555555545
4B,1,,172171-65100-1, ,"'BONNET (GREEN)",1,1,1,1,,,,,555555535

6,2,,172171-65780, ,""RUBBER,SEAL C",1,1,1,1,,,,,5553555554

7,2,,172168-65790, ,RUBBER,1,1,1,1,,,,,,5,55555>

8,2,,172171-65820, ,""RUBBER,SEAL D",1,1,1,1,,,,,555555555

9,2,,172171-65850, ,""RUBBER,SEAL K",1,1,1,1,,,,,,5555555>

10,1,,172168-65200, ,"PIPE, EXH.EXTENSION",1,1,1,1,,,,,555555555
11,1,,172168-65260, ,""SPRING,GAS",1,1,1,1,,,,,.55355554

12,1,,172734-65260, ,"PIN, BONNET LEVER",1,1,1,1,,,,,,5555555>
13,1,,172734-65270, ,"'SPRING, CATCH",1,1,1,1,,,,,555555555

14A,1,,172171-65300, ,""BONNET B CMP(EV*,1,1,1,1,,,,,55555555>5
14B,1,,172171-65300-1, ,""BONNET (GREEN)",1,1,1,1,,,,555555555>5

16,2, ,172168-65760, ,RUBBER,1,1,1,1,,,,,,5555555>»

17,1,,172124-65450, ,"LEVER, LOCK",1,1,1,1,,,,,5535555535

18,1,,172171-65450, ,"'BONNET A CMP(EV",1,1,1,1,,,,,5555355555

20,2,,172168-65750, ,RUBBER,1,1,1,1,,,,,,5555555>»

21,1,,172126-65460, ,HOOK,1,1,1,1,,,,,,,555555>

22,1,,172124-65480, ,CATCHER,1,1,1,1,,,,.55352553

23,1,,172124-65490, ,"PLATE,CATCH",1,1,1,1,,,,,,5555555>»

24,1,,172126-65500, ,KEY,1,1,1,1,,,,,,5555555>

25,2,,172126-65571, ,"WASHER LOCK",1,1,1,1,,,,.:555555535

26,2,,26347-100002, ,"U-NUT M10",1,1,1,1,,,,,55555955>

27,1,,172171-65600, ,"DUCT ASSY",1,1,1,1,,..,...2555535>»
27-1,1,,172171-65601, ,"'DUCT ASSY*',1,1,1,1,,,N,,,M30866, ,M30866, ,M30866, ,M30866, ,
28,1,,172171-65650, ,""BRACKET COMPL.",1,1,1,1,,,,,,5555555>»

29,1,,172168-65740, ,SEAL,1,1,1,1,,,,,,.5:5555>

30,1,,172171-65830, ,""RUBBER,SEAL E",1,1,1,1,,,.,.5555955>»

31,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,.,.553523553
32,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,,,,.553555535
33,1,,22137-100000, ,"WASHER 10,POLISHED",3,3,3,3,,.,.555535554
34,1,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,,,.,,535525355>5

35,1,,22217-080000, ,"SPRING WASHER 8'",3,3,3,3,,.,.555525555>5

36,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,,,55535555355>5

37,1,,22217-100000, ,"SPRING WASHER 10",3,3,3,3,,,,55535555535

38,1, ,22417-200200, ,"COTTER PIN 2.0X20",2,2,2,2,,,
39,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,2,2,,,,.52555255>5
40,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,,,,,3353555575
41,1,,26013-100252, ,""BOLT W/WASHER M10X25",6,6,6,6,,,5555355555 55
42,1, ,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,,,,,53555355»
43,1, ,26013-120352, ,""BOLT M12X 35",5,5,5,5,,...55555355>5

44,1, ,26116-080162, ,""BOLT M 8X 16 PLATED",3,3,3.3,,...55555355>5
45,1, ,26116-080202, ,"BOLT M 8X 20 PLATED",2,2,2,2,,,.555552255>5
46,1, ,26116-100202, ,"BOLT M10X 20 PLATED",2,2,2,2,,,55535555355>5
47,1,,26116-100202, ,"BOLT M10X 20 PLATED",3,3,3,3,..,55555355555
48,1, ,933152-02900, ,WASHER,2,2,2,2,,,,,,32555355»

49,1, ,933110-00301, ,"KEY ASSY",1,1,1,1,,,..,5555255>

4595;;555555511
6,






,, 1 72165-68400-3, ,""CABIN ASSY",1,1,,,,.553555353554
,»,194080-01121, ,"KNOB 8X17X30",4,4,,,,555355353523
,,172725-23050, ,"SPRING, RETURN™,1,1,,,,,55555555555
,»,194150-24270, ,""SCREW CAP 13",2,2,,,,.5555555355>5
»»,194145-04810, ,"WASHER 10",3,3,,,,,,5555555555
»»,172137-46210, ,SCREW, 2,2, ,,,,,,,55555555
2,,194273-47910, ,KNOB,1,1,,,,,,,55555555>5
8,2,,172141-53350, ,""GROMMET 26",1,1,,,,55535553555523
9,2,,194310-61610, ,""GROMMET 9",1,1,,,,,5355553555535
10,2,,172165-67100, ,"'FRAME UNL ASSY,GLASS",1,1,,,.,:5555555355>5
11,2,,172165-67170, ,""FRAME UNR ASSY,GLASS",1,1,,.,,.55555355554
12,2,,172165-67240, ,""SPRING 16",4,4,,,,,5553555533>»
13,2,,172165-67250, ,""SPRING, DISH",2,2,,,,,553555355553
14,2,,172165-67350, ,SEAL,1,1,,,,,,,55555555>
15,2,,22217-080000, ,"'SPRING WASHER 8',5,5,,,,.555355553555>5
16,2,,172165-67370, ,"TRIM,REAR™,1,1,,,,,,555555555>
17,2,,172137-68120, ,PIN,2,2,,,,,,,,.,.5555>
18,2,,172165-68400-3, ,""CABIN ASSY",1,1,,,,5553555353523
19,2,,172162-69050, ,"LOCK ASSY",1,1,,,.:55535555335255
20,2,,172162-69070, ,COATHANGER, 1,1, ,,,,,5555535554
21,2,,172165-69090, ,COVER,1,1,,,,,,5555555555
22,2,,172165-69170, ,"TRIM, ROOM™,1,1,,,,,,,5.555555>
23,2,,172165-69180, ,""COLLAR 6,GLASS",2,2,,,,.553555353523
24,2,,172165-69200, ,"STOPPER R-UN",2,2,,,,.,5355535555
25,2,,172141-68270, ,"CLIP 8, TREE",4,4,,,.5553552532223
26,2,,172165-69220, ,STOPPER,1,1,,,...5553535535
27,2,,172165-69230, ,"'STOPPER L-UP",1,1,,,,555553555535
28,2,,172165-69240, ,COVER,1,1,,,,,,5555555555
29,2,,172165-69250, ,"COVER L-UP",1,1,,,,.,:555555955>»
30,2,,172165-69260, ,LEVER,1,1,,,,,,5555555555
31,3,,172141-41360, ,""BUSH 1415",1,1,,...55555353524
33,2,,172165-69290, ,BRACKET,1,1,,,,,55555555535
34,2,,172165-69320, ,""FRAME UPL,GLASS",1,1,,,,.5553555355>5
35,2,,172165-69410, ,FRAME,1,1,,,,,.,.55555555
36,2,,172165-69500, ,"ROLLER 35",4.4,,,,,.:555522335
37,2,,172165-69510, ,ROLLER,4,4,,,,,,,,,,:5555>
38,2,,172151-62240, ,GROMMET ,4,4,,,,:5355535335535
39,2,,172165-69530, ,SPACER,6,6,,,,,5555555555>5

40,2, ,172165-69540, ,FINISHER,1,1,,,,...5555535 55
41,2,,172165-69550, ,SHAFT,4,4, . ,,,,,5:5553555>5
42,2,,172165-69560, ,""SHAFT 14,ROLLER™,2,2,,,,4555555535553
43,2,,172165-69570, ,SHAFT,2,2,,,,,,,,55555555
44,2,,172165-69580, ,GLASS(UP,1,1,,,,,5555525353>»
45,2,,172165-69590, ,GLASS,1,1,,,,,,,55555555>
46,2,,172165-69600, ,"ACRYL F",1,1,,,,,,5555555555
47,2,,172165-69610, ,GLASS,1,1,,,,,,,55555555>
48,2,,172165-69620, ,"GLASS L",1,1,,,,,.5555555555
49,2,,172165-69630, ,GLASS,1,1,,,,,,5555553555>5
50,2,,172137-69651, ,"COLLAR, GLASS",10,10,,,,.5555555355>»
51,2,,172165-69661, ,"SEAL,CAB ROOF",1,1,,,,,.5555555535
52,2,,172165-69671, ,SEAL,1,1,,,,,,,55555555>
53,2,,172165-69681, ,SEAL,1,1,,,,,,,5:5555555
54,2,,172165-69691, ,SEAL,1,1,,,,,..:55555555
55,2,,172165-69720, ,"SEAL,DOOR" ,1,1,,,,,535555355553
56,2,,172165-69731, ,"SEAL,FRONT" ,1,1,,,,.5555555955>»
57,2,,172165-69740, ,""RUBBER UN-R,STOPPER",1,1,,,,555535555355>5
58,2,,172162-69750, ,HANDLE 1,1, ,,,,,,,,5555555
59,2,,172165-69750, ,RUBBER,1,1,,,,,,,55555555>
60,2,,172165-69760, ,""RUBBER UP-R,STOPPER",1,1,,,,.55535555255>»
61,2,,172165-69770, ,RUBBER,1,1,,,,,,,5,555555>
62,2,,172165-69780, ,""RUBBER UP-R,CUSHION",1,1,,,,,55535555355>5
63,2,,172165-69790, ,RUBBER,1,1,,,,,.,555555555
64,2,,172165-69800, ,"RUBBER UN,CUSHION",2,2,,,,,,55553555535

1,1
2,2
3,2
4,2
5,2
6,2
7



65,2,,172165-69811, ,RUBBER,5,5,,,,5555555355555
66,2,,172165-69830, ,"'SEAL,FRONT" ,1,1,,,,,555535555535
67,2,,172137-69840, ,SCREW,10,10,,,,5555535555535
68,2,,172165-69840, ,PACKING,1,1,,,,,.55553555535
69,2,,172165-69850, ,"PACKING UP-R",1,1,,,,555555535555
70,2,,172165-69860, ,"'PACKING UN-L",1,1,,,,.,55535555535
71,2,,172165-69870, ,"'PACKING UN-R",1,1,,,,,555535555535
72,2,,172165-69890, ,"LATCH L ASSY",2,2,,,,5555535335235
73,2,,172165-69960, ,"LATCH R ASSY",2,2,,,.5553552335223
74,2,,172165-69980, ,GUARD, 4,4, ,,,,,,,55555555
75,2,,26577-080122, ,""'SCREW M 8X 12",2,2,,,.55553553533>»
76,2,,22137-060000, ,"WASHER 6, POLISHED',9,9,,,,5555535555535
77,2,,22137-080000, ,"WASHER 8, POLISHED',4,4,,,,,,555355235535
78,2,,22137-100000, ,"WASHER 10,POLISHED",8,8,,,,.,5555525555>5
79,2,,22137-100000, ,"WASHER 10,POLISHED" ,7,7,,,555553525355>5
80,2,,22137-100000, ,"WASHER 10,POLISHED",8,8,,,,555553555535
81,2,,22137-140000, ,"WASHER 14 ,POLISHED",1,1,,,,,555535555535
82,2,,22157-060000, ,"WASHER 6",2,2,,,,555355535535523
83,2,,22157-080000, ,"WASHER 8",10,10,,,,555535555355>5
84,2,,172165-67380, ,SHIM, 2,2, ,,,,,,,,5555555
85,2,,22217-100000, ,"SPRING WASHER 10",2,2,,,.55553553533>»
86,2,,22217-100000, ,"SPRING WASHER 10",3,3,,,:5555355535533>»
87,2,,22217-140000, ,"SPRING WASHER 14" ,2,2,,,,,5553553533>5
88,2,,22417-400250, ,"COTTER PIN 4.0X25",1,1,,,,,5355535223>
89,2,,22867-300080, ,"SCREW 3X 8",2,2,,,,555555523555

90,2, ,26013-080162, ,"'BOLT W/WASHER M8X16",4,4,,,,5535552522335
91,2,,26013-080252, ,""BOLT M 8X 25",4,4,,,,.555535335535
92,2,,26013-080302, ,""BOLT M 8X 30",4,4,,,,:555535235535
93,2,,26013-100162, ,"BOLT M10X 16",5,5,,,:555355535255
94,2,,26013-100202, ,""BOLT W/WASHER M10X20',8,8,,,,555555555533
95,2,,26013-100252, ,""BOLT W/WASHER M10X25",7,7,,5553535555222333
96,2,,26116-060122, ,"'BOLT M 6X 12",8,8,,,,555553555535
97,2,,26116-101002, ,"BOLT M10X100",3,3,,,.555355535255
98,2,,26450-080202, ,"BOLT M 8X 20",8,8,,,.555355535255
99,2,,26716-100002, ,"NUT M10™,2,2,,,,,,,555555555
100,2,,26757-080002, ,""LOCK NUT M 8 PLATED",5,5,,,,555535555355>5
101,2,,26757-140002, ,"'LOCK NUT M14 PLATED",2,2,,.,.55535553533523
102,2,,172162-69060, ,STRIDER,1,1,,,,,.55553555555
108,2,,172165-67500, ,SEAL,1,1,,,,,,.555555525>5
104,2,,172165-69520, ,"SUSH ASSY",1,1,,..,55555552935
104-1,2,,172165-69521, ,"'SUSH ASssy",1,1,,,,,N,,,M30866, ,M30866,,,,,,
105,3,,172165-67810, ,""GLASS L480 FR",1,1,,,,.55535555535>»
105-1,3,,172165-67811, ,""GLASS L440 FR",1,1,,,,,F,1,,M30866, ,M30866,,,,,,
106,3,,172165-67820, ,"GLASS L450 RR",1,1,,,,,.5555355235
106-1,3,,172165-67821, ,"'GLASS L485 RR",1,1,,,,,S,,,M30866, ,M30866,,,,,,
107,3,,172165-67850, ,""CHANNEL CTR",1,1,,,,555535555355>5
108,3,,172165-67860, ,"'STRIP,WATER" ,1,1,,,,.55555355553
109,3,,172162-69970, ,"LOCK ASSY",2.2,,,,,:35555352335
110,2,,172165-69490, ,PLATE,1,1,,,,,W,,,M31274, ,M31274,,,,,,
111,2,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,,,W,,,M31274,,M31274,,,,,,
112,2,,26013-100202, ,""BOLT W/WASHER M10X20',2,2,,,,,W,,,M31274, ,M31274,,,,,,
113,1,,172165-67480, ,CLIP,1,1,,,,,W,,,M31136, ,M31136,,,,,,
114,2,,172165-68280, ,COLLAR,1,1,,,,,W,, ,M31274, ,M31274,,,,,,
115,2,,172165-69990, ,SHIM, 2,2, ,,,,,,,.5555555
116,2,,933171-17770, ,"SHIM SET",2,2,,,.555355535335224



Fig.44

BHLNO.1iX, BHLNO.2 116 %a8%ES.
1inc.2~116

A
CABIN

COUNTRY |J PJASI|E X

44

105:L=480 1064:L=45¢
105-1:L=441 ]06—?’L=4345J




»»(72165-68411, ,"CABIN ASSY"™,,1,,,,,5,55555555>
,»,194080-01121, ,""KNOB 8X17X30",,4,,,,5533552255523
,»,172725-23050, ,"'SPRING, RETURN",.,1,,,.,.55555553555
,»»,194150-24270, ,"'SCREW CAP 13",,2,,,,5535555555293
,»,194145-04810, ,"WASHER 10",.3,,,,,,5.55555555
,»,172137-46210, ,SCREW, ,2,,,,,,,,,555555>
2,,194273-47910, ,KNOB, ,1,,,,,,5555555555
8,2,,172141-53350, ,""GROMMET 26",,1,,,5555553355555
9,2,,194310-61610, ,"GROMMET 9",,1,,,,,,,5:555555>
10,2,,172165-67100, ,""FRAME UNL ASSY,GLASS™,,1,,,:55555335352555
11,2,,172165-67170, ,""FRAME UNR ASSY,GLASS™,,1,,.:555553355225>5
12,2,,172165-67240, ,"SPRING 16", .,4,,,,555555533535
13,2,,172165-67250, ,"SPRING, DISH",,2,,,,,,555355555>5
14,2,,172165-67350, ,SEAL, ,1,,,,,,5555555555
15,2,,22217-080000, ,""SPRING WASHER 8",.,3,,,,555555553535
16,2,,172165-67370, ,"TRIM,REAR™, ,1,,,,,.5555555555
17,2,,172137-68120, ,PIN, ,2,,,,,,,.5555555>5
18,2,,172165-67400, ,CABIN, ,1,,,,,.,,55555555
19,2,,172162-69050, ,"LOCK ASSY",.,1,,,.55555555353>5
20,2,,172162-69070, ,COATHANGER, ,1,,,4,5555535353555 5
21,2,,172165-69090, ,COVER, ,1,,,,,,5555555555
22,2,,172165-69170, ,"TRIM, ROOM™,,1,,,,,,,.:5555555
23,2,,172165-69180, ,""COLLAR 6,GLASS", .2, ,,.,35555253333»
24,2,,172165-69200, ,"'STOPPER R-UN",.,2,,,,,55555555523
25,2,,172141-68270,,"CLIP 8, TREE",.4,,,,,.,,.5555555
26,2,,172165-69220, ,STOPPER, ,1,,,,,,5555555555
27,2,,172165-69230, ,""STOPPER L-UP",,1,,,,,.5555555525
28,2,,172165-69240, ,COVER, ,1,,,,,,,5:5555555
29,2,,172165-69250, ,""COVER L-UP™,,1,,,,,,5553555555>5
30,2,,172165-69260, ,LEVER, ,1,,,,,,,555555555
31,3,,172141-41360, ,"BUSH 1415",,1,,,,.555533535225>5
33,2,,172165-69290, ,BRACKET, ,1,,,,,.,555555555
34,2,,172165-69320, ,""FRAME UPL,GLASS",.,1,,,.:55555553555
35,2,,172165-69410, ,FRAME, ,1,,,,,..555555555

36,2, ,172165-69500, ,""ROLLER 35",,4,,,,,55553535355555
37,2,,172165-69510, ,ROLLER, ,4,,,,,,,.55555555
38,2,,172165-67480, ,CLIP,,1,,,,,,,55555555>
39,2,,172165-69530, ,SPACER, ,6,,,,,.5555555555
40,2,,172165-69540, ,FINISHER, ,1,,,,,,5553535555 55
41,2,,172165-69550, ,SHAFT, .4, ,,,,,,..5555555
42,2,,172165-69560, ,""SHAFT 14,ROLLER",,2,,,...5553552555
43,2,,172165-69570, ,SHAFT, .2, ,,,,,,,.555555>
44,2,,172165-69580, ,GLASS(UP, ,1,,,,,.555225553>
45,2,,172165-69590, ,GLASS, ,1,,,,,,5555555555
46,2,,172165-69600, ,"ACRYL F",.1,,,,,,,:.5555555
47,2,,172165-69610, ,GLASS, ,1,,,,,,5555555555
48,2,,172165-69620, ,"GLASS L",,1,,,,,5555555555>5
49,2,,172165-69630, ,GLASS, ,1,,,,,,5555555555
50,2,,172137-69651, ,""COLLAR, GLASS™,.,10,,,.,55555555353>5
51,2,,172165-69661, ,""SEAL,CAB ROOF", ,1,,,,,55555555595
52,2,,172165-69671, ,SEAL, ,1,,,,,,5555555555
53,2,,172165-69681, ,SEAL, ,1,,,,,5555555555>5
54,2,,172165-69691, ,SEAL, ,1,,,,..:555555555
55,2,,172165-69720, ,"SEAL ,DOOR™, ,1,,,,,,,55555555>
56,2,,172165-69731, ,""SEAL,FRONT", ,1,,,,,55553555555
57,2,,172165-69740, ,""RUBBER UN-R,STOPPER",,1,,,,,55555555555
58,2,,172162-69750, ,HANDLE, ,1,,,,,,,.5.55555
59,2,,172165-69750, ,RUBBER, ,1,,,,,.5555555555

60,2, ,172165-69760, ,""RUBBER UP-R,STOPPER",,1,,,,,,53555555545
61,2,,172165-69770, ,RUBBER, ,1,,,,,,5,55555555
62,2,,172165-69780, ,""RUBBER UP-R,CUSHION",,1,,,,,,5555555555
63,2,,172165-69790, ,RUBBER, ,1,,,,,,5,5555555>5
64,2,,172165-69800, ,""RUBBER UN,CUSHION",,2,,,,,,,5535355555>5

1,1
2,2
3,2
4,2
5,2
6,2
7



65,2,,172165-69811, ,RUBBER, ,3,,,,,,555555555>
66,2,,172165-69830, ,""SEAL,FRONT", ,1,,,,5553555553523
67,2,,172137-69840, ,SCREW, ,10,,,,,,5,55555555
68,2,,172165-69840, ,PACKING, ,1,,,,,,,5,555555>
69,2,,172165-69850, ,""PACKING UP-R",,1,,,,.5555555355>5
70,2,,172165-69860, ,"'PACKING UN-L",,1,,,,,55535555555>»
71,2,,172165-69870, ,""PACKING UN-R™,,1,,,,,55535555555>5
72,2,,172165-69890, ,"LATCH L ASSY",.2,,,555553553533>5
73,2,,172165-69960, ,"LATCH R ASSY", .,2,,,.:5553522355>5
74,2,,172165-69980, ,GUARD, ,4, ,,,,,,555555555
75,2,,26577-080122, ,""'SCREW M 8X 12",,2,,,,:555535335535
76,2,,22137-060000, ,"WASHER 6, POLISHED", ,9,,,555535553555553
77,2,,22137-080000, ,"WASHER 8, POLISHED", ,4,,,,.55355535535553
78,2,,22137-100000, ,"WASHER 10,POLISHED",.8,,,,,5355553555535
79,2,,22137-100000, ,"WASHER 10,POLISHED", ,7,,.55535555355535
80,2,,22137-100000, ,"WASHER 10,POLISHED", ,8,,,,.553555355553
81,2,,22137-140000, ,"WASHER 14 ,POLISHED", ,1,,,,555555355553
82,2,,22157-060000, ,"WASHER  6",,2,,,,,,,55555555>
83,2,,22157-080000, ,"WASHER 8",,10,,,,,555553555535
84,2,,172165-67380, ,SHIM, ,2,,,,,.,.55555555
85,2,,22217-100000, ,"SPRING WASHER 10",.,2,,.,.:555535235532
86,2,,22217-100000, ,"SPRING WASHER 10",,3,,,.,555553525535
87,2,,22217-140000, ,"SPRING WASHER 14",,2,,,,55555352553
88,2,,22417-400250, ,"COTTER PIN 4.0X25",,1,,,.55535555335224
89,2,,22867-300080, ,"SCREW 3X 8",.,2,,,5555555522335

90,2, ,26013-080162, ,"'BOLT W/WASHER M8X16",,4,,,555355525223135
91,2,,26013-080252, ,"BOLT M 8X 25",,4,,,,,55535535533>»
92,2,,26013-080302, ,"BOLT M 8X 30",,4,,,5555535535533>»
93,2,,26013-100162, ,""BOLT M10X 16",.5,..,.,:5555555355>5
94,2,,26013-100202, ,"'BOLT W/WASHER M10X20",,8,,,,555555555535
95,2,,26013-100252, ,"'BOLT W/WASHER M10X25",,7,,555535552552335
96,2,,26116-060102, ,"BOLT M 6X 10 PLATED",,8,,.,.555553555535
97,2,,26116-101002, ,""BOLT M10X100",,3,,,,55555555255>5
98,2,,26450-080202, ,"BOLT M 8X 20",.,8,,,,55553525355>5
99,2,,26716-100002, ,"NUT M10™,,2,,,,,,,55555555>
100,2,,26757-080002, ,"LOCK NUT M 8 PLATED",.3,,,555555555355>5
101,2,,26757-140002, ,"'LOCK NUT M14 PLATED",.2,,,:555535535533>5
102,2,,172162-69060, ,STRIDER, ,1,,,,,,5555535555
103,2,,172165-69490, ,PLATE, ,1,,,,.,W,,,,,M31274,,,,,,
104,2,,22137-100000, ,"WASHER 10,POLISHED",,2,,,,,W,,,,,M31274,,,,,,
105,2,,26013-100252, ,""BOLT W/WASHER M10X25",,2,,,,,W%,,,,,M31274,,,,,,
105-1,2,,26013-100202, ,"'BOLT W/WASHER M10Xx20",,2,,,,,N,,,,,M31481,,,,,,
106,2,,172165-69521, ,"SUSH ASSY",.,1,,,.:5535555335255
107,3,,172165-67811, ,"GLASS L440 FR",,1,,,...53555335254
108,3,,172165-67821, ,"GLASS L485 RR",,1,,,.555555532554
109,3,,172165-67850, ,""CHANNEL CTR™,,1,,,555555555355>5
110,3,,172165-67860, ,"' STRIP,WATER", ,1,,,.555535555555>»
111,3,,172162-69970, ,"LOCK ASSY",.,2,,,.:553555335255
112,2,,172151-62240, ,GROMMET , ,4,,,.455535555335554
113,2,,172165-67500, ,SEAL , ,1,,,,,,,5:555555>
114,2,,172165-69990, ,SHIM, ,2,,,,,,,,.555555
115,2,,172165-68280, ,COLLAR, ,1,,,,,W,,,,,M31274,,,,,,
116,2,,933171-17770, ,"SHIM SET",.,2,,,,.555355555>5
120,1,,172119-68600, ,BUCK, ,1,,,,,,,5:555555>
121,1,,22117-080000, ,"WASHER 8",.,2,,,.55535555335554
122,1,,26116-080202, ,"BOLT M 8X 20 PLATED",.2,,,,55555555355>5
123,1,,26716-080002, ,"NUT M 8",,2,,,,,,5:55555555



FrEy (AS)
Fig-45 CABIN (AS)

RHLNO. Tk RHLNO.2#5 116 284%7, COUNTRY 1J P|A SIE X

.® Fig. No. | 44 |45 | 44

7l

.
\
e i . h
- "‘I - \\
L - 3 =iy A o - \\\
/ ; ¢ . \ 1 s
o o .
@) .
- £ AN )
==X SN Y AE
* T AN o
; -

et
~N__ B
\.u:"0~
\ &

.
~




1A,1,,772165-69000, ,""'DOOR ASSY,SIDE(GREEN",1,1,,,,5555555555135
1B,1,,772165-69000-2, ,"SIDE DOOR ASSY",1,1,,,,555553555535
2A,2,,172165-69000, ,"DOOR COMPL.",1,1,,,,,5555555535>5
2B,2,,172165-69000-2, ,"'DOOR ASSY (GREEN)",1,1,,,,555555595353>5
3A,3,,172137-69410, ,HINGE,2,2,,,,,,,,5,555555
3B,3,,172137-69410-2, ,""HINGE (GREEN)".,2,2,,,.55555535535555
SA,4,,172137-66650, ,HINGE(B),2,2,,,,,,535225333»
5B,4,,172137-66650-2, ,""HINGE (B) (GREEN)",2,2,,,.555555533335
6,4,,172122-69390, ,HINGE, 2,2, ,,,,,,,,5555555
7,2,,26757-100002, ,""'LOCK NUT M10",2,2,,,,.5555555355>5
8,2,,172165-69141, ,"COVER, DOOR™,1,1,,,,,5555555555>
9,2,,172165-69190, ,RUBBER,2,2,,,,,,,,55555555
10,2,,172162-69460, ,""KEY ASSY, CYLINDER™,1,1,,,,,555535555535
11,2,,172162-69480, ,"'LOCK ASSY",1,1,,,.555355535255
12,2,,172162-69490, ,PIN,1,1,,,,,.,,55555555
13,2,,172162-69500, ,SPRING,1,1,,,,,,,555555555
14,2,,172162-69510, ,""HANDLE ASSY",1,1,,,,5555355535555>»
15,2,,172162-69520, ,COVER, 1,1, ,,,,,,55555555>5
16,2,,172162-69530, ,"'ROD ASSY",1,1,,,,:5553555355>5
17,2,,172162-69540, ,""HANDLE ,OUTER",1,1,,,,5555555595 55
18,2,,172162-69550, ,HOOK,1,1,,,,,,555555555>5
19,2,,172122-69620, ,""KNOB, DOOR™,1,1,,,,5555553555553
20,2,,172165-69640, ,""GLASS UP,DOOR",1,1,,,.,5555355535555>5
21,2,,172165-69650, ,GLASS,1,1,,..:.5555555555
22,2,,172165-69701, ,"SEAL UP,DOOR",1,1,,,.555555535523
23,2,,172165-69711, ,SEAL,1,1,,,,,,,555555555
24,2,,172165-63560, ,""PLUG,HOLE",3,3,,,,55555535535524
25,2,,22137-100000, ,"WASHER 10,POLISHED",4,4,,,,,,55535235535
26,2,,22217-050000, ,"SPRING WASHER 5".,8,8,,,...53555535555
27,2,,22217-060000, ,"SPRING WASHER 6',8,8,,,..55555535554
28,2,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,53355555223135
29,2,,26557-060102, ,""'SCREW M 6X 10",2,2,,,,5555355535533>5
30,2,,26557-060162, ,""SCREW M 6X 16" ,7,7,,.555355532223

31,2, ,26559-050162, ,SCREW, 8,8, ,,,,.,,555555555
32,2,,26559-050202, ,SCREW,4,4,,,,,,,,55555555
33,2,,22217-100000, ,"SPRING WASHER 10",2,2,,,:5553555532523
34,2,,26716-100002, ,"NUT M10™,4,4,,,,,,,,5555555>5
35,2,,22137-050000, ,"WASHER 5, POLISHED",8.,8,,,,.5555525355>5
36,1,,933110-00301, ,"KEY ASSY",1,1,,,.555355535254



FrEURNY

Fig.46 CABIN DOOR

RBHLNo. 1l RHLNo.2 535428847,
1inc.2 ~ 35

i '\\‘
N ~
/| | _REFER 70 FIG.44,45

/)




,, 1 72165-68100, ,""CANOPY ASSY",,.,1,1,..,..55555535>5
,»,172165-68100-3, ,""POLE, CANOPY R",,,1,1,,,,:.55555555>5
,»,172165-68110-3, ,""POLE, CANOPY L",,,1,1,,,.,55555555>5

,,172165-68301, ,""ROOF, CANOPY",,.,1,1,,.,..55555355>5
,,22217-140000, ,""SPRING WASHER 14", ,.8,8,,,.,.55555355>5
,,26013-120402, ,"BOLT M12X 40",,,6,6,,,55555355554
,,172165-68180, ,"BOLT, M14X 35",,,8,8,,,,:555555535
,»,172165-68200-3, ,"CANORY F",,,1,1,,,,,,,5555555
,,26013-120352, ,"BOLT M12X 35",,.,2,2,,,:555555355>5

O©CoOoO~NOOUTAWNER






,,72171-68000, ,""CABIN MODIF.ASSY.",1,1,,,,.55555355554
,»,172165-03301, ,"LABEL,CAB",1,1,,,,,5,55555555>
,»,172165-03311, ,LABEL,1,1,,,,,.,,:5555555

,,172165-03321, ,LABEL,1,1,,,,,,5555555555

,,172165-03460, ,""LABEL, PATERN A™,1,1,,,,,.5555555535
,»,172137-16000, ,WIRE,1,1,,,,,,,55555555>

2,,172165-16540, ,""HARNESS E",1,1,,,,555555355553
8,2,,172165-16550, ,"HARNESS (F)",1,1,,,,,,,5555325555
9,2,,172122-16590, ,""BAND 200F",2,2,,,,,,53555535555
10,2,,172137-62970, ,""GROMMET 16",2,2,,,,,55555552535
11,2,,172122-79890, ,""CLAMP 350",1,1,,,,,555355535555>»
12,2,,22857-400120, ,""SCREW 4X12",2,2,,,,5553523533523
13,2,,933168-55770, ,""BAND 146',3,3,,,,555553553553

14,2, ,22857-400100, ,"'SCREW 4X10",2,2,,,,,5555532233
15,2,,933113-05150, ,"'LAMP, ROOM™,1,1,,,,,55555355553>
16,3,,933113-05160, ,""BULB (12V5W)*',1,1,,,55555555525135
17,2,,172734-17070, ,""BLADE 450, WIPER",1,1,,,,,,55535555535
18,2,,172165-17130, ,ARM, 1,1, ,,,,,,5.555555>
19,2,,172312-17250, ,ASHTRAY ,1,1,,,,,.55555335555
20,2,,172151-17300, ,COVER,1,1,,,,,.5555555555
21,2,,172162-17330, ,"SWITCH,WIPER",1,1,,.,..5553555535
22,2,,22867-400100, ,""SCREW 4X10'",3,3,,,,555553525535
23,2,,26013-060122, ,""BOLT M 6X 12",3,3,,,,5555535535535
24,2,,26022-050202, ,"SCREW M 5X 20",1,1,,,,,55555325335
25,2,,933113-15000, ,"CIGAR LIGHTER ASSY",1,1,,,,.5555525355>5
26,2,,172165-16200, ,""MOTOR 520A, WIPER",1,1,,..,.55555355554
27,2,,172171-61300, ,COVER(A) ,1,1,,,,,,.555555555
28,2,,172165-61650, ,""COVER, FRONT",1,1,,,,5555535555535
29,2,,172165-61740, ,COVER,1,1,,,,,.5555555555
30,2,,172165-61780, ,"BRACKET ASSY",1,1,,,.555355235523
31,2,,172165-61801, ,PLUG,2,2, ,,,,,,,55555555
32,2,,172519-63240, ,"BOLT 8X 16",1,1,,,,,55535555535>5
33,2,,172519-63240, ,"BOLT 8X 16",4,4,,,,.5552522255>5
34,2,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,,.,:555525355>5
35,2,,172732-11510, ,GROMMET ,1,1,,,,,55555552535
36,2,,22217-140000, ,"SPRING WASHER 14" ,2,2,,,,,553555532523
37,2,,26013-100352, ,""BOLT M10X 35",2,2,,,,5555535335535
38,2,,26116-140352, ,""BOLT M14X 35 PLATED",2,2,,,,.5555555255>5
39,2,,772165-68400-3, ,""CABIN ASSY",1,1,,,..,1..,.555555
40A,2,,772165-69000, ,"'DOOR ASSY,SIDE(GREEN",1,1,,,,,:2,555555555
40B,2,,772165-69000-2, ,"SIDE DOOR ASSY",1,1,,,,,352,535555355>5

1,1
2,2
3,2
4,2
5,2
6,2
7



ls

BHLNo.l iz RHLNo. 2 2nad40%828%T,

ABOLITION




’ ’172168_71100’ ’COVER’l’ ’1’ 7% %%3%73%%7%3%%7%73%3%73
,1,,172168-71101, ,"COVER, FLYWHEEL",1,,1,,,,N,, ,M31066, ,,,M31066,,,,
,,26013-100302, ,"BOLT M10X 30",8,,8,,,5555555535555

»»,172165-71200, ,COUPLING,1,.,1,,,,,,55555555>
,,26450-120402, ,""BOLT M12X 40',3,,3,.,,.5555555355>5
,,26013-120352, ,"BOLT M12X 35",2,,2,,,.553555353554
1,,172171-73100, ,"PUMP ASSY, 3-THROW",1,,1,,,,55555555555
6-1,1,,172171-73101, ,"PUMP ASSY, 3-THROW",1,,1,,,,S,,,M31274,,,,M31274,,,,
7,2,,172168-71200, ,"'SHAFT ASSY, ROCKER",1,.,1,,,,.55553555535
8,3,,172168-71310, ,SHAFT,1,,1,,,,,,55555555>
9,3,,172168-71320, ,"SEAL CASE",1,,1,,,,,,55555555>
10,3,,172168-71330, ,BEARING,1,,1,,,,,.555555535
11,3,,172147-73680, ,"SEAL, OIL",1,,1,,,,,,.5555555>
12,3,,172162-73790, ,"'0-RING 140",1,,1,,,,,55553555535

13,3, ,22242-000250, ,""CIRCLIP 25S8",2,,2,,,.,5555552355>5

14,3, ,22252-000620, ,""CIRCLIP 62(H)",1,,1,,,5535555525335
16,3,,172168-71340, ,0-RING,1,.,1,,,,,,,:5555555
17,3,,172168-71550, ,COVER,1,,1,,,,,,55555555>

18,3, ,26450-060162, ,"BOLT M 6X 16",4,,4,,,.:55352555>5
19,2,,172168-71220, ,"'ROTORY SET",1,,1,,,,.5555522535
20,2,,172168-71230, ,""COVER ASSY,GEAR CASE"™,1,.1,..,...55352553
21,3,,172168-71350, ,""PLATE, CONTROL™,1,,1,,,,55555555554
22,3,,172168-71360, ,""GASKET, BONNET",1,,1,,,.,55555555554
23,3,,172168-71370, ,CPUPRING,1,,1,,,.,.555555355>»
24,3,,172168-71560, ,BEARING,1,,1,,,,.5555555535
25,3,,172141-73210, ,CIRCLIP,1,.1,,,.,.553555553
26,3,,172165-73580, ,0RIFICE,3,,3,,,,,55535555535
27,3,,172142-74650, ,"PLUG 1/8",1,,1,,,,55555335225
28,3,,22312-060140, ,"PARALLEL PIN 6X14",2,.2,,,,.355535533
29,3, ,24315-000080, ,"0-RING 1B P-8.0",1,,1,,,.,:555555955>5
30,3,,26450-100302, ,""BOLT M10X 30",4,.4,..,:555535335535
31,3,,26450-100502, ,"BOLT 10X 50",1,,1,,,555535555535>»
32,2,,172168-71240, ,"SPRING,CONTROL" ,1,,1,,,.5555555955>»
33,3,,172168-71380, ,RETAINER,1,,1,,,..555555355>»
34,3,,172168-71390, ,RETAINER,1,,1,,,.5555555955>»
35,3,,172168-71400, ,COVER,1,,1,,,,,,.55555555
36,3,,172168-71410, ,SPRING,1,.,1,,,,,,,,5555555
37,3,,172168-71420, ,SPRING, 1, .1, ,,,,,5:555555>
38,3,,172168-71430, ,0-RING,1,.1,,,,,,55555555>
39,3,,172168-71440, ,SHIM, 2, ,2,, ,,,,,.55555 55
40,3,,172168-71450, ,SHIM,2,,2,,,,,,,,5:55555
41,3,,172168-71460, ,SHIM, 2, .,2,,,,,,,.,.:555>

42,3, ,172165-73640, ,""ADJUST SCREW",1,.,1,,,,.55553555535
43,3,,172165-73670, ,"NUT M 6",1,,1,,,,,,,55555555

44,3, ,26450-080302, ,"BOLT M 8X 30",2,,2,,,,5555552223
45,2,,172171-71250, ,"PISTON ASSY, CONTROL"™,1,,1,,,,555553555535
46,3,,172168-71470, ,CYLINDER,1,,1,,,,,,555555553
47,3,,172171-71480, ,PISTON,1,,1,,,,,.:.5555555

48,3, ,172168-71490, ,"PARALLEL PIN",2,.2,,,,.55553555535
49,3,,172168-71500, ,"PARALLEL PIN",1,.,1,,,,.5555555535
50,3,,172168-71510, ,0-RING,1,,1,,,,,,55555555>
51,3,,172168-71520, ,""CONICAL SPRING"™,4,,4,,,.553555353523
52,3,,172168-71530, ,RETAINER,1,,1,,,...55555255>»
53,3,,172165-73790, ,0-RING, 1, .1, ,,,,,5:555555>
54,3,,172143-74220, ,0-RING, 1, .1, ,,,,,55555555>

55,3, ,26450-080252, ,"BOLT M 8X 25",2,,2,,,45553555532553
56,2,,172171-71260, ,""PUMP, HYD. OIL",1,,1,,,,,,555555554
57,3,,172141-73150, ,"COVER, REAR",1,,1,,,,..53555255>5
58,3,,172141-73220, ,PLATE,2,,2,,,,,,.:5555555
59,3,,172141-73230, ,GUIDE, 2, ,2,,,,,,,,,55555>
60,3,,172141-71520, ,RING,2,,2,,,,,,,,555555>
61,3,,172141-71550, ,0-RING,2,.,2,,,,,,,,,,55555
62,3,,172141-71560, ,RING,2,,2,,,,,,,.5555555

RPRRRRR

1
1
2
3
4
5
6



63,3,,172141-73240, ,""PIN, PARALLEL",2,,2,,.,,555355535553>»

64,3, ,26450-100805, ,""BOLT M10X 80",4,,4,,,5555535535535
65,2,,172168-71270, ,PLAG,1,,1,,,,Z,,,M31274,,, ,M31274,,,,
66,2,,24311-000140, ,"0-RING 1A P-14.0",1,,1,,,,Z,,,M31274,,,,M31274,,,,
67,1,,172164-73110, ,VALVE,1,,1,,,,W,,,M31274,,,,M31274,,,,



-n

«
I Sy
é’f
o\l
Lo

2

O
P 11
z’—\
Yo
eofmf
[
OM
=
|
— rd
m\
;v
m
)
I
=
=
[ep]
3>
—
=
=

UNTRY
oo
PPL T
TiON A% i 5
PREY 10US REW
L PEY/B %ﬁﬂ

0-p
5




’ ’172168_71100’ ’COVER’ ’1’ ’1’ 7% %%%7%%7%7%%7%733
,1,,172168-71101, ,"COVER, FLYWHEEL", ,1,,1,,,N,,,,,M31066, ,, ,M31066, ,
,,26013-100302, ,"BOLT M10X 30",,8,,8,,,5535555535555

»»,172165-71200, ,COUPLING, ,1,,1,,,,,,,555555>
,,26450-120402, ,""BOLT M12X 40",.,3,.,3,,.55555553555
,,26013-120352, ,"BOLT M12X 35",.,2,,2,,,55555353554
1,,172171-73110, ,"PUMP ASSY",,1,,1,,,.55355535535>5
6-1,1,,172171-73111, ,"PUMP ASSY",,1,,1,,,S,,,,,M31274,,,,M31274,,
7,2,,172168-71200, ,"'SHAFT ASSY, ROCKER",,1,,1,,,.,:555555535
8,3,,172168-71310, ,SHAFT, ,1,,1,,,,,,.5555555
9,3,,172168-71320, ,"SEAL CASE",,1,,1,,,,,55555555>
10,3,,172168-71330, ,BEARING, ,1,,1,,,,55535555535
11,3,,172147-73680, ,"SEAL, OIL",,1,.1,,,,,.5555555>
12,3,,172162-73790, ,"'0-RING 140",,1,,1,,,,5555355553>

13,3, ,22242-000250, ,""CIRCLIP 25S8",.,2,,2,,,,555552355>5

14,3, ,22252-000620, ,""CIRCLIP 62(H)",.1,.1,.....2555225>»
16,3,,172168-71340, ,0-RING, ,1,,1,,,,,,,5,55555
17,3,,172168-71550, ,COVER, ,1,,1,,,,,55555555>

18,3, ,26450-060162, ,""BOLT M 6X 16",.,4,.,4,,.:.52555255>5
19,2,,172168-71220, ,"'ROTORY SET",,1,,1,,,.55553552535
20,2,,172168-71230, ,""COVER ASSY,GEAR CASE"™,.,1,.,1,,..2553525533
21,3,,172168-71350, ,""PLATE, CONTROL™,,1,,1,,,,,555555555
22,3,,172168-71360, ,""GASKET, BONNET",,1,,1,,,,,555555555
23,3,,172168-71370, ,CPUPRING, ,1,,1,,,..,5555555>»
24,3,,172168-71560, ,BEARING, ,1,,1,,,.,5555555555
25,3,,172141-73210, ,CIRCLIP, ,1,,1,,.,.455352553
26,3,,172165-73580, ,0RIFICE, ,3,,3,,,,55535555535
27,3,,172142-74650, ,"PLUG 1/8",,1,,1,,,,5555535525
28,3,,22312-060140, ,"PARALLEL PIN 6X14",.,2,,2,,,.355535533
29,3, ,24315-000080, ,"0-RING 1B P-8.0",,1,,1,,,.,55555955>5
30,3, ,26450-100302, ,""BOLT M10X 30",,4,,4,,..:5535335533
31,3,,26450-100502, ,"BOLT 10X 50",,1,,1,,,,5535555555>»
32,2,,172168-71240, ,"SPRING,CONTROL", ,1,,1,,,..55555555>»
33,3,,172168-71380, ,RETAINER, ,1,.,1,,,..,.555555>»
34,3,,172168-71390, ,RETAINER, ,1,,1,,,..55555955>5
35,3,,172168-71400, ,COVER, ,1,,1,,,,,.55555555
36,3,,172168-71410, ,SPRING, ,1,,1,,,,,,,,,55555
37,3,,172168-71420, ,SPRING, ,1,.,1,,,,,,.5:5555>
38,3,,172168-71430, ,0-RING, ,1,.,1,,,,,,.5:5555>
39,3,,172168-71440, ,SHIM, ,2,,2, ,,,,,,5555555
40,3,,172168-71450, ,SHIM, ,2,,2,,,,,,,5.55555
41,3,,172168-71460, ,SHIM, ,2,.,2,,,,,,.,.:555>

42,3, ,172165-73640, ,""ADJUST SCREW",,1,,1,,,.:5553555535
43,3,,172165-73670, ,"NUT M 6",,1,.,1,,,,,,55555555

44,3, ,26450-080302, ,"BOLT M 8X 30",,2,,2,,,53555552223
45,2,,172171-71250, ,"PISTON ASSY, CONTROL™,,1,,1,,,.55553555535
46,3,,172168-71470, ,CYLINDER, ,1,,1,,,,,555555554
47,3,,172171-71480, ,PISTON, ,1,,1,,,,,,.5555555

48,3, ,172168-71490, ,"PARALLEL PIN",.,2,,2,,,.,55553555535
49,3,,172168-71500, ,"PARALLEL PIN",,1,,1,,,.,5555555535
50,3,,172168-71510, ,0-RING, ,1,,1,,,,,,,555555>
51,3,,172168-71520, ,""CONICAL SPRING",,4,,4,,,:535553533553
52,3,,172168-71530, ,RETAINER, ,1,,1,,,..,.555555>»
53,3,,172165-73790, ,0-RING, ,1,.,1,,,,,,,5:5555>
54,3,,172143-74220, ,0-RING, ,1,,1,,,,,,,,:5555>

55,3, ,26450-080252, ,"BOLT M 8X 25",,2,,2,,,,53555532555
56,2,,172171-71280, ,""PUMP ASSY, DPLX.GEAR",,1,,1,,,,.5535555535
57,3,,172171-71290, ,""PUMP ASSY, GEAR",.1,.1,,...,:555355>5
58,4,,172141-71520, ,RING, ,2,,2,,,,,,.5555555
59,4,,172141-73230, ,GUIDE, ,2,.,2,,,,,,,,,,555>
60,4,,172168-71540, ,PLATE, ,1,.,1,,,,,.5555555>
61,4,,172141-71550, ,0-RING, ,2,,2,,,,,,,,,5,5>
62,4,,172141-71560, ,RING, ,2,,2,,,,,,.:555555

RPRRRRR

1
1
2
3
4
5
6



63,4,,172141-73220, ,PLATE, ,2,,2,,,,,,5555555>5
64,4,,172141-73240, ,""PIN, PARALLEL",,4,.,4,,.,.:535555535>»
65,4, ,26450-100752, ,""BOLT ,SOCKET HEAD",,4,.,4,,,.55355535535>»
66,3,,172168-71300, ,"PUMP, HYD. OIL",,1,,1,,,..,5555555>5
67,4,,172141-73240, ,"PIN, PARALLEL",,2,,2,,,.,3555555535
68,4,,172165-73860, ,COUPLING, ,1,,1,,,,,5553555554
69,4,,172165-73870, ,0-RING, ,1,,1,,,,,,,,,5,555
70,4,,172165-73880, ,0-RING, ,1,,1,,,,,,,,,55555
71,4,,26450-080182, ,"BOLT M 8X 18",,2,,2,,,,53555335555
72,4,,26450-080402, ,"BOLT 8X40",,4,,4,,,.3555522335
73,2,,172168-71270, ,PLAG, ,1,,1,,.Z,,,,,M31274,,, ,M31274, ,
74,2,,24311-000140, ,"0-RING 1A P-14.0",,1,,1,,.Z,,,,,M31274,,,,M31274,,
75,1,,172164-73110, ,VALVE, ,1,,1,,.,w,,,,,M31274,,,,M31274,,



R 7 QERTF (43, WE)

Fig.50 HYD.O&I? PUMP & JOINT (4, HYD. OIL)

COURTRY [J PTAS[E X - @Tﬂzﬁg
PREVIOUS

XPPLT-
cation [O[O] — ﬂe ¥
LPFSEE EMID-FI.U

5

ik




1A,1,,172141-72011, ,"CYLINDER ASSY, BOOM",1,1,,,..555355535555>5
1A-1,1,,172141-71701, ,"CYLINDER CMP.,BOOM C",1,1,,,,,S,,,M31321,,M32321,,,,,,
1B,1,,172141-72011-1,,"CYLINDER ASSY, BOOM",1,1,,,,5555535555535
iB-1,1,,172141-71701-1, ,"CYLINDER,BOOM(GREEN)"",1,1,,,,,S,,,M31321, ,M31321,,,,,,
2A,2,,172141-72021, ,"TUBE 75 COMP",1,1,,,,5553555535553
2A-1,2,,172141-71711,,""TUBE COMP.,BOOM C",1,1,,,,,S,,,M31321,,M31321,,,,,,
2B,2,,172141-72021-1, ,"TUBE W/BUSH",1,1,,,,,555535552335
2B-1,2,,172141-71711-1,,"TUBE W/BUSH (GREEN)",1,1,,,,,S,,,M31321, ,M32321,,,,,,
3,3,,172143-72331, ,"'BUSH 38 50",1,1,,,,,535555555535
4,3,,172168-81270, ,"SEAL ,DUST 38X50X4",2,2,,,,555555322335
5,2,,172141-72111, ,""ROD ASSY, BOOM",1,1,,,..555355535555>»
5-1,2,,172141-72322, ,"ROD CcowP",1,1,,,,,S,,,M31321, ,M31321,,,,,,,
6,3,,172143-72331,,"BUSH 38 50",1,1,,,,5553555553555

7,3,,172168-81270, ,"'SEAL,DUST 38X50X4",2,2,,,:45553552335223
8,2,,172141-72140, ,""HEAD 75 40",1,1,,,,,5555555232>
9,3,,933135-14600, ,"BUSH 40 30, ROD™,1,1,,,,555555355554
11,2,,172141-99350, ,"CYLINDER KIT, BOOM™,1,1,,,,5555535555535
12,3,,172141-71880, ,""SEAL SET, HEAD",1,1,,,,,.5535555535>5
18,3,,172141-72190, ,""WASHER 75" ,1,1,,,,,,53555335255
19,3,,172141-71911, ,""SEAL SET, PISTON",1,1,,,,.5555555355>5
23,3,,22252-000561, ,"CIRCLIP 56",1,1,,,..55555355935
24,3,,933111-26600, ,""RING 55, SPRING",1,1,,,,,,55535555535
25,2,,172141-72220, ,"'PLUNGER 44C, CUSHION",1,1,,,,5555535555535
26,2,,172141-72250, ,"U-NUT M27",1,1,,,,,5355532223>
27,2,,172137-72730, ,"RING 44B, CUSHION",1,1,,,,,.5555555525
28,2,,172141-73051, ,""PISTON 75 27 A",1,1,,...553553233524
29,2,,172141-73061, ,""PISTON 75 27 B",1,1,,,,5553555353523
30,2,,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2,,,,55553555335>5
31,1,,172141-72592, ,"COVER, SLIDE",1,1,,,,,W,,,M31321, ,M31321,,,,,,
32,1,,172162-61770, ,"GUIDE,SLIDE",2,2,,,,,W,,,M31321, ,M31321,,,,,,
33,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,,,W,,,M31321,,M31321,,,,.,,
34,1,,26116-100162, ,"BOLT M10X 16 PLATED",1,1,,,,,W,,,M31321,,M32321,,,,,,
35,1,,933147-03400, ,"WASHER, BRAKE ARM",1,1,,,,,W,,,M31321,,M31321,,,,,,
36,1,,933168-14170, ,"SPRING 16",2,2,,,,,W,,,M31321,,M31321,,,,,,



. 5 T=LYUVH (FvEY)
Fig. BOOM CYLINDER (CABIN)

COUNTRY [J P
" APPLT-

32
1

HAHULNO.T, 1-11L,

BEHLNG.2, 2-1 1-1

Mr30E2EHET,
1,1-Tinc.2, 2-1-30

[12hic
PREVIOUS




1A,1,,172141-72011, ,"CYLINDER ASSY, BOOM",,1,.,1,,,.555555555>5
1A-1,1,,172141-71701, ,"CYLINDER CMP.,BOOM C",,1,,1,,,S,,,,,M31321,,,,M31321,,
1B,1,,172141-72011-1,,"CYLINDER ASSY, BOOM",,1,,1,,,,55535555535
iB-1,1,,172141-71701-1, ,"CYLINDER,BOOM(GREEN)", ,1,,1,,,S,,,,,M31321,,,,M31321,,
2A,2,,172141-72021, ,"TUBE 75 COMP",,1,,1,,,,.5555355555
2A-1,2,,172141-71711, ,""TUBE COMP.,BOOM C",,1,,1,,,S,,,,,M31321,,,,M31321,,
2B,2,,172141-72021-1, ,""TUBE W/BUSH",,1,,1,,,,5553555233>
2B-1,2,,172141-71711-1, ,"TUBE W/BUSH (GREEN)",,1,,1,,,S,,,,,M31321,,,,M31321,,
3,3,,172143-72331, ,"BUSH 38 50",,1,,1,,,,,:.555555>

4,3,,172168-81270, ,"SEAL,,DUST 38X50X4",,2,,2,,,53555532233
5,2,,172141-72111, ,""ROD ASSY, BOOM",,1,,1,,,.555555555>»
5-1,2,,172141-72322, ,"ROD cowpP",,1,,1,,,S,,,,,M31321,,,,M31321,,
6,3,,172143-72331,,"BUSH 38 50",,1,,1,,,,5555555555

7,3,,172168-81270, ,""SEAL,DUST 38X50X4",,2,,2,,,,535555335223
8,2,,172141-72140, ,""HEAD 75 40",,1,,1,,,.,355555232>
9,3,,933135-14600, ,""BUSH 40 30, ROD™,,1,,1,,,,,5553555555
11,2,,172141-99350, ,"CYLINDER KIT, BOOM"™,,1,,1,,,,55535555535
12,3,,172141-71880, ,""SEAL SET, HEAD",,1,,1,,,.555555555>5
18,3,,172141-72190, ,"WASHER 75",,1,,1,,,,,555535555
19,3,,172141-71911, ,""SEAL SET, PISTON",,1,.,1,,...55555955>5
23,3,,22252-000561, ,"CIRCLIP 56",.,1,,1,,..055353553
24,3,,933111-26600, ,""RING 55, SPRING",,1,,1,,,,.5535555535
25,2,,172141-72220, ,"'PLUNGER 44C, CUSHION",,1,,1,,,,55535555535
26,2,,172141-72250, ,"U-NUT M27",,1,,1,,,.:555355223>
27,2,,172137-72730, ,"RING 44B, CUSHION",,1,,1,,,.,:555555525
28,2,,172141-73051, ,"PISTON 75 27 A",.,1,.1,,...:55353554
29,2,,172141-73061, ,""PISTON 75 27 B",,1,,1,,,,,555555553
30,2,,24761-020000, ,"NIPPLE PT1/8,GREASE",.2,,2,,,55535555335>5
31,1,,172141-72592, ,"COVER, SLIDE",,1,,1,,,W,,,,,M31321,,,,M31321,,
32,1,,172162-61770, ,"GUIDE,SLIDE", ,2,,2,,,W,,,,,M31321,,,,M31321,,
33,1,,22217-100000, ,"SPRING WASHER 10",,1,,1,,.,W,,,,,M31321,,,,M31321,,
34,1,,26116-100162, ,"BOLT M10X 16 PLATED",,1,,1,,,W,,,,,M31321,,,,M31321,,
35,1,,933147-03400, ,"WASHER, BRAKE ARM",,1,,1,,,W,,,,,M31321,,,,M31321,,
36,1,,933168-14170, ,"SPRING 16",,2,,2,,,W,,,,,M31321,,,,M31321,,



T—LH
Fig. 52 BOOﬁ C%LIND(E%S(XS)

RHLNO.], 1-11t, ]
BHLNO.2, 2-1 1-1
"5 30EBHET.

1,1-1inc.2, 2-1-30

534
PREY10US

F
PREVI0US y

f\@@




1A,1,,172141-72273, ,""CYLINDER ASSY,BOOM(Z",,,1,1,,,,55555525135
1B,1,,172141-72273-1,,"CYLINDER,BOOM(GREEN)", ,,1,1,,,,5555335533>5
2,2,,172141-72140,,"HEAD 75 40",,,1,1,,,,,5553553523
3,3,,933135-14600, ,"'BUSH 40 30, ROD",,,1,1,,.,.555555355>5
5,2,,172141-99350, ,"'CYLINDER KIT, BOOM™,,.,1,1,,,,5555555555
6,3,,172141-71880, ,""SEAL SET, HEAD",,,1,1,,.,...5555555>»
12,3,,172141-72190, ,"WASHER 75",,,1,1,,,,555555535>»
13,3,,172141-71911, ,""SEAL SET, PISTON",,,1,1,,,,.5535555535
17,3, ,22252-000561, ,"CIRCLIP 56",,.,1,1,,,,:555555535
18,3,,933111-26600, ,""RING 55, SPRING",,,1,1,,,,.55555555>5
19,2,,172141-72220, ,""PLUNGER 44C, CUSHION",,,1,1,,,,,.553555554
20,2,,172141-72250, ,"U-NUT M27",,,1,1,,,,5555553523
21A,2,,172141-72282, ,"TUBE W/BUSH",,,1,1,,,,55555355555
21B,2,,172141-72282-1, ,"TUBE W/BUSH (GREEN)",,.,1,1,,,,,55555355>
22,3,,172143-72331,,"BUSH 38 50", ,,1,1,,,.555555955>5
23,3,,172168-81270, ,"SEAL ,DUST 38X50X4",,,2,2,,,553553533553
24,2,,172141-72322, ,"'ROD COMP",,,1,1,,,,,55555555>»
25,3,,172143-72331, ,"BUSH 38 50", ,,1,1,,,,.5535555535
26,3,,172168-81270, ,"SEAL ,DUST 38X50X4",,.2,2,,,5355535523
27,2,,172137-72730, ,"RING 44B, CUSHION",,,1,1,,,,.555555535
28,2,,172141-73051, ,"PISTON 75 27 A",,.,1.,1,,...:255353554
29,2,,172141-73061, ,""PISTON 75 27 B",,,1,1,,,,5555555554
30,2,,24761-020000, ,"NIPPLE PT1/8,GREASE", ,.,2,2,,,55535555335>5
31,1,,172141-72592, ,"COVER, SLIDE",,,1,1,,,,..:55535555
32,1,,933147-03400, ,"WASHER, BRAKE ARM",,.1,1,,,.,.555555555
33,1,,26116-100162, ,"'BOLT M10X 16 PLATED™,,.1.,1,....255355554
34,1,,22217-100000, ,"SPRING WASHER 10",,,1,1,,,,,55555555>»
35,1,,933168-14170, ,"'SPRING 16",,,2,2,,,5535553553523
36,1,,172162-61770, ,"GUIDE,SLIDE", ,.,2,2,,,.,,,3555255>»



_ T=LIUVH (£ /)
Flg.53 BOOM CYLINDER (CANOPY)

RHLNo. it RHLNo. 25

VxEEHET.

1inc.2~30
4




1A,1,,172141-72350, ,"CYLINDER ASSY, ARM™,1,1,1,1,,,.M,,,.,.5,55
1A-1,1,,172141-72351, ,"CYLINDER ASSY, ARM",1,1,1,1,,,,,55555555>»
1B,1,,172141-72350-1, ,""CYLINDER ASSY, ARM",1,1,1,1,,,.,M,,,,555555
1B-1,1,,172141-72351-1, ,""CYLINDER,ARM (GREEN)",1,1,1,1,,,,55535552335
2,2,,172141-99380, ,""CYLINDER KIT, ARM",1,1,1,1,,,,,55555955>5
3,3,,172141-71890, ,""SEAL SET, CYL.HEAD",1,1,1,1,,,,,.553555555
8,3,,172141-72190, ,"WASHER 75" ,1,1,1,1,,,,.,5535555535
9,3,,933111-26600, ,""RING 55, SPRING",1,1,1,1,,,,,,5555555>
10,3,,172148-72930, ,"'SEAL SET, PISTON",1,1,1,1,,,,55553555555
13,2,,172141-72250, ,""U-NUT M27",1,1,1,1,,,,.50555955>5
14A,2,,172141-72361, ,""TUBE W/BUSH",1,1,1,1,,,,,555555535
14B,2,,172141-72361-1, ,"TUBE W/BUSH (GREEN)",1,1,1,1,,,,,555553555>»
15,3,,172171-72150, ,""BUSH 38X50X40",1,1,1,1,,,,,555555555
16,3,,172168-81270, ,"'SEAL ,DUST 38X50X4",2,2,2,2,,,:553552235>5
17,2,,172141-72381, ,""ROD W/BUSH, ARM™,1,1,1,1,,,,,5555535555
18,3,,172171-72150, ,""BUSH 38X50X40",1,1,1,1,,,,,5553555554
19,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,,,,553553533>»
20,2,,172141-72690, ,""HEAD 75 40 W/BUSH",1,1,1,1,,,,5535555355>5
21,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,1,1,,,,5555555555
23,2,,172141-73051, ,"PISTON 75 27
Av,1,1,1,1,,,.Z,,,M31297, ,M31297, ,M31297, ,M31297,,
24,2,,172141-73071, ,""PISTON 75 27
¢',1,1,1,1,,,2,,,M31297, ,M31297, ,M31297, ,M31297, ,
25,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,,,,.,5553555335
26,2,,172175-72470, ,"PISTON 75",1,1,1,1,,,W,,,M31297, ,M31297, ,M31297, ,M31297, ,



7—LyUvHd
ARM CYLINDER

[1z)i4
PREVIOUS

BHLNo. l-Ti BHLNo. 205
265_AHET,




1A,1,,172141-72451, ,""CYLINDER ASSY,BUCKET",1,1,1,1,,,,:55555555>»
1B,1,,172141-72451-1, ,"CYLINDER,BUCKET(GREE™,1,1,1,1,,,,,555553555>5
2A,2,,172141-72461, ,""TUBE ASSY, BUCKET",1,1,1,1,,,,,555555555
2B,2,,172141-72461-1, ,""TUBE W/BUSH (GREEN)",1,1,1,1,,,,,,5555355>
3,3,,172141-72561, ,"'BUSH 35 40 A, PIN",1,1,1,1,,,,,55555955>
4,3,,172171-81280, ,""SEAL 35X45X4",2,2,2,2,,,,553533533>»
5,2,,172141-72511, ,""ROD, BUCKET",1,1,1,1,,,,,5535555535
6,3,,172141-72561,,"BUSH 35 40 A, PIN",1,1,1,1,,,,,555555535
7,3,,172171-81280, ,""SEAL 35X45X4",2,2,2,2,,,,355532523
8,2,,172141-72540, ,""HEAD 6035, CYLINDER",1,1,1,1,,,,,555555555
9,3,,933111-01600, ,"BUSH 35 30, ROD",1,1,1,1,,,,,,5555555>»
11,2,,172171-72120, ,PISTON,1,1,1,1,,,,,55555555>»
12,2,,172149-99380, ,""CYLINDER KIT, BUCKET",1,1,1,1,,,,,55555555>»
13,3,,172141-71900, ,"'SEAL SET, HEAD",1,1,1,1,,,,,5535555535
18,3,,933125-59600, ,""WASHER 60 B, LOCK",1,1,1,1,,,,555555955>
19,3,,172141-73090, ,"RING 50, SPRING™,1,1,1,1,,,,,,5555555>
20,3,,172137-72452, ,""'SEAL SET 60A, PISTON",1,1,1,1,,,,,555555555
23,2,,24761-040000, ,"NIPPLE B,GREASE",1,1,1,1,,,,,555555553
24,2,,172171-72130, ,"U-NUT M24",1,1,1,1,,,,,,5555255>



Ny o4
Fig. 55 BUCKET CYLINDER

ﬁ%\ﬁ
-' fan
& BiLNo. 1k BHLNo. 2 852458 4F7,




1,1,,172171-72200, ,"CYLINDER COMP.,SWING",1,1,1,1,,,,,5535555555
2,2,,172141-71880, ,""SEAL SET, HEAD",1,1,1,1,,,,,555555535
8,2,,172141-72250, ,"U-NUT M27",1,1,1,1,,,,.5535555535
9,2,,172141-72190, ,""WASHER 75",1,1,1,1,,,,,,5555255>»
10,2,,172137-72710, ,""COLLAR 40B, CUSHION",1,1,1,1,,,,,555555555
11,2,,172137-72720, ,""COLLAR 40A, CUSHION",1,1,1,1,,,,,5535555555
12,2,,172137-72730, ,""RING 44B, CUSHION",1,1,1,1,,,,,,5555555>
13,2,,172171-72210, ,"" TUBE W/BUSH, SWING",1,1,1,1,,,,,555553555>
14,3,,172168-72240, ,"'BUSH 38X50X40",1,1,1,1,,,.,,55555355>5
15,3,,172168-81270, ,"'SEAL ,DUST 38X50X4'",2,2,2,2,,,5553552335>5
16,2,,172141-71921, ,""SEAL SET,PISTON",1,1,1,1,,,,,,5555555>»
21,2,,172171-72350, ,""ROD ASSY, SWING",1,1,1,1,,,,,555555553
22,3,,172168-72240, ,"'BUSH 38X50X40",1,1,1,1,,,,,555555535
23,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,,,,552552235>5
24,2,,172141-72140, ,"HEAD 75 40",1,1,1,1,,,,,:455535555
25,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,1,1,,,,,5553555554
27,2,,933111-26600, ,"RING 55, SPRING",1,1,1,1,,,,,555555555
28,2,,172137-72700, ,"'RING 40A, CUSHION",1,1,1,1,,,,,555555555
29,2,,172141-72930, ,"PLUGER 44, CUSHION",1,1,1,1,,,,,.55535555
30,2,,172141-73051, ,"PISTON 75 27 A",1,1,1,1,,,,..55532554
31,2,,172141-73061, ,"PISTON 75 27 B",1,1,1,1,,,...2555535>»
32,2,,172142-72810, ,"CIRCLIP 22",1,1,1,1,,,,,553555535
33,2,,22252-000561, ,"CIRCLIP 56",1,1,1,1,,,..55555355>5
34,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE",1,1,1,1,,,,,,5555355>
35,1,,172171-72260, ,""COVER COMP.,SWING",,,1,1,,,,:555555555
36,1,,933147-03400, ,"WASHER, BRAKE ARM™,,,1,1,,.,.,255355554
37,1,,26116-100162, ,"'BOLT M10X 16 PLATED",1,1,1,1,,,.,,,5555555>»
38,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,.5535555535
39,1,,933168-14170, ,"SPRING 16",,.2,2,,,,55553555235

40,1, ,22157-100000, ,"WASHER 10",1,1,,,,.5555555955>5



_ 5 AT
Fig. SWING CYLINDER

X 2 4EBR

X/ EHER
CABIN SPEC,

CGANOPY SPEC,

COUNTRY |2 PJA S|E X
Fig.No. 1 56 [ 57 | 56

BHLNo.liZ BHLNo0.2 334 288%Y,

S—15-

1
inc.2~34




1,1,,172171-72200, ,"CYLINDER COMP.,SWING",,1,,1,,,,555555555>5
2,2,,172141-71880, ,""SEAL SET, HEAD",,1,,1,,,.,555555555>5
8,2,,172141-72250, ,"U-NUT M27",,1,,1,,,,,,.55555>
9,2,,172141-72190, ,"WASHER 75",,1,.,1,,,,.,555535555
10,2,,172137-72710, ,""COLLAR 40B, CUSHION",,1,,1,,,.,555555955>5
11,2,,172137-72720, ,""COLLAR 40A, CUSHION",,1,,1,,,.,555555555>5
12,2,,172137-72730, ,""RING 44B, CUSHION",,1,,1,,,,,55555555>»
13,2,,172171-72210, ,""TUBE W/BUSH, SWING",,1,,1,,,,5555555355
14,3,,172168-72240, ,"'BUSH 38X50X40",,1,,1,,,,.,555535555
15,3,,172168-81270, ,""SEAL,,DUST 38X50X4",,2,,2,,,,535552532553
16,2,,172141-71921, ,""SEAL SET,PISTON",,1,,1,,,.,5553555554
21,2,,172171-72350, ,"'"ROD ASSY, SWING",,1,,1,,,,55535525535
22,3,,172168-72240, ,"'BUSH 38X50X40",,1,,1,,,,5535555555>»
23,3,,172168-81270, ,"SEAL ,DUST 38X50X4",.,2,,2,,,5355535223
24,2,,172141-72140, ,"HEAD 75 40", ,1,,1,,,..55555955>5
25,3,,933135-14600, ,""BUSH 40 30, ROD",,1,,1,,,,5553555535
27,2,,933111-26600, ,""RING 55, SPRING",,1,,1,,,,55535555535
28,2,,172137-72700, ,"RING 40A, CUSHION",,1,,1,,,,,555555555
29,2,,172141-72930, ,"PLUGER 44, CUSHION",,1,,1,,,.,55555255>5
30,2,,172141-73051, ,"PISTON 75 27 A",,1,.,1,,...00552955>5
31,2,,172141-73061, ,""PISTON 75 27 B",,1,.1,,...:55353554
32,2,,172142-72810, ,"CIRCLIP 22",,1,,1,,,,5553555535
33,2,,22252-000561, ,"CIRCLIP 56",,1,.,1,,..55553555535
34,2,,24761-020000, ,"NIPPLE PT1/8,GREASE"™,,1,.1,,,,.555555545
35,1,,172171-72260, ,""COVER COMP.,SWING",,1,,1,,,.:555555525
36,1,,933147-03400, ,"WASHER, BRAKE ARM™,.,1,.1,.,..,255555554
37,1,,26116-100162, ,"'BOLT M10X 16 PLATED™,,1,.,1,,,.,555555555
38,1,,22217-100000, ,"SPRING WASHER 10",,1,,1,,,,555555555>»
39,1,,933168-14170, ,"SPRING 16",,2,,2,,,,:5553555235



I
F|95 SWI L NDE

COUNTRY |J PIA SIE X
Fig.No. | 56 |57 |56

BHLNo.li: BHULNO.2 n534 284 FT.

o5




1,1,,172141-72601, ,"CYLINDER ASSY, BLADE",1,1,1,1,,,,.,5535555555
2,2,,172141-71890, ,""SEAL SET, CYL.HEAD",1,1,1,1,,,,,555555555
7,2,,172141-72190, ,"WASHER 75" ,1,1,1,1,,,,,5535555535

8,2,,172141-72250, ,""U-NUT M27",1,1,1,1,,,,,,5555255>»

9,2,,172141-72611, ,""TUBE ASSY, BLADE",1,1,1,1,,,,.:555555555

10,3, ,172168-72240, ,""BUSH 38X50X40",1,1,1,1,,,,,5553555554
11,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,,,,553533533>»
12,2,,172141-72671, ,""ROD, BLADE"™,1,1,1,1,,,,,.55555555
13,3,,172168-72240, ,"'BUSH 38X50X40",1,1,1,1,,,.,,55555355>
14,3,,172168-81270, ,"'SEAL ,DUST 38X50X4'",2,2,2,2,,,5553552335>5
15,2,,172141-72690, ,""HEAD 75 40 W/BUSH",1,1,1,1,,,,555355555>5

16,3, ,933135-14600, ,""BUSH 40 30, ROD"™,1,1,1,1,,,,,55555555>»
18,2,,172141-73051, ,"PISTON 75 27
A“,1,1,1,1,,,2,,,M31297, ,M31297, ,M31297, ,M31297, ,

19,2,,172141-73071, ,""PISTON 75 27
¢',1,1,1,1,,,2,,,M31297, ,M31297, ,M31297, ,M31297, ,

20,2,,933111-26600, ,"RING 55, SPRING,1,1,1,1,,,,,555555555
21,2,,172148-72930, ,"SEAL SET, PISTON",1,1,1,1,,,,,555555535
24,2,,172175-72470, ,"PISTON 75",1,1,1,1,,,W,,,M31297, ,M31297, ,M31297, ,M31297, ,



—peg
Fig.5 PA G\ POV

BLADE CYLINDER

nc,
RHLNO.T &,
RHLNO.25524 284 %Y,




1,1,,172141-73351, ,""MOTOR
4,3
5,3
6,3
7,3

ASSY! DRIVE"5252525255551111111111

,»,172141-70030, ,"BEARING, ANGULAR",2,2,2,2,,,,5,553525535
,»,172141-70040, ,"NUT, RING",2,2,2,2,,,,,,,,,,5,5,
,»,172141-70060, ,""GEAR(B), PLANETARY",8,8,8.,8,,,,:555555535
,,172141-70070, ,""CAGE & ROLLER",8,8,8,8,,,,:555555555
8,3,,172141-70080, ,COLLAR,

858585855555555555555

9,3,,172141-70090, ,""WASHER, THRUST",8,8,8,8,,,,.5535555535
10,3,,172141-70100, ,"PLATE, THRUST",2,2,2,2,,,,5355535535523

11,3,,172141-70110, ,SCREW,
12,3,,172141-70120, ,"'GEAR,

818181811111111111111
SUN"12121212111,,,,,,,,,,,

13,3,,172141-70130, ,HOLDER,2,2,2,2,,,,5535535535»
14,3,,172141-70140, ,""GEAR(A) , PLANETARY",6,6,6,6,,,555355553555>5

15,3,,172141-70150, ,""CAGE

& ROLLER",6,6,6,6,,,,,,,,,,,,,,

16,3,,172141-70160, ," INNER LACE",6,6,6,6,,,,,,5555555>

17,3,,172141-70170, ,"GEAR,

DRIVE"12121212,,,,,,,,,,,,,,

18,3,,172141-70180, ,""PLATE(T1.8), THRUST",2,2,2,2,,,,1,,55555535
19,3,,172141-70190, ,"'PLATE(T2.3), THRUST",2,2,2,2,,,,1,,55555355
20,3,,172141-70200, ,"PLATE(T2.8), THRUST",2,2,2,2,,,,1,,,555355>»

21,3,,172141-70210, ,COVER,

212121211111111111111

23,3,,172141-70230, ,WIRE,2,2,2,2,,,,,,,,:5555>
24,3,,172122-73430, ,PLUG,4,4,4,4, ,,,,,,5555555
25,3,,22242-000350, ,"CIRCLIP  35",2,2,2,2,,,553555353523
26,3,,22351-050016, ,"'SPRING PIN 5X16",6,6,6,6,,,5535553555554

27,3,,23871-020000, ,"PLUG
28,3, ,23871-030000, ,"PLUG
29,3, ,24190-050001, ,""BALL

PT1/41SCREW"141414141 7333933337333 39
PT3/8,SCREW"141414141 7339333333333
5/32"52625262526252621 9999393333933 3393

30,2,,172142-73591, ,"'SHAFT ASSY",2,2,2,2,,,,2553533553
30A,3,,172171-70360, ,SHAFT,2,2,2,2, ,,553553533523
30B,3,,172171-70370, ,""SEAL, OIL",2,2,2,2,,,,,355535255

31,2,,172141-70260, ,PLATE,
32,2,,172141-70270, ,PIN, 2,

212121211111111111111
2525255555555555551

33,2,,172141-70290, ,""HOLDER, SPRING",4,4,4.,4,,,,,,3:5535535>»
34,2,,172141-70300, ,SPRING,2,2,2,2,,,,5535333322

35,2,,172141-70310, ,""SNAP

36,2,,172141-70320, ,PIN,6,

RING"1212121211111111111111
6161611111111111111

37,2,,172141-70330, ,""HOLDER, RETAINER",2,2,2,2,,,,5535555355>5
38,2,,172141-70340, ,"PLATE, RETAINER",2,2,2,2,,,,,32553535523
39,2,,172141-70360, ,"PLATE, VALVE",2,2,2,2,,,,5355535533223
42,3, ,172171-70320, ,PLUNGER,2,2,2,2,,,,,3:55535554

43,3, ,172141-70410, ,""VALVE, CHECK",4,4,4.4,,,,,.:552255>5
44,3, ,172171-70330, ,SPRING,4,4,4,4,,,,,53555335 5
45,3,,172141-70430, ,PLUG,4,4,4.4,,,,,,.,,,:555>

46,3, ,172171-70340, ,0RIFICE,4,4,4.4,,,,,:55535555

47,3, ,172141-70450, ,""SEAT,

SPRING"1414141411111111111111

48,3,,172141-70460, ,SPRING,4,4,4,4,,, 55355323223

49,3,,172141-70470, ,CAP,4,
50,3,,172141-70480, ,PIN, 2,
51,2,,172141-70490, ,PIN,4,

4545455555555551111
2,2,2,,,,,,,,,,,,,,
4141411111111111111

52,2,,172141-70540, ,"CYLINDER BLOCK S/A™,2,2.,2,2,,,,,355552223

55,2,,23871-020000, ,"PLUG
56,2,,24101-060024, ,"BALL
57,2,,26450-080202, ,"'BOLT
58,2,,24101-060040, ,"BALL
59,2,,172141-70500, ,"SEAL
60,3,,172141-70510, ,"SEAL
63,3,,172141-70520, ,"SEAL
66,3,,172141-70530, ," SEAL
69,1,,26013-120302, ,"BOLT

PT1/4,SCREW",8,8,8,8,,,,,,:5555555
BEARING",2,2,2,2,,,5553533232335

M 8X 20",12,12,12,12,,,,,,,555555>
BEARING",2,2,2,2,,,,.:55555321>»
ASSY",2,2,2,2,,,,5555235235

SET, REDUCTION",2,2,2,2,,,,,5553535555>»

SET, MOTOR™,2,2,2,2,,,,,,,,.55555

SET, BASE PLATE",2,2,2,2,,,,,,5555555>5
W/WASHER M12X30",18,18,18,18,,,,,55355535»



, EHIT-5
Flg.59 TRAVEL MOTOR

BHLNo.59: BRI LN 0. 60 D66 ERAET,
59inc.60~ 66




1,1,,172171-73310, ,""MOTOR ASSY, SWING",1,1,1,1,,,,.5535555535
1-1,1,,172171-73311, ,""MOTOR ASSY,
SwWiNG',1,1,1,1,,,S,, ,M30503, ,M30503, ,M30503, ,M30503, ,
2,2,,172171-73321,,"VALVE CMP.",1,1,1,1,,,,,55555535>»
3,3,,172168-73340, ,""VALVE BODY",1,1,1,1,,,,,55555355>5
4,3,,172171-73350, ,"CARTRIDGE ASSY",2,2,2,2,,,,553553533>»
5,3,,172168-73360, ,""SEAL KIT",1,1,1,1,,,,,555555525
12,3,,172168-73370, ,BOLT,6,6,6,6,,,,,,55555555
13,2,,172171-73401, ,""MOTOR ASSY,SWING",1,1,1,1,,,,5555555555
14,3,,172137-70490, ,PLUG,1,1,1,1,,,,,,,555555>
15,3,,172137-70490, ,PLUG,1,1,1,1,,,,,,,5555555
16,3,,172137-70570, ,PIN,2,2,2,2,,,,,,,,,,5,.5>

17,3, ,172137-70580, ,SPRING,2,2,2,2,,,,5535535533»
18,3,,172137-70590, ,PLATE,1,1,1,1,,,,,.:55535555
19,3,,172137-70600, ,VALVE,1,1,1,1,,,,,54555355555
20,3,,172148-73350, ,""PLATE, VALVE",1,1,1,1,,,,,.553555555
21,3,,172171-73410, ,HOUSING,1,1,1,1,,,,,5535555535
22,3,,172171-73420, ,PINION,1,1,1,1,,,,,555555555
23,3,,172171-73430, ,"BALL BEARING",1,1,1,1,,,,,,5555555>
24.,3,,172171-73440, ,"BALL BEARING",1,1,1,1,,,,..5555955>5
25,3,,172171-73460, ,"RETAINING RING",1,1,1,1,,,..,2555555>»
26,3,,172171-73481, ,""PLATE,WEAR",1,1,1,1,,,,,555555535
27,3,,172171-73491, ,DRAIVE,1,1,1,1,,,,,.553555554
28,3,,172171-73501, ,""HOUSING, VALVE",1,1,1,1,,,,,.55535555
29,3,,172171-73511, ,B0LT,4,4,4,4,,,,,,.,:.555>
30,3,,172171-73521, ,"SEAL KIT",1,1,1,1,,,,.4253555535
40,3,,172168-73580, ,BALL,2,2,2,2,,,,,,,,,,5,,
41,3,,172168-73590, ,PLAG,2,2,2,2,,,,,,,,,:555>

42,3, ,172168-73600, ,SPRING,2,2,2,2,,,,,,:555255»

43,3, ,172141-77250, ,ROLLER,1,1,1,1,,,,,55555355>»
44,3,,172141-77260, ,""VALVE DRIVE™,1,1,1,1,,,..,3555555>»
45,1,,22217-120000, ,""WASHER
12,SPRING",4,4.4,4,,,Z,,,M31274, ,M31274, ,M31274, ,M31274,,
46,1, ,26116-120402, ,""BOLT M12X 40",4,4,4.,4,,,...:555255>5
46-1,1,,26013-120402, ,"'BOLT M12X
40",4,4,4,4,,,S,,,M31274, ,M31274, ,M31274, ,M31274,,



SEEE—5
Fig. 60 TURNING MOTOR

RELNo. 13 RELNo. 1405 442 EHET. RHLNo.2i%
13inc.14 ~ 44 4 12 RHLNoO.3mB




,,172141-73800, ,""JOINT, SWIVEL",1,1,
,»,194630-31910, ,"LINER 22.5X40X2",1,
,,172141-73810, ,""SHAFT, SWIVEL",1,1,
,,172131-73830, ,"FLANGE,SWIVEL",1,1,1,
,,172141-73830, ,"'"HUB, SWIVEL",1,1,1,1,,
,,172137-73860, ,"'SPACER, SWIVEL",1,1,1,
2,,172141-73890, ,""SEAL SET, SWIVEL",1,1,
8,3,,24311-000750, ,"0-RING 1A P-75.0",1,1,

9,3,,172142-73800, ,"0-RING 55.76X5.7",8,8, 2333333333399
10,3, ,24321-000700, ,""0O-RING 1A G-70.0",1,1,1,1,,,,5555355553>
11,2,,22242-000451, ,"CIRCLIP  45",1,1,1,1,,,,,,3555535>»
12,2,,23871-020000, ,""PLUG PT1/4,SCREW",6,6,6,6,,,,5555555555
13,2,,26013-100252, ,"'BOLT W/WASHER M10X25",3,3,3,3,,,555535552335
14,1,,26013-100302, ,"'BOLT M10X 30",4,4,4,4,,,.,:555325235

1,1
2,2
3,2
4,2
5,2
6,2
7



SWIVEL JOINT

Fig 61 P IVER IS




»»,172165-45490, ,CUSHION, 7, ,7,,,,,,555555555
»»,172168-45800, ,PLATE,1,,1,,,,,,555555555

,,22252-000280, ,"CIRCLIP  28™,7,,7,,,,.5555235255
,»,26106-100352, ,""BOLT M10X 35 PLATED",7,,7,.555355535352335
,»,26013-100302, ,""BOLT M10X 30",3,,3,.,,555555553555>5
»»,26716-100002, ,"NUT M10",1,,1,,,,,,55555555>
1,,172171-74110, ,"VALVE ASSY,CONTROL™,1,,1,,,,55555555553
8,1,,172171-74130, ,""VALVE ASSY, CONTROL",1,,1,,,,51,.55555555
9,2,,172112-06490, ,0-RING,2,,2,,,,,,,,,555555
10,2,,172171-72500, ,"'SECTION KIT,INLET",1,,1,,,,,55555355555
11,3,,172171-72630, ,""VALVE 175/25,RELIEF",1,,1,,,,55553555555
12,4,,172116-74150, ,0-RING,1,,1,,,,,,,,5555555
13,3,,172116-74150, ,0-RING,1,,1,,,,,,.:5555555
14,3,,172116-74320, ,PLUG, 1, .1, ,,,,,55555555>
15,3,,172122-74520, ,"'SECTION, INLET",1,,1,,,,.5555555535
17,4,,933171-80590, ,0-RING,1,,1,,,,,,555555555
18,2,,172171-72510, ,""SECTION KIT,INLET",1,,1,,,,5555555555>5
19,3,,172171-72640, ,"'VALVE 160/24 ,RELIEF",1,,1,,,,55535555355>5
20,4,,172116-74150, ,0-RING,1,.1,,,,,,55555555>
21,3,,172122-74520, ,"SECTION, INLET",1,,1,,,.55595555955>5
22,4,,172122-74590, ,""HOUSING, INLET",1,.1,.....555355554
23,4,,933171-80590, ,0-RING,1,,1,,,,,,,,5555555
24,2,,172171-72570, ,""'SECTION KIT, SPACER"™,1,,1,,,,555553555554
25,3,,172112-06480, ,PLUG,1,,1,,,,..555555555
26,3,,172112-06490, ,0-RING,1,.,1,,,,,,55555555>
27,3,,172171-72630, ,""VALVE 175/25,RELIEF",1,,1,,,,,5555552535
28,4,,172116-74150, ,0-RING,1,.,1,,,,,,,,5555555
29,3,,172168-72740, ,""PLUG ASSY",1,,1,,,,5535553553523
30,3,,172146-74680, ,"SECTION ASSY, SPACER",1,.1,,....355535255
31,4,,172122-73430, ,PLUG,1,,1,,,,,5555555555
33,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,,1,,,,555535523555
34,4,,933171-80590, ,0-RING,1,.,1,,,,.,,,,5555555
35,2,,172168-72620, ,"SECTION ASSY.,SPACER",1,.1,,,.,5555535255
36,3,,172122-73430, ,PLUG,1,,1,,,,..555555555
37,3,,172142-74900, ,SPACER, 1, .1, ,,,,,55555555>
38,2,,172151-74110, ,TIE-ROD, 2,,2,,,,,,,55555555
39,2,,172151-74120, ,TIE-ROD,1,,1,,,,,,,5555555>5
40,2,,172116-74150, ,0-RING,2,,2,,,,,,,.5555555
41,2,,172116-74320, ,PLUG,2,,2,,,,,,,.5555555
42,2,,26716-080002, ,"NUT M 8",4,.4,,,,,,,,,5,5555
43,2,,26716-100002, ,"NUT M10™,2,,2,,,,,,.55555555
44,2,,172112-06480, ,PLUG,2,,2,,,,,,55555555»
45,2,,172171-72700, ,""SECTION KIT,SPACER",1,,1,,,,.1,,.,.55,,4
46,3,,172171-72630, ,""VALVE 175/25,RELIEF",1,.,1,,,,.,1,,,,,.555>
47,4,,172116-74150, ,0-RING,1,,1,,,,,1,,,,5,5555

48,3, ,172146-74680, ,""SECTION ASSY, SPACER",1,.,1,,.,.1,,.555355>
49,4,,172122-73430, ,PLUG,1,,1,,,,,1,,,,,.,,,,

51,4, ,23871-030000, ,"PLUG PT3/8,SCREW",1,,1,,,,,1,,,.555,5>
52,4,,933171-80590, ,0-RING,1,,1,,,,,1,,,,,55555
53,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",1,.1,,.,,1.,.,.:55555
54,4,,172116-74150, ,0-RING,1,,1,,,,,1,,,,,,5555
55,4,,24311-240100, ,"0-RING 1A P-10A",1,.1,,,..1,,..55555>

RPRR R R R

1
2
3
4
5
6
7



av kA=A TASSY

CONTROL VALLE ASSY R F(2)

PUMP (2)

ING.Fig. 62 REF-NO. 3~44
Fig.§3 REF.NO. 1~22

Fig.54 REF.NG. 1~57

43 Fig.55 REF.NO. I~38
Fig. 66 REF.NO.1~27

45

46 48 53

| 47\51 52 2’9 15 54
35

CONTROL VALLE ASSY (P.T.O. SPEC.)

(1721711-14138)

Fig.62 REF.NO. 8

INC.Fig. 62 REF.NO. 3~55
Fig.63 REF.NO.1~22 8 v

Fig.64 REF.NGO.1~73
Fig.64 REF.NG.1~36
Fig. 66 REF.ND. 1~27

OV kA=IULTASSY (PTOHE) A1 40
\/




»»,172171-72580, ,U-NUT,1,,1,,,,,,,:5555555
»,172122-74050, ,SPRING,1,,1,,,,,,,55555555
,»,172151-74060, ,"BOLT, SOCKET HEAD"™,2,,2,,,.5535553535555
,,172116-74190, ,"PLATE, SEAL",2,.2,,,,.,.,,.5555555
»,172116-74220, ,SCREW, 2,,2,,,,,,,55555555
»»,933166-80520, ,WIPER,2,.,2,,,,,,,:5555555
3,,933166-80530, ,CAP,1,,1,,,,,,,55555555
8,3,,933166-80550, ,"SCREW, CAP",1,.,1,,,,,,555555555
9,3,,933171-80510, ,"SEAT, SPRING",2,,2,,,,:5535555355>5
10,3,,933171-80590, ,0-RING,1,.,1,,,,,,5:555555>
11,3,,933171-80610, ,0-RING,2,.,2,,,,,,,,5555555
12,2,,172171-72610, ,""SECTION ASSY.,SPOOL",1,,1,,,5555355535535>5
13,3,,172122-74050, ,SPRING,1,.,1,,,,,,,55555555

14,3, ,172151-74060, ,""BOLT, SOCKET HEAD",2,,2,,,555535335533>5
15,3,,172116-74190, ,""PLATE, SEAL",2,,2,,,.5555555355>5
16,3,,172116-74220, ,SCREW, 2, ,2,,,,,,55555555»
17,3,,933166-80520, ,WIPER,2,.,2,,,,,,,.,5:555>
18,3,,933166-80530, ,CAP,1,,1,,,,,,55555555>5
19,3,,933166-80550, ,"'SCREW, CAP",1,.,1,,,,.,55553555535
20,3,,933171-80510, ,"SEAT, SPRING",2,.,2,,,,,53555532523
21,3,,933171-80590, ,0-RING,1,.,1,,,,,,,:5555555
22,3,,933171-80610, ,0-RING,2,.,2,,,,,,,,5555555

1,2
2,3
3,3
4,3
5,3
6,3
7



CONTROL VALVE (MECHANICAL LIl?IK) (TRAVEL)

(COONTRY [ PIASIE X
—APPLT-

carion 1O — 1O

AV kG—AALTASSY
CONTROL VALLE ASSY

(172171-7411D0) (j\
Fig.62 REF.NO.7

INC.Fig.62 REF.NO.9~44 ~
Fig.63 REF.NO.1~22 L~ 3

Fig.b4 REF.NO.1~57 X ,/’
Fig.65 REF.NO.1~36 ™\
Fig.B6 REF.NO.1~27

ET(H)
TRAVEL (RIGHT)

EfT(E)
TRAVEL (LEFT)
i

A FR-ASALTASSY (PTOHER
CONTROL VALLE ASSY (P.T.G. )
(172171-74130)

Fig.62 REF.ND.B
INC.Fig. 67 REF.NO.9~55

Fig.63 REF.NO.1~22

Fig. 64 REF.NO.1~73

Fig. 65 REF.NO.1~36

Fig. 66 REF.NO.1~27



,,172171-72520, ,""SECTION KIT, SPOOL™,1,,1,,,.,,55535555535
,»,172168-72590, ,""SECTION ASSY, SPOOL",1,,1,,,,555355535555>5
,,172168-72750, ,""SPRING,CHECK VALVE",1,,1,,,,,55535555535
,,172168-72760, ,"'SPRING, SPOOL",1,,1,,,,:555555355>5
,,172151-74060, ,"'BOLT, SOCKET HEAD",2,,2,,,.55535555355>5
»,172122-74130, ,POPPET,1,,1,,,,,,,55555555
4,,172116-74190, ,"'PLATE, SEAL"™,2,,2,,,.55355353523
8,4,,172116-74220, ,SCREW,2,.,2,,,,,,,,5555555
9,4,,933166-80520, ,WIPER,2,,2,,,,,,,,5555555

10,4, ,933166-80530, ,CAP,1,,1,,,,,,555555555

11,4, ,933166-80550, ,""SCREW, CAP",1,,1,,,,,5555355555
12,4,,933171-80510, ,""SEAT, SPRING"™,2,,2,,,,5535553535523
13,4,,933171-80590, ,0-RING,1,,1,,,,,,,:5555555
14,4,,933171-80610, ,0-RING,2,.,2,,,,,,55555555>
15,3,,172171-72660, ,""VALVE 210/25,RELIEF",1,,1,,,,,55535555555
16,4,,172116-74150, ,0-RING,1,.,1,,,,,,555555555
17,3,,172310-79180, ,VALVE,1,.1,,,,,.55555555>
18,4,,172116-74150, ,0-RING,1,.,1,,,,,,,:5555555
19,2,,172171-72530, ,"'SECTION KIT, SPOOL"™,1,,1,,,,.55553555535
20,3,,172171-72590, ,"SECTION ASSY.,SPOOL",1,,1,,,.5555555955>5
21,4,,172168-72750, ,"SPRING,CHECK VALVE",1,.1,,,.,:553555533
22,4,,172122-74050, ,SPRING,1,,1,,,,.,,:5555555
23,4,,172151-74060, ,"BOLT, SOCKET HEAD"™,2,,2,,,.5535553535553
24,4,,172122-74130, ,POPPET,1, .1, ,,,,,55555555>
25,4,,172116-74190, ,"PLATE, SEAL",2,,2,,,.5553552355>5
26,4,,172116-74220, ,SCREW,2,,2,,,,,,,,,555555
27,4,,172146-74740, ,WASHER,1,,1,,,,.,5:5555555
28,4,,933166-80520, ,WIPER,2,,2,,,,,,,,,55555

29,4, ,933166-80530, ,CAP,1,,1,,,,.,,55555555

30,4, ,933166-80550, ,"SCREW, CAP",1,,1,,,.,:555555955>5
31,4,,933171-80510, ,""SEAT, SPRING,2,.,2,,,:555535335533
32,4,,933171-80590, ,0-RING,1,.,1,,,,,,,,5555555
33,4,,933171-80610, ,0-RING,2,.,2,,,,,,5,555555>
34,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",1,.,1,,.,..,.555535555
35,4,,172116-74150, ,0-RING, 1, .1, ,,,,,55555555>
36,4,,24311-240100, ,"0-RING 1A P-10A",1,,1,,,.,55535555355>5
37,3,,172146-74730, ,"VALVE ASSY",1,,1,,,,,5553555535
38,4,,172116-74150, ,0-RING, 1, .1, ,,,,,55555555>
39,2,,172168-72540, ,"SECTION KIT, SPOOL",1,,1,,,.,55535525355>5
40,3,,172112-06480, ,PLUG,2,,2,,,,,,,.5555555
41,3,,172112-06490, ,0-RING,2,,2,,,,,,,,5555555
42,3,,172168-72610, ,"'SECTION ASSY, SPOOL™,1,,1,,,.,553555355555
43,4, ,172168-72750, ,""SPRING,CHECK VALVE",1,,1,,,.,..53555355>5
44,4, ,172168-72760, ,""SPRING, SPOOL',1,,1,,,.,:555555355>5

45,4, ,172151-74060, ,""BOLT, SOCKET HEAD',2,,2,,,.5555552355>5
46,4,,172122-74130, ,POPPET,1,,1,,,,,,55555555>
47,4,,172116-74190, ,"PLATE, SEAL"™,2,,2,,,.,55355353523
48,4,,172116-74220, ,SCREW, 2, .2, ,,,,,,:555355>

49,4, ,933166-80520, ,WIPER,2,.,2,,,,,,,.,:.555>

50,4, ,933166-80530, ,CAP,1,,1,,,,,,,55555555
51,4,,933166-80550, ,"SCREW, CAP",1,,1,,,,55535555355>5
52,4,,933171-80510, ,"SEAT, SPRING",2,,2,,,,55553555535
53,4,,933171-80590, ,0-RING,1,.1,,,,,,5:555555>
54,4,,933171-80610, ,0-RING,2,.,2,,,,,,5,,555355>
55,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF".,2,.2,,,.,53555335554
56,4,,172116-74150, ,0-RING,2,.,2,,,,,,,,555555>
57,4,,24311-240100, ,"0-RING 1A P-10A",2,.2,,,55555352553
58,2,,172168-72610, ,"SECTION ASSY, SPOOL",1,,1,,,,.1,...,..5,5
59,3,,172168-72750, ,"SPRING,CHECK VALVE",1,,1,,,,.1,,...5.55>
60,3,,172168-72760, ,"SPRING, SPOOL"™,1,.,1,,,,.1,,.555455>
61,3,,172151-74060, ,"BOLT, SOCKET HEAD",2,.2,,,,.1,,2555355>5
62,3,,172122-74130, ,POPPET,1,,1,,,,,1,,,5555545
63,3,,172116-74190, ,"PLATE, SEAL",2,.2,,,.,.1,.......,5

1,2
2,3
3,4
4,4
5,4
6,4
2



64,3,,172116-74220, ,SCREW, 2, ,2,,,,,1,,,,,5,55>
65,3,,933166-80520, ,WIPER,2,,2,,,,,1,,,,,,,,.,
66,3,,933166-80530, ,CAP,1,,1,,,,,1,,,,,5,55
67,3,,933166-80550, ,"'SCREW, CAP",1,,1,,,,,1,,55555545
68,3,,933171-80510, ,"'SEAT, SPRING",2,,2,,,,51,,,555555>
69,3,,933171-80590, ,0-RING,1,,1,,,,,1,,,,,,,,,,
70,3,,933171-80610, ,0-RING, 2, ,2,,,,,1,,,,,,,,,,
71,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",2,.2,,,,.1,,,,553555
72,3,,172116-74150, ,0-RING, 2, ,2,,,,,1,,,,,,5:55
73,3,,24311-240100, ,"0-RING 1A P-10A",2,,2,,,,,1,,,555555>



ris.6

ANO=WIVT (XHYVD) (P—Lh&RAT)
CONTROL VALVE (MECHANICAL LINK) (ARM & SWING)

JP

AV RA—ARLTASSY (PTOHE) ]

ASEX

[COUNTRY
CATION

CONTROL VALLE ASSY (P.T.0. SPEC.)
(172171-74130)

Q

Fig.82 REF.NO. 8

INC.Fig. 62 REF.NO. 3~55

Fip.83 REF.NO. 1-2
4752,  F10-04 RELND.1-TS
[  OPTIONAL 137

Fig. 65 REF.NO.
Fig.66 REF.NO.

avka—nLRLITASSY
CONTROL VALLE ASSY
(172171-74110)
£ig.62 REF.NO.7
INC.Fig.62 REF.NO.9~44
Fig.63 REF.NO. 1~22
Fip. 64 REF.NQ. 1~57
Fig.65 REF.NO. 1~36
Fip.66 REF.NOD.!1~27




,,172171-72550, ,""SECTION KIT, SPOOL™,1,,1,,,.,55535555535
,,172171-72600, ,""SECTION ASSY, SPOOL",1,,1,,,,555355535555>5
,,172168-72750, ,""SPRING,CHECK VALVE",1,,1,,,,,55535555535
,,172168-72760, ,"'SPRING, SPOOL",1,,1,,,,:555555355>5
,,172151-74060, ,"'BOLT, SOCKET HEAD",2,,2,,,.55535555355>5
»,172122-74130, ,POPPET,1,,1,,,,,,,55555555
4,,172116-74190, ,"'PLATE, SEAL"™,2,,2,,,.55355353523
8,4,,172116-74220, ,SCREW,2,.,2,,,,,,,,5555555
9,4,,933166-80520, ,WIPER,2,,2,,,,,,,,5555555

10,4, ,933166-80530, ,CAP,1,,1,,,,,,555555555

11,4, ,933166-80550, ,""SCREW, CAP",1,,1,,,,,5555355555
12,4,,933171-80510, ,""SEAT, SPRING"™,2,,2,,,,5535553535523
13,4,,933171-80590, ,0-RING,1,,1,,,,,,,:5555555
14,4,,933171-80610, ,0-RING,2,.,2,,,,,,5,5555555>
15,3,,172171-72650, ,""VALVE 210/25,RELIEF",1,,1,,,,,55535555575
16,4,,172116-74150, ,0-RING,1,.,1,,,,,,555555555
17,3,,172310-79180, ,VALVE,1,.1,,,,,.55555555>
18,4,,172116-74150, ,0-RING,1,.,1,,,,,,,:5555555
19,2,,172168-72560, ,"'SECTION KIT, SPOOL"™,1,,1,,,,.55553555535
20,3,,172168-72650, ,""SECTION ASSY, SPOOL",1,,1,,,.55535555955>5
21,4,,172168-72750, ,"SPRING,CHECK VALVE",1,.1,,,.,:553555533
22,4,,172168-72760, ,""'SPRING, SPOOL",1,,1,,,,55535555555>»
23,4,,172151-74060, ,"BOLT, SOCKET HEAD"™,2,,2,,,.5535553535553
24,4,,172122-74130, ,POPPET,1, .1, ,,,,,55555555>
25,4,,172116-74190, ,"PLATE, SEAL",2,,2,,,.5553552355>5
26,4,,172116-74220, ,SCREW,2,,2,,,,,,,,,555555
27,4,,933166-80520, ,WIPER,2,,2,,,,,,,,,55555
28,4,,933166-80530, ,CAP,1,,1,,,,,,55555555>
29,4,,933166-80550, ,"SCREW, CAP",1,,1,,,.,:555555255>»
30,4,,933171-80510, ,"SEAT, SPRING",2,,2,,,,,53555532524
31,4,,933171-80590, ,0-RING,1,.,1,,,,,,,:5555555
32,4,,933171-80610, ,0-RING,2,.,2,,,,,,,,5,55555
33,3,,172168-72730, ,""VALVE 260/33,RELIEF",1,,1,,,,,.555555545
34,4,,172116-74150, ,0-RING, 1, .1, ,,,,,55555555>
35,3,,172310-79180, ,VALVE,1,,1,,,,.,.5555555>
36,4,,172116-74150, ,0-RING,1,.,1,,,,,,55555555>

1,2
2,3
3,4
4,4
5,4
6,4
2



65 AVNO=LIVT (XAV2D) (T=L&/NTYN)
Fig. CONTROL VALVE (MECHANICAL LINK) (BOOM & BUCKET)

EX av A=A TASSY
TPPUCOUNTBY L BAS CONTROL VALLE ASSY
CATION O —10 (172171-74110)

Fig-62 REF.NG.7
INC.Fig.52 REF.NGC. 9~44
Fig.53 REF.NG.1~12
Fig.54 REF.NG.1~57
Fig. 65 REF.NO.1~36
Fig.86 REF.NG.1~27

oy b
19 BUCKET

O bka—nANTASSY (PT O
CONTROL VALLE ASSY (P.T.0. SPEC.)
(172171-74120)

Fig.62 REF.NO. 8
INC.Fig.52 REF.NO.9~55

Fip. 63 REF.NO. 1~22

Fig. 64 REF.NO.1~73

Fip.54 REF.ND.1~36

Fig.66 REF.NQO.1~27




,,172171-72620, ,""SECTION ASSY.,SPOOL",1,,1,,,,55555555595
,»,172168-72750, ,"'SPRING,CHECK VALVE",1,,1,,,,,5555555545
,,172122-74050, ,SPRING,1,,1,,,,,,,55555555
,»»,172151-74060, ,"BOLT, SOCKET HEAD",2,,2,,,,,5553555575
,»,172122-74130, ,POPPET,1,,1,,,,,,55555555>
»»,172116-74190, ,"PLATE, SEAL",2,.2,,,,,,55555555>
3,,172116-74220, ,SCREW, 2,.,2,,,,,,,,5.55555
8,3,,933166-80520, ,WIPER,2,,2,,,,,,,,5555555
9,3,,933166-80530, ,CAP,1,,1,,,,,5555555555
10,3,,933166-80550, ,""SCREW, CAP",1,,1,,,,555535553555>5
11,3,,933171-80510, ,""SEAT, SPRING™,2,,2,,,,,5555555535
12,3,,933171-80590, ,0-RING,1,.,1,,,,,,,,5555555
13,3,,933171-80610, ,0-RING,2,.,2,,,,,,,,5555555
14,2,,172168-72660, ,"'SECTION ASSY, SPOOL"™,1,,1,,,,,5553555555>5
15,3,,172168-72750, ,""'SPRING,CHECK VALVE",1,,1,,,,,55535535555>5
16,3,,172122-74050, ,SPRING,1,,1,,,,,5,55555555
17,3,,172151-74060, ,"BOLT, SOCKET HEAD",2,,2,,.,:5555555353>5
18,3,,172122-74130, ,POPPET,1,,1,,,,.5.55555555
19,3,,172116-74190, ,"PLATE, SEAL",2,,2,,,,,5553555555
20,3,,172116-74220, ,SCREW, 2,,2,,,,,,,55555555
21,3,,172146-74740, ,WASHER,1,,1,,,,,,555555555
22,3,,933166-80520, ,WIPER,2,,2,,,,,,,5,55555
23,3,,933166-80530, ,CAP,1,,1,,,,,,55555555>
24,3,,933166-80550, ,"'SCREW, CAP",1,.,1,,,,.:3555555295
25,3,,933171-80510, ,""SEAT, SPRING',2,,2,,,,,55355555535
26,3,,933171-80590, ,0-RING,1,.,1,,,,,,,:5555555
27,3,,933171-80610, ,0-RING,2,,2,,,,,,,,5555555

1,2
2,3
3,3
4,3
5,3
6,3
7



_ 66 JYbA=LIWT (XHUVY) (EE&TL—R)
Fig CONTROL VALVE (MECHANICAL LINK) (TURNING & BLADE)

A rFrA—=WALTASSY

LTS T2 cortroL VAL IS

CATION Fig.62 REF.NO.7
INC.Fig. 62 REF.NO.
Fig. 63 REF.ND.
Fig. 64 REF.ND.
Fig. 65 REF.NOD.
Fig.66 REF.NO.

§~44
1~22
1~57
1~38
1-27

[SI=1=1=1"

\ Q
> 2% FO—AALTASSY (P T OHE)
CONTROL VALLE ASSY (P.T.0. SPEC.)

(172171-74138)
Fig.62 REF.NG. B
INC. Flu 62 REF.NG.
Fig.63 REF.NO.
Fig.64 REF.NO.
Fig.$5 REF. u

§~5%
1~22
0.1~13
0. 1~36
Fig. 66 REF.NO.1~27



1,1,,172171-74100, ,"VALVE ASSY,CONTROL",,1,,1,,,,555555555>»
1A,1,,172171-74120, ,""VALVE ASSY,CONTROL"™,,1,,1,,,,1,,.555555>
2,2,,172112-06480, ,PLUG, ,2,,2,,,,,,.5555555
3,2,,172112-06490, ,0-RING, ,2,,2,,,,,,,,5,5555
4,2,,172171-72500, ,"SECTION KIT,INLET",,1,,1,,,.5555555525
5,3,,172171-72630, ,""VALVE 175/25,RELIEF", ,1,,1,,,,55555555135
6,4,,172116-74150, ,0-RING, ,1,,1,,,,,,,.55555>
7,3,,172116-74150, ,0-RING, ,1,,1,,,,,,5555555>
8,3,,172116-74320, ,PLUG, ,1,,1,,,,,,55555555
9,3,,172122-74520, ,"'SECTION, INLET",,1,,1,,,.5555555535
10,4,,933171-80590, ,0-RING, ,1,,1,,,,,,,5555555
11,2,,172171-72510, ,""SECTION KIT,INLET",,1,,1,,,,,55555555>»
12,3,,172171-72640, ,"'VALVE 160/24 ,RELIEF",,1,,1,,,,5535555355>5
13,4,,172116-74150, ,0-RING, ,1,,1,,,,,,,555555>
14,3,,172122-74520, ,"'SECTION, INLET",,1,,1,,,.:555555535
15,4,,933171-80590, ,0-RING, ,1,,1,,,,,,,5555555
16,2,,172168-72620, ,""SECTION ASSY.,SPACER",,1,,1,,,,,5553555553
17,3,,172122-73430, ,PLUG, ,1,,1,,,,,,5555555>5
18,3,,172142-74900, ,SPACER, ,1,,1,,,,,55555555>
19,2,,172171-72570, ,"'SECTION KIT, SPACER",.1,.1,,.,.555555355>5
20,3,,172112-06480, ,PLUG, ,1,,1,,,,,.:5555555
21,3,,172112-06490, ,0-RING, ,1,,1,,,,,,,,,55555
22,3,,172171-72630, ,""VALVE 175/25,RELIEF",,1,,1,,,,5535555355>5
23,4,,172116-74150, ,0-RING, ,1,.,1,,,,,,.5:5555>
24,3,,172168-72740, ,"PLUG ASSY",,1,,1,.,,.:555552335
25,4,,172116-74150, ,0-RING, ,1,,1,,,,,,,5,55555
26,3,,172146-74680, ,""'SECTION ASSY, SPACER",.,1,,1,,.,,.553555535
27,4,,172122-73430, ,PLUG, ,1,,1,,,,,,,5555555

29,4, ,23871-030000, ,"PLUG PT3/8,SCREW",,1,,1,,,,5553355555>5
30,4,,933171-80590, ,0-RING, ,1,,1,,,,,,,555555>
31,2,,172151-74110, ,TIE-ROD, ,2,,2,,,,,,5,55555>5
32,2,,172151-74120, ,TIE-ROD, ,1,,1,,,,,.5555555>
33,2,,172116-74150, ,0-RING, ,1,.,1,,,,,,.5:5555>
34,2,,172116-74320, ,PLUG, ,1,,1,,,..,.5555555
35,2,,26716-080002, ,"NUT M 8™,,4,.4,,,,,,,,,,5555
36,2,,26716-100002, ,"NUT M10™,,2,,2,,,,,,55555555
37,2,,172171-72700, ,""SECTION KIT,SPACER",,1,,1,,,,1,,,,555554
38,3,,172171-72630, ,""VALVE 175/25,RELIEF",,1,,1,,,.,1,,,,,55545
39,4,,172116-74150, ,0-RING, ,1,,1,,,,1,,,,,,5,>

40,3, ,172146-74680, ,""SECTION ASSY, SPACER",,1,,1,.,.1,,..55455>
41,4,,172122-73430, ,PLUG, ,1,,1,,,,1,,,,,,5.5>

43,4, ,23871-030000, ,"PLUG PT3/8,SCREW",,1,,1,,,,1,,,555555>
44,4, ,933171-80590, ,0-RING, ,1,,1,,,,1,,,,,,5555

45,3, ,172146-74720, ,""VALVE ASSY, SHUT-OFF",.,1,,1,.,,.1,,...,.55>
46,4,,172116-74150, ,0-RING, ,1,,1,,,.1,,,,,,,,,>

47,4, ,24311-240100,,"0-RING 1A P-10A",,1,.1,,,,1,,,.55555>
48,1,,172168-45400, ,"PLATE ASSY, LINK",,1,,1,,,,,555555555
49,1, ,172165-45490, ,CUSHION, ,5,,5,,,.5555555555

50,1, ,22252-000280, ,"CIRCLIP  28",,5,.5,,,,.,555535555
51,1,,26106-100352,,"BOLT M10X 35 PLATED",.5,.5,,.5555555955>5
52,1,,26013-100302, ,"BOLT M10X 30",,3,,3,.555555532555
53,1,,26716-100002, ,"NUT M10™,,1,.,1,,,,,,5555555>



aANO-LIVT (HESRE) (PR—N & SILTA)
Fig.67 CONTROL VALVE (IRD.OIL SPEC.) (P PORT ~
s & VALVE STAND)

AT
cation | OO | —

A rA—-LALTASSY
CONTRGL VALLE ASSY
(172171-74100)

Fig.67 REF.ND. 1

AY FA—LULTASSY (ASHH)
CORTROL VALLE ASSY (S SPEC.)
(172171-74120)

Fig- 67 REF. HO. 1A
INC.Fig. §7 REF.NO. 2~4]

Fig. 68 REF.NO. 157

Fig. 70 REF M. 1-31
e ig. -NO. 1~
B s Fiu. 70 REF.NO.1-25

s

R F2

PUMP 2
F-R 5 YT HR
AUSTRAL |A SPEC,




,,172168-72540, ,""SECTION KIT, SPOOL"™,,1,,1,,,,55535555535
,,172112-06480, ,PLUG, ,2,.,2,,,,,,,555555>
,»,172112-06490, ,0-RING, ,2,,2,,,,,,,,555555
,,172168-72610, ,""SECTION ASSY, SPOOL™,,1,,1,.,,.:555555535
,,172168-72750, ,"'SPRING,CHECK VALVE",,1,,1,,,,.555535555
,,172168-72760, ,""SPRING, SPOOL",,1,,1,,,,55535555535
4,,172151-74060, ,"'BOLT, SOCKET HEAD",.,2,,2,,,5555355335535
8,4,,172122-74130, ,POPPET, ,1,,1,,,,,,5555555>
9,4,,172116-74190, ,""PLATE, SEAL",.2,.2,,,.5535555255>5
10,4,,172116-74220, ,SCREV, ,2,,2,,,,,,,5.5555>
11,4,,933166-80520, ,WIPER, ,2,,2,,,,,,,555555>
12,4,,933166-80530, ,CAP, ,1,,1,,,,,55555555>

13,4, ,933166-80550, ,""SCREW, CAP",,1,,1,,,,55553555555
14,4,,933171-80510, ,"SEAT, SPRING",.2,,2,,,,,53555355>5
15,4,,933171-80590, ,0-RING, ,1,,1,,,,,,,555555>
16,4,,933171-80610, ,0-RING, ,2,,2,,,,,,,5,55555

17,3, ,172146-74720, ,""VALVE ASSY, SHUT-OFF",.,2,,2,,,5535553553553
18,4,,172116-74150, ,0-RING, ,2,,2,,,,,,,,,5,555

19,4, ,24311-240100, ,"0-RING 1A P-10A",.2,.2,,,.55555235>5
20,2,,172171-72580, ,U-NUT, ,1,.,1,,,,,,55555555
21,3,,172122-74050, ,SPRING, ,1,,1,,,,,,,5,55555
22,3,,172116-74220, ,SCREW, ,2,,2,,,,,,55555555
23,3,,933166-80520, ,WIPER, ,2,,2,,,,,,,,55555

24,3, ,933166-80530, ,CAP, ,1,,1,,,,,,55555555
25,3,,933166-80550, ,"SCREW, CAP",.1,.,1,,,..55555955>5
26,3,,933171-80510, ,""SEAT, SPRING",.2,,2,,..25535335532
27,3,,933171-80590, ,0-RING, ,1,,1,,,,,,,,,55555
28,3,,933171-80610, ,0-RING, ,2,,2,,,,,,,,,55555
29,3,,172151-74060, ,"BOLT, SOCKET HEAD",.,2,.,2,,,.:555355335
30,3,,172116-74190, ,"PLATE, SEAL",.2,.2,,,.5535552355>5
31,2,,172171-72610, ,"'SECTION ASSY.,SPOOL™,.,1,.1,.,..255355554
32,3,,172122-74050, ,SPRING, ,1,,1,,,,,,,5,55555
33,3,,172116-74220, ,SCREW, ,2,,2,,,,,,,,55555

34,3, ,933166-80520, ,WIPER, ,2,.,2,,,,,,,,555555
35,3,,933166-80530, ,CAP, ,1,,1,,,,,,55555555

36,3, ,933166-80550, ,"SCREW, CAP,.,1,,1,,,,555555355>5
37,3,,933171-80510, ,"'SEAT, SPRING",.,2,,2,,,555535535535
38,3,,933171-80590, ,0-RING, ,1,,1,,,,,,,5:.555>
39,3,,933171-80610, ,0-RING, ,2,,2,,,,,55555555>

40,3, ,172151-74060, ,""BOLT, SOCKET HEAD",.2,.,2,,.,:5535555355>5
41,3, ,172116-74190, ,"PLATE, SEAL",,2,,2,,,,53555532523
42,2,,172168-72610, ,"'SECTION ASSY, SpooL™,,1,,1,,,,1,,,...5545
43,3,,172168-72750, ,""SPRING,CHECK VALVE",,1,,1,,,.1,,.,...,.,,
44,3, ,172168-72760, ,""SPRING, SPOOL"™,,1,,1,,,.1,,...,.55>
45,3, ,172151-74060, ,""BOLT, SOCKET HEAD",.,2,.,2,,,.,1,,.:55455>
46,3, ,172122-74130, ,POPPET, ,1,,1,,,,1,,.555355>
47,3,,172116-74190, ,"PLATE, SEAL",.2,.,2,,,,1,,,.555545
48,3,,172116-74220, ,SCREVW, ,2,,2,,,,1,,,,,,,,,,

49,3, ,933166-80520, ,WIPER, ,2,,2,,,,1,,,,,,,,,,

50,3, ,933166-80530, ,CAP, ,1,,1,,,,1,,,,,,,,,,
51,3,,933166-80550, ,"SCREW, CAP",,1,,1,,,,1,,.,,5555>
52,3,,933171-80510, ,"SEAT, SPRING",.,2,,2,,,,1,,.555555>
53,3,,933171-80590, ,0-RING, ,1,,1,,,,1,,,,,,,,.>
54,3,,933171-80610, ,0-RING, ,2,,2,,,,1,,,,,,5555
55,2,,172146-74720, ,"VALVE ASSY, SHUT-OFF",,2,.2,,,,1.,,,.:55555
56,3,,172116-74150, ,0-RING, ,2,,2,,,,1,,,,,,555>
57,3,,24311-240100, ,"0-RING 1A P-10A",.2,,2,,,,1,,.555555>

1,2
2,3
3,3
4,3
5,4
6,4
7



|P Eﬁﬁl ggzgf(ﬁ{rﬁvgﬂ & P.T.0.)

Y Ra—NTASSY S Q—LALTASSY(ASHE
CONTROL VALLE ASSY CONTROL VALLE ASSY (AS SPEC.)
{172171-74180) (172171-7412D)

Fig.67 REF.NO.! Fig.67 REF.NO. 1A
INC.Fig.67 REF.NO. 2~36 INC.Fig. 67 REF.NO.2~47
Fig.68 REF.NO.1~41 Fig.68 REF.ND.1~57
Fig.69 REF.NO. 1~37 Fig. 53 REF.NO.:~37
Fig.70 REF.NQO. 1~34 Fig.70 REF.NO. {~34
Fig.71 REF.NO.1~25 Fig. 71 REF.NO. 1~25
/’f £ ()
TRAVEL (RIGHT)
29

. s
OPTIQONAL
_— 351

7 LS U FHR
AUSTRALIA SPEC.




,,172171-72670, ,""SECTION KIT, SPOOL"™,,1,,1,,,,55535555535
,,172171-72660, ,""VALVE 210/25,RELIEF",,1,,1,,,,55535552355
»»,172116-74150, ,0-RING, ,1,,1,,,,,,5,555555
,,172168-72800, ,""SECTION ASSY.,SPOOL™,,1,,1,,,.5555555535
,,172168-72750, ,"'SPRING,CHECK VALVE",,1,,1,,,,.555535555
,»,172168-72850, ,"END, SPOOL™,,1,,1,,,,,,55555555
4,,172168-72860, ," SEAT,SPRING™, ,1,,1,,,,,555555555
8,4,,172168-72880, ,SPRING, ,1,,1,,,,,,5555555>
9,4,,172168-72890, ,CAP, ,1,,1,,,,,,.555555>
10,4,,172168-72900, ,CAP,,1,,1,,,,,,55555555
11,4,,172151-74060, ,""BOLT, SOCKET HEAD",,4,.,4,..,.:535535535>5
12,4,,172122-74130, ,POPPET, ,1,,1,,,,,,,5555555
13,4,,172151-74320, ,0-RING, ,2,,2,,,,,,,,,55555
14,4,,933171-80510, ,"SEAT, SPRING",.,1,,1,,,.,,5555555>
15,4,,933171-80590, ,0-RING, ,1,,1,,,,,,,555555>
16,3,,172310-79180, ,VALVE, ,1,,1,,,,,55555555>
17,4,,172116-74150, ,0-RING, ,1,,1,,,,,,,,.55555
18,2,,172171-72530, ,""SECTION KIT, SPOOL"™,,1,,1,,,,55535555535
19,3,,172171-72590, ,"'SECTION ASSY.,SPOOL",.,1,.,1,,,.555555255>
20,4,,172168-72750, ,"SPRING,CHECK VALVE",.,1,.,1,,,..55555955>5
21,4,,172122-74050, ,SPRING, ,1,,1,,,,,,,5555555
22,4,,172151-74060, ,"BOLT, SOCKET HEAD",,2,,2,,.,5535553535523
23,4,,172122-74130, ,POPPET, ,1,,1,,,,,,,5555555
24.,4,,172116-74190, ,"PLATE, SEAL",.2,.2,,,..52555255>5
25,4,,172116-74220, ,SCREVW, ,2,,2,,,,,,,5555555
26,4,,172146-74740, ,WASHER, ,1,,1,,,,,,,5555555
27,4,,933166-80530, ,CAP, ,1,,1,,,,,5.555555>
28,4,,933166-80550, ,"SCREW, CAP",,1,,1,,,,55535555535

29,4, ,933166-80520, ,WIPER, ,2,,2,,,,,,,,555555
30,4,,933171-80510, ,"SEAT, SPRING",,2,,2,,,,5355535523
31,4,,933171-80590, ,0-RING, ,1,,1,,,,,,,5,55555
32,4,,933171-80610, ,0-RING, ,2,,2,,,,,,,,,55555
33,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",,1,.1,,..,.:55535555
34,4,,172116-74150, ,0-RING, ,1,.,1,,,,,,.5:5555>
35,4,,24311-240100, ,"0-RING 1A P-10A",.1,.1,,,..53555955>5
36,3,,172146-74730, ,"VALVE ASSY",.,1,,1,,,.555555355>5
37,4,,172116-74150, ,0-RING, ,1,,1,,,,,,,5.55555

1,2
2,3
3,4
4,3
5,4
6,4
7



. B AVNA=LILT HELE) P—A&24‘/7)
Fig. CONTROL VALVE (HYD.OIL SPEC.) (ARM & SWING)

TV [J PIASIEX I bAO—LALTASSY
APPLT- CONTROL VALLE ASSY
CAT QN (172171-74100)

Fig.67 REF.NQ. 1
ENG.Fig. 87 REF.NO. 2~38
Fig.68 REF.NO. 1~41
Fig.§9 REF.NO. 1~37
Fig.70 REF.NO. 1~34
Fig.71 REF.NO. 1~25

AbA-SLTASSY (ASHE
CONTROL VALLE ASSY (AS SPEC.)
(172171—74120)
g. 67 REF.NO. 1A
ING. Flu 67 REF.NO. 2~47
Fig. 68 REF.ND.1~57
Fig. 69 REF.NOD.1~37
Fig.70 REF.ND.1~34
Fig. 71 REF.ND.1~25




,,172171-72680, ,""SECTION KIT, SPOOL"™,,1,,1,,,,55535555535
,»,172310-79180, ,VALVE, ,1,,1,,,,,,,5555555
»»,172116-74150, ,0-RING, ,1,,1,,,,,,5,55555>
,,172171-72690, ,""SECTION ASSY.,SPOOL™,,1,,1,,,.,5555555535
,,172168-72750, ,"'SPRING,CHECK VALVE",,1,,1,,,,.555535555
,»,172168-72850, ,"END, SPOOL™,,1,,1,,,,,,55555555
4,,172168-72860, ," SEAT,SPRING™, ,1,,1,,,,,555555555
8,4,,172168-72880, ,SPRING, ,1,,1,,,,,,5555555>
9,4,,172168-72890, ,CAP, ,1,,1,,,,,,.555555>
10,4,,172168-72900, ,CAP,,1,,1,,,,,,55555555
11,4,,172151-74060, ,""BOLT, SOCKET HEAD",,4,.,4,..,.:535535535>5
12,4,,172122-74130, ,POPPET, ,1,,1,,,,,,,5555555
13,4,,172151-74320, ,0-RING, ,2,,2,,,,,,,,,55555
14,4,,933171-80510, ,"SEAT, SPRING",.,1,,1,,,.,,5555555>
15,4,,933171-80590, ,0-RING, ,1,,1,,,,,,,555555>
16,3,,172171-72650, ,""VALVE 210/25,RELIEF",,1,,1,,,,5553555555
17,4,,172116-74150, ,0-RING, ,1,,1,,,,,,,5.55555
18,2,,172168-72790, ,""SECTION KIT, SPOOL"™,,1,,1,,,,55535555535
19,3,,172168-72730, ,""VALVE 260/33,RELIEF",,1,,1,,,,,55355555>5
20,4,,172116-74150, ,0-RING, ,1,,1,,,,,,,555555>
21,3,,172168-72820, ,""'SECTION ASSY.,SPOOL™,.,1,.1,.,,..255355554
22,4,,172168-72750, ,"SPRING,CHECK VALVE",,1,,1,,,,55535555535
23,4,,172168-72850, ,""END, SPOOL",,1,,1,,,,55535555535
24.,4,,172168-72860, ,"SEAT,SPRING", ,1,.,1,,,..,5555255>5
25,4,,172168-72880, ,SPRING, ,1,,1,,,,,,,555555>
26,4,,172168-72890, ,CAP,,1,,1,,,,,55555555>
27,4,,172168-72900, ,CAP, ,1,.,1,,,,,5.555555>
28,4,,172151-74060, ,"BOLT, SOCKET HEAD",.,4,,4,,,:53553535523
29,4,,172122-74130, ,POPPET, ,1,.,1,,,,,,.5:5555>
30,4,,172151-74320, ,0-RING, ,2,,2,,,,,,,555555>
31,4,,933171-80510, ,"'SEAT, SPRING"™,,1,,1,,.,.55353553
32,4,,933171-80590, ,0-RING, ,1,,1,,,,,,,5,55555
33,3,,172310-79180, ,VALVE, ,1,.1,,,.,.55555555
34,4,,172116-74150, ,0-RING, ,1,.1,,,,,5.5:5555>

1,2
2,3
3,4
4,3
5,4
6,4
7



) (T—AL&/VTwi)
L SPEC.) (BOOM & BUCKET)

, A MOA=-LN T (RERR
Fig. 0 TRO VALVE%D%I

v bkA-LALTASSY
CONTROL VALLE ASSY
(172171-74100)
Fig.67 REF.NO.1
INC.Fig.67 REF.NQ. 2
Fig.68 REF.NO.1
Fig.89 REF.NO.1
Fig.70 REF.NO. 1
Fig.71 REF.ND. 1~

[ COUNTRY
"APPLT-
CATION

3
1
3
3
2

-~
~
-~

6
i
1
4
5

9% kA= L TASSY (ASHE) F—n
CONTROL VALLE ASSY (AS SPEC.) Boou
(172171-141210)
Fig. 67 REF. NO. 1A
INC.Fig. 67 REF.NO.2~4]
Fig. 66 REF.ND.1~57
Fig. 89 REF.NO.1~3]
Fig. 70 REF.NO.1~34
Fig.71 REF.NO.1~25

10 17




,,172168-72830, ,""SECTION KIT, SPOOL"™,,1,,1,,,,55535555535
,,172168-72750, ,""SPRING,CHECK VALVE",,1,,1,,,,55535555535
,»,172168-72850, ,"END, SPOOL™,,1,,1,,,,,,:5555555
,,172168-72860, ,"'SEAT,SPRING", ,1,,1,,,,55553555535
,»,172151-74340, ,SPRING, ,1,,1,,,,,,,555555>
»,172168-72870, ,CAP,,1,,1,,,,,,,5555555
3,,172168-72840,,"CAP, FILLER",,1,.,1,,,,,,.:.:555>
8,3,,172151-74060, ,""BOLT, SOCKET HEAD",,4,.,4,,,.55355535535>5
9,3,,172122-74130, ,POPPET, ,1,,1,,,,,,55555555
10,3,,172151-74320, ,0-RING, ,2,,2,,,,,,,,55555>
11,3,,933171-80510, ,""SEAT, SPRING™,,1,,1,,,,,5553555555
12,3,,933171-80590, ,0-RING, ,1,,1,,,,,,,5555555
13,2,,172171-72620, ,""SECTION ASSY.,SPOOL",,1,,1,,,,5535555555>5
14,3,,172168-72750, ,"'SPRING,CHECK VALVE",,1,,1,,,.,55553555535
15,3,,172122-74050, ,SPRING, ,1,,1,,,,,,,555555>

16,3, ,172151-74060, ,""BOLT, SOCKET HEAD",.,2,.,2,,,.5535555535>»
17,3,,172122-74130, ,POPPET, ,1,,1,,,,,,,5555555
18,3,,172116-74190, ,"PLATE, SEAL",,2,.,2,,,55535535533>»
19,3,,172116-74220, ,SCREVW, ,2,,2,,,,,,.55555 55
20,3,,933166-80520, ,WIPER, ,2,,2,,,,,,,,5,555>
21,3,,933166-80530, ,CAP, ,1,,1,,,,,55555555>
22,3,,933166-80550, ,"SCREW, CAP",,1,,1,,,,55535555535
23,3,,933171-80510, ,"SEAT, SPRING",.,2,,2,,,555535535535
24,3,,933171-80590, ,0-RING, ,1,,1,,,,,,,5:5555>
25,3,,933171-80610, ,0-RING, ,2,,2,,,,,,,555555>

1,2
2,3
3,3
4,3
5,3
6,3
7



_ 71 A NO-L/VT ChEfE) (EE&TL—K)
Fig. CONTROL VALVE (HYD.OIL SPEC.)
(TURNING & BLADE)
COUNTRY [J PIASIE IV FA—MALTASSY
[APPLT- - GONTROL VALLE ASSY
| _CAT{ON O O : (172171-74100)

Fig.67 REF.NO.1
ING.Fig.687 REF.NO.2~38
Fig.68 REF.NQ.1~41
Fig.53 REF.ND.1~37
1~34
125

i
G Fig.70 REF.NO.
Fig.71 REF. 0.

A kA—ANLTASSY (ASHE

CONTROL VALLE ASSY (AS SPEC.)

AT R o, 1a e
10. . NU.

INC.Fig. 67 REF.NO.2~47 TURNING
Fig. 68 REF.NO.1~57
Fig. 69 REF.NO.1~37
Fig. 70 REF.NO.1~34
Fig. 71 REF.NGC.1~25




,,172168-74710, ,"VALVE ASSY,PTO0",1,1,1,1,,,,.,2555555>»
,»,26716-080002, ,"NUT M 8",4,4,4.4,,,,,,,,,,,,,,
,»,172614-74410, ,TIE-ROD,2,2,2,2,,,,,,,,,5555>
,»,26716-100002, ,"NUT M10",2,2,2,2,,,,,,,,,5,5,,
,,172168-74820, ,""ROD, TIE",1,1,1,1,,,,,,55555555
,,172168-74810, ,""SECTION ASSY.,INLET",1,1,1,1,,,,,,5555555>
4,,933171-80590, ,0-RING,1,1,1,1,,,,,,5555555>
8,3,,933171-80420,,"SECTION, OUTLET",1,1,1,1,,,,,55555555>»
9,3,,172168-74800, ,"'SECTION SET, SPOOL",1,1,1,1,,,.,55555255>
10,4,,172116-74190, ,""PLATE, SEAL",2,2,2,2,,,,.355532523
11,4,,933171-80610, ,0-RING,2,2,2,2,,,,5535535535»
12,4,,933166-80520, ,WIPER,2,2,2,2,,,,,5535555535
13,4,,933166-80530, ,CAP,1,1,1,1,,,,,55555555>
14.,4,,172168-74830, ,SPACER,1,1,1,1,,,,5555555555
15,4,,172168-74840, ,PIN,1,1,1,1,,,,,,,5.5555>
16,4,,172168-74850, ,SLEEVE,1,1,1,1,,,,,,5555555>»
17,4,,933171-80590, ,0-RING,1,1,1,1,,,,,,5555555>»
18,4,,172168-74860, ,""BOLT, SOCKET HEAD",2,2,2,2,,,,55355535535>5
19,4,,172151-74290, ,"'BOLT, SOCKET HEAD",2,2,2,2,,,.5535555255>5
20,4,,172168-74870, ,"BALL,STAINLESS STEEL",2,2,2,2,,,.5535555355>5
21,4,,172168-74880, ,SPRING,1,1,1,1,,,,,.455355554
22,4,,172312-74220, ,SPACER,2,2,2,2, ,,553553533523
23,4,,172312-74230,,0-RING,2,2,2,2,,,,,,,,,,,,,>
24,2,,172168-74750, ,"BRACKET COMPL.",1,1,1,1,,,,,555535555
25,2,,26013-100162, ,"BOLT M10X 16",3,3,3,3,,.:555555555>5
26,2,,26013-100302, ,""BOLT M10X 30",3,3,3.,3,..55555353554

1,2
2,3
3,3
4,3
5,3
6,3
7



0. /UL
VALVE

P.T.
P.T.O.

Fig. 1 2

(
ONFLUENGE) (FRONT LEVER)
~118

)

oy k(&5 (ZAYbL/3i=)

G
0
REF.NO. 1

",

(
62
5 REF.NQ. 3~26

.72 REF.NO.1~26
.B5 REF.ND. 1

T

8-74

i9.35
ig.}
g.7
9.8

6
1B
i
1
1

1
F
F
F
F

P.T.O.
P.1.0. K
(i1
NC.

T
| 855
o
- L)
bL
B
)
f*l’\)

Lid
)
B
a3
—LL
LE
N
=
O.vn
=

o
0g

35 REF. NO.

Fig.
INC.Fig.35 REF.

(172168-74830)

27
8
1B

1
NG. 3~

1~

1~

Fig.72 REF.NG.
Fig.85 REF.NO



,,172151-74610, ,""VALVE ASSY,RMT.CONT.",,2,,2,,5555535235535
,,172151-74860, ,""SHIM(COUNT. SET",.8,,8,,,55555552335
,»,172151-74870, ,SPRING, ,8,.,8,,,,,,5,555555
»»,172151-74880, ,RETAINER, ,8,.8,,,,,,,,,.5,5>
»,172151-74890, ,"SP (SYN.™,,8,,8,,,,,::555331>
»»,172151-74900, ,PISTON, ,8,,8,,,,,,55555555
2,,172151-74910, ,SEAL, ,8,.8,,,,,55555555>
8,2,,172151-74920, ,COLLAR, ,8,.,8,,,,,,55555555
9,2,,172151-74930, ,B00T, ,2,,2,,,,,,55555555
10,2,,172151-74940, ,PLATE, ,2,,2,,,,,,.55555 5>
11,2,,172151-74950, ,UNION, ,2,,2,,,,,,,555555>
12,2,,172151-74960, ,D13K, ,2,,2,,,,,,,.55555>5
13,2,,172151-74970, ,NUT, ,2,,2,,,,,,.5555555
14,2,,172151-74980, ,PLATE, ,2,,2,,,,,:555555 55
15,2,,172151-74990, ,PLUG, ,4,.,4,,,,,,,555555>

16,2, ,24311-000200, ,""0O-RING 1A P-20.0",,8,,8,,,,5553555535
17,2,,24311-000700, ,""O-RING 1A P-70.0",,2,,2,,55355535335235
18,2,,26116-060202, ,""BOLT M 6X 20",,8,,8,,.55555355553

1,1
2,2
3,2
4,2
5,2
6,2
7



J P

REFER TO FIG.25




,,172165-74310, ,"JOY-STICK R.H.",,1,,1,,,,,555355555
»»,172151-73350, ,"PLATE, PORT",.,1,.,1,,,,,55555555>
,»,172151-73370, ,BUSH, ,1,.,1,,,,,5.555555>
»»,172151-73380, ,PLATE, ,1,.,1,,,,,,55555555
,»,172151-73400, ,PLUG, ,4,.,4,,,,,,,555555>
8,2,,172165-74320, ,R0D, ,4,,4,,,,,,:5555555
9,2,,172151-73430, ,WASHER, ,8,.,8,,,,,.5555555
10,2,,172151-73440, ,RETAINER, ,4,,4,,,,5535535535»
11,2,,172151-73450, ,WASHER, ,4, .4, ,,,,,.5:5555>
12,2,,172151-73460, ,SPRING, ,4,.4,,,,,,,,:5555>
13,2,,172165-74330, ,SPRING, ,4, .4, ,,,,,,5,55555
14,2,,172151-73480, ,J0INT, ,1,,1,,,,,5.555555>
15,2,,172151-73490, ,PLATE, ,1,,1,,,,,55555555>
16,2,,172151-73500, ,"'NUT, ADJUST",.,1,.1,,,..55555255>5
17,2,,172165-74350, ,""HANDLE, SUB",,1,,1,,,..55555555>5
20,3,,172151-73530, ,""HANDLE, CAP",,1,.,1,,,.,.,3555555>»
32,2,,172151-73590, ,BUSH, ,1,,1,,,,,,,5555555
33,2,,172151-73610, ,TERMINAL, ,2,,2,,,555553555553
34,2,,172151-73620, ,BELLOWS, ,1,,1,,,,5555555555
35,2,,172151-73630, ,"SEAL KIT, SUB",,1,,1,,,.:555555535
36,3,,172151-73360, ,"'SEAL WASHER",.,2,.2,,,.5535235533>»
37,3,,172151-73420, ,SEAL, ,4, .4, ,,,,,,5555555
38,3,,24315-000200, ,"0-RING 1B P-20.0",,4,.4,,,.55355535535>»
39,3,,24341-000900, ,"0-RING 1A S-90.0",,1,.1,,.,.555535555
40,2, ,22351-050010, ,"SPRING PIN 5X10",,1,,1,,,,.5555355554
41,2,,26450-080302, ,"BOLT M 8X 30",,2,,2,,:555535335533
42,2,,26756-140002, ,"LOCK NUT M14 PLATED™,,1,.,1,.,.,..35553555555
43,1,,26013-060252, ,"BOLT M 6X 25", ,4,,4,,,,3:5535335535

1,1
3,2
4,2
5,2
7,2



rig. 14

[COUNTRY [T PIA SIE X
APPLI- | __ Ol -
CATION

UEIAVILVT () (AS)
REMOTE CONTROL VALVE (RIGHT) (AS)

BiLNo. ik RitLNo. (1) 542885 %7,
Tinc.(1) ~ 42
4




,,172165-74300, ,"JOY-STICK L.H.",,1,,1,,,,,.553555555
»»,172151-73350, ,"PLATE, PORT",.,1,.,1,,,,,55555555>
,»,172151-73370, ,BUSH, ,1,.,1,,,,,5.555555>
»»,172151-73380, ,PLATE, ,1,.,1,,,,,,55555555
,»,172151-73400, ,PLUG, ,4,.,4,,,,,,,555555>
8,2,,172165-74320, ,R0D, ,4,,4,,,,,,:5555555
9,2,,172151-73430, ,WASHER, ,8,.,8,,,,,.5555555
10,2,,172151-73440, ,RETAINER, ,4,,4,,,,5535535535»
11,2,,172151-73450, ,WASHER, ,4, .4, ,,,,,.5:5555>
12,2,,172151-73460, ,SPRING, ,4,.4,,,,,,,,:5555>
13,2,,172165-74330, ,SPRING, ,4, .4, ,,,,,,5,55555
14,2,,172151-73480, ,J0INT, ,1,,1,,,,,5.555555>
15,2,,172151-73490, ,PLATE, ,1,,1,,,,,55555555>
16,2,,172165-74340, ,""HANDLE, SUB",,1,.,1,,,..,5555555>5
19,3,,172151-73530, ,""HANDLE, CAP",.,1,.,1,,,..55555355>5
27,2,,172151-73620, ,BELLOWS, ,1,,1,,,,55535555555
28,2,,172151-73630, ,"'SEAL KIT, SUB",,1,,1,,,,555555555>5
29,3,,172151-73360, ,""SEAL WASHER",,2,,2,,,,55355535535>»
30,3,,172151-73420, ,SEAL, ,4,,4, ,,,,:.5555555
31,3,,24315-000200, ,"0-RING 1B P-20.0",,4,.,4,..,53555232524
32,3,,24341-000900, ,"0-RING 1A S-90.0",,1,.1,....52555535>»
33,2,,172151-73650, ,"NUT, ADJUST",,1,,1,,,.,:53555555>5
34,2,,22351-050010, ,"SPRING PIN 5X10",,1,,1,,,,5555555535
35,2,,26450-080302, ,"BOLT M 8X 30",,2,,2,,5,5355535254
36,2,,26756-140002, ,"LOCK NUT M14 PLATED",.,1,.1,,...55555955>5
37,1,,26013-060252, ,"'BOLT M 6X 25",,4,,4,,..2523523533

1,1
3,2
4,2
5,2
7,2



75 UEJIV/ILT (k) (AS)
Fig. REMOTE CONTROL VALVE (LEFT) (AS)

COUNIRY [J PIASIEX
APPLT- | _ Ol-
CATION

BHLNo. TIL BHLNo. (1)45 36%aH%T,
'linc.(])~36




»»,172165-74200, ,BRACKET, ,1,,1,,,,,,,5555555
,,172151-74600, ,""VALVE CMP ,MULTICHNG.",,1,,1,,,,5555555535
,»,172151-74700, ,LEVER, ,1,,1,,,,,,,5.55555
,,172151-74710, ,COVER, ,1,.,1,,,,,,5,555555
,,172151-74720, ,COVER, ,1,.,1,,,,,,55555555
»»,172151-74730, ,SPRING, ,1,,1,,,,,,5555555>
2,,172151-74740, ,"PLATE, MARK",,1,,1,,,,,55555555>»
8,2,,172151-74750, ,"PLATE, MARK",,1,,1,,,,55535555535
9,2,,172151-74760, ,WASHER, ,2,,2,,,,,,,5555555
10,2,,172151-74760, ,WASHER, ,1,,1,,,,,,,555555>
11,2,,172151-74770, ,""GASKET, CYL. HEAD",,1,.1,,,,.,5555555>»
12,2,,23871-010000, ,""PLUG PT1/8,SCREW",,1,,1,,,,555555355>5
13,2,,24190-100001, ,"BALL 5/16, STEEL",,1,,1,,,,5535555355>5
14,2,,24311-000280, ,"0-RING 1A P-28.0",,1,.,1,,,,.,5555255>
15,2,,24321-000600, ,""0O-RING 1A G-60.0",.2,,2,,,,5535555355>5
16,2, ,26450-060162, ,"BOLT M 6X 16",.,2,,2,,,55555353553
17,2, ,26450-060162, ,""BOLT M 6X 16",,8,,8,,,555553555555
18,2, ,26450-060162, ,""BOLT M 6X 16",,8,,8,,,555553555555
19,2,,26647-060202, ,"WING BOLT M 6X20",,1,,1,,,,,55555255>
20,1, ,26013-100252, ,""BOLT W/WASHER M10X25",,4,,4,,,,355555525133
21,1,,26013-100302, ,""BOLT M10X 30",,4,,4,,..25235235532

1,1
2,1
3,2
4,2
5,2
6,2
7



76 O—-%ULT (ZLFFIVI)
Fig. ROTARY VALVE (MULTI CHANGE)

CAT [ON O s 19




,,172165-74703, ,""VALVE ASSY, LOW-HIGH",,1,,1,,,,.5535555535
,1,,172165-74704, ,"'VALVE ASSY, LOW-HIGH",,1,,1,,,N,,,,,M31156,,,,M31156,,
? ,172151_74420, ,l'BOLT M 4X 10.', ,3, ,3, 7% 9%%%3%%3%3%3%3%3%3

1

1

2

2,,172165-74710, ,SOLENOID, ,1,,1,,,,,,5555255>»

2,,172165-74720, ,"BOLT M5X16,HEX.SCKT.",,2,,2,,,535555555535

2,,172165-74730, ,"BOLT M5X8,HEX.SCKT.",,2,,2,,,5553553533>»

2,,172165-74740,,SPRING, ,1,,1,,,,,,.555555>
2,,172165-74760, ,SPRING, ,1,,1,,,,,5.555555>

8,2,,172165-74770, ,PACKING, ,2,,2,,,,,5:555555>

9,2,,172165-74780, ,PLATE, ,2,,2,,,,,,.555555>

10,2,,172165-74790, ,COVER, ,1,,1,,,,,55555555>

11,2,,24311-000160, ,""0O-RING 1A P-16.0",,1,,1,,,,55535555535

12,2,,23871-010000, ,"PLUG PT1/8,SCREW",,1,,1,,,W,,,,,M31156,,,,M31156, ,

13,1,,26013-080162, ,""BOLT W/WASHER M8X16",,2,,2,,,,555355555 55

14,1,,172171-45700, ,"'BRACKET COMPL.",,1,,1,,,.5555555535

15,1,,26013-100202, ,""BOLT W/WASHER M10X20",,2,,2,,55355555525135

1
1
2
3
4
5
6
7



rig. 11

ALY )
LOW-HIGH VALVE

[ COUN
APPLT-

o+ P

CAT




1A,1,,772171-75100, ,"RESERVOIR ASSY",1,1,1,1,,,,.,553555535
1B,1,,772171-75100-1, ,""RESERVOIR (GREEN)",1,1,1,1,,,,555555355>5
2,2,,172137-73700, ,"FILTER, SUCTION",1,1,1,1,,,,,,5555555>»
3,2,,172124-73700, ,"BAR,FILTER SUPPORT",1,1,1,1,,,,,52555255>
4,2,,172141-73750, ,"FILTER ASSY, RETURN",1,1,1,1,,,,.555555555
5,3,,172141-73760, ,ELEMENT ,1,1,1,1,,,,,555555554
6,3,,172141-73770, ,""VALVE ASSY, BYPASS",1,1,1,1,,,,,5553555555
7,2,,172112-75780,,"SPRING, STRAINER",1,1,1,1,,,,,555555553
8,2,,26716-100002, ,"NUT M10",1,1,1,1,,,,,555555555
9,2,,933152-02710, ,"'SPRING, SIDE CLUTCH",1,1,1,1,,,,.5555355555
11,2,,172171-75210, ,""COVER CMP.,RESERVOIR™,1,1,1,1,,,,,,5555555>»
12A,2,,172141-75430, ,"'"COVER, INTAKE",1,1,1,1,,,,,555555535
12B,2,,172141-75430-1, ,""COVER, INTAKE (GREEN)",1,1,1,1,,,,,555555555
13,2,,172122-75600, ,""GAUGE, OIL LEVEL",1,1,1,1,,,,.555555555
14,3,,172122-75620, ,B0LT,2,2,2,2,,,,,,,,:5555>

15,3, ,172122-75630, ,GASKET ,4,4,4,4,,,.,:53553533»
16A,2,,172116-75850, ,"'PLUG, OIL FEED",1,1,1,1,,,,,,5555555>»
16B,2,,172116-75850-1, ,"PLUG, OIL (GREEN)",1,1,1,1,,,,5555552335
17,2, ,22134-240000, ,"WASHER 24',1,1,1,1,,,Z,,,M31274,,M31274, ,M31274, ,M31274,,
18,2,,22417-200160, ,""COTTER PIN 2.0X16",1,1,1,1,,,,553555955>5
19,2,,24311-000380, ,"O-RING 1A P-38.0",1,1,1,1,,,,.55352553
20,2,,24321-001050, ,"0-RING 1A G-105.0",1,1,1,1,,,,,555555554
21,2,,26013-080202, ,"BOLT W/WASHER M8X20",6,6,6,6,,,555535555355
22,2,,933171-23042, ,MAGNET,1,1,1,1,,,.,,5555355>
23,2,,933171-23062, ,"PLUG 24, DRAIN",1,1,1,1,,,,,.55535554
23-1,2,,172183-75750, ,"PLUG 24,
DRAIN",1,1,1,1,,,R,1,,M31274,,M31274, ,M31274, ,M31274,,
24,2,,172165-75450, ,PLATE,1,1,1,1,,,,,,5555555>5
25,2,,172165-75460, ,GASKET ,1,1,1,1,,,.,,5555355>»
26,2,,172165-75480, ,ELEMENT,1,1,1,1,,,,,52555955>»
26-1,2,,172165-75481, ,ELEMENT,1,1,1,1,,,R,, ,M31194, ,M31194, ,M31194, ,M31194,,
27,2,,22137-080000, ,"WASHER 8, POLISHED",6,6,6,6,,,,55535555555
28,2,,24321-001150, ,"0-RING 1A G-115.0",1,1,1,1,,,..52555255>
29,2,,26022-050102, ,""SCREW M 5X 10",3,3,3.3,,...535555955>»
29A,2,,24341-000300, ,"0-RING 1A S-
3.0",1,1,1,1,,,w,,,M31274, ,M31274, ,M31274, ,M31274, ,
30,1,,172126-16540, ,""CLAMP 10X70",1,1,1,1,,,,,,5555555>»
31,1,,23080-010000, ,"CLAMP 10",1,1,1,1,,,.,55555255>
32,1,,172165-75490, ,HOSE,1,1,1,1,,,,,,,555555>
33,1,,22137-140000, ,"WASHER 14,POLISHED",4,4,4.,4,,,,.:552535224
34,1,,22217-140000, ,"SPRING WASHER 14" ,4,4,4,4,,,,,53525355>5
35,1,,26116-140302, ,""BOLT M14X 30 PLATED",2,2,2,2,,,,5535535533>»
36,1,,26116-140452, ,""BOLT M14X 45 PLATED",2,2,2,2,,,,55355535533>»



e8RS
Fig.78 HYD. OIL "TANK

RHULNO. 1 &, RHLNO.{ 1 )»229A%8&%F T,

1inc.(1)~ 29A
‘ 29
o—27 25

@'2 58D |
20 7—@\ ”‘@ggﬂso

&—17

] & o3

HEX16
(2]
PREVI0US




,,172142-76100, ,CONNECTOR,1,1,1,1,,,,,5553555554
,»,172168-76100, ,"FLANGE 32.5,ROUND",1,1,1,1,,,,,55555555>»
,,172142-76130, ,""JOINT 7/8UN-1/4",1,1,1,1,,,,,53555355>5
,»,172168-76160, ,""CONNECTOR PF1/2-3/8',1,1,1,1,,,,,55552355>5
,1,,172168-76190, ,"'CONNECTOR PF1/2-
/8",1,1,1,1,,,N,,,M21249, ,M31249, ,M31249, ,M31249, ,
,2,,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,,,,,555555535
6,1,,172168-76620, ,"'"ELBOW,90RBADJUSTABLE",2,2,2,2,,,,53555335525
6A,2,,24315-000180, ,"0-RING 1B P-18.0",2,2,2,2,,,,,535555355>5
7,1,,172165-76780, ,BODY,2,2,2,2,,,,,,55555555
8,1,,172165-76790, ,""CONNECTOR 1/4X1/2",2,2,2,2,,,335525233135
9,1,,172112-77360, ,""CONNECTOR PF1/2PF1/2",1,1,1,1,,,,55535552325
10,1, ,22137-100000, ,""WASHER 10,POLISHED",4,4,4,4,,,,,:55353523
11,1,,23391-040000, ,"JOINT RGI 1/2',2,2,2,2,,,,5555333335
12,1,,172168-76240, ,""CONNECTOR UN7/8PF1/2",1,1,1,1,,,,:5555555135
13,1, ,24315-000180, ,"0O-RING 1B P-18.0",1,1,1,1,,,,.5535555535
14,1, ,24315-000240, ,"0-RING 1B P-24.0",1,1,1,1,,,,,5535555535
15,1,,24321-000400, ,"0O-RING 1A G-40.0",1,1,1,1,,,,,5535555535
16,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,,,,,555555225
17,1,,933152-07400,,"0-RING (A)",1,1,1.1,,,,...5::5555
18,1,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,5555552535
19,1,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,,55555355>5
20,1,,933166-24140, ,CONNECTOR,1,1,1,1,,,,,555555554
21,1,,172168-76500, ,TUBE,1,1,1,1,,,,,,,555555>
22,1,,26013-100202, ,"BOLT W/WASHER M10X20',2,2,2,2,,,555553533525
23,1,,172168-78100, ,""HOSE 44 .5X57.5",1,1,1,1,,,.,..2555533>»
24,1,,172171-78110, ,""HOSE G820YY035",1,1,1,1,,,,,55555555>»
25,1,,172171-78120, ,""HOSE G816YY039",1,1,1,1,,,,,,5555555>»
26,1,,172171-78140, ,"HOSE G608BY037S",1,1,1,1,,,.,:5553555535
27,1,,172171-78150, ,""HOSE G208CV125S™,2,2,2,2,,,,:55535233»
28,1,,172171-78160, ,""HOSE G208CV115",1,1,1,1,,,...2555535>»
29,1,,23000-022000, ,"CLAMP 22" ,2,2,2,2,,,,3:553535213
30,1,,23000-041000, ,"CLAMP 41",4,4,4.,4,,,,,,32552255>»
31,1,,23000-048000, ,"CLAMP 48" ,4,4,4.,4,,,,,,:55255>»
32,1,,23000-070000, ,"CLAMP 70",4,4,4,4,,,,.:25522555
33,1,,23871-060000, ,"PLUG PT3/4,SCREW",1,1,1,1,,,,55555555135
34,1,,194202-56460, ,BAND,1,1,1,1,,,,,,,5555555

1,1
2,1
3,1
4,1
4-1
3/8
5



79 HERE (90D ~R T~ T)
Fig. HYD.OIL PIPING (TANK ~ PUMP ~ VALVE)

MAIN PUMP

26
H g /




1,1,,172730-75140, ,ADAPTOR,2,2,2,2,,,W,, ,M30504, ,M30504, ,M30504, ,M30504, ,
2,1,,172168-76130, ,""CONNECTOR UN3/4PF3/8",1,1,1,1,,,,5553552325
3,2,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,,535555355>5
4,1,,24315-000140, ,"0-RING 1B P-
14.0",2,2,2,2,,,W,, ,M30504, ,M30504, ,M30504, ,M30504, ,
5,1,,933152-24120,,"0-RING (B)".,4,4,4.4,,,...,,:::55,
6,1,,933152-24120, ,"'0-RING (B)",3,3,3,3,,.55535525355>5
7,1,,933155-08481, ,""CONNECTOR (A)",4,4,4,4,,,,553552335>5
8,1,,172171-78500, ,HOSE,1,1,1,1,,,,,,5555555>
9,1,,172171-78510, ,HOSE,1,1,1,1,,,,,,5555555>
10,1,,172171-78520, ,HOSE,1,1,1,1,,,,,,,5555555
11,1,,172171-78530, ,HOSE,1,1,1,1,,,,,,,5555555
12,1,,172171-78540, ,HOSE,1,1,1,1,,,,,,,5.55555
13,1,,172171-78550, ,HOSE,1,1,1,1,,,,,,,555555>
14,1,,172168-78700, ,""'SUPPORT ASSY, HOSE™,1,1,1,1,,,.,,55555955>
15,1,,172168-78740, ,"COVER ASSY",1,1,1,1,,,,,.55355555
16,2,,172168-78760, ,RUBBER,1,1,1,1,,,,,,5555555>»
17,1,,172168-78920, ,""HOSE P208CC080S™,1,1,1,1,,,,,55555555>»
18,1,,172168-78960, ,""HOSE P206BC080S™,1,1,1,1,,,,,555535555
19,1,,22217-100000, ,"'SPRING WASHER 10",2,2,2,2,,,,3555552533»
20,1,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,,555555333525
21,1,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,2,2,,,,5535535533>»
22,1,,172142-76160, ,"JOINT 3/74UN-3/8",3,3,3,3,,,55553532233>
23,1,,172165-78150, ,GROMMET ,1,1,1,1,,,.,.2555455>»
24,1,,172168-78590, ,CLAMP,1,1,1,1,,,,5555555555
25,1,,172171-78900, ,COVER, ,6,,6,,,,1,,,,,5,5,>
26,1,,23000-025000, ,"CLAMP 25",,6,,6,,,,1,,55555555
27,1,,172122-79920, ,CLAMP, ,6,.,6,,,,1,,,,,5,5.,



MERE (W T~T=5, T—L)
Fig.80 EYDE(S%L PIPING {VALVE ~ MOTOR, BOOM)

EEIJL—%/ T
TURNING BRAKE VALVE

R

T EEE-—4
TURNING MOTOR
B ’ﬁﬁy_\'
R il
\“‘ s <y
W e

e

av ko=
CONTROL VALVE




,»,172168-76130, ,""CONNECTOR UN3/4PF3/8",2,2,2,2,, 355555533333
,»,933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,,5555555
,,172312-76220, ,""CONNECTOR 1/4-3/4UN",3,3,3,3,,,555355553555
»»23391-020000, ,"JOINT RGI1/4",2,2,2,2,,,545555333535
»»23393-020000, ,""JOINT 90RGI11/4",2,2,2,2,,,,5533525575
»»23393-030000, ,""JOINT 90RGI 3/8",4,4,4,4,,,,,333522575
1,,933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,,553555>
8,1,,933152-24120, ,"'0-RING (B)",3,3,3,3,,.55535555355>5
9,1,,933155-08481, ,""CONNECTOR (A)",2,2,2,2,,,5555533333>5
10,1,,172171-78180, ,""HOSE P204BE127S",1,1,1,1,,,,.,5555355554
11,1,,172168-78190, ,""HOSE P204BC195S",1,1,1,1,,,,.,3555555>»
12,1,,172141-78240, ,HOSE,1,1,1,1,,,,,,,5555555
13,1,,172168-78980, ,""HOSE P204BC100S",2,2,2,2,,,,5535555533»
14,1,,172131-78600, ,HOSE,1,1,1,1,,,,,5,555555>
15,1,,172168-78900, ,""HOSE P206BCO70S™,1,1,1,1,,,,,5555355554
16,1, ,172168-78940, ,""HOSE P206BC089S™,1,1,1,1,,,,,,5555555>»
17,1,,172168-76140, ,""CONNECTOR UN3/4PF1/4",1,1,1,1,,,,55535552335
18,2,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,,5355553555>5

1,1
2,2
3,1
4,1
5,1
6,1
7



A1)

PIPING (VALVE ~ SWIVEL, SWING)

(
L

BE (I T~ZARN
HYD. 01

rin.8 1

A rO—=NT

CONTROL VALVE

AL RT3 b

SWIVEL JOINT




,,172168-76150, ,""CONNECTOR UN7/8PF1/2",2,2,2,2,, 355555533333
»»933152-07400, ,"0-RING (A)",2,2,2,2,,,,,,5555535>
,,172141-76220, ,NIPPLE,1,1,1,1,,,,,,5.55555>
,»»,23391-060000, ,""JOINT RGI 3/4",1,1,1,1,,,,,553355555>5
,»»,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,,,,,555555535
,,172168-76170, ,""CONNECTOR 12,ROUND",1,1,1,1,,,,,5535555555
1,,933171-24901, ,CONNECTOR,1,1,1,1,,,,,55555555>»
8,2,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,,.555325555
9,1,,172168-78240, ,""HOSE G612BY165S",1,1,1,1,,,,,555555555
10,1,,172168-78260, ,""HOSE G608BY112S™,1,1,1,1,,,,,5555355554
11,1,,172168-78250, ,""HOSE G608BB043",1,1,1,1,,,,,553555535
11-1,1,,172168-78251, ,""HOSE
Geosscovrss',1,1,1,1,,,S,, ,M30504, ,M30504, ,M30504 , ,M30504, ,
12,1,,23000-022000, ,"CLAMP 22",1,1,1,1,,,,5555555535
13,1,,23000-035000, ,""CLAMP 35",1,1,1,1,,,,5555555535

14,1, ,172645-76570, ,""CONNECTOR 3/8X1/2",1,1,1,1,,,,553535522275
14-1,1,,172168-76160, ,""CONNECTOR PF1/2-
3s/8",1,1,1,1,,,S,,,M30504, ,M30504, ,M30504, ,M30504, ,
15,2,,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,,,,5555355553>
16,1,,172165-76220, ,NIPPLE,1,1,1,1,,,,.555555555
17,1,,172312-17260, ,""GROMMET 22X2.3",1,1,1,1,,..1,.,..55544>»
18,1,,172142-76290, ,""GROMMET 28X2.3",1,1,1,1,,,,1,,.555555>
19,1,,172312-76290, ,"ELBOW 3/8-1/4",1,1,1,1,,,,2,,3555355>5
20,1,,172168-78320, ,"HOSE G802BY060',1,1,1,1,,,,2,,,5555555
21,1,,23010-014000, ,"CLAMP 14" ,5,5,5,5,,,.2,,.555355>5
21-1,1,,23010-014000, ,"CLAMP 14',2,2,2,2,,,K,,,M30504, ,M30504, ,M30504, ,M30504, ,
22,1,,172123-76120, ,""CONNECTOR
PF1/4',1,1,1,1,,,Z,,,M30504, ,M30504, ,M30504, ,M30504, ,
23,1,,24315-000110, ,"0-RING 1B P-
11.0",1,1,1,1,,,2Z,,,M30504, ,M30504, ,M30504, ,M30504, ,
24,1,,172148-76110, ,"JOINT, HOSE",1,1,1,1,,.Z,,,M30504, ,M30504, ,M30504, ,M30504, ,
25,1,,172168-78300, ,'"HOSE
G704YY025*",1,1,1,1,,,Z,,,M30504, ,M30504, ,M30504, ,M30504, ,
26,1,,172171-78310, ,""HOSE
G8o4cvyo22',1,1,1,1,,,Z,,,M30504, ,M30504, ,M30504, ,M30504, ,

1,1
2,2
3,1
4,1
5,1
6,1
7



Fig. 82 El(D (% IJP IyN G (RETURN)

:J//M:s AV g

CONTROL VALYE

AL SNTIA Vb
SWIVEL JOINT

T ﬁ“‘f‘“

2124




»»,172168-76300,,"JOINT, 3RD",1,1,1,1,,,,,,,5555555
,,172112-77420, ,""CONNECTOR PF1/2PT3/4",1,1,1,1,,,,,5555352225
,»,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,,,,,5555355555
,»,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,,,,,555555545
,»,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,,,555555353525
»,933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,55555335
2,,933166-24120, ,""CONNECTOR PF1/2-10",2,2,2,2,,,,5553522335
8,2,,172168-78370, ,""HOSE G208BC127",1,1,1,1,,,,,5535525535
9,2,,172168-78460, ,""HOSE G208BC145",1,1,1,1,,,.,52555355>»
10,2,,172137-75570, ,""ADAPTER PF1/2",1,1,1,1,,,,5555535355>5
11,2,,172151-76600, , ""ADAPTER
PF3/4,BLIND",1,1,1,1,,,Z,,,M31248, ,M31248, ,M31248, ,M31248, ,
12,2,,172165-03230, ,"LABEL, P.T.0.",1,1,1,1,,,,,555555555
12-1,2,,172165-03231, ,"LABEL,
p.T.0.",1,1,1,1,,,N,,,M31481,,M31481, ,M31481, ,M31481,,
13,2,,172142-76270, ,"JOINT 1/2,
SWIveL",1,1,1,1,,,W,,,M31248, ,M31248, ,M31248, ,M31248, ,
13A,3,,172165-77040, ," SEAL
SET',1,1,1,1,,,W,,,*1996.02, ,*1996.02, ,*1996.02, ,*1996.02, ,
14,2,,172142-76280, ,"JOINT 3/4,
SWIveL",1,1,1,1,,,wW,,,M31248, ,M31248, ,M31248, ,M31248, ,
14A,3,,172165-77050, ," SEAL
SET",1,1,1,1,,,W,,,*1996.02, ,%1996.02, ,*1996.02, ,*1996.02, ,
15,2,,172171-76700, ,"JOINT, 3RD",1,1,1,1,,,W,,,M31248,,M31248, ,M31248, ,M31248, ,
16,2,,172168-78450, ,""HOSE
G3ossc092",1,1,1,1,,,W,,,M31248, ,M31248, ,M31248, ,M31248, ,
17,2,,172142-78850, ,HOSE,1,1,1,1,,,W,,,M31248, ,M31248, ,M31248, ,M31248, ,
18,2,,26013-100252, ,"'BOLT W/WASHER
M10x25",2,2,2,2,,,W,,,M31248, ,M31248, ,M31248, ,M31248, ,
19,2,,22137-100000, ,""WASHER
10,POLISHED",2,2,2,2,,,W,, ,M31248, ,M31248, ,M31248, ,M31248, ,
20,2,,23871-060000, ,"PLUG
PT3/4,SCREW",1,1,1,1,,,W,,,M31248, ,M31248, ,M31248, ,M31248, ,

1,2
2,2
3,2
4,2
5,2
6,2
7



| %13No. 000Y00K2861-1 |
EHER : 1996. 05 )
J

' REVISED : MAY, 1096 | 3 EE (F} T O /Ul}j, 7[/"”AI:/I\')
Fig.83 ﬁ’D.(ﬁL PIPING (P. T.0O.VALVE, FRAME END)

|25
PREVIOUS
P.T7.0. (DL —ATUR)
P.T.O.KIT! END)
et .
(1934 .No.2~32
inc.Fig.34 N

Fi8.83 .No. 1~20

COUNTRY |JP|AS|EX
Fig.No. [83|84183

> sO—=L/T
CONTROL VALVE

SOEEEL BT,
'PART HAS BEEN CHANGED.




,»,172142-76130, ,"" JOINT 7/8UN-1/4",,1,,1,,,55333523225
,»,172168-76130, ,""CONNECTOR UN3/4PF3/8",.,2,,2,,:55535523355
,»,933152-24120, ,"0-RING (B)",.2,,2,,,,,,55555555
,,172633-76160, ,""ADAPTER 1/2-3/4",,1,,1,,,,,533355257>5
,»,172168-76180, ,""CONNECTOR UN3/4PT1/2",,1,,1,,,.:5555525135
»»933152-24120, ,"0-RING (B)",,1,.1,,,,..55552555
1,,172168-76300,,"JOINT, 3RD",,1,,1,,,,,,5555555>
8,1,,172124-76350, ,""CONNECTOR 1/2",,1,,1,,,,5555532525
9,2,,933152-07400, ,"0-RING (A)",,1,,1,,,,::5535335>5

10,1, ,23391-040000, ,"JOINT RGI 1/2",,1,,1,,,,:555555535
11,1,,23391-060000, ,"JOINT RGI 374",,1,,1,,,,55555253135
12,1,,23393-040000, ,""JOINT 90RGI 1/4",,1,,1,,,,5535552355>5
12-1,1,,172168-76660, ,CONNECTOR, ,1,,1,,,S,,,,,M31274,,,,M31274,,
13,1,,23871-030000, ,"PLUG PT3/8,SCREW", ,1,,1,,,55555553555
14,1,,23871-040000, ,"PLUG PT1/2,SCREW", ,1,,1,,,5555553535555
15,1,,26013-100202, ,""BOLT W/WASHER M10X20",,2,,2,,55355555525135
16,1,,933152-07400, ,"0-RING (A)",,1,,1,,,,,.55555555
17,1,,933152-24120, ,"0-RING (B)",.2,,2,,,,,,55555555
18,1,,933166-24120, ,""CONNECTOR PF1/2-10",,2,,2,,,,5553555575
19,1,,172130-78220, ,HOSE, ,1,,1,,,,,55555555>
20,1,,172168-78230, ,""HOSE P206BB0O70",.2,,2,,.553555353554
21,1,,172168-78330, ,""HOSE G608BC058™",,1,,1,,,,,5553555554
22,1,,172168-78340, ,""HOSE G212BC068™",,1,,1,,,,,555555554
23,1,,172168-78370, ,""HOSE G208BC127',,1,.,1,,..555555355>5
24,1,,172168-76130, ,""CONNECTOR UN3/4PF3/8",,1,,1,,,,:5555555133
25,2,,933152-24120, ,"0-RING (B)",,1,.1,,,..555552555
26,1,,172312-76180, ,"NIPPLE 1/2X3/8",,1,,1,,.55535552335>5
27,1,,22137-100000, ,"WASHER 10,POLISHED", .,2,,2,,,,55535525535
28,1,,172165-76270, ,NIPPLE, ,1,,1,,,W,,,,,M31274,,, ,M31274,,
29,1,,23391-040000, ,"JOINT RGI 1/2",,1,,1,,,W,,,,,M31274,,,,M31274,,

1,1
2,1
3,2
4,1
5,1
6,2
7



(P.T.0. /W7, JL—4) (AS)
Fig 84 7lﬁlliYE[:;gééiL PIPING (P. T.0. VALVE, FRAME) (AS)

A% COUNTRY {J PIAS|E X
PREVI0US I Fig.No. |83 8483
g }

- “’..JI

,/)b Q—JiSnT

CONTROL VALVE




,»,172142-76130, ,""JOINT 7/8UN-1/4",1,1,1,1,,,,55335225>5
,,172168-76130, ,""CONNECTOR UN3/4PF3/8",2,2,2,2,,4,533555332225
»»,933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,,5555555
,,172633-76160, ,""ADAPTER 1/2-3/4",1,1,1,1,,,,,52355555>5
,»,172168-76180, ,""CONNECTOR UN3/4PT1/2",1,1,1,1,,,,55555353525
,»933152-24120,,"0-RING (B)",1,1,1,1,,,,,,55555555
2,,172124-76350, ,""CONNECTOR 1/2",1,1,1,1,,,,,5555355555
8,3,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,,.55532555>
9,2,,23391-040000, ,"JOINT RGI 1/2",1,1,1,1,,,,,55555355>
10,2,,23391-060000, ,"JOINT RGI 3/4",1,1,1,1,,,,55555353525
11,2,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,5555555535
12,2,,172130-78220, ,HOSE,1,1,1,1,,,,,,,5555555
13,2,,172168-78230, ,""HOSE P206BB070",2,2,2,2,,,,,553553553
14,2,,172168-78330, ,""HOSE G608BC058",1,1,1,1,,,,,55555255>
15,2,,172168-78340, ,""HOSE G212BC068",1,1,1,1,,,,,55555355>
16,2,,172168-76130, ,""CONNECTOR UN3/4PF3/8",1,1,1,1,,,,55555555135
17,3,,933152-24120,,"0-RING (B)",1,1,1,1,,,,,,,,,,,,,,
18,2,,172312-76180, ,"NIPPLE 1/2X3/8",1,1,1,1,,,,5535555355>5
19,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,1,1,,,,.5553555555
20,3,,172116-74150, ,0-RING,1,1,1,1,,,,,55555955>»
21,3,,24311-240100, ,"0-RING 1A P-10A",1,1,1.,1,,.,.,255353524
22,2,,23393-040000, ,"JOINT 90RGI 1/4",1,1,1,1,,,,55535552325
22-1,2,,172168-76660, ,CONNECTOR,1,1,1,1,,,S,, ,M30891, ,M30891, ,M30891, ,M30891, ,
22A,2,,172165-76270, ,NIPPLE,1,1,1,1,,,W,, ,M30891, ,M30891, ,M30891, ,M30891, ,
22B,2,,23391-040000, ,"JOINT RGI
i/2*,1,1,1,1,,,w,,,M30891, ,M30891, ,M30891, ,M30891, ,
23,1,,172168-78450, ,""HOSE G308BC092",1,1,1,1,,,,,55555555>»
24,1,,172142-78850, ,HOSE,1,1,1,1,,,,,,,,,5555>
25,1,,172168-76300, ,"JOINT, 3RD",1,1,1,1,,,,,.:55535555

26,1, ,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,,,,,555555535
27,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,,,,5555555535
28,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,2,2,,,55535552355 5
29,1,,933152-24120, ,"0-RING (B)",2,2,2,2,,,,3:555522223

30,1, ,933166-24120, ,""CONNECTOR PF1/2-10",2,2,2,2,,,,3:3555552223
31,1,,172168-78370, ,""HOSE G208BC127',1,1,1,1,,,,.:55535554
32,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,,,,53555535524
33,1,,172142-76270, ,"JOINT 1/2, SWIVEL",1,1,1,1,,,,,55555355>
33A,2,,172142-77040, ,""SEAL
SET',1,1,1,1,,,W,,,*1996.02, ,*1996.02, ,*1996.02, ,*1996.02, ,
34,1,,172142-76280, ,""JOINT 3/4, SWIVEL",1,1,1,1,,,,,555555595
34A,2,,172142-77050, ,""SEAL
SET",1,1,1,1,,,W,,,*1996.02, ,%1996.02, ,*1996.02, ,*1996.02, ,
35,1,,172171-76700, ,"JOINT, 3RD",1,1,1,1,,,,,.,:5535555

36,1, ,26013-100252, ,"'BOLT W/WASHER M10X25',2,2,2,2,,,,5555523535
37,1,,172137-75570, ,""ADAPTER PF1/2",1,1,1,1,,,,,555535355>5
38,1,,23871-060000, ,"PLUG PT3/4,SCREW",1,1,1,1,,,,5555555535

1,2
2,2
3,3
4,2
5,2
6,3
7



"

BiTNo. 000Y 00K 2851-1
EHER 1996, 05

) {CONFLUENCE)

)
VE

B 5 i%%% L( PP'I

Fig.
COUNTRY |JP|ASIEX

REVISED : MAY, 1986

—~—
| &5
<
S
KJE
Y a
rae
~
go

=
L
-~

po|

JobO—sir

CONTROL VALVE

REFER TO Fig.90

224

\/
| &
= L
N
v
..h»L
AL
Oo
NE
~l

.PART _HAS BEEN CHANGED.

HSEEEL T

pas




»»,172730-75140, ,ADAPTOR,4,4,4,4,,,,,,,,5:555>»
,»,23391-030000, ,""JOINT RGI 3/8",2,2,2,2,,,,5553522335
,»,23391-020000, ,""JOINT RGI11/4",4,4,4,4, ,,,,3555332225
»»23391-020000, ,"JOINT RGI1/4",2,2,2,2,,,545555333535
,»,24315-000140, ,"0O-RING 1B P-14.0",4,4,4.,4,,,,.:552335524
»»23394-030000, ,""JOINT 45RGI 3/8",2,2,2,2,,,553335232515
1,,172168-78200, ,""HOSE P204AB043",2,2,2,2,,,,3:553533523
8,1,,172141-78460, ,HOSE,2,2,2,2,,,,,,,,555555
9,1,,172141-78470, ,HOSE,2,2,2,2,,,,,,,,55555>
10,1,,172141-78480, ,HOSE,2,2,2,2,,,,,,,555555>»
11,1,,172141-78490, ,HOSE,2,2,2,2, ,,,,,:5555555

RPRR R R R

1
2
3
4
5
6
7



HERE (ET)
m.BB HYD. OIL PIPING (TRAVEL)

REFER TC FIG.59




1,1,,172171-78770, ,""HOSE G206ABO78W",1,1,1,1,,,,,5535555535
2A,1,,172142-76500, ,"PIPE(A), BOOM™,1,1,1,1,,,,,555553555>5
2B,1,,172142-76500-1, ,""TUBE A W/BUSH, BOOM™,1,1,1,1,,,,,5355553555>»
3A,1,,172142-76520, ,"PIPE(B), BOOM™,1,1,1,1,,,,,55555355>
3B,1,,172142-76520-1, ,""TUBE B W/BUSH, BOOM",1,1,1,1,,,,55555535555
4A,1,,172171-76540, ,"PIPE(L), ARM",1,1,1,1,,,,,553555555>5
4B,1,,172171-76540-1, ,""TUBE W/BUSH",1,1,1,1,,,,,5555355555
5A,1,,172171-76560, ,"PIPE(R), ARM",1,1,1,1,,,,5555553555>
5B,1,,172171-76560-1, ,""TUBE W/BUSH, ARM™,1,1,1,1,,,,,,55555545
6A,1,,172171-76580, ,"PIPE(L), BUCKET",1,1,1,1,,,,555555555>5
6B,1,,172171-76580-1, ,"TUBE L W/BUCKET",1,1,1,1,,,,5555552535
7A,1,,172171-76600, ,"PIPE(R), BUCKET",1,1,1,1,,,,5555552355
7B,1,,172171-76600-1, ,"TUBE R W/BUCKET",1,1,1,1,,,,5535555355>
8A,1,,172141-76670, ,"CLAMP, PIPECA)",7,7,7,7, 3553353332233
8B,1,,172141-76670-1, ,""CLAMP, TUBE (GREEN)",7,7,7,7,555553533232575
9A,1,,172141-76680, ,"CLAMP, PIPE(B)",2,2,2,2,,,5553533523525
9B,1,,172141-76680-1, ,""CLAMP, TUBE (GREEN)",2,2,2,2,,,,5535555355>5
10,1, ,22217-080000, ,""SPRING WASHER 8",4,4,4,4,,,,,5535235535
11,1,,26013-100352, ,""BOLT M10X 35",7,7,7,7 .5 ,33553322233
12,1,,26717-080002, ,"NUT 8",4,4,4,4,,,,,,,,,,,5,,
13,1,,172312-78270, ,HOSE,2,2,2,2, ,,,,,,5555555
14,1,,172141-78440, ,HOSE,1,1,1,1,,,,,,,5,55555
15,1,,172141-78400, ,HOSE,1,1,1,1,,,,,,,5.55555
16,1,,172141-78410, ,HOSE,1,1,1,1,,,,,,.555555>
17,1,,172122-17190, ,CLIP,2,2,2,2,,,,,,,,:5555>
18,1,,172171-78910, ,COVER, ,2,.,2,,,,1,,,,,5,5,>
19,1,,172137-79970, ,COVER, ,1,,1,,,,1,,,,,,,5,,
20,1,,23000-025000, ,"CLAMP 25",,8,,8,,,.,1,.55555554
21,1,,172143-79800, ,"COVER, HOSE",.,1,.1,,..1,........,



J@ T, -
=i

sy bl s 10 12
BUCKET CYLINDER



1,1,,172171-76700,,"JOINT, 3RD",,1,,1,,,,,,55555555
2,1,,172142-76270, ,"" JOINT 1/2, SWIVEL",,1,,1,,,,55555352555
2A,2,,172142-77040, ,"SEAL SET",,1,,1,,,W,,,,,*1996.02,,,,*1996.02,,
3,1,,172142-76280, ,""JOINT 3/4, SWIVEL",,1,,1,,,,,55355555>5
3A,2,,172142-77050, ,"SEAL SET",,1,,1,,,W,,,,,*1996.02,,,,*1996.02,,
4,1,,172171-76830, ,"TUBE B COMP.,3RD",,1,,1,,,.:55555555>»
5,1,,172171-76800, ,"TUBE A COMP.,3RD",,1,,1,,,,55535555535
6,1,,172137-79950, ,COVER, ,1,,1,,,,,,,5555555
7,1,,172125-76900, ,CLAMP, ,2,,2,,,,,,,5555555
8,1,,172141-76850, ,"'SPACER, CLAMP",,2,.,2,,,,5355535553
9,1,,22217-120000, ,"WASHER 12,SPRING",,2,,2,,,,5553523553
10,1,,23394-060000, ,"" JOINT 45RGI13/4",,1,,1,,,.55535522335
11,1,,23871-040000, ,""PLUG PT1/2,SCREW", ,1,,1,,,,555555355>5
12,1,,23871-060000, ,"PLUG PT3/4,SCREW", ,1,,1,,,55555553555
13,1,,26013-100252, ,""BOLT W/WASHER M10X25",,2,,2,,,,53555555533
14,1, ,26116-120552, ,""BOLT M12X 55 PLATED",.,2,.,2,,,55535553535>5
15,1, ,23000-035000, ,""CLAMP 35", ,6,,6,,5555535555535

16,1, ,172168-78450, ,""HOSE G308BC092",,1,,1,,,,5535555535>»
17,1,,172142-78500, ,HOSE, ,1,,1,,,,,,:555555>
18,1,,172142-78510, ,HOSE, ,1,,1,,,,,5.555555>
19,1,,172142-78850, ,HOSE, ,1,,1,,,,5,55555555
20,1,,172142-78950, ,"CLAMP(A), HOSE™,,1,,1,,,,555555355>5
21,1,,172142-78960, ,"CLAMP(B), HOSE"™,,1,,1,,,,555555355>5
22,1,,22217-120000, ,"WASHER 12,SPRING",,1,.,1,,.,.,555535555
23,1,,26116-120602, ,""BOLT M12X 60 PLATED",,1,.,1,,...55555955>5
24,1,,172142-78780, ,""COVER, HOSE",.,1,.1,..,...2555535>»
25,1,,23000-041000, ,"CLAMP 41" ,,6,,6,,,555355535555>»
26,1,,172142-78810, ,""COVER 24-400, HOSE",,1,,1,,,,55535555535
27,1,,172142-78820, ,""COVER 24-780, HOSE",.,1,.1,,.,..55555355>5
28,1,,172151-79410, ,HOSE, ,1,,1,,,,,,.5555555
29,1,,172142-78790, ,""COVER 20-600, HOSE",,1,,1,,..555352552



RiINa. 000YO0K285‘| 1 |

RV T MAY. ngsIg 88 T 8::; (P

COUNTRY |JP|AS|EX
Fig.No. |89|88/89

F—Lis s

ARM CYL.INDER /

L -
e b4
BUCKET CYLINDER

S SEERL EERCY .
RT HAS BEEN CHANGED




1,1,,172171-74500, ,"P.T.0. KIT(CARM END)",1,1,1,1,,,,1,,55555555
1-1,1,,172171-74501,,"P.T-0. KITCARM
END)*,1,1,1,1,,,S,1,,M31248, ,M31248, ,M31248, ,M31248, ,
2,2,,172142-76800, ,"PIPE(C), 3RD",1,1,1,1,,,,,,,.55555>
3,2,,172142-76850, ,"PIPE(D), 3RD",1,1,1,1,,,,,,,.55555>
4,2,,172171-76750, ,"TUBE L COMP.,3RD",1,1,1,1,,,,,5535555555
5,2,,172171-76770,,"TUBE R COMP.,3RD",1,1,1,1,,,,,555555553
6,2,,22217-120000, ,""WASHER 12,SPRING",1,1,1,1,,,,,555555555
7,2,,172142-76950, ,""CLAMP 1/2",5,5,5,5,,,,,555555545

8,2,,172142-77100, ,""VALVE, STOP",2,2,2,2,,,,23553532523
8-1,2,,172142-77101, ,"STOP VALVE",2,2,2,2,,,R,,,M31453, ,M31453, ,M31453, ,M31453, ,
9,3,,172142-77110,,"BODY, VALVE",2,2,2,2,,,Z,,,M31453, ,M31543, ,M31453, ,M31453, ,
10,3, ,172142-77120, ,"RING, BACK
ue*,2,2,2,2,,,2,,,M31453, ,M31453, ,M31453, ,M31453, ,

11,3,,172142-77130, ,VALVE,2,2,2,2,,,Z,, ,M31453, ,M31453, ,M31453, ,M31453, ,
12,3, ,172142-77140, ,"RING, BACK
up»,2,2,2,2,,,2,,,M31453, ,M31453, ,M31453, ,M31453, ,

13,3, ,22242-000200, ,""CIRCLIP 20",2,2,2,2,,,553553533523
13-1,3,,22242-000300, ,"CIRCLIP
30",2,2,2,2,,,S,,,M31453, ,M31453, ,M31453, ,M31453, ,

14,3, ,22351-040010, ,"'SPRING PIN
4X10",2,2,2,2,,,Z2,,,M31453, ,M31453, ,M31453, ,M31453, ,

15,3, ,24315-000160, ,""O-RING 1B P-
16.0",4,4,4.,4,,,Z2,,,M31453, ,M31453, ,M31453, ,M31453, ,

16,3, ,24315-000200, ,"'0O-RING 1B P-
20.0",2,2,2,2,,,Z2,,,M31453, ,M31453, ,M31453, ,M31453, ,
16A,3,,172142-77150, ,"'SEAL SET",2,2,2,2,,,W,,,M31453,,M31453, ,M31453, ,M31453, ,
17,2,,26116-120602, ,""BOLT M12X 60 PLATED",1,1,1,1,,,,.,5535555535
18,2,,23394-060000, ,"JOINT 45RGI3/4",1,1,1,1,,,,,55559355>»
19,2,,23871-040000, ,"PLUG PT1/2,SCREW",2,2,2,2,,,,555353525575
20,2,,26013-120302, ,"'BOLT W/WASHER M12X30',4,4,4,4,,,5555533352
21,2,,26013-120452, ,""BOLT M12X 45",5,5,5,5,,,,,5553555553
22,2,,172142-78500, ,HOSE,1,1,1,1,,,,,,.5:5555>

23,2,,172142-78510, ,HOSE,1,1,1,1,,,,,,.5:5555>

24,2,,172142-78860, ,HOSE,1,1,1,1,,,,,,,555555>

25,2,,172142-78870, ,HOSE,1,1,1,1,,,,,,,555555>

26,2,,172142-78950, ,"CLAMP(A), HOSE™,1,1,1,1,,,,,555552555
27,2,,172142-78960, ,""CLAMP(B), HOSE",1,1,1,1,,,,,55355555>5
28,2,,172125-81110,,STAY,1,1,1,1,,,,2,,,,,:5555
29,2,,172141-81560, ,""STAY C(M12,3RD VALVE",3,3,3,3,,,:2,,55535355>
30,2,,172142-81720, ,"STAY ASSY",2,2,2,2,,,,2,3455332523
31,2,,172142-81740, ,"'SEAT, SCREW",4,4,4,4,,,.2,,,5353524
32,2,,172142-76270, ,""JOINT 1/2,
SwiveL,1,1,1,1,,,2,,,M31248, ,M31248, ,M31248, ,M31248, ,
33,2,,172142-76280, ,""JOINT 3/4,
SwiveL,1,1,1,1,,,2,,,M31248, ,M31248, ,M31248, ,M31248, ,
34,2,,26013-100252, ,""BOLT W/WASHER
M10x25",2,2,2,2,,,Z,,,M31248, ,M31248, ,M31248, ,M31248, ,
35,2,,172171-76700, ,"JOINT, 3RD",1,1,1,1,,,Z,,,M31248, ,M31248, ,M31248, ,M31248, ,
36,2,,172168-78450, ,""HOSE
G3o8Bco92,1,1,1,1,,,Z,,,M31248, ,M31248, ,M31248, ,M31248, ,
37,2,,172142-78850, ,HOSE,1,1,1,1,,,Z,, ,M31248, ,M31248, ,M31248, ,M31248, ,



=)
=
_ul
7
=
oo
H<C
g .
| ©
=
o
@]
=
.
nKP
~_1
O

o.1-1 RHLNo. 205 31 %584%T,

(N
\J)
He
I_AE
Ao 2
I3 ™
~ !
D=t
.;\l.al. la)]
e e .
0 .—=Z U
tuﬂub c
w0
L™ MR e

Fig.Bg FYD.

END)

F—LIVR)

R
]

| |a%
PREVIOUS

8918889

RHLNo.2h63/:80% 1,

COUNTRY |J PA S|E X

HHUNo. 1%

Fig. No.

F=LiY ¥
ARM CYLINDER

=)
PREVIOUS




,»,172156-76100, ,""JOINT PF1/2-19",,1,,1,,,5555553353>
»»,172148-76110, ,"JOINT, HOSE",,1,.1,,,,,55555555>

,,172168-76110, ,"JOINT ASSY",,1,,1,,,,5553555535

,,172123-76120, ,""CONNECTOR PF1/4",,1,,1,,,,,55355555>5
,»»,172157-76150, ,""CONNECTOR 3/8-1/4",,1,,1,,,,55353522575
,»»,172157-76150, ,""CONNECTOR 3/8-1/4",,1,,1,,,553335232575
1,,172168-76150, ,"CONNECTOR UN7/8PF1/2",,1,,1,,,,53555332555
7-1,1,,172168-76650, ,CONNECTCR, ,1,,1,,,S,,,,,M30891,,, ,M30891,,
8,2,,933152-07400, ,'0-RING (A)",,1,,2,,,2,,,,,M30891,,,,M30891,,
9,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",,1,,1,,,,535555555133
9-1,1,,172730-75140, ,ADAPTOR, ,1,,1,,,S,,,,,M30891, ,,,M30891, ,

10,2, ,24315-000140, ,"O-RING 1B P-14.0",,1,,1,,,Z,,,,,M30891,,,,M30891,,
11,1,,172165-76270, ,NIPPLE, ,1,,1,,,,,,,,,55555

12,1,,23391-020000, ,"JOINT RGI1/4™,,1,,1,,,,,3555555595
13,1,,23393-020000, ,"JOINT 90RGI1/4",,1,,1,,,,55555555135

14,1, ,23393-030000, ,"JOINT 90RGI 3/8",,1,,1,,,5555553352>
15,1,,23871-020000, ,""PLUG PT1/4,SCREW",,1,,1,,,,555555355>5

16,1, ,24315-000110, ,"0O-RING 1B P-11.0",,1,,1,,,,55535555535

17,1, ,24315-000140, ,"0-RING 1B P-14.0",,1,,1,,,,..52555255>5
18,1,,172141-76220, ,NIPPLE, ,1,.,1,,,,,,,,:.555>

19,1, ,24315-000140, ,"0O-RING 1B P-14.0",,1,,1,,.,.55352553
20,1,,24315-000180, ,"0-RING 1B P-18.0",,1,,1,,,,555555555>»
21,1,,26013-100202, ,"BOLT W/WASHER M10X20",,2,,2,,455535553335525
22,1,,172165-76220, ,NIPPLE, ,1,.,1,,,,,,.5:.555>
23,1,,172171-78130, ,""HOSE G812YY035",,1,,1,,.:555555955>5
24,1,,172168-78170, ,""HOSE P204CE140",.,1,.1,.,...555353554
25,1,,172168-78300, ,""HOSE G704YY025",,1,,1,,,,,555555523
25-1,1,,172148-78190, ,HOSE, ,1,,1,,,S,,,,,M30532, ,,,M30532, ,
26,1,,172168-78270, ,""HOSE G608BB026",,1,.,1,,.,.555555555>»
26-1,1,,172168-78271, ,""HOSE G60O6EY127S",,1,,1,,,S,,,,,M30891, ,,,M30891,,
27,1,,172168-78400, ,""HOSE G803BY050™,,1,,1,,..,555355554
28,1,,172168-78890, ,""HOSE G804EY050",,1,,1,,,,5555555554
29,1,,23000-016000, ,"CLAMP 16",,1,.1,,,,.,5455535555

30,1,,23000-035000, ,"CLAMP 35",,4,.4,,,,.355535255

31,1,,23010-014000, ,"CLAMP 14" ,.,3,.3,,.,5555535224

32,1,,23010-014000, ,"CLAMP 14" ,,1,,1,,,,.555535555

33,1,,23010-014000, ,"CLAMP 14" ,,1,,1,,,,55355535535>»
34,1,,172168-78300, ,""HOSE G704YY025",,1,,1,,...53555255>5
35,1,,172126-11510, ,"BAND 300", ,2,,2,,,,5355535255
36,1,,172165-76590, ,"'PLUG PF1/4",,1,,1,,,,.5555555135
37,1,,24315-000110, ,"0-RING 1B P-11.0",,1,,1,,,,55555355555
38,1,,172171-78210, ,""HOSE G804CYo022",,1,,1,,,Z2,,,,,M30532,,,,M30532, ,
39,1,,172141-76220, ,NIPPLE, ,1,,1,,,Z,,,,,M30532, ,, ,M30532, ,
40,1,,172123-76120, ,""CONNECTOR PF1/4",,1,,1,,,Z,,,,,M30532,,,,M30532,,
41,1, ,24315-000110, ,"0-RING 1B P-11.0",,1,,1,,,Z,,,,,M30532,,,,M30532,,
42,1, ,23010-014000, ,'CLAMP 14",,1,,1,,,Z,,,,,M30532,,,,M30532,,

43,1, ,23000-022000, ,"CLAMP 22",,1,,1,,,W,,,,,M30891,,,,M30891,,

44,1, ,24315-000140, ,"0O-RING 1B P-14.0",,1,,1,,,W,,,,,M30891,,,,M30891,,

RPRR R R R

1
2
3
4
5
6
7



. 90 JvhO-LEBE (R T~O—-N\1 L T~U5=)
Fig. CONTROL PIPING (PUMP ~ LOW-HIGH VALVEETURN)

[ COUNTRY [J PIAS[E X |57 40
- REFER TO  |PREVIOUS
cation | O 1O = @ Fasz | j@g
[ 38
2

4]

@,/

AARNTIL b \_\
SWIVEL JOINT .
L

l'\
avka—-nrinr
CONTROL VALVE

1554
PREV10US

26

PREVi0uS




1,,172151-76030, ,"BOLT, PIPE JOINT",,2,,2,,,,5553535535
1,,172151-76040,,"BOLT, PIPE JOINT",,2,,2,,,55553555535
1,,172123-76120,,"CONNECTOR PF1/4",.,8,,8,,:55535555335>5
4,1,,172123-76120, ,""CONNECTOR PF1/4",,5,.,5,,,,555335352555
5,1,,172165-76290, ,""CONNECTOR PF1/4-1/4",,1,,1,,,,:35555523133
5A,2,,24315-000110, ,"0O-RING 1B P-11.0",,1,,1,,,W,,,,,M31450,,,,M31450,,
6,1,,172168-76550, ,"" JOINT PF1/4-0.9",,1,,1,,,,5535555355>5
7,1,,172162-76770, ,"' JOINT PF1/4",.2,,2,, 355535523355
8,1,,23393-020000, ,"JOINT 90RGI1/4",.,1,,1,,,555552355>5
9,1,,24315-000110, ,"'O-RING 1B P-11.0",,8,.8,,,..555553555>5
10,1, ,24315-000110, ,"0-RING 1B P-11.0",,7,,7,555355535335533
11,1,,24315-000110, ,"0-RING 1B P-11.0",,1,,1,,,,55535555535
12,1,,24315-000180, ,""0-RING 1B P-18.0",,4,,4,,,,3:5535235535
13,1,,24315-000180, ,"O0-RING 1B P-18.0",.,4,.,4,,...53555255>5
14,1,,172126-11510, ,"'BAND 300", ,2,,2,,,5555555355>5
15,1,,172122-79930, ,CLAMP, ,4,.,4,,,,,,,555555>
16,1,,172165-78580, ,HOSE, ,1,,1,,,,,,5555555>5
17,1,,172165-78630, ,HOSE, ,2,,2,,,,,,55555555
18,1,,172165-78640, ,HOSE, ,1,,1,,,,,5:555555>
19,1,,172165-79810, ,SPONCGE, ,2,,2,,,,,,,555555>
20,1,,172165-79220, ,HOSE, ,1,,1,,,,,.:5555555
21,1,,172165-79290, ,HOSE, ,1,,1,,,,,,,5555555
22,1,,172165-79300, ,HOSE, ,1,,1,,,,,,,5555555
23,1,,172165-79310, ,HOSE, ,1,,1,,,,.,.5555555
24,1,,172165-79340, ,HOSE, ,1,,1,,,,,,.5555555
25,1,,172165-79350, ,HOSE, ,1,,1,,,,,.:5555555
26,1,,172165-79360, ,HOSE, ,1,,1,,,,,,,5.55555
27,1,,172165-79370, ,HOSE, ,1,,1,,,,,,,5555555

28,1, ,194202-56460, ,BAND, ,6,,6,,,.,:.5555555

15
21
31



9 O hO-UEE (VARLI—, Y1LIK)
Fig. CONTROL PIPING (SIDE LEVER, DiRECT)
GOUNTRY [J PJA SJE X
APPLT- O —]|—
CATION 5585

VIEWED FROM UPPER

YEIIOLT W LD
REMOTE CONTROL VALVE RN

@
71 —=4

. .
A LY
Wl 4K
3 -— o AT
h A :
3 e y
* ..

y 28aviro-nsin7
CONTROL VALVE

_O-—-nArh7
" LOW-HIGH VALVE




,»,172123-76120, ,""CONNECTOR PF1/4",,12,,12,,,,553535552575
,,172123-76120, ,""CONNECTOR PF1/4",.,5,,5,,,555535522335
»»,172165-76550, ,CONNECTOR, ,1,,1,,,,,55555555>
,,172168-76550, ,""JOINT PF1/4-0.9",,1,,1,,,,,55355555>5
»»,172165-76560, ,ADAPTOR, ,1,,1,,,,,,.5.5555>
»»,172165-76570, ,ELBOW, ,1,,1,,,,,,,5555555
1,,172162-76770,,"JOINT PF1/4",.,2,,2,,,5553523335>5
8,1,,24315-000110,,"0-RING 1B P-11.0",,12,,12,,,,,5553555553
9,1,,24315-000110,,"0-RING 1B P-11.0",,7,,7 5555355335335 23
10,1,,24315-000110, ,"'O-RING 1B P-11.0",,1,,1,,,,,55555355>
11,1,,194202-56460, ,BAND, ,6,,6,,,,,,5555555
12,1,,172122-79930, ,CLAMP, ,4,.4,,,,,,.,55555>
13,1,,172165-79810, ,SPONGE, ,2,,2,,,,,,,5555555
14,1,,172165-79220, ,HOSE, ,1,,1,,,,,,:555555>
15,1,,172165-79290, ,HOSE, ,1,,1,,,,,5.555555>
16,1,,172165-79300, ,HOSE, ,1,,1,,,,5,55555555
17,1,,172165-79310, ,HOSE, ,1,,1,,,,,,5555555>5
18,1,,172165-79340, ,HOSE, ,1,,1,,,,,,5555555>5
19,1,,172165-79350, ,HOSE, ,1,,1,,,,,5:555555>
20,1,,172165-79360, ,HOSE, ,1,,1,,,,,,.555555>
21,1,,172165-79370, ,HOSE, ,1,,1,,,,,.:5555555
22,1,,172165-79600, ,HOSE, ,1,,1,,,,,,,5555555
23,1,,172165-79620, ,HOSE, ,2,,2,,,,,,,,,5555>
24,1,,172165-79640, ,HOSE, ,1,,1,,,,,,.5555555
25,1,,172165-79820, ,COVER, ,2,,2,,,,,,55555555
26,1,,172126-11510,,""BAND 300",.,2,.2,,,5553553533>»

RPRR R R R

1
2
3
4
5
6
7



| (R) FRONT

%,

o\ ey A
\-a{\\ 2, i

12 ‘
@T—- @ \\ :—L_I-':
g N

1."
- o 3 ’
- - ¥ 4 o oy hO—iAT
D) /\ = ‘} " 11 ControL vaLVE
! 5

YEIDHNT
REMOTE CONTROL VAL

)K 1A
VE \ X \

N
r

é \\ , ‘( J_/;’{o H ] /
— /e B -
" . a ,@
n—'/\—flﬂb"/; - 14§
LOW-HIGH VALY
23@ @
¢ y J—ZS ;
&li/@i? g 5 ' 5



1,1,,172151-76030, ,"BOLT, PIPE JOINT",.,2,,2,,,555553555553
2,1,,172151-76040, ,"BOLT, PIPE JOINT",,2,,2,,,555535235535
3,1,,172123-76120, ,""CONNECTOR PF1/4",,8,,.8,,.555355523355
4,1,,172165-76290, ,""CONNECTOR PF1/4-1/4",,1,,1,,,,:.355555223
4A,2, ,24315-000110, ,"0-RING 1B P-11.0",,1,,1,,,K,,,,,M31450,,,,M31450,,
5,1,,23393-020000, ,"JOINT 90RGI1/4",,1,,1,,,5555553352>
6,1,,24315-000110,,"0-RING 1B P-11.0",.,8,,8,,,,55535555535
7,1,,24315-000180,,"0-RING 1B P-18.0",,4,,4,,,55553523523
8,1,,24315-000180, ,"0-RING 1B P-18.0",.,4,.,4,,...5:555355>5
9,1,,172123-76120, ,""CONNECTOR PF1/4",.2,,2,,,555553533325
10,1, ,172141-76180, ,CONNECTOR, ,6,,6,,,553555355554
12,2,,24315-000110, ,"0-RING 1B P-11.0",,6,,6,,5555535555535
13,1, ,24315-000110, ,"0-RING 1B P-11.0",,2,,2,,,555535535535
14,1,,172126-11510, ,""BAND 300",.,2,,2,,,,5535555355>5
15,1,,172165-78580, ,HOSE, ,1,,1,,,,,,,555555>
16,1,,172165-78630, ,HOSE, ,2,,2,,,,,,55555555
17,1,,172165-78640, ,HOSE, ,1,,1,,,,,,5555555>5
18,1,,172165-78940, ,HOSE, ,1,,1,,,,,,5555555>5
19,1,,172165-78950, ,HOSE, ,1,,1,,,,,,:555555>
20,1,,172165-78960, ,HOSE, ,1,,1,,,,,,.555555>
21,1,,172165-78970, ,HOSE, ,1,,1,,,,,.:5555555
22,1,,172165-79810, ,SPONGE, ,2,,2,,,,,,,,,55555
23,1,,172165-79060, ,HOSE, ,1,,1,,,,,,,5555555
24,1,,172165-79070, ,HOSE, ,1,,1,,,,.,.5555555
25,1,,172165-79080, ,HOSE, ,1,,1,,,,,,.5555555
26,1,,172165-79090, ,HOSE, ,1,,1,,,,,.:5555555
27,1,,172122-79930, ,CLAMP, ,4,.,4,,,,,.5.555555
28,1,,194202-56460, ,BAND, ,6,,6,,,,,5:5555555



YEIZINNT
REMOTE CONTROL VALVE

/

A RILFFzyIINT
HVE” .-~ MULT| CHANGE VALYVE

>

N

\ O—NA/0NT A
e LOW-HIGH VAVLE /
/ \

@T © 10 ]2\@ l
—_ @ _{ .
® i 51? ® @-

/@\ J"lb 23

v &\&\,@ >4 y

21



:,172168-76550,,"JOINT
,,172162-76770, ,"" JOINT

RPRR R R R

1
2
3
4
5
6
7

,172123-76120, ,""CONNECTOR PF1/4",.,5,,5,,555555333535

PF1/4_0-9",,1,,1,,,,,,,,,,,,,,
PF1/4",,2,,2,,,,,,,,,,,,,,

,»,24315-000110, ,"0-RING 1B P-11.0",,7,,7,,25553552355>5
,»,24315-000110, ,"0-RING 1B P-11.0",,1,,1,,,,.55555355>5
,»,172123-76120, ,""CONNECTOR PF1/4",,8,.,8,,55553535235515
1,,24315-000110,,"0-RING 1B P-11.0",,8,,8,,,,55535555535

8,1,,172168-79100, ,""HOSE G604BCO30 A", ,1,,1,,,,55535525535
9,1,,172168-79110, ,""HOSE G604BCO70S B",,1,,1,,,,.555535555

10,1,,172168-79120, ,""HOSE
11,1,,172168-79130, ,""HOSE
12,1,,172168-79140, ,""HOSE
13,1,,172168-79150, ,""HOSE
14,1,,172168-79160, ,"'HOSE
15,1,,172168-79170, ,""HOSE

G604BCO70S C™,,1,,1,,,,,:55555555
G604BCO30 D™, ,1,,1,,,,5555555555
G604BCO70 E™,,1,,1,,,,5.55555555
G604BCO95S F*,,1,,1,,,,,,,5555555
G604BCO95S G™,,1,,1,,,,,555555555
G604BCO30 H",,1,,1,,,,,55555555>



. 94 AVRO-ES (TLFF VI T~V NO=L/LT)
Fig. CONTROL PIPING (MULTICHANGE VALVE
~ CONTROL VALVE)

[COUNTRY [J FIA S
Li- O _
CATION

\/" MULT! CHANGE VALVE \;\\ —
. 3‘/%D-)biﬂb7‘_/ _

\A_> CONTROL VALVE

<
L




,1,,172112-77580, ,"JOINT 1/8",1,1,1,1,,,,555553352>
,1,,172141-77800, ,"" JOINT, GREASE",4,4,4,4,,,,,3:5535533525
,1,,172142-77811, ,HOSE,2,2,2,2,,,,,,5555555>5
,,172312-77820, ,"FITTING, GREASE"™,1,1,1,1,,,,,,.555255>
,»,172149-78500, ,HOSE,1,1,1,1,,,,,,,555555>

,24761-020000, ,""NIPPLE PT1/8,GREASE™,3,3,3,3,,,555555555135

RPRR R R R

1
2
3
4
5
6



(.99 ol




1A,1,,172171-81100, ,""BOOM ASSY",1,1,1,1,,,,,,2555555>»
1A-1,1,,172171-81101, ,'"BOOM
w/BUSH",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
1B,1,,172171-81100-1,,"BOOM W/BUSH',1,1,1,1,,,,,55555355>5
iB-1,1,,172171-81101-1, ,"'BOOM
ASSsy*,1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
2,2,,172116-82400, ,"PIN BUSH 38X55",2,2,2,2,,,,,553525535
3,2,,172122-82290, ,""SEAL, DUST",2,2,2,2,,,,553555533>»
3-1,2,,172168-81400, ,'"SEAL ,DUST
38X48x4",2,2,2,2,,,R,,,M30951, ,M30951, ,M30951, ,M30951, ,
4,1,,172141-81400,,"PIN 38-160",1,1,1,1,,,,,555555554
4-1,1,,172141-81401,,"PIN 38-164",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
5,1,,172141-81420,,"PIN 38-115",2,2,2,2,,,,553555533>»
5-1,1,,172141-81421,,"PIN 38-120",2,2,2,2,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
6,1,,22417-800500, ,""COTTER PIN
8.0x50",3,3,3,3,,,Z,,,M31258, ,M31258, ,M31258, ,M31258, ,

7,1,,24761-050000, ,"NIPPLE C,GREASE"™,1,1,1,1,,,,,55555555>»
8,1,,933171-29750,,"SHIM SET, PIN 38",3,3,3,3,,,5,5553555553
9,1,,933171-29750, ,"'SHIM SET, PIN 38",1,1,1,1,,,,,5553555555
10,1,,172171-82510, ,"'SHIM 39X75 COMP",2,2,2,2,,,,2355232524
11,1,,172141-81400, ,"PIN 38-160"",1,1,1,1,,,.,.455355554
11-1,1,,172141-81401, ,"PIN 38-
ie64',1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,

12A,1,,172141-83290, ,BRACKET,1,1,1,1,,,..55555955>»

12A-1,1,,172141-83291, ,""BRACKET,
Boom,1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
12B,1,,172141-83290-1, ,""BRACKET, BOOM",1,1,1,1,,,,.5535555535
12B-1,1,,172141-83291-1, ,""BRACKET ,BOOM
(GREEN)",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
14,2,,172141-83330, ,"'BUSH 50X45",2,2,2,2,,,,,53552335>5
15,1,,172171-82310, ,"PIN 50X292",1,1,1,1,,,.,255353554
16,1,,172141-83340, ,"PIN 38-223",1,1,1,1,,,,,5553555554
16-1,1,,172141-83341,,"PIN 38-
226",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
17,1,,172141-83371, ,"PIN 38-97",1,1,1,1,,,..52552955>5
i7-1,1,,172141-83372,,"PIN 38-94",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
18,1,,172141-83390, ,"PLATE, PIN LOCK",1,1,1,1,,,,,55555555>
19,1,,172141-94260, ,"PIN 38-130",1,1,1,1,,,.,,2555255>»
20,1,,22242-000500, ,"CIRCLIP 50",1,1,1,1,,,...:555955>5
21,1,,22417-800500, ,"COTTER PIN
8.0x50",3,3,3,3,,,Z,,,M31258, ,M31258, ,M31258, ,M31258, ,
22,1,,26013-100252, ,"BOLT W/WASHER M10X25",2,2,2,2,,,5553555355 5
23,1,,26116-160402, ,"BOLT M16X 40 PLATED",2,2,2,2,,,.,:555355235
24,1,,933171-29750, ,"SHIM SET, PIN 38",4,4,4.,4,,,.,,.555255>»
25,1,,172141-83400, ,PLATE,1,1,1,1,,,,,,55555555

26,1,,22217-160000, ,"SPRING WASHER 16",2,2,2,2,,,5553555355>5
27,1,,172164-81670, ,SPACER,3,3,3,3,,,W,, ,M31258, ,M31258, ,M31258, ,M31258, ,
28,1,,22157-120000, ,"WASHER 12",3,3,3,3,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
29,1,,26013-120302, ,""BOLT W/WASHER
mi2x3o",3,3,3,3,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
30,1,,172146-82910, ,SPACER,1,1,1,2,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
31,1,,172164-81670, ,SPACER,2,2,2,2,,,W,, ,M31258, ,M31258, ,M31258, ,M31258, ,
32,1,,22157-120000, ,"WASHER 12",2,2,2,2,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
33,1,,26013-120252, ,""BOLT M12X
25",1,1,1,1,,,w,,,M31258, ,M31258, ,M31258, ,M31258, ,
34,1,,26013-120302, ,""BOLT W/WASHER
Mi12x3o0",2,2,2,2,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
35A,1,,172171-81300, ,"'BOOM W/BUSH, 3RD",1,1,1,1,,,,.555555545
35A-1,1,,172171-81301, ,"'BOOM
COmMP.,3RD.",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
358B,1,,172171-81300-1, ,"'BOOM W/BUSH, 3RD',1,1,1,1,,,,5555553555>
358-1,1,,172171-81301-1,,""BOOM W/BUSH,
3rRD",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,



37,2,,172122-82290, ,"'SEAL, DUST",2,2,2,2,,,,5553533553
37-1,2,,172168-81400, ,"SEAL ,DUST
38X48x4",2,2,2,2,,,R,,,M30951, ,M30951, ,M30951, ,M30951, ,
38,2,,172116-82400, ,"PIN BUSH 38X55",2,2,2,2,,,,,35555335555
39,1,,172171-81351,,"BOOM ASSY, 3RD",,1,,1,,,.255555955>5
41,2,,172168-81400, ,""SEAL ,,DUST 38X48X4",.2,,2,,:53553533533
42,2,,172116-82400, ,"PIN BUSH 38X55",.,2,,2,,,,55535555535



_ 9 T—L_&T=LTS5TYh
Fig. BOOM & BOOM BRACKET

IS PY ] -
ARM CYLINDER™~"

w's

F—Liy ¥ ZR
BOOM CYLIND
29 ¢

D ”

17

21 H\\ﬂrr

>
IB#
PREVIOUS

*—R 3 U7

AUSTRALIA SPEC.

12}icd 12} 2
PREVIOUS PREVIOUS




1A,1,,172141-82102, ,"ARM ASSY(1080)*,1,1,1,1,,,,555553535555
1A-1,1,,172141-82103, ,"ARM
ASSY(1080)*,1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
1B,1,,172141-82102-1, ,"ARM 1080 W/BUSH",1,1,1,1,,,,,,5555555>5
1B-1,1,,172141-82103-1, ,"'ARM 1080
w/BUSH",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
2,2,,172171-81261, ,"BUSH 35X50",2,2,2,2,,,,55355535533>»
3,2,,172171-81280, ,"'SEAL 35X45X4",4,4,4,4,,,,,,3555533>»
4,2,,172141-82270, ,"BUSH 35 45",2,2,2,2,,,,,3555335225
5,2,,172141-82280, ,"'BUSH 38 45, PIN",2,2,2,2,,,,.3555335523
6,2,,172122-82290, ,""SEAL, DUST",2,2,2,2,,,,553523533>»
6-1,2,,172168-81400, ,'"SEAL,DUST
38X48x4",2,2,2,2,,,R,,,M30951, ,M30951, ,M30951, ,M30951,,
7,1,,172141-82300, ,"PIN 38-86",1,1,1,1,,,,,,5555255>»
7-1,1,,172141-82301,,"PIN 35-92",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
8,1,,172141-82330, ,"PIN 38-86",1,1,1,1,,,,.,553555535
8-1,1,,172122-82302, ,"PIN ASSY,
ARM™,1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
9,1,,172141-84600, ,"SHIM 35",2,2,2,2,,,,,,,5:5555>

10,1, ,22417-800500, ,""COTTER PIN
8.0xs0",1,1,1,1,,,Z,,,M31258, ,M31258, ,M31258, ,M31258, ,

11,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,,,,,5555555>»
12,1,,172171-81270, ,0-RING,2,2,2,2,,,,,,,,,5555>
13,1,,22417-800450, ,""COTTER PIN
8.0x45",1,1,1,1,,,Z2,,,M31258, ,M31258, ,M31258, ,M31258, ,
14A,1,,172141-84401, ,"LINK W/BUSH, BUCKET",1,1,1,1,,,,5555555535
14B,1,,172141-84401-1, ,"LINK,BUCKET (GREEN)",1,1,1,1,,,,,555553555>
15,2,,172141-82270, ,"BUSH 35 45",2,2,2,2,,,,,3553533523
16,2,,172141-72561, ,"'BUSH 35 40 A, PIN",2,2,2,2,,,,.532555255>5
17,2,,172171-81280, ,"'SEAL 35X45X4",6,6,6,6,,,,:555555555
18A,1,,172141-84500, ,""ARM(L), BUCKET",1,1,1,1,,,,5555535555>
18B,1,,172141-84500-1, ,""ARM L,BUCKET (GREEN)",1,1,1,1,,,,,555555555
19A,1,,172141-84510, ,"ARM(R), BUCKET",1,1,1,1,,,,,,5555355>
198B,1,,172141-84510-1, ,"ARM R,BUCKET (GREEN)",1,1,1,1,,,,.,55553555
20,1,,172141-99470, ,"KIT, ARM PIN",1,1,1,1,,,,..5555955>
21,2,,172141-84550, ,"PIN 35-152",2,2,2,2,,,,535553532523
22,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,,,,55535552335
23,2,,933110-86600, ,"NUT M24, NYLON",2,2,2,2,,,,.3:555335224
24,2,,933171-29760, ,WASHER,2,2,2,2,,,,,52555255>»

25,1, ,24761-020000, ,"'NIPPLE PT1/8,GREASE",2,2,2,2,,,,55555353535
26,1,,172010-01640, ,SPACER,1,1,1,2,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
27,1,,172164-81670, ,SPACER,1,1,1,1,,,W,, ,M31258, ,M31258, ,M31258, ,M31258, ,
28,1, ,22157-100000, ,"WASHER 10",1,1,1,1,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
29,1,,22157-120000, ,"WASHER 12",1,1,1,1,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
30,1, ,26013-100252, ,""BOLT W/WASHER
mi0x25*,1,1,1,1,,,wW,,,M31258, ,M31258, ,M31258, ,M31258, ,
31,1,,26013-120302, ,"'BOLT W/WASHER
mizxso,1,1,1,1,,,wW,,,M31258, ,M31258, ,M31258, ,M31258, ,
32,1,,933171-29970, ,"SHIM 0.8, PIN",1,1,1,1,,,.,,.555555>
33,1,,172141-84601, ,"SHIM 35",2,2,2,2,,,,:552532223
34A,1,,172141-82402, ,"ARM ASSY, 3RD",1,1,1,1,,,,,5555355555
34A-1,1,,172141-82403, ,""ARM ASSY,
3rRD",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
34B,1,,172141-82402-1, ,""ARM W/BUSH, 3RD",1,1,1,1,,,,.,.55555545
34B-1,1,,172141-82403-1, ,"ARM
CMP(3RD",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
36,2,,172171-81261, ,"'BUSH 35X50",2,2,2,2,,,,55535235535
37,2,,172171-81280, ,""SEAL 35X45X4",4,4,4.,4,,,,,,:552235>5
38,2,,172141-82270, ,"BUSH 35 45",2,2,2,2,,,,,355535254
39,2,,172141-82280, ,"BUSH 38 45, PIN",2,2,2,2,,,,.55535523
40,2,,172122-82290, ,""SEAL, DUST",2,2,2,2,,,,5555522335
40-1,2,,172168-81400, ,"SEAL ,DUST
38X48x4",2,2,2,2,,,R,, ,M30951, ,M30951, ,M30951, ,M30951, ,



P=L&NRTYNUD
Fig.97 ARM & BUCKET LINK

B
PREVI0US
#—10




,1,,772141-81402, ,""BUCKET 450",1,1,1,1,,,,,5553555555
,2,,172142-86150, ,"CUTTER (L), SIDE",1,1,1,1,,,,5555553555>
,2,,172142-86160, ,"CUTTER (R), SIDE",1,1,1,1,,,,5555553555>5
,2,,172141-86231, ,"TEETH ASSY",4,4,4.4,,,,,:555335555
6,3,,172141-86231, ,TEETH,4,4,4,4,,,,,,,,,.::5>
7,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,4,4,,,,.55352552
11,3,,172137-86770, ,BOLT,8,8,8,8,,,,,,:5555555
12,3,,172137-86780, ,NUT,8,8,8,8,,,,,5.555555
13,2,,172142-86280, ,"'BOLT M14X 40",6,6,6,6,,,,55553555555
14,2,,172142-86290, ,"NUT 14",6,6,6,6,,,,,,,,5,5555
15,2,,22217-140000, ,""SPRING WASHER 14",6,6,6,6,,,,55535555555
16,1, ,172141-99460, ,"PIN KIT, BUCKET",1,1,1,1,,,,,55555555>»
16-1,1,,172141-99461, ,"PIN KIT,
BUCKET",1,1,1,1,,,N,,,M31258, ,M31258, ,M31258, ,M31258, ,
17,2,,172141-84600, ,"'SHIM 35",1,1,1,1,,,,,5555355554
20,2,,172141-86251, ,"PIN 35-188 CMP',2,2,2,2,,,,,355353553
20-1,2,,172141-86252, ,"PIN 35-
195",2,2,2,2,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
21,2,,22417-800450, ,"COTTER PIN 8.0X45",2,2,2,2,,,,,5255555>5
21-1,2,,26116-100702, ,"'BOLT M10X 70
PLATED",2,2,2,2,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
21-2,2,,26116-100652, ,"'BOLT M10X 65
PLATED",2,2,2,2,,,N,,,M31270, ,M31270, ,M31270, ,M31270, ,
22,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE',2,2,2,2,,,,555555353>5
23,2,,26716-100002, ,""NUT M10",4,4.4,4,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
24,2,,172171-81500, ,COLLAR,2,2,4.,4,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
25,1,,772142-81600, ,"CUTTER(S),
Sibev,1,1,1,1,,,w,1, ,M31441, ,M31441, ,M31441, ,M31441,,
26,2,,172142-86510, ,""CUTTER (L)
ASSY,SIDE™,1,1,1,1,,,W,1,,M31441, ,M31441, ,M31441, ,M31441,,
27,2,,172142-86520, ,""CUTTER (R)
ASSY,SIDE™,1,1,1,1,,,W,1,,M31441, ,M31441, ,M31441, ,M31441, ,
28,2,,172142-86540, ,""BOLT M14X
30",6,6,6,6,,,W,1,,M31441, ,M31441, ,M31441, ,M31441, ,
29,2,,22217-140000, ,"SPRING WASHER
14",6,6,6,6,,,W,1,,M31441, ,M31441, ,M31441, ,M31441, ,

1
3
4
5



[z}
PREYIOUS

YA R B S ASY ATV
SIDE CUTTER ASY OPTION




., (72141-82412, ,"'BUCKET ASSY(290)",1,1,1,1,,,,5555555535
,»,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,,,,,5555355555
,,172142-86160, ,""CUTTER (R), SIDE™,1,1,1,1,,,,,5555355555
,,172142-86280, ,"'BOLT M14X 40",6,6,6,6,,,,,555535555
,,172142-86290, ,"NUT 14",6,6,6,6,,,,,,,,5,5555
2,,22217-140000, ,""SPRING WASHER 14",6,6,6,6,,,,,5535555555
8,2,,772141-86231, ,"TEETH ASSY",2,2,2,2,,,,553535533»
9,3,,172137-86770, ,B0LT,4,4,4,4,,,,,,,,,.555
10,3,,172137-86780, ,NUT,4,4,4.,4,,,,,,,,,,,,,,
11,3,,172141-86231, ,TEETH,2,2,2,2, ,,,,,,,,555 5>
12,3,,172137-86710, ,"TEETH SHIM 17 SET",2,2,2,2,,,.,553553533>»
16,1, ,172141-99460, ,"PIN KIT, BUCKET",2,2,2,2,,,,5535555535>»
16-1,1,,172141-99461, ,"PIN KIT,
BUCKET",2,2,2,2,,,N,,,M31258, ,M31258, ,M31258, ,M31258, ,
17,2,,22417-800450, ,""COTTER PIN 8.0X45",2,2,2,2,,,,553555335>5
17-1,2,,26116-100702,,"BOLT M10X 70
PLATED",2,2,2,2,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
17-2,2,,26116-100652, ,"BOLT M10X 65
PLATED",2,2,2,2,,,N,,,M31270, ,M31270, ,M31270, ,M31270,,
18,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,2,,,,3:3555555333
19,2,,172141-84600, ,""SHIM 35",2,2,2,2,,,.:53523533>»
22,2,,172141-86251, ,"PIN 35-188 CMP',2,2,2,2,,,,,355353523
22-1,2,,172141-86252, ,"PIN 35-
195",2,2,2,2,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
22A,2,,26716-100002, ,""NUT M10",4,4.,4,4,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
22B,2,,172171-81500, ,COLLAR,2,2,2,2,,,W,, ,M31258, ,M31258, ,M31258, ,M31258, ,
23,1,,772141-81442, ,"BUCKET ASSY(340)",1,1,1,1,,,,5535555355>5
25,2,,172142-86150, ,"CUTTER (L), SIDE",1,1,1,1,,,,55355553555>
26,2,,172142-86160, ,""CUTTER (R), SIDE™,1,1,1,1,,,,.:55555545
27,2,,172142-86280, ,"BOLT M14X 40",6,6,6,6,,,,555555455>5
28,2,,172142-86290, ,"'NUT 14",6,6,6,6,,,,553553555>»
29,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,6,6,,,,55535555535
30,2,,772141-86231, ,"TEETH ASSY",2,2,2,2,,,,.355535224
31,3,,172137-86770, ,B0LT,4,4,4,4,,,,,,.5::555>
32,3,,172137-86780, ,NUT,4,4,4,4,,,,,,,,,,,:5>
33,3,,172141-86231, ,TEETH,2,2,2,2,,,,,,,,55555>
34,3,,172137-86710, ,""TEETH SHIM 17 SET",2,2,2,2,,,553555353524
38,1,,772141-81422, ,""BUCKET ASSY(390)",1,1,1,1,,,,.:55555525
40,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,,,,.:55555545
41,2,,172142-86160, ,"CUTTER (R), SIDE™,1,1,1,1,,,,.555555535
42,2,,172142-86280, ,""BOLT M14X 40",6,6,6,6,,,,555555555>5
43,2,,172142-86290, ,"NUT 14",6,6,6,6,,,,,,,,5.555

44,2, ,22217-140000, ,"SPRING WASHER 14",6,6,6,6,,,.,,5555455>»
45,2,,772141-86231, ,"TEETH ASSY",3,3.,3,3,.,.:5553555535
46,3,,172137-86770, ,B0LT,6,6,6,6,,,,,,.5555555
47,3,,172137-86780, ,NUT,6,6,6,6,,,,,,,555555>
48,3,,172141-86231, ,TEETH,3,3,3,3, ,,,,.:5555555
49,3,,172137-86710, ,"TEETH SHIM 17 SET",3,3,3,3,,.,.555535554
53,1,,772141-81432, ,""BUCKET ASSY(540)",1,1,1,1,,,,.:55555525
55,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,,,,.555555535
56,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,1,1,,,,5555555535
57,2,,172142-86280, ,"'BOLT M14X 40",6,6,6,6,,,555553555554
58,2,,172142-86290, ,"NUT 14",6,6,6,6,,,,,555535555
59,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,,,,,55555555>»
60,2,,772141-86231, ,"TEETH ASSY",4,4,4.,4,,,,,:55232224
61,3,,172137-86770,,B0LT,8,8,8,8,,,,,,,555555>
62,3,,172137-86780, ,NUT,8,8,8,8,,,,,,,,55555
63,3,,172141-86231, ,TEETH,4,4,4,4,,,,,553553523
64,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,4.4,,.,..,:.555255>5
68,1, ,772142-81600, ,""CUTTER(S),
SIbE",1,1,1,1,,,W,1,,M31441, ,M31441, ,M31441, ,M31441,,
69,2,,172142-86510, ,"CUTTER (L)
ASSY,SIDE™,1,1,1,1,,,W,1,,M31441,,M31441, ,M31441, ,M31441,,

1,1
3,2
4,2
5,2
6,2
7



70,2,,172142-86520, ,""CUTTER (R)
ASSY,SIDE™,1,1,1,1,,,W,1,,M31441, ,M31441, ,M31441, ,M31441, ,
71,2,,172142-86540, ,"BOLT M14X
30",6,6,6,6,,,W,1,,M31441, ,M31441, ,M31441, ,M31441, ,
72,2,,22217-140000, ,"SPRING WASHER
14",6,6,6,6,,,W,1, ,M31441, ,M31441, ,M31441, ,M31441,,



9 IVryN (PHYFAVRN)
Fig. BUCKET (ATTACHMENT)

IR
PREVIOUS

1 (290

23(340

38 (390

5]3 540
l | | | I 1 [ ]
6 7 4 5 8 3 7 6
28 29 26 27 30 25 29 28
43 44 41 42 45 AQ) 44 43
58 59 56 57 60 55 59 58

YA RHy s ASY TT a3 v
SIDE CUTTER ASY OPTION




1,1,,172141-99460, ,"PIN KIT, BUCKET",2,2,2,2,,,,,553555535
1-1,1,,172141-99461, ,"PIN KIT,
BUCKET",2,2,2,2,,,N,,,M31258, ,M31258, ,M31258, ,M31258, ,
2,2,,172141-86251, ,"PIN 35-188 CMP",2,2,2,2,,,,,3555335524
2-1,2,,172141-86252, ,"PIN 35-195",2,2,2,2,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
3,2,,22417-800450, ,""COTTER PIN 8.0X45",2,2,2,2,,,,3,553523553
3-1,2,,26116-100702, ,"BOLT M10X 70
PLATED",2,2,2,2,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
3-2,2,,26116-100652, ,""BOLT M10X 65
PLATED",2,2,2,2,,,N,,,M31270, ,M31270, ,M31270, ,M31270,,
4,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,2,,,55555533535
5,2,,172141-84600, ,"SHIM 35",2,2,2,2,,,,5535535532>»
7A,2,,26716-100002, ,"'NUT M10',4,4,4,4,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
7B,2,,172171-81500, ,COLLAR,2,2,2,2,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
8,1,,172141-87200, ,""BUCKET ASSY(290S)",1,1,1,1,,,,5555555535
9,2,,172141-87210, ,""BUCKET ASSY(290S)",1,1,1,1,,,,55555555135
10,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,,,,5555555355
11,2,,172142-86160, ,""CUTTER (R), SIDE™,1,1,1,1,,,,555555535>
12,2,,172142-86280, ,"'BOLT M14X 40",6,6,6,6,,,,55553555555
13,2,,172142-86290, ,"'NUT 14",6,6,6,6,,,,,55555555>

14,2, ,22217-140000, ,""SPRING WASHER 14",6,6,6,6,,,,.55352553
15,2,,772142-86140, ,"TEETH ASSY",2,2,2,2,,,553553533523
15-1,2,,772173-86140, ,"TEETH
ASSY",2,2,2,2,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,

16,3,,172151-81600, ,POINT,2,2,2,2,,,,,,,,,,,5,,

16-1,3,,172173-86220, ,POINT,2,2,2,2,,,S,, ,M31533, ,M31533, ,M31533, ,M31533, ,
17,3,,172151-81620, ,"PIN ASSY, LOCK",2,2,2,2,,,,.,553535535
17-1,3,,172173-86230, ,""PIN ASSY,
Lock",2,2,2,2,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,

18,4,,172151-81630, ,PIN,2,2,2,2,,,,,,,,,,,,,,
18-1,4,,172173-86250, ,PIN,2,2,2,2,,,S,, ,M31533, ,M31533, ,M31533, ,M31533, ,
19,4,,172151-81640, ,""LOCK,RUBBER BIN",2,2,2,2,,,,5535555535>»
19-1,4,,172173-86240, ,PIN,2,2,2,2,,,S,, ,M31533, ,M31533, ,M31533, ,M31533, ,
20,3,,172142-86140, ,"ADAPTER 16",2,2,2,2,,,,.,355535225
20-1,3,,172173-86210, ,""ADAPTER
16",2,2,2,2,,,N,,,M31533, ,M31533, ,M31533, ,M31533,,

21,1,,172141-87300, ,""BUCKET ASSY(340S)",1,1,1,1,,,,5535555355>»
22,2,,172141-87310, ,""BUCKET ASSY(340S)",1,1,1,1,,,,.555555545
23,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,,,,.555555545
24,2,,172142-86160, ,""CUTTER (R), SIDE™,1,1,1,1,,,,,555555595
25,2,,172142-86280, ,"BOLT M14X 40",6,6,6,6,,,,555555555>5
26,2,,172142-86290, ,""NUT 14",6,6,6,6,,,,5535555555>»

27,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,,,,,55555555>»
28,2,,772142-86140, ,"TEETH ASSY",3,3,3.,3,,...555535555
28-1,2,,772173-86140, ,""TEETH
ASSY",3,3,3,3,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,

29,3,,172151-81600, ,POINT,3,3,3,3,,,,,,55555555
29-1,3,,172173-86220, ,POINT, 3,3,3,3,,,S,, ,M31533, ,M31533, ,M31533, ,M31533, ,
30,3,,172151-81620, ,"PIN ASSY, LOCK",3,3,3.,3,,...555535555
30-1,3,,172173-86230, ,""PIN ASSY,
Lock",3,3,3,3,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,

31,4,,172151-81630, ,PIN,3,3,3,3,,,,,,55555555
31-1,4,,172173-86250, ,PIN,3,3,3,3,,,S,, ,M31533, ,M31533, ,M31533, ,M31533,,
32,4,,172151-81640, ,"LOCK,RUBBER BIN",3,3,3,3,,,.,:555555535
32-1,4,,172173-86240, ,PIN,3,3,3,3,,,S,, ,M31533, ,M31533, ,M31533, ,M31533,,
33,3,,172142-86140, ,"ADAPTER 16",3,3,3,3,,.,5555532555
33-1,3,,172173-86210, ,""ADAPTER
16",3,3,3,3,,,N,,,M31533, ,M31533, ,M31533, ,M31533,,

34,1,,172141-87400, ,""BUCKET ASSY(390S)",1,1,1,1,,,,.555555545
35,2,,172141-87410, ,""BUCKET ASSY(390S)",1,1,1,1,,,,.555555595
36,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,,,,.555555535
37,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,1,1,,,,5555553555>5
38,2,,172142-86280, ,"BOLT M14X 40",6,6,6,6,,,,.55555555>5



39,2,,172142-86290, ,"'NUT 14",6,6,6,6,,,,553555555>»

40,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,,,,5535555555>»
41,2,,772142-86140, ,"TEETH ASSY",3,3,3,3,,5,55535555135
41-1,2,,772173-86140, ,""TEETH
ASSY",3,3,3,3,,.,S,,,M31533, ,M31533, ,M31533, ,M31533, ,

42,3,,172151-81600, ,POINT,3,3,3,3,,,,,,55555555

42-1,3,,172173-86220, ,POINT,3,3,3,3,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,
43,3,,172151-81620, ,"PIN ASSY, LOCK",3,3,3,3,,,55555355525
43-1,3,,172173-86230, ,"PIN ASSY,
Lock",3,3,3,3,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,

44,4,,172151-81630, ,PIN,3,3,3,3,,,,,,55555555

44-1,4,,172173-86250, ,PIN,3,3,3,3,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,
45,4,,172151-81640, ,"LOCK,RUBBER BIN",3,3,3,3,,,,55535555535
45-1,4,,172173-86240, ,PIN,3,3,3,3,,,S,, ,M31533, ,M31533, ,M31533, ,M31533,,
46,3, ,172142-86140, ,""ADAPTER 16",3,3,3,3,.,.5555555535
46-1,3,,172173-86210, ,"ADAPTER
16",3,3,3,3,,,N,,,M31533, ,M31533, ,M31533, ,M31533, ,

47,1,,172141-87100, ,""BUCKET ASSY(490S)",1,1,1,1,,,,.555535555
47-1,1,,172141-87101, ,""BUCKET ASSY
490s',1,1,1,1,,,N,,,M31441, ,M31441, ,M31441, ,M31441,,

48,2,,172141-87110, ,""BUCKET ASSY(490S)',1,1,1,1,,,,5555533525
48-1,2,,172141-87111, ,"'BUCKET ASSY
490s",1,1,1,1,,,N,, ,M31441, ,M31441, ,M31441, ,M31441,,

49,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,,,,.:55555545
50,2,,172142-86160, ,""CUTTER (R), SIDE™,1,1,1,1,,,,,555555535
51,2,,172142-86280, ,"'BOLT M14X 40",6,6,6,6,,.,55555353554
52,2,,172142-86290, ,"NUT 14",6,6,6,6,,,,,,.555555>

53,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,6,6,,,,55535555535
54,2,,772142-86140, ,"TEETH ASSY",4,4,4.4,,,,,.::535255
54-1,2,,772142-86140, ,""TEETH
ASSY",3,3,3,3,,.,.K,,,M31441, ,M31441, ,M31441, ,M31441, ,
54-2,2,,772173-86140, ,"TEETH
ASSY",3,3,3.,3,,.,S,,,M31533, ,M31533, ,M31533, ,M31533, ,

55,3,,172151-81600, ,POINT ,4,4,4.,4,,,,,,,,,,.:.

55-1,3,,172151-81600, ,POINT,3,3,3,3,,,K,, ,M31441, ,M31441, ,M31441, ,M31441, ,
55-2,3,,172173-86220, ,POINT,3,3,3,3,,,S,, ,M31533, ,M31533, ,M31533, ,M31533, ,
56,3,,172151-81620, ,"PIN ASSY, LOCK",4,4,4.,4,,,,,,3:5535535>»
56-1,3,,172151-81620, ,"PIN ASSY,
LOCK",3,3,3,3,,.,K,,,M31441, ,M31441, ,M31441, ,M31441, ,
56-2,3,,172173-86230, ,""PIN ASSY,
Lock",3,3,3,3,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,

57,4,,172151-81630, ,PIN,4,4,4.,4,,,,,,,,,.,,,,
57-1,4,,172151-81630, ,PIN,3,3,3,3,,,K,, ,M31441, ,M31441, ,M31441, ,M31441,,
57-2,4,,172173-86250, ,PIN,3,3,3,3,,,S,, ,M31533, ,M31533, ,M31533, ,M31533,,
58,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,,,,,,,:35223
58-1,4,,172151-81640, ,"LOCK,RUBBER
BIN",3,3,3,3,,.,K,,,M31441, ,M31441, ,M31441, ,M31441,,
58-2,4,,172173-86240, ,PIN,3,3,3,3,,,S,, ,M31533, ,M31533, ,M31533, ,M31533,,
59,3,,172142-86140, ,"ADAPTER 16",4,4,4.,4,,,,.,:55535254
59-1,3,,172142-86140, ,""ADAPTER
16",3,3,3,3,,,K,,,M31441, ,M31441, ,M31441, ,M31441,,

59-2,3,,172173-86210, ,""ADAPTER
16",3,3,3,3,,,N,,,M31533, ,M31533, ,M31533, ,M31533, ,

60,1,,172141-87500, ,"BUCKET ASSY(540S)",1,1,1,1,,,,.:55555245
61,2,,172141-87510, ,""BUCKET ASSY(640S)",1,1,1,1,,,,.555555595
62,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,,,,5555555535
63,2,,172142-86160, ,"CUTTER (R), SIDE",1,1,1,1,,,,,555553555>
64,2,,172142-86280, ,"BOLT M14X 40",6,6,6,6,,,,,55555555>5
65,2,,172142-86290, ,"NUT 14",6,6,6,6,,,,,555535555

66,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,6,6,,,,,55555455>5
67,2,,772142-86140, ,"TEETH ASSY",4,4,4,4,,,,,:55332523
67-1,2,,772173-86140, ,"TEETH
ASSY",4.4,4.4,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,



68,3,,172151-81600, ,POINT,4,4,4,4,,,,.553535535
68-1,3,,172173-86220, ,POINT ,4,4,4,4,,,S,, ,M31533, ,M31533, ,M31533, ,M31533, ,
69,3,,172151-81620, ,"PIN ASSY, LOCK",4,4,4,4,,,,,,3555535>»
69-1,3,,172173-86230, ,"PIN ASSY,
LOCK",4,4,4,4,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,

70,4,,172151-81630, ,PIN,4,4,4.,4,,,,,,,,,,,,,,

70-1,4,,172173-86250, ,PIN,4,4,4,4,,,S,,,M31533, ,M31533, ,M31533, ,M31533, ,
71,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,,,,,,5535535555
71-1,4,,172173-86240, ,PIN,4,4.4,4,,,S,,,M31533, ,M31533, ,M31533, ,M31533,,
72,3,,172142-86140, ,"ADAPTER 16",4,4,4,4,,,,.:55232524
72-1,3,,172173-86210, ,""ADAPTER
16",4,4,4,4,,,N,,,M31533, ,M31533, ,M31533, ,M31533,,

73,1,,772142-81600, ,"CUTTER(S),
SIbe",1,1,1,1,,,w,1,,M31441, ,M31441, ,M31441, ,M31441,,
74,2,,172142-86510, ,""CUTTER (L)
ASSY,SIDE™,1,1,1,1,,,W,1,,M31441, ,M31441, ,M31441, ,M31441, ,
75,2,,172142-86520, ,"CUTTER (R)
ASSY,SIDE™,1,1,1,1,,,W,1,,M31441, ,M31441, ,M31441, ,M31441, ,
76,2,,172142-86540, ,"'BOLT M14X
30",6,6,6,6,,,W,1,,M31441, ,M31441, ,M31441, ,M31441, ,

77,2,,22217-140000, ,"SPRING WASHER
14",6,6,6,6,,,W,1, ,M31441, ,M31441, ,M31441, ,M31441,,



10 INTYRNSHAT (PAYFAURN)
Fig. BUCKET S TYPE (ATTACHMENT)

8 (290s)
21 3405}
34 (390s
47 49053
ﬂO 5408

[FM
PREVIOUS

POV

77
///7\ J 74
e ~ [
o
YA RNy 5 ASY AT a2
SIDE CUTTER ASY OPTION P




1,1,,172141-94102, ,"BLADE ASSY, 850",1,1,1,1,,,,.,553555535
1-1,1,,172141-94103, ,"'BLADE 850
cowpPL.",1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
2,2,,172168-81270, ,"'SEAL ,DUST 38X50X4",4,4,4,4,,,,,,32525255>5
3,1,,172141-94260, ,"PIN 38-130",2,2,2,2,,,,,535552355>5

4,1,,172141-94270,,"PIN 38-90",2,2,2,2,,,,5535535533>»

4-1,1,,172141-94271,,"PIN 38-94",2,2,2,2,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
5,1,,172124-94310, ,"PLATE, LOCK",2,2,2,2,,,,55535335535

6,1,,22417-800560, ,""COTTER PIN 8.0X
56",2,2,2,2,,,Z2,,,M31258, ,M31258, ,M31258, ,M31258, ,

7,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,2,2,,,,355555533135
8,1,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,,,,55355535533>»
9,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,4,4,,,,555355233>
10,1,,933171-29750, ,"'SHIM SET, PIN 38",2,2,2,2,,,,:5553555235
11,1,,172164-81670, ,SPACER,2,2,2,2,,,W,, ,M31258, ,M31258, ,M31258, ,M31258, ,
12,1, ,22157-120000, ,""WASHER 12",2,2,2,2,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
13,1,,26013-120302, ,"'BOLT W/WASHER
Mi2x3o0",2,2,2,2,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,



f0.101 25 oo ¥

R
PREVIOUS
1B 7
PREVIOUS

B 7
PREVIOUS



1,1,,772141-94111, ,"BLADE ASSY (1150)*,1,1,1,1,,,,1,,,555555>5
1-1,1,,772141-94112, ,"'BLADE ASSY
(1150)*,1,1,1,1,,,S,1,,M31258, ,M31258, ,M31258, ,M31258, ,
2,2,,172141-94341, ,""BLADE ASSY (1150)",1,1,1,1,,,,.555555525
2-1,2,,172141-94342, ,""BLADE ASSY
(1150)*,1,1,1,1,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
3,3,,172168-81270, ,""SEAL ,DUST 38X50X4",4,4,4,4,,,,,5535255135
4,2,,172141-94260, ,"PIN 38-130",2,2,2,2,,,,5355353523
5,2,,172141-94270, ,""PIN 38-90",2,2,2,2,,,,,5255555>»
5-1,2,,172141-94271,,"PIN 38-94",2,2,2,2,,,S,,,M31258, ,M31258, ,M31258, ,M31258, ,
6,2,,172124-94310, ,"PLATE, LOCK",2,2,2,2,,,,55535335535

7,2,,22417-800560, ,"COTTER PIN 8.0X
56",2,2,2,2,,,Z,,,M31258, ,M31258, ,M31258, ,M31258, ,

8,2,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,2,2,,,,:555555523
9,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,,,,53555535523
10,2,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,,,,355555233135
11,2,,933171-29750, ,""SHIM SET, PIN 38",2,2,2,2,,,,.5535235535
12,2,,172164-81670, ,SPACER,2,2,2,2,,,W,, ,M31258, ,M31258, ,M31258, ,M31258, ,
13,2,,22157-120000, ,"WASHER 12",2,2,2,2,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,
14,2,,26013-120302, ,""BOLT W/WASHER
Mi12X30",2,2,2,2,,,W,,,M31258, ,M31258, ,M31258, ,M31258, ,



102 2% 80 (3 7aY)
Fig. BLADE (1150) (OPTIONAL)

HHULNO.lig. RHLNO. 225 11£284FY,
linc.2 —11

BHLNO.1-11X. BHULNO.2-12 5 14 E2&84%7,
1-1inc.2-1~ 14

MER?
2 @Ewsff RMB 5,

)i g
PREVICOUS NEW

% )
PREVIOUS 7




,,172168-45220, ,"D-PATTERN LINK ASSY",1,,1,,,,.1,,,.555545
,,172168-03260, ,"LABEL, PATTERN D",1,,,,5555553525535
,,172141-03390, ,LABEL,,.,1,,,,,,,.555555>

,»,194200-37780, ,"LS-NUT 8",1,,1,,,,.,,55555555
,»,172734-41300, ,"BALL, LINK",1,,1,,,,,,,,,555555
,,172141-43310, ,ROD(D2),1,,1,,,,,5555555555
2,,1A1040-43900, ,""SPRING WASHER",1,,1,,,,,55535555535
8,2,,172168-45810, ,"SHAFT, D-PATTERN",1,,1,,,,,5555555535
9,2,,172168-45840, ,"LINK W/BUSH",1,,1,,,,,5555555595
10,3,,172141-41360, ,"'BUSH 1415",2,.,2,,,,,535555335524
11,2,,172168-45880, ,"ROD 230",1,,1,,,,,,,55555555
12,2,,172122-46571, ,""ROD-END 8",2,,2,,,,5535553535523
13,2,,22137-080000, ,""WASHER 8, POLISHED",2,,2,,,,555535555535
14,2,,22137-080000, ,""WASHER 8, POLISHED",1,.,1,,,,.,55553555535
15,2,,22137-080000, ,""WASHER 8, POLISHED",2,.,2,,,,.5555555535
16,2, ,22217-080000, ,""SPRING WASHER 8",1,,1,,,.,,55535555535
17,2,,22217-100000, ,""SPRING WASHER 10",2,,2,,,,55553555535
18,2,,24311-000210, ,"0-RING 1A P-21.0",2,,2,,,55355535335235
19,2,,24761-040000, ,""NIPPLE B,GREASE",1,,1,,,.,5555555355>5
20,2,,26013-080202, ,"'BOLT W/WASHER M8X20",1,,1,,,,55555555595
21,2,,26013-080302, ,""BOLT M 8X 30",1,,1,.,..5553555535
22,2,,26013-080402, ,"'BOLT M 8X 40",1,,1,,,,,5553555535
23,2,,26051-080002, ,"NUT M 8",2,,2,,,,,,,55555555
24,2,,26116-100202, ,""BOLT M10X 20 PLATED",2,,2,,,.5553555255>5

1,1
2,2
3,2
4,2
5,2
6,2
7



rig. 10
AS[EX

[ COUNTRY [J P

APPLT-
carion 1O —

BHLNo. 1 BHLNo. 23

24%8AHFET,
linc.2 ~24

REFER TO FIG.27

DAY= UH (FTaY)
D-PATTERN LINK (OPTIONAL)

ENYA <= ]
CANOPY SPEC.

REFER TO FlG.27

%
<5

\' ;
\
" .\J

L X PR
- CABIN SPEC.

e




[Info]

PcNo=Y00K2851
PcName=B22-2(JP,AS, EX:»2%03)
JpnUse=1
JpnSecl=ES<@
JpnSec2=fofbfNfzl [
JpnSec3=B
JpnPreface=1

EngUse=1
EngSec1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B
EngPreface=1



0,YO0K2851

1,001, ,"VEHICLE B22-2"

2,1, ,"LABEL(CABIN) (FRONT LEVER)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-
2 P(R)S"

2,2, ,"LABEL(CABIN)(SIDE LEVER)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,3, ,LABEL(CABIN)(AS),""B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,4, ,LABEL(CABIN) (EX),"B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,5, ,"LABEL(CANOPY) (FRONT LEVER)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,6, ., "LABEL(CANOPY)(SIDE LEVER)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-
2 P(R)S"

2,7, ,LABEL(CANOPY) (AS),""B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,8, ,LABEL(CANOPY) (EX),"B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,9,,TOOL,"B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,10, ,"INLET HOSE & EXHAUST PIPE","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,11, ,ACCELERATOR,""B22-2 C(R)F"","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,12, ,"ENGINE MOUNT","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,13, ,"RADIATOR & MOUNT","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,14, ,"FUEL TANK & FUEL PIPE","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,15, ,BATTERY,"B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,16, ,"ELECTRIC PART(CABIN,CANOPY)(FR'","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,17, ,"ELECTRIC PART(CABIN,CANOPY)(SI","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,18, ,"ELECTRIC PART(CABIN SPEC.)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,19, ,"WORK LAMP","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,20, ,"HEATER & DEFROSTER","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,21, ,RADIO(OPTIONAL) ,""B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,22, ,"ROLLER & ADJUST","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,23, ,CRAWLER,"B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,24, ,"CONTROL EQUIP.(LEVER STAND & S',"B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,25, ,"CONTROL EQUIP.(LEVER&STAND)(SI","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,26, ,"CONTROL EQUIP.(LEVER&STAND)(AS","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,27, ,"CONTROL EQUIP.(BOOM&BUCKET)(FR","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,28, ,"CONTROL EQUIP.(ARM&TURNING)(FR","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,29, ,"CONTROL EQUIPMENT(TRAVEL)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,30, ,"CONTROL EQUIPMENT(SWING)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-
2 P(R)S"

2,31, ,"CONTROL EQUIPMENT(BLADE)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-
2 P(R)S"

2,32, ,"CONTROL EQUIP.(CUT OFF LEVER)("',"B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,33, ,"CONTROL EQUIP.(CUT OFF LEVER)("',"B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,34, ,"CONTROL EQUIP.(P.T.0.CONTROL)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,35, ,"CONTROL EQUIP.(P.T.0.CONTROL)("","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,36, ,"FRAME & TURNING BEARING","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,37, ,"FRAME COVER(CABIN)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"



2,38, ,"FRAME COVER(CANOPY)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,39, ,STEP,"B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,40, ,"SEAT & SEAT MOUNT(FRONT LVER)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,41, ,"SEAT & SEAT MOUNT(SIDE LEVER)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,42, ,"SEAT MOUNT & STEP(AS)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,43, ,BONNET,""B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,44, ,CABIN,"B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,45, ,CABIN(AS),""B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,46, ,"CABIN DOOR","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,47, ,CANOPY,""B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,48, ,"CABIN REMODELING","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,49, ,"HYD.OIL PUMP&JOINT(3,MECHANICA™,"B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,50, ,"HYD. OIL PUMP&JOINT(4,HYD.OIL)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,51, ,"BOOM CYLINDER(CABIN)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,52, ,"BOOM CYLINDER(AS)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,53, ,"BOOM CYLINDER(CANOPY)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,54, ,"ARM CYLINDER","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,55, ,"BUCKET CYLINDER","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,56, ,"SWING CYLINDER","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,57, ,"SWING CYLINDER(AS)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,58, ,"BLADE CYLINDER","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,59, ,"TRAVEL MOTOR","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,60, ,"TURNING MOTOR","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,61, ,"SWIVEL JOINT","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,62, ,"CONTROL VALVE(MECHANICAL LINK)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,63, ,"CONTROL VALVE(MECHANICAL LINK)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,64, ,"CONTROL VALVE(MECHANICAL LINK)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,65, ,""CONTROL VALVE(MECHANICAL LINK)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,66, ,"CONTROL VALVE(MECHANICAL LINK)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,67, ,"CONTROL VALVE(HYD.OIL SPEC.)(P","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,68, ,"CONTROL VALVE(HYD.OIL SPEC.)(T","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,69, ,"CONTROL VALVE(HYD.OIL SPEC.)(A","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,70, ,"CONTROL VALVE(HYD.OIL SPEC.)(B","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,71, ,"CONTROL VALVE(HYD.OIL SPEC.)(T","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,72,,"P.T.0. VALVE","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,73, ,"REMOTE CONTROL VALVE","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,74, ,"REMOTE CONTROL VALVE(RIGHT)AS","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,75, ,"REMOTE CONTROL VALVE(LEFT)AS","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,76, ,"ROTARY VALVE (MULTI CHANGE)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"



2,77, ,"LOW-HIGH VALVE","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,78, ,"HYD. OIL TANK","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,79, ,"HYD.OIL PIPING(TANK-PUMP-VALVE","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,80, ,"HYD.OIL PIPING(VALVE-MOTOR,B0O","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,81, ,"HYD.OIL PIPING(VALVE-SWIVEL,SW',"B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,82, ,"HYD.OIL PIPING(RETURN)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,83, ,"HYD.OIL PIPING(P.T.0O.VALVE,FRA","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,84, ,"HYD.OIL PIPING(P.T.O.VALVE,FRA","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,85, ,"HYD.OIL PIPING(P.T.0.VALVE)(CO","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,86, ,"HYD.OIL PIPING(TRAVEL)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,87, ,"HYD.OIL PIPING(BOOM)","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,88, ,"HYD.OIL PIPING(P.T.O.VALVE,BOO","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,89, ,"HYD.OIL PIPING(P.T.O.ARM END)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,90, ,"CONTROL PIPING(PUMP-LOW-HIGH V'*,"B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,91, ,"CONTROL PIPING(SIDE LEVER,DIRE","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,92, ,"CONTROL PIPING(DIRECT)(AS)",""B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,93, ,"CONTROL PIPING(SIDE MULTI LOW-'","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,94, ,"CONTROL PIPING(MULTI CHANGE VA","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,95, ,GREASING,"B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,96, ,"BOOM & BOOM BRACKET","B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,97,,"ARM & BUCKET LINK™,"B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,98, ,BUCKET,""B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"

2,99, ,BUCKET(ATTACHMENT),""B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,100, ,"BUCKET S TYPE(ATTACHMENT)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"

2,101, ,BLADE(850),""B22-2 C(R)F'","B22-2 C(R)S","B22-2 P(R)F","B22-2 P(R)S"
2,102, ,BLADE(1150) (OPTIONAL) ,""B22-2 C(R)F","B22-2 C(R)S","B22-2 P(R)F","B22-2
P(R)S"

2,103, ,"D-PATTERN LINK(OPTIONAL)","B22-2 C(R)F","B22-2 C(R)S","B22-2
P(R)F","B22-2 P(R)S"



	preface.pdf
	PREFACE
	SPECIFICATIONS
	PAINTED COLOR LIST
	PAINT PART No, & COLOR OF MAIN PARTS
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-96
	PICTURESQUE INDEX(3) FIGURE 97-103


